GRADALL

Hlustrated Parts Manual

Models
522D
524D

S/N 0277001

P/N - 9138-4001

Revised July 6, 2007







GRADALL INTRODUCTION

MATERIAL HANDLER Table of Contents
522D - 524D Starting Serial No. 0277001

Original Issue 1-98
Revised 8-16-99

SECTION 1 — INTRODUCTION

=1 o] (=30 o (=T o £ 1-1thru 1-4
AlPhabetiCal INUEX ... r e ae e e e e e e eeeeees 1-5 thru 1-8
=T RV ToT ST L =TT 1-9, 1-10
Part NUMDEE INAEX ...cuuiuiiiii it e e e e e e e et e s e e e e e e e e e aetarnan e e e eeeaeeeenns 1-11 thru 1-26

SECTION 2 — CHASSIS & ATTACHING PARTS

Frame Shrouding & THimM ... e e e e e e e et e e e e eeeeeeaaeaaaaeaens 2-1
L0 01T o 1N - | o 1R 2-2
Rear Axle & AttaChing Parts ... e e e e e e e e e e e e e aaaaaaeaaas 2-3
Front AXIE MOUNTING .coooiiiiieiieece et e e e e e e e e e e e e e eeaeaaaaaaaeaens 2-4
SECTION 3 — BOOM

1S =To o ¢ TS =T o 1o ) o PP PRRRP 3-1
ST=Tolo] ool =ToTo] o IEST =T i o] o IO P PP PP PRSP 3-2
L@ 10 1o 1Y/ (] o USSP 3-3
SECTION 4 — ATTACHMENTS

Carriage ASSEMDBIY .......uiiiiiiiiii e ——————————————— 4-1
Quick Switch Mounted Carriage ASSEMDIY ........vviiiiiiiiiiieeie e 4-2
2 T o 1= £ PRSP RR 4-3
Sy (o] o Ll 1 [T L @ T = o = P 4-4
SECTION 5 — ENGINE & ATTACHING PARTS

ENgine Left SIde VIEW (524D) ......uuiiiiiiieiiiiiii ettt e e e e e e e e e 5-1
Engine Right Side VIEW (524D) ....cooiiiiiiiiiii oottt et e e e e e e e e e e e e e e e eeaaaaaeeas 5-2
Engine Pump Mount & Flywheel Housing (524D) .....cccoooiiiieeee e e 5-3
ENgine Left SIde VIEW (522D) ...ccoo ittt et e e e e e e e e e e e e e e e e aaaaaaaaaaens 5-4
Engine Right Side VIEW (522D) .....cooiiiiiiiii oottt e et e e e e e e e e e e e e eaaaaaaaaaaaaaaaaeaens 5-5
Engine Pump Mount & Flywheel HOUSING (522D) .......uuuuiiiiiiiiiiiiiiiiiiiiiiiisieeeeeeeeeeeeereeeeeeeaeaaaaaaaaaaaans 5-6
FUBE TANK & LINES ..ottt ettt et et et e et e e e e e e e eaaaaaaaaaaaaaeaaaaaaaaaeaens 5-7
RAIALON & HOSES ..ottt ettt e e et et e e e e et e e e e e aeaaaaaaaaaaaaaaaaaaaaaens 5-8
(O 1 1O o o] [ SO RPPP PRSPPI 5-8
F O [TV g T g o1 o TSR 5-9
| GO 1= 1= USSR 5-10
= LU L] S V] (=] 5-11l .

3 * Changed the final page number of the Part Number Index from 1-19 to 1-26.



GRADALL INTRODUCTION

MATERIAL HANDLER Table of Contents
522D - 524D Starting Serial No. 0277001
Original Issue 1-98

SECTION 6 — DRIVE TRAIN

Front AXIE ASSEMDIY .....oe e 6-1
Front AXIE HOUSING .cooeeeiieeiieeeeee e e e eeeeees 6-2
Front Axle Differential Carrier ...........oooiiiiiiiiiiii ettt e e e e eeeeeeeeeas 6-3
Brake ASSEMDIY ... 6-4
Front Axle Shaft & Planetary Wheel ENnd ... ee e 6-5
Rear Steering AXIE Drive HUD ...ttt e e e e e e e e e e e e e e e e aaaaaaaaens 6-6
Rear Steering Axle NoON-Drive HUD ... e 6-7
WRNEEIS & TUMES eiiiiiiiiiiitie ettt ettt e e e ettt e e e e e bbbttt e e e e e e e bbb et e e e e e e e aabb b et e e e e e e e nnnnenees 6-8

SECTION 7 — CONTROLS

THIE & SWAY ..ttt e oo e e et e e e e e e e e e e e e e e e e 7-1
Accelerator Pedal ASSEMDBIY .......oovviiiiiiiie 7-2
Steering Column - Forward Nuetral Reverse Shifter ... 7-3
[ eTe] g 0] F= 1 L= 0] 0 ] o] g = ) R30S 7-4
Brake & INChiNG LINKAQE «...coooviieiiiiiee e 7-5

SECTION 8 — BRAKES

L Aol R T = (ST I <3 T 8-1

SECTION 9 — HYDRAULIC CIRCUITS

Oil SUPPLY & Pressure LINES ... ee e 9-1
[T 0 o T o U 1| 9-2
A= O [ o 0 0] 01 ) PSPPSR 9-3
[ g\ O T (ot U1 A (== o) 9-4
) 1 0OV 11 o = 9-5
(O 01,70 @3 Y] 1o =] S 9-6
Tilt & Tilt COMPENSAING CYINUET ... e e e e e e e e e e e e e e e e e aaaaaaaaaeaaeeas 9-7
Y Y72 YA @3 [T T L= 9-8
Y (== ] o 1L @311 o =7 SRR 9-9
JOYSHCK CIFCUIL ...t e e e s e e e e e e e e e et e e et e eaeeaaaaaaaaaaaaaaaaaaaaaaaaaaaaens 9-10

SECTION 10 — HYDRAULIC COMPONENTS
Y] 11 o [=] o (011 SRR 10-1

KG 1-2



GRADALL INTRODUCTION

MATERIAL HANDLER Table of Contents
522D - 524D Starting Serial No. 0277001

Original Issue 1-98
Revised 8-16-99

SECTION 10 — HYDRAULIC COMPONENTS (continued)

L0 (01,10 @] 1110 o [ 10-2
LI L@ 21T T L= (o 17 ) PP SUPURUTPPRR 10-3
Compensating CYlINAEr (IOWRA) ........uuuuiiiiiiieiiiiieieieeeeee e eer et e et e et e e e e aa e e e e e e e e e e e e e e e s e e e s s e s s ae s e asaaanes 10-4
SWAY CYINUAET (IOWR) ..eeieiiiiiiiiiiii ettt e e e e e e e e e e e e e e e e e e nnnnreeaee s 10-5
Steering CYHNAEr (IOWQA) ....uvvvieieiiiieeeeee ettt 10-6
Main Hydraulic Control VAIVE ...........oooiiiiiiiii e e e e e e e e e e eeeeeeaeeaaeas 10-7
LY== g 1Y 1 o o 10-8
Priority FIOW CONtrol VAIVE ...t e e e e e e e e eeeeeeeeeees 10-9
FIOW DIVIAEE VAIVE ...ttt ettt e e e e e e e bbbt e e e e e e e nnbbtaeeeeeans 10-10
BraKe VAIVE ...ttt e e e e e e e e e e e aaaaaaaans 10-11
SOIENOIA VAIVE ...ttt e et e e e e e s sttt e e e e e s e b e e ea s 10-12
SWAY CYIINAEE VAIVE .....ouiiiiiiiiiiiiiiii ettt e e e e e e e e e e e e e e e e e et e e a s e aannnnnes 10-13
INCNING VAIVE ..ottt et e ettt et et e e e e e e e e e aaaaaaaaaaaaaeaaaens 10-14
Main HYdraulic PUM ..o e e e e e e e e e e et e e e e e e e e e aaaeaaaaaaaaaaaaeaaaens 10-15
Hydrostatic TranSmiSSION PUMP ......ccooiiii e e e e e e e e e e e e e e aaaaaaaaaaaeaaaaeas 10-16
Front Drive MOEOE (524D) .....coiiiiiiii ettt et e e e e e e e e e e e e e eeaeeaaaaaaaaaaaaans 10-17
Hydraulic RESEIVOIr & FiltEIS ........cciiiii i e e e eeeeeeeeeeeeeeeeaans 10-18
JOYSHCK ASSEIMDIY ..ot e e e e e e e ettt e e et eaeaaaaaaaaaaaaaaeaaeeaaaaeesaaaassaasaansaaaanns 10-19
TracCtioN LOCK VAIVE ...ttt ettt e e e e e e e e e e e e e e e e e e e ee e e e e e e e e e e aaaaaaaaaan e e annnns 10-20
Quick Start Cylinder & Valve ASSEMDIY .......ooovviiiiii 10-21
* Front Drive MOTOE (522D) ....cooieiieeeeeeee e —————— 10-22

SECTION 11 — ELECTRICAL

DaSh Panel ... e e e e e e aees 111
ENGINe WIrNG HAIMESS ....ocooiiiiiiiiee e ee e e e 11-2
Dash Harness ASSEMDIY ...ttt e e e e e e e e e eeeeeeaeens 11-3
LCT= 10 [0 T =V 1= 11-4
BaAttery & CableS . ..cco oo et a e e e e e e e aaaaaaaaaan 11-5

SECTION 12 — MISCELLANEOUS

(S =1 0 TSI B LT o7= | £ TP 12-1
ST T0] 0 T BT oz TP 12-2

SECTION 13 — OPTIONAL EQUIPMENT

T T TS =Y o = = PSP 13-1
JJ * Renamed page 11-2 from Engine Wiring to Engine Wiring Harness. 1-3



GRADALL INTRODUCTION

MATERIAL HANDLER Table of Contents

JH

522D - 524D Starting Serial No. 0277001

Original Issue 1-98
Revised 6-1-99

SECTION 13 — OPTIONAL EQUIPMENT (continued)

I o TR LN o o o] PSRRI 13-2
L.H. SWay ASSEMDIY ..o e e e eeeees 13-3
L.H. TII/SWaY FIeld Kit ... e e e e e e e e e e e et e e e e eaaaaaaaaaaaens 13-4
L@ V7= ¢ g == To BTV g o Lo 13-5
g T [T =] o Tod N = 1= = =] U 13-6
Hydraulic Reservoir Heater INStallation ..o e e 13-7
Auxiliary Hydraulics Field Kit (2-SeCtion DOOM) ............uuuiiiiiiiiiiiiiiiee e 13-8
Auxiliary Hydraulics & L.H. Sway Assembly (2-section bO0mM) .........cccccovviiiiiiiiiiiiiiiiie, 13-9
CONIOl ValVE ASSEIMDBIY .....uiiiiiiiiiiiiiiiiiiiiiie e e e e e e e e e e e e e e e aaaaaaaaaaaeeaaaeaaeasaaasaaassaaeaaanannnes 13-10
Three Section BOOM ASSEMDIY ......ooiiiie e e 13-11
Auxiliary Field Kit (3-SECtION DOOM) ...t e e e e e e e e e e e e e aaaaaaaeens 13-12
DUAI P.O. CRECK VAIVE ...ttt ettt et e e e e et e e e e e e e an 13-13
Slope Piler Carriage SWay CYHNAEN .........uueiiiiiiiieeee s 13-14
Cab Enclosure Installation (9134-5003) .......cuuuuiiiiiiiiiiiiiiieieieeee et e e aa e e e e e e e e aa e aae s 13-15
Cab Enclosure Installation (9134-5003) - CONL. ......cccvviiiiieieeeeeeeee e 13-16
Cab Enclosure Kit (9114-3267) - Upper Window & Front Wiper Assembly .............c..ooeeeiiiinnes 13-17
Cab Enclosure Kit (9114-3267) - L.H. Side ASsemDbIy ..., 13-18
Cab Enclosure Kit (9114-3267) - Cab GlaSsS .......covviiiiiieiieeeee e 13-19
Auxiliary Hydraulics & L.H. Sway (9108-5127) ......ccciiuiiiiiiiiiiee i 13-20
Auxiliarty Hydraulics W/Electrics (3-section boom) (9108-5128).........ccccvmieeeeeiiiiiiniiiieeeeeeee 13-21
Auxiliary Hydraulics W/Electrics (2-section boom) (9108-5125)........ccvvvrieeiiiiiiiiiiiiiiiiiieiieeeaeenn. 13-22
Work Light Package (9138-5004) .......ccoiiiiiiiiiiiieeeeeee ettt e e e e e et e e e e e e eeeeaeaaaaaaaaaaaaaaans 13-23
Foam Tires (2-section boom) (9138-5005) .......cccciiiiiiiiniiiiiiiiieiiee et ee e e e e e e e e e aeaeeaaeaaaaaaaans 13-24
Foam Tires (3-section boom) (9138-5006) ........cccceeeiuururiirriiiiiriiiiiirrrrrrrrrrrrerrrerrrrrrrrreeeeaaaaaaaaaeans 13-25
Ether Start FIield Kit ...ttt et e e e e e e e e e e e e eeaeeaaeaaaaens 13-26
Rear AXIE REWOIK Kil .....coo ittt et e e e e e e e e e eeeeeeeeaaaaens 13-27
Rear Axle Advantage Kil..........ooooiii i r e e e e e e e e e e e e e e e e aaaaaaaaans 13-28
Low Profile Machine Package 522D (9139-5004) .........cccuuuuuuimuiiiiiiiiniieieieeeeeeeeeeeeeeeaeeaaaaaaaaaaaaens 13-29
Low Profile Machine Package 524D (9138-5010) ......cccccuuuuuuuimuiiniiiiiiiiieeeeeeeeeeeeeeeeeeeeeeaeaaaaaaaaaens 13-30
Low Profile Sway Cylinder (9138-3015) ......ccccoiiiiiiiiiiii b r e e e e aaaaaaaaas 13-31
* Added pages 13-29, 13-30 & 13-31. 1-4



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index
522D - 524D Starting Serial No. 0277001
Original Issue 1-98

Revised 5-5-98

ACCELERATOR CABLE ..ottt ettt ettt e e et e e e et e e et e e e s st e e e ea e e e e eate e e e snbaeeesntaeeesntaeeeaseeas 5-1
ACCELERATOR PEDAL ..ceeittite ittt ettt st e e s ss e e et e e e amteeesamteeeeasteeeeamteeesamteeeaanteeeeanseeesansaeeeansaeeesnnnean 7-2
FN L O I A N = PO 5-10
F N O I AN | I O 5-10
AIR CLEANER SERVICE INDICATOR .....ttiiieitit et s ettt ettt e st e e e st e e e st e e e et e e e s sabe e e s eateeeentaeeesnreens 5-9
IR I L) I TS 5-2
ALTERNATOR AN ...ttt ettt e e e et e e sttt e e e et e e e s et b e e e st te e e e ste e e s asbe e e et beeeeaaseeeeasbaeeeasteeeeanseeessntaeeesssaeeesrneas 5-2
ATTACHMENTS L.ttt s e e st e et e e e et e e e st e e e astaeeeasseeeeansaeeeanteeeeanseeeeansaeeesnseeaeennseneennees 4-1 thru 4-4
AUXILIARY HYDRAULICS (2SD00M) ...iiiiiiiieiiit ettt et e e st e e e s te e e st e e e s saae e e s entaaeabaeeeeanees 13-8
AUXILIARY HYDRAULICS (BSDO0M) ..eiiiiiiiieeiite ettt ettt e e e e sntte e e s snteeesnnteeeennseneesnneeesnnaeeeennes 13-12
AUXILIARY HYDRAULICS & L.H. SWay (2S DOO0OM) ....cciiiiiiiiiie e sttt et e aae e e enes 13-9
2N I I PR PP 11-5
BATTERY HOLD DOWN ..ciiiiiiieiiiie e ittt et e e e st e e s sttt e e teeeasmteeesasteeessteaeaasseeesanseaessseeeannseeesanseeesanteeeensseeesnnnes 11-5
BATTERY CABLES ...ttt ettt ettt e e ettt e e st e e st b e e e ea b e e e sateeeesabaeeeaabaeeeantaeeessreeessbeeesnteeeeanns 11-5
BEARING PADS (BOOM SECHONS) .eiiiiiiiiieieeeeie e it et ies e sttt e eeeeee e e e e aaaaaaaaeeaaessassaasannnnnnssnnsrnssnnnnnereees 3-1,3-2
BLOCK HEATER ...ttt ettt ettt e ettt e e ettt e e e bt e e st e e e ekt e e e eata e e e e as e e e s asbeeesatbeeeaaeeeeesnbeeesasteeeenbeeeeannes 13-6
210 1Y ] Y S OSSPSR 12-2
BOOM SECTIONS ..ottt et e e e e st e e et e e e s ta e e e et e e e e aate e e e sataeeeaataeeeasteeaesnteaessnteeeeaseeeesanteeas 3-1,3-2
BOOM 3 SECTIONS ...oiiitiiie et e sttt e ettt e e sttt e e s ss e e et teeeesseeeesasteeeaseeeeesmteeesasteeeaasteeeeanseeeeanseeeennsaneesnseeesansenennns 1311
2] Y = o ) A PP PROTPP 7-5
2] S Y Y R OSSPSR 10-11
BRAKEWARNING LIGHT .ttt ettt e e et e e ettt e e e s et e e s eab e e e eab e e e e sabee e s enteeeennbeeeesnnes 114
2] SN I = = (11 =T o= T ) SPRSTS 10-18
20 L S PSSP 4-3
CABENCLOSURE INSTALLATION L..i ettt ettt ettt e e e e st e st e et e e e s enae e e s nbaaeanaeaesenns 13-15,13-16
CAB ENCLOSURE KIT .oiiitiiiiitiie sttt e ste e sie e sttt e e stte e e snseeaesntaeeesntaneesnseeeeansaeeesnseeeesnseneesnssens 13-17,13-18,13-19
CARRIAGE & FORKS ... ittt ettt e et e e ettt e oottt e e e eab e e e et be e e e aateeeesabeeesasbeeeeaseeeessabeeesntneeeanes 4-1
COMPENSATING CYLINDER .....oeiititieititesitite et e e stee e e ssteeaasteeaessteaessnsseeaastaeeaansaeesansaeeassseneesssenessnseeessssenennns 104
COMPENSATING CYLINDERHYDRAULIC CIRCUIT ...oiiiiiiie ettt ettt ettt e stan e e e nnree e 9-7
(@0 I @ T I L Y S 10-7,10-9,10-10
CROWD CYLINDER ..ottt ettt e e e et e e et e e e e st e e e e sat s e e e aate e e e aabeeeesabaeesasbeeaeantaeesanseeesanseeeenns 10-2
CROWD CYLINDERHYDRAULIC CIRCUIT ...uiiiiititteiiitesctiee sttt e see e sntee e s ssteeeasneeeesansaeesnstenesnsseeessnsenesnssenennnes 9-6
DN I A ST 11-3
DECALS ...ttt ettt e e e et e et e et e e et — e e e e —— e e e ettt e e e t—eeeabae e e ettt e e et beeeatreeeaatreeeaarbeeeataeeeaarraeean 12-1,12-2
D 1 S 2-1
DRIVE CIRCUIT (FIOMNL) 1.ttiieiitiie e ittt sttt e ettt e e et e e st e e e e te e e e s ta e e e s st e e e eata e e e antaeeeantaeeeanteeaesbaeeesntaeaesnseeaesseeas 9-3
DRIVE CIRCUIT (REAI) ..ttt ettt eeiiie e e siieeesstteeeastteeesasteaessteaeasaeaesasseeaansteeeassaeeeanseeeaansaneessseeesassenesnsseeesnsseessnssens 94

* All cab enclosure pages re-formatted and combined to alleviate confusion. One cab enclosure
KG kit will work for all "D" series models. Multiple page number changesin section 13. 1-5



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index
522D - 524D Starting Serial No. 0277001
Original Issue 1-98

DUAL P.O. CHECK VALVE ..ottt ettt ettt e e e s et e e e e s e s e e e e e e s s n e e e e e s snrrneeeeeeaas 13-3
DUMP CIRCUIT ittt e e e et oot e e e ettt et e et e e ae e e et e e et e s sa st e bbb r e s e aneeeeeeenees 9-2
ELECTRICAL SYSTEMS ...ttt ettt et s e e e e e e s e e e e e e e e s 11-1thrull-5
ENGINE LEFT SIDE VIEW (524D) ......utiitiieiiiittit ettt ettt e et e e e e ettt e e e e st e e e e e e s nnbr e e e e e e e ennees 51
ENGINE LEFT SIDE VIEW (522D) ....cciiteieiaiteee ettt ettt amne e snnne e an e e snne e e snmneeennneeesnnneeennneas 54
ENGINEMOUNT ..ot e et et e et e e e e e e e e e e e s e s s s e s ranrrnes 5-1,5-4
ENGINE RIGHT SIDE VIEW (524D) ....ciiteieitieie ettt ettt ettt e e st e mne s e e an e e e nnne e e s nnnes 5-2
ENGINE RIGHT SIDE VIEW (522D) .....cteettieiiittiiie ettt ettt e e e ekttt et e e s st et e e e e s anbbe e e e e e s asbnneeeeesane 55
ENGINETHROTTLE CONTROL ...cciiiiitiiiiie ettt ettt e e s e e e e s e e e e e s es 5-1,5-4
EXHAUST PIPE .. ettt e e e e e e e e e e e e e s et e e s n e e e e e e eee e 5-11
EXHAUST STACK ..ttt ettt e e oottt e e e e ettt e s s s et e e s s e s s et e e s e esnnnn e e e e e s ennnnneeeen s 5-11
EXHAUST SYSTEM .ottt ettt e et e e e e e e e e e e et e et e e s s bbb e e e re e e e e e e eeeeeeee s 5-11
FILTERS ..ottt e e oo oo e oo oo b e e e ettt ettt e et e e e e e e e e e e et e e e e e ereer e 10-18
FILTER ELEMENT L. e 10-18
FIRST BOOM SECTION ...ttt et ettt e et e e e e e e et e e st e s sa s s bbb r e e s s e e eeeeeeeees 3-1
FIRST BOOM SECTION MOUNTING PIN ...ttt e e e e e e e nnnnneeeeesnnn 3-1
FLOORPLATE COMPONENTS ... ittt ettt et e e e e e e e e e e e n e s s s bbb saeeeeeeeeee s 7-4
F-N-RSHIFTER .ottt e e oot e e e e e e bt e e e e e st e e e e e e s e nr e e e e e e e s nnne e e e e e s aasnnneeeeesnnn 7-3
FRAME ... et e oo oottt et et e e et e e e e e e e e e e e n et r et it e e e e e e e e 2-1
FRAME SHROUDING & TRIM ..ottt e e et e e e e s e e e e e s s s e e e e e s senrrneeeeesnnns 2-1
FRONT AXLE ..ottt e oo oot e e et ettt e et e e e e e e e e e e e ne s sa st e bbb rr e e e aneeeeeeenee s 6-1
FRONT AXLEMOUNTING ....cotiiiiiiiititiie ettt e e e ettt e e e e s s e e e e e s s asn e e e e e s sasnn e eeeeeesannrrneeeeesnanns 2-4
FRONT AXLE DIFFERENTIAL CARRIER ....oooiiiiiiii et 6-3
FRONT AXLE DRIVE MOTOR ..ottt ettt ettt et e s et e e s as e e e e s e e e eens 10-17
FRONTAXLEHOUSING ...ttt ettt e et e e e e e e e e e e st e s s bbb s e e e et e et e e e aeeeeeens 6-2
FRONT AXLE SHAFT & PLANETARY WHEEL END .....ooiiiiiiiiiie et 6-5
FRONT BRAKE ASSEMBLY ...ttt ettt et e e e e e e e e e e e e e et s s e e et e e e raeeeeeeeeas 6-4
FRONT DISCWHEEL & RIM ..ottt ettt et e e e e s e e e e e s snn e e e e e s nnnnneeeeenans 6-7
FUEL GAUGE ...t e et ettt et e e e e e e e et e e s e e s e e s s bbb reeeee e 11-2
FUEL LEVEL SENDER ....ooiiiitiiiiie ettt ettt e ettt e e e e e et et e e e s e s e e e e e s e nan e e e e e e s nnnnneeeeennns 5-7
FUEL LINES ..ottt ettt e ettt ettt et e e e e e e e e e e e s e et sa e s bbb b e b e e eneeeeeeeeee s 5-7
FUEL TANK & CAP ..ottt ettt e e oo oottt e e e oo et et e e e e e e R et e e e e e e s e e e e e e s s e nrne e e e e e s annnneeeeenans 5-7
(1 OO PP PTRRPRI 2-1
HORN ettt e e e e e e e e e oo oo oo b e e e e et ettt e et e e e e e e e e e e e e e e e e e 2-1
HORNBUTTON ..ottt ettt e oot e e e e e e st e e e e s e s e e e e e e s e s e e e e e e e e e s nne e e e e e e snnnnneeeeesanrnneeeeenas 11-3

KG 1-6



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index
522D - 524D Starting Serial No. 0277001
Original Issue 1-98

HORNWIRING ...ttt e e e oo ettt e e e e et et e e e s sn et e e e e s e s e e e e e e e e snnrneeeeessannrrneeeeenns 11-3

HOURMETER ..ottt e oo oo e et ettt et e et e e e e e e e e e e e nesta s bbb e b e e neeeee e 11-4

HYDRAULIC CIRCUITS ...ttt ettt ettt e e e s e e e e e s e e e e e e ennnneeees 9-1THRU9-10
IGNITION SWITCH ...ttt e e e oo e e e e e e et e e e e e e e e s et e e e e e s n e e e e e e e ann e e e e e e ennnrneas 11-3
INCHING VALVE ...ttt e e e e e e e e e e s e s s 7-4,7-5,10-14
INSTRUMENT PANEL ..ottt e e e e e e e e e s e e e e e e e 11-1,11-4
Y[ D S I [ PP PP 9-10,10-19
I 1 TP 1-10,1-11
LEFT HAND TILT/SWAY CONTROL ..ottt et sne e e s e e e s nne e e s nnnes 134
LIFT CYLINDER .ottt ettt ettt e e et e e e e e e e e e e e s e s s bbb e b e s s eeeeeeenee s 10-1
LIFT CYLINDER HYDRAULIC CIRCUIT ...eiiiiiiiiiiiiie ettt e s e e e e e e e e 9-5
MAIN BOOM SECTIONS ...ttt e e e e e e e e s e et e e s e e e e e e s s nnnre e e e e s nnnnneeeens 3-1,3-2
MAIN HYDRAULIC PUMP ...t e e e e e e e e 5-1,5-4,10-15
MISCELLANEOUS ELECTRICALCOMPONENTS ... 11-1thrull-5
MURFLER ..ttt oo e oo oo e et e et ettt e et e e e e e e e e e e e s e s ta s s n e e e e 5-11
NEGATIVE BATTERY CABLE ....ooittiieiiiiiiiii ettt e e 115
OILCOOLER ...ttt ettt et e e e e e e e e e e et e et e bbb e e ettt et e e e e e e et e e n e 5-8,9-2
OIL FILTER ettt ettt e ettt e oo e et e e e e e e s e e e e e e e asn e e e e e e e an e e e e e e e e ennnees 5-1,5-4,10-18
OILPRESSURE GAUGE ...ttt e ettt e et e e e e e e e e e e e e e e s s e s aeasinaes 11-4
OIL PRESSURE SENDER ..ottt ettt e e e e e e e e e e e e e e e e e rre e e e e e e e ennnees 5-1,5-4
OILRESERVOIR ...ttt e e e et ettt et e e et e e e e e e e e e e e s e e s s e s s nanee 10-18
OIL SUPPLY & PRESSURE LINES ... .ottt et e e e e e e e e e s nnree e e e e e a 91
POSITIVE BATTERY CABLE ..ottt et e e e e e e e e e s e e e e e s s e e e e e e nanns 115
PRIORITY FLOW CONTROL VALVE ..ottt 109
QUICK SWITCH ASSEMBLY ...ttt ettt e et e e e e e e e e e e e s e s sa s s bbb e neseeee s 33
QUICK SWITCHMOUNTED CARRIAGE ASSEMBLY ..ottt e e 4-2
RADIATOR & HOSES ...ttt ettt e et e e e et e e e e e et e e e e e e n e e e e e e e e s n e e e e e e e snenneeeeeeeennnres 5-8
REAR AXLE FRAME ... ..ttt ettt e et e e e e e e e e e e et e et e e e s e e e e et e et e e reeeeeeas 2-3
REAR AXLE MOUNTING PIN ...ttt ettt e e et e e e e s st e e e e s nn e e e e e s annnnneeeeeenann 2-3
REAR DRIVE MOTOR. ...ttt e ettt et et e e e e e e e e e e e e e e s s e s se e e bbb n e e e e raeeee e 10-8

KG 1-7



GRADALL INTRODUCTION

MATERIAL HANDLER Alphabetical Index
522D - 524D Starting Serial No. 0277001

Original Issue 1-98

REAR STEERING AXLE ..ottt ettt e+t ettt e a2t et e e e kb e e e o ab bt e e eabb e e e e beeeesabbeeeanbeeaesnnneas 2-3
REAR STEERING AXLE DRIVE HUB .....cooiiiiii ittt e e 6-6
Rear Steering AXIE NON-DIIVE HUD ..........uu et e e e e e e e e e eeeees 6-7
REPAIR KIT S ittt ettt ettt ettt et e e st e e s E e e e s s et e e s et e e ann et e e nn e e e e e nn e e e nnnneeenee 1-10,1-11
RESERVOIRFILLER-BREATHER ...ttt ettt ettt ettt et e e s st e e s et e e e e ebbe e e e sabeeesabbeeeennes 10-18
RESERVOIR SUPPLY CIRCUIT ...ttt ettt e e nsnn e e e nnne e e nnn e e e nnnneeennnes 9-1
RESERVOIR ...ttt ettt ettt etttk bt e ookt e ookttt e ek bt e e 4k b £ a2 4k b e e e oa kbt e o4 kb e e e ok be e e eabbe e e e bbe e e e eabeeeenbreeeennes 10-18
RESERVOIR FILTER ..tiiiiitiiie ittt etttk a s et et e st e e e s e e sn e e s e e e s nnne e e s n e e e ennes 10-18
RS TSP PP PP 2-1
Sy I =1 = IR LT O P POV PROTPR 2-1
SECOND BOOM SECTION ...ttt ittt ettt s et e s e st e e s st e e s s e e e sne e e e s nmne e e s an e e e nnne e e e nnnes 32
SERVICE BRAKE LINES ...ttt ettt ettt ettt ettt ekttt ekt e a4 o et e e ek b e e e e e ab e e e e sab b e e e aab b e e e eabe e e s anbeeeabbeeeeannes 81
SERVICE KITS .ottt ettt st s et e e n et e e ss et e e aa et e ekt e e s ne e e s anr e e e e e nre e e e snne e e s nnnneenns 1-9,1-10
SOLENOID VALVE ...ttt ettt ettt ettt ettt e+ttt e ookttt e a2t bt a2 4k bt e e oa kbt a2 aa b et e e eabb e e e anbb e e e ambeeaesnbseesanbneaanns 10-12
STARTERMOTOR ...ttt ettt ettt e et e e s e e et e e s e e e e ar e e e s e e e e anne e e nnre e e e nnnes 5-2,5-5
STEERING COLUMN ..ottt ittt ettt ettt ekttt e ettt e a4 et b e e e ok bt e a4 akbe e a4 oa ke e e ok be e e e ekbe e a4 ahbe e e ek be e e e eabe e e e anbeeeabbeeeeannes 7-3
STEERING CYLINDER ...ttt ettt et e et m et e st et e e m e e e s m e e e s s e e e e e e e s snnneesnnnneeane 10-6
STEERING CYLINDERHYDRAULIC CIRCUIT ...ttt ettt ettt sttt e emae e nbe e e annne e e enees 9-9
STEERING KNUGCKLES ... ..ottt ettt et a e s am e e s s et e e n e e e s m e e e san e e e e nre e e s nne e e nnreeennnes 2-3
STEERING ORBITROL ...ttt ettt ettt et e skt e e e 4o a bt e e ekt e e e e akbe e e s ah b e e e e bbe e e e ambe e e s abbeeeabbeeeennees 7-3
STEERINGWHEEL .....coiiiitiie ittt etttk e e e et e e as et e e st e e s an et e s nn e e e nnne e e e nnnes 7-3
SUPPLY HYDRAULIC CIRCUIT ...ttt ettt ettt ettt bttt e e s kbt e e et e e e aabe e e e s bbe e e aabbe e e anbbe e e e abbeaesnnbeeeannes 9-1
SWAY CONTROL HANDLE & LINKAGE ..ottt e e e e 7-1
SWAY CYLINDER ...ttt ettt ettt e ook et e e o2t bt e e aabe e e e ok e e e e aab bt e e aa b et e e e bbe e e aabbeeeanbeeaesnbneesanrbeaann 10-5
SWAY CYLINDERHYDRAULIC CIRCUIT ....ciiiiieitiiee ettt ettt e e e s e s nnne e nnnes 9-8
THERMAL BYPASS ...ttt ettt ettt e o4t e e e et e st e e e s e e e e aE et e e R e e e e R e e e nan e e e e e e nree s 131
THREE SECTION BOOM ..ottt sttt s bt s kbt e e sttt e e e ket e e 4kt e e e sk be e e e kbt e e e embe e e sabbeeesbbeeesanbeeas 1311
THREE SECTION BOOM AUXILIARY HYDRAULICS .....oooiiiiiiiiie et 13-12
TIE ROD ARM ..ttt ettt ettt e+ 4kt e e o2t bt e e ek et e o4k et e e ok b et a4kttt oo 1hbe e a4 ek be e e e ahbe e e e aRbe e e e b bneeeanbeeesanbneaeas 2-3
TILT CONTROL HANDLE & LINKAGE ... .ottt nn e nn e e s e e 7-1
TILT CYLINDER ...ttt ettt ettt ettt ekt ekt e o4 a e e okt e ek bt e o4 4a ke e e ok kb e a2k b e e a4 oab e e e e am b be e e abb e e e anbbeaeanbbeeesnnneas 10-3,
TILT CYLINDER HYDRAULIC CIRCUIT ...ttt ettt e e s e e 9-7
TRACTION LOCK VALVE ...ttt ettt ettt ettt ettt e+ttt e ookt e ekt e e 2o e sk et e e s ab b e e e eab et e e e abb e e e sabbeeeanbeeeesnnneas 10-20
TRAVEL ALARM L.ttt ettt sttt 4kt e 4 st e et e e n st o4 e R et e e R et e e e et e e e nR e e e e R e e e e e e s e 2-1
WATER TEMPERATURE GAUGE ......ooiiiiiiiii ittt ettt et e e s n e s e e s nn e e e s nnee s 114
WATER TEMPERATURE SENDER ......ooiiiiiiiiiiiii ittt ettt ettt e ettt e e sabe e e s aabs e e e snbeeaesnneaeas 5-2,5-5
WHEELS & TIRES ..ottt ettt ettt e ket ekt e s s et e s Rt e e R et e e smne e e s amn e e e e s n et e e nnne e e s nnnneeeas 6-8
WIRING HARNESS ...ttt ettt ettt ekt e e e ekt e e e s sa b e e e ekt e e e e aabe e e s aabeeeaanbeeaeaan 5-1,5-4,11-2,11-3

KG 1-8



KG

GRADALL

MATERIAL HANDLER

INTRODUCTION

Service Kits

Starting Serial No. 0277001
Original Issue 1-98

522D - 524D
SECTION PAGE NO. PART NUMBER DESCRIPTION
2 2-3 9103-5240 Steering Knuckle Kit
2 2-3 9104-5152 Steering Cylinder Pin Kit
5-1 9108-5053 Engine Filter Kit (524D)
5-4 9108-5053 Engine Filter Kit (522D)
6 6-3 9114-4382 Limited Slip Plate Stack Kit
6 6-3 9114-4383 Pinion Cage Shim Kit
6 6-3 9114-4384 Drive Pinion Shim Kit
6 6-3 9114-4385 Limited Slip Shim Kit
6 6-4 9114-4369 Brake Piston Plate Kit
6 6-4 9114-4370 Brake Plate & Seal Kit
6 6-4 9114-4371 Piston Brake Shim Kit
7 7-2 9114-4431 Cable Support Bracket Kit
7 7-2 9114-4432 Cable Attach Kit
7 7-2 9114-4197 Boot Kit
7 7-2 9114-4433 Heel Rest Kit
7 7-3 9114-4190 Steering Control Unit Seal Kit
10 10-1 9112-4071 Lift Cylinder Seal Kit
10 10-2 9108-4306 Crowd Cylinder Seal Kit
10 10-3 9103-4337 Tilt Cylinder Seal Kit
10 10-4 9103-4339 Compensating Cylinder Seal Kit
10 10-5 9108-4308 Sway Cylinder Seal Kit
10 10-6 9108-4305 Steering Cylinder Seal Kit
10 10-7 9108-4019 Main Control Valve Stud Kit
10 10-7 9108-4015 MCV Section Seal Kit
10 10-7 9108-4201 MCV Main Relief Seal Kit
10 10-7 9108-4005 MCV Spool Seal Kit
10 10-11 9108-4043 Brake Valve Repair Kit
10 10-13 9116-4056 Sway Cylinder Valve Seal Kit
10 10-15 9108-4218 Main Pump Seal Kit
10 10-16 9108-4317 Hydrostatic Transmission Seal Kit
10 10-17 9109-4025 Front Drive Motor Seal Kit
10 10-19 8093-4226 Joystick Seal Kit

1-9



KG

GRADALL

MATERIAL HANDLER

522D - 524D

SECTION PAGE NO.

10 10-20
12 12-1
13 13-13

PART NUMBER

INTRODUCTION

Service Kits
Starting Serial No. 0277001
Original Issue 1-98

DESCRIPTION

9108-4284

9108-5133

9104-4002

Traction Lock Valve Seal Kit

Decal Kit

Dual P.O. Seal Kit

1-10



INTRODUCTION

Mggﬂﬂe&'&l‘ Part Number Index

522D-524D Starting ge.rlgl No. 0277001

riginal Issue 1-98

I N D EX Revised 8-13-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
0510-1441 ..o A4 | T713-3270 oo 136 | 8093-4037 ...cooovereeeeeeeeeeeeeees 1327
1100-2410 ...ooovevereieeenienee e 132 [ 7713-3306 ...oooveeeereeeenieieeeeeen 56, 94 | 8093-4052 .....cccceviiiiieeeeee 1015
1440-2248 ................. 2-1, 137, 1313, | 7713-3390 ..o 56, 94 | 8093-4077 ...oceeeeeeeeee 1015
......................................... 13-24, 13-28 | 7713-3430 ..cccovvcvvvrererrrenreneneeee. 34| 8093-4080 ..., 10-16, 10-17
1440-3190 ....ooveveriiiereniene e 138 | 7713-3447 oo, 53, 94 [ 8093-4082 .....cceiieeeeee 1015
T440-3416 ....ooveeereeeieeiene e 15 [ 7713-3893 ... 97, 1324 | 8093-4084 ......ocvviviieeeeeeeeeenns 1015
T440-4645 .......ooveiiieinineneeee e 121 | 7714-3003 .......ccoeueneee 2-1, 911, 11-3, | 8093-4202 ......cecoviverrereeeeeeeeeenns 10-13
T440-4646 .......ocvveiieiniinineeeees 121 [ 11-4, 115 [ 8093-4205 .....oovvvvveeieeeeeeeeeee 10-23
24431386 ..o 1327 | 7714-3004 ..o 138 | 80934228 ........ccooiiieeeeeeee 1022
2460-1570 .....ccovveeeeene 2-2, 13-36 | 7714-3006 ........... 2-1, 56, 911, 11-3, [ 8093-4230 ....cceoerirrreieeeeeeeeee 1022
2460-4126 ........oooviieieeeee 121 [ e 11-4, 11-5, 13-8 | 80934231 ....cocvivereeeeeeeeeeee 1022
2464-1328 ... 138 | 7714-3015 ..o 115, 1324 | 80934233 .....ocoiieeeeeeeeeeeee 1022
2474-1047 ............ 51, 53, 11-1, 11-2 | 7714-3016 ....cocvivereeieeeeeeeeeee 138 | 80934234 ..o 1022
2477-1004 .....cccvvvenne 11-3, 13-4, 11-6, | 7714-3017 ..oooeeeeeeeeeeeeeeeans 138 | 80934235 .....occoiiieeeeeeeeeeee 1022
............................................. 11-7, 133 | 7716-3102 ......ccoeovvvvvvinirenennnnn 135 | 8093-4236 ... 10-22
2486-1167 .....oocvvveieieienns 135, 1321 | 7716-3117 ..ooviieeeeeeeeeee 131 | 80934237 ..o 1022
2486-1170 ............... 51, 52, 53, 54, | 77163144 ..o 11-3 | 8093-4238 ......ccoeveeeeeeeeeeeeiees 1310
..................... 56, 95, 11-3,11-4, 13-3 | 7721-3031 ....cccecvcvvvrvnererrnreneenene 9 | 8093-4240 ..o 10022
2492-1332 ..o 57, 59 | 7732-3029 .....ccooovciiiriiieeien 56, 94 | 80934241 ......cccovvvenne. 10-22, 1310
2492-1393 ... 2-1, 11-1, 12-2 | 7733-3027 .eooviiieeeeeeeeeeeee 12-1 | 8093-4242 ... 1022
2492-1394 .....ooiie e 21 | 7736-3079 ..o 136 | 80934243 ..o 1022
2492-1395 ..o 21 | T736-3L79 ..o 1325 | 8093-4244 ..o 1022
T149-2134 ..o 21 | 7736-319L ..o 135 | 80934245 .....ocviiieeeeeeeee 1022
7702-3006 .....oovvvereenrinieiinrenieniennns 121 | 7736-3225 ..o 11-8, 11-9 [ 8093-4246 ......ccevvveieeeeeeeeene 1022
7702-3007 ..oveiienieiineneeesenieens 12-1 | 7736-3263 ..o 11-8, 11-9 [ 8093-4247 ....cvvivieeeeeeeeene 1022
7702-3009 .....ooviirierinieie e 122 | 7736-3264 ..o 11-8, 119 [ 8093-4248 ......ccovvveeeceeeee 1022
T710-3138 ..o 57 | 7736-3268 ........ 11-3, 11-4, 13-3, 135, | 8093-4249 ......cccovvvieriieieieeenns 1022
T710-4289 .....ovieeeeeee e B2 | 138, 13-21, 13-22 | 8093-4253 .....cooeveveeeeeeeeeeene 1022
TT10-4297 ..o 63 | 7736-4316 ..o 1022 | 8093-4254 .....oooviieeeeeeee 1022
T710-4343 ..o 62, 65 | 77364320 ..ccooovviieeeeeeee 1022 | 8093-4256 .....cocovvvvvvereieeeeeeene 1022
7713-3052 ............... 92, 93, 94, 97, | 773831 ..o 57 | 8093-4257 ..o 1022
........................................... 910, 13-24 | 7738-3202 ................ 51, 52, 53, 54 [ 80934258 ......cceveirirrinerennn. 10-22
7713-3053 .............. 92, 93 94, 910 | 77383203 ................ 51, 52, 53, 54 | 80934259 ......cccviiiinieeeens 1022
7713-3089 ............... 51, 53, 81, 84, | 7738-3410 ...ccccevvererenene 135, 1321 | 80934260 ......cceoervereereeeeeeeenes 1022
......................................... 91, 94, 95 | 7738-3467 ..... 11-7, 135, 13-21, 13-22 | 8093-4261 .......ccecvveecererernrnnennn. 10-22
T713-3136 ..o 98, 136 | 77383470 ........ 11-6, 11-7, 131, 13-3, | 8093-4262 .......ccevvrereieereeeeenns 1022
T713-3137 .o 94, 98 136 | . 135, 13-8, 1321, 13-22 | 80934263 ......cccccerereereeeeeeenennes 1022
7713-3139 ..o 56, 96, 97, | 7738-3540 ....cceoiiieeeeeee 138 | 80934328 ..o 1022
........................................... 13-7, 1313 | 7738-3567 ....cocceveveeeeeeeeeienenen 1155 | 8093-4340 ... 10515
7713-3140 ............. 56, 96, 9-7, 13-7, | 7738-3709 ......... 11-3, 11-4, 11-6, 11-7 | 8093-4416 ......ccevvvrvrereeeeeeenne 1015
.............................. 13-13, 1318, 13-20 | 77383744 ..o 138 8093-4423 . 10K13
T713-3141 ..o 1313 | 77384267 ..o 1011 | 8096-3050 .....cccvvermeeuernennes 135, 13-21
T713-3166 ..o 91 | 77386065 ....coooveveeeeeeeeeeee 55 [ 8096-3055 ......ccevveeeieennns 135, 13-21
T713-3168 ... 1313 | 7868-3122 ..o 1313 | 8096-3056 ......cccevverermernenne 135, 13-21
77133177 .......... 96, 9-7, 137, 13-13, | 8000-3152 ......cceverrerrrrrerereeeeienes 1325 | 8096-3057 .....ccccueuene. 7-14, 11-1, 11-2,
......................................... 13-18, 13-20 | 8060-3019 .....ccceveevverererenrenrerienen 1222 cerrereeenene e 1128, 1129, 13-1
7713-3197 ............ 83, 84, 911, 139 | 8060-3022 ......cceoereererreeeeeeeene 12-1 | 8096-3058 ..........c...... 11-1, 11-2, 11-8,
T713-3201 ..o 13-18, 13-20 | 8060-3026 .......ccoereereemeeerneeneriennenne 121 | e 119, 131, 135,
7713-3209 ........... 94, 97, 910, 13-24 | 8091-4235 ......cccceveeeenenne 10-16, 10-17 | oo 138, 13-21
T713-3240 ..o 96 | 8091-4241 ......ccoevee 10-16, 10-17 | 8096-3059 ......cccovereeeereeeeeierienienne 7-14
T713-3248 ..o 10-12, 13-16 | 8093-4035 ......cccceveermeeeeeeeneenenes 1011 | 8096-3060 ..... 11-8, 119, 13-21, 13-27

JJ * Complete revision of index 1-11



GRADALL

MATERIAL HANDLER
522D-524D

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8096-3062 .......ceocvrrerreriennns 135, 1321 | 8362-1283 ......ccccoceeerieriennns 32, 1324 | 8471-7858 ....ccoveereieeeeeeeeeee 910
8096-3065 .......ceoverveieieinns 119, 131 | 8363-3002 ....cocveververierrireiereeeeienes 81 [ 8471-7860 ...ocovvveeeeeee 96
8096-3066 ...........c..... 7-14, 11-8, 11-9, | 8364-1359 .....ccccoeieieiieeeeeeeeeiee 134 | BAT1-786L ....ocvvevveiereieieeee e 99
........................................... 135, 1321 | 8364-1675 ...cceoeveeeeeeeeeeenenn 121 cerrerre e neennenneeeeeens 1324
8096-3067 ............... 13-8, 13-21, 13-27 | 83651133 ..o 94 | 8471-7863 ..o 1324
8096-3068 .........ceenun. 7-14, 11-8, 11-9, | 8366-1145 ....cccoeeeeeeeeeeeeeiee 138 | B471-7865 .....ccvceveriererrerein 94, 95
.................................. 131, 135, 13-21 | 8366-1316 ........cenenne. 44, 91, 13-14 SR o 2 M o v
8096-3069 ........c.ceeeune 11-8, 11-9, 131, | 8366-1336 ....cceoeveerereeeeeieeeeee 1321 | 8471-7872 ............ 56, 92, 93, 13-32
...................... 135, 138, 13-21, 13-27 | 8366-2008 ........ccceveeerererrnrinenen F1 cerrerre e enennens
8203-3993 ... 1313 | 8366-3097 ...ccecveeeeeieenne 135, 1321 | 8471-7884 ..o 97
8203-3996 .......ccoireieeeene 11-1, 112 | 8368-3175 ..oovvevevirierieiereie e 59 [ 8471-7885 ....cooieeeeee 97
8209-2118 ......cco v 52, 54 | 8368-3181 .....cceoeriieeeee 138 | BAT1-7886 ....cccevvvvvererierieieieieeenns 98
8307-3699 ..o 62, 63 | 8368-324 .....cceoiieeiie 111, 11-2 | 8471-7887 oo 1311
8307-3828 ..o 6-3 | 8368-32901 ..o 21 | 8471-7888 ..o 1311
8308-1152 .....oovereeeeeeeeeeeee e 65 | 8368-3308 ..o 56 | 8471-7889 ....ccccooviiriiniene 83 84
8319-1004 ......ccvcvvverein 52, 53, 54 | 83684127 ...occviiiieeeeeeeee 65 | 8471-7890 ..o 83 84
8319-1005 .....ooveivereeeeeeee 52, 54 | 8381-4054 .....ocoviiiieeeee 1023 | 8471-7892 ...cccoovivieeeeeeee 83
8319-1006 .....ccervrvereeeeeiennenne 52, 54 | 8381-4056 .......cccoereriiieieeeeeiee 1023 | 8471-7893 ..o 84, 13-27
8319-1007 ....eevveeirereeeeee 52, 54 | 83924123 ........cceoveienne. 10-16, 10-17 | 8471-7896 .....cceevveeeeeeeeeeeeeiees 1324
8319-1010 .........c...... 51, 52, 53, 54 | 83924135 .....cccoecvevveenen. 10-16, 1017 | 8471-7905 ...oooeeeeeeeee e 83
83191011 ..o 52, 54 | 8452-1056 .......ccoereririeieeeeeeiene 56 | 8471-7906 ......ccoovennee. 92, 93 13-32
8319-1013 ... 52, 54, 59 [ 8452-1062 .......ccooveiereeieeieeeeenns 1314 | 8471-7908 ....ccoevvereerererreeene 92, 93
8319-1021 .....ccecvvveeene 52 54, 59 | 8471-2738 .....cccccvecvevunen. 51, 52, 53, | 8471-7930 ...cceeovveerrnn 54, 92 94
8319-1032 .....cocvvveeenne 51, 53, 54 | s 54, 94, 95 [ 8471-7931 ..o 91
8319-1041 ... 51, 53 | 8471-2739 ..o 94, 95 | 84717946 ..o 94, 95
8319-1057 ...ocvveeeeeeeeeeeeeen 51, 53 | 8471-2746 .....ooceeveeeee 54, 55 | 8471-8021 ......cccovvvveennennne 61, 81, 84
83191059 .....ooiriririreeee e 7-15 | 8471-4006 .....ccoooveerrererirnrennens 52, 95 | 8471-8026 ............... 137, 1313, 13-28
8320-1006 .....ccvevverereeeeeieniene e 22 | 8471-6358 ..o 83 84 | 8471-8032 ....ccoveveen 137, 1313
8320-1017 ..oovvviririeeree e 1324 | 8471-6426 ....coovvveveeeeeee 1311 | 8471-8040 ..o 1313
8320-1024 .......cocvvveen 13-18, 1320 | 8471-6434 .....ccoeoveieirierienns 44, 1314 | 8471-8041 .....ccovveene 13-13, 13-28
8320-1026 ............. 1318, 13-20, 13-24 | BAT1-6726 .....ccovcvveerrenrerenn 83, 84 | 8471-8067 ....cccevveeene 1318, 13-20
8320-1031 ....ooveeeeeeeeeeee e 23 | 8471-T458 ..., 911, 139 | 8471-8077 .coovvvrieieereceereine 61, 81
8320-1039 ......ccvviririree e 1324 | 8471-7460 ................ 83, 84, 94, 95 | 8471-8129 ....ccooviiieeeee 53
8320-1058 .....cceveeeieeeeeeeee e 61 | 8471-7519 ...coovvieeiee 911, 139 | 8471-8153 .....ccooeeenene 61, 83, 84
8320-1073 ..o 1311, 1324 | 8AT71-7537 ..o 84, 1327 | 8471-818L ....ooviiieeeeeeeeene 94
8320-1120 .......ccocvvuenene 94, 95, 13-26 | 8471-7563 .....cccvvvnnne 98, 137, 1313 | 8471-8182 ....cccovieeeeeeee 94
8320-1123 ...........c.... 33, 1313, 1324 | 8A71-7597 .ccovveviiiieiereseeeeeeeeenns 94 [ 8471-8183 ..o 94
8320-1135 ....ccvevereene, 51, 52, 53, | 8471-7640 ...coovveeeeeeeeen, 1317 | 8471-8187 ..o, 910
......................................... 54, 94, 95 | 8471-7803 ....ccoovevveeerreeeeeennens L SRR © o [0
8320-1140 .....oovvieeeene 2-2, 13-36 | 8471-7810 ....ccecvvveenene. 92, 93, 910 | 8471-8202 .....covvvreeeeeeeeeee 910
8320-1144 ..o 2-2, 1336 | 8471-7816 ..o 92, 93 | 8471-8207 ..o 53 94
8320-1155 ...oceeveeeeeee 54, 94 | 8471-78L7 ..o 83 84 | 84718208 .....cooovviveeeeene 54, 94
8348-1285 .................. 11-1, 11-2, 11-9 | 8471-7824 ..o 94 | 8471-8221 .......eeeenne 54, 94, 13-27
8348-1266 .................. 11-1, 11-2, 11-9 | 8471-7830 ..ccevvrrrrerrerirrerereiene 94, 95 | 8471-8280 ............. 13-13, 13-24, 13-28
8348-1289 ... 11-8, 11-9 | 8471-7832 ..o 91, 94, 95 | 8471-8281 ............. 13-13, 13-24, 13-28
8348-3078 ..o 138 | 84717835 ................ 92, 93 94, 95 | 8471-8476 ...ooveiiieeeee 94
8348-3113 ... 7-14 | 8AT71-7839 ..o 92, 93 | 8471-8657 ..o 94, 95
8348-3114 ... 7-14, 11-3 | 8471-7851 .....ccovvverene 51, 53, 91 | 8471-8760 ....ocovveeeeereeeen, 94, 95
8348-3497 ..o 54, 55 | 8471-7852 .....ccceoeveeenne. 83, 84, 95 | 8471-8861 ......coecevvririirein 94, 95
8348-3584 ..o 6-3 | 8471-7853 ..o 83, 84 | 8471-8903 ................ 61, 81, 83, 84
8360-1011 ......ceveveerrerierieerenierienene 12-1 | 8471-7854 oo 910 | 8471-8925 ....ocviieee e 13-32
JJ * Complete revision of index 1-12



INTRODUCTION

Mggﬂﬂe&'&l‘ Part Number Index

522D-524D Starting ge.rlgl No. 0277001

riginal Issue 1-98

I N D EX Revised 8-13-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8471-8926 ..o 13-32 | 8698-4452 ......ocovviiiiieeeeee 65 | 8820-1112 ... 51, 53
8471-8930 ....oovvvieeee 94, 95 | 8820-1001 .....ccovivereeeeeeeeeeeeee 138 | 8820-1532 ......cccceveeene 31, 32, 1324
8471-9110 ...cvvvieeee 92, 9-3 | 8820-1002 ......ccccerveerienene 131, 1321 | 8820-1533 .....cccocireririenieniennns 31, 32
8505-1384 ......cceoiieeene 911, 139 | 8820-1003 ........ceeereene 7-13, 95, 138 [ 8820-1534 ...ccoiivieeeeee 1324
8507-1128 ......ceoeeeeeeeeeee e 56 | 8820-1004 ....cooveieeeeeeeeeeeeee 139 | 8820-1535 .....ocveiveeeeeeeeeeeeeiee 1324
8510-1098 .......eoeeeeeeeeeree e 22 | 8820-1005 ........... 51, 53, 7-13, 131, | 8820-1536 ................. 44, 1314, 13-24
8521-1040 ....oovveieeeeeeeeee e 2L | e 13-6, 13-8, 13-13 | 8820-1537 ....cccecvvvrvrnee. 32, 44, 1314
8540-1340 .....ovvieeeeeeee e 53 | 8820-1006 .....ccoevvvveieeeeeeeeeeine 136 | 8820-1538 ......cccoereeeeieeeeeeeiee 1324
8564-1094 ......cooviirireeee e 134 | 8820-1008 ............. 7-14, 83, 84, 94, | 8820-1562 .......cceeverrerieeeieieeenns 1324
8584-1150 .....covvveireieeee 52, 54 | e 13-18, 13-20 | 8820-1563 .......ccccevvereeeeeeeeneenenes 1324
8594-1016 ........cccevuenene 52, 54, 1313 | 8820-1010 ....ccoocvvvrvrrererernrene, 92, 93 | 8820-1564 ....ccceeveeeen 32, 1324
8594-1017 ...coovvvrieeeeeee 53, 11-5 | 8820-1011 .....ccoooviveiririiieeeeeeenne 1327 | 8820-1565 ....coovveeieieeeeeeeeee 1324
8654-1381 .......coovireee 54, 55 | 8820-1016 ......ccecvverererrnnene 56, 13-3 | 8820-1566 .......ccceererrereerrerreeeeenns 1324
8656-1308 .......cooeririrerinenees 1324 | 8820-1017 ...ooovvvrerereenreene 2-1, 1313 | 8820-1568 ......cccecerererrennene 31, 1324
8656-1326 .......cccveiririinnns 135, 13-21 | 8820-1018 ............. 52, 57, 94, 911, | 8820-1569 ......ccccevirerereiieieeeeenens 31
8662-1230 .......evvviveieeeenne 95 1321 | 135, 13-7, 139, | 8820-1607 .....ccoevvrerririrereeeeenenes 31
8664-1158 .......cocvvieereineneee 1324 | e 1313, 13-28 | 8820-1608 ........cccevverveeeeeeenernenne 1324
8667-1022 ..o 22 | 8820-1019 .....cccevveee 1313, 13-28 | 8821-1030 ....eecveveeeneeneeeeeeieeiennene 138
8667-1164 ..o 21 | 8820-1020 ............... 2-1, 54, 56, 57, | 8821-1068 ...........cesue... 51, 53, 13-25
8668-1572 .....oovvieieeeee e 22 | s 7-17, 13-24 | 8821-1117 ..o 2-2, 1335
8668-3118 .......cccevirirerieee 7-13 | 8820-1021 .....ccoocevvrierieieinreine 45 56 | 8821-1121 ................. 2-2, 13-35, 13-36
8668-3122 ... 135, 1313, | 8820-1022 ....cooeieeeeeeeeeeeeeeeeene 7-17 | 8821-1510 oo 138
......................................... 13-21, 13-22 | 8820-1023 .........ccocveneee. 94, 98, 136 | 8821-2228 .............ccoeueeen. 7-17, 10-13
8668-3127 ......cvvieieee e 1321 | 8820-1024 ..o 717 | 8821-2321 ................. 2-2, 13-35, 13-36
8668-3136 .......coceriririeiiee 1321 | 8820-1031 ...ooveveeiiieieee e 59 [ 8822-1701 ....cooiieee 22
8668-3193 ..o 138 [ 8820-1033 ..o 714 | 8824-1053 ......ccocveireen 1318, 13-23
8668-3330 .....ccovrierenieree e 133 | 8820-103%4 .............. 13-6, 13-13, 13-24, | 88251018 ......cccevereeeeeeeeeeeiee 7-13
8668-3381 ..o 1321 | e 1328 | 8826-1017 ...ocovvvieeeeeeeeeeenne 911
8668-3480 ..........coevnee. 54, 7-14, 135, | 8820-1035 ........... 2-2, 45, 7-14, 7-15, | 8826-1022 .................. 11-3, 114, 132
................................ 138, 13-21, 13-22 verererenenenenes 4 135, 1321 13-36 | 8826-1024 ... 17
8688-1002 ......ccevvererririerirnienreniee 1324 | 8820-1036 .......... 45, 94, 10-19, 13-7, | 8830-1070 ....ccvvvvreeeeeeeeeeeeeiene 138
8688-1227 ..o 51 53 | e 13-13, 13-21, 13-28 | 8830-1075 ...oceveeeereeeeeeeeeeeeeene 11-6
8688-1273 ... 1324 | 8820-1037 ......ccc..... 7-14, 1317, 1321 | 8830-1077 .ecvveeveeeeeeeeeeeeeeeeiees 11-7
8688-1276 .......cocvvieireiiei 1324 | 8820-1040 ......cceovnenee. 4-4, 99, 1314 | 8830-1093 ....ccooiverirrrirerie e 21
8688-1421 ..o 64 | 8820-1043 ..o 1324 | 8830-1099 .....coocvvvvieeieeeeeeee 1311
8688-3071 ......ccevvrerririeiieeere e 135 [ 8820-1044 ..o 1311 | 8830-1126 ....cooveeeeeeeeeeeeeeeeine 134
8688-3075 .....coveveireeee 51, 53 | 8820-1046 .......ccceveieieeeeeeine 1324 | 8830-1141 ..o 11-3
8688-3106 ........ 51, 52, 53, 54, 55 | 8820-1020 ....ccceeviririiiiinreieeeeeee 21 [ 8830-1191 ..o 1321
8688-3260 .......cccvvveieeeeine 54, 135 | 8820-1065 ............... 2-2, 32, 33, 44, | 8830-1193 ......cccceieenne 2-1, 33 138
8688-3327 ..o 56 | s 96, 1314, 13-24 | 8830-1311 ...ceovvereeeeeeeeeeeeeee 7-15
8688-3469 ..o 44, 91 | 8820-1066 ......ccevveueenennenn 4-1, 54, 95 | 8832-1020 ....cocovverieriiieieeeeee 138
8692-1268 ................. 2-2, 13-35, 13-36 | 8820-1067 ....cccevvvrverrereereeieieeeeenns 56 | 8832-1022 ......cccoeiieieenens 135, 13-21
8696-1044 ........ooviieireeeee 134 [ 8820-1073 ...oooeiiieeieeeeeeeeeeeeeens 45 | 8832-1029 .....coccvvririniein 11-3, 114
8698-1178 ......ccoovviriririeirerie e 135 [ 8820-1095 ......cocovvererieeeieeeeeieenns 55 [ 8832-1030 ....coooeveiiceeeeeee 21
8698-3041 .......ceoerinieee e 135 [ 8820-1103 ....ccoovieieeeeeeeee e 7-17 | 8832-1039 ........co..... 135, 138, 13-21
8698-3188 ....... 11-3, 135, 138, 13-21 | 8820-1104 .....cccvverrereerieeeeeeeenene 99 [ 8834-1022 ............. 4-2, 4-4, 45, 136,
8698-3190 .....covviririiree e 133 | 8820-1105 ........... 41, 42, 44, 1314, | e, 13-14, 13-17, 13-18,
8698-3193 .......ccceeieen 1313, 1321 | oo 1318, 13-20, 1323 | oo 13-20, 13-23
8698-3195 ..o 131 [ 8820-1106 ...oocoeveeerneeeerrerieeeene 51, 53 | 8841-1036 .....ccooovririiiieeeeeeee 98
8698-3202 ......coviieerieeeee e 131 [ 8820-1107 oo 31, 33 | 8841-1037 ...ccveeeeeene 137, 1313
8698-4451 ..o 65 | 8820-1108 .....oceeveeeeeeeeeee 135 | 8844-1001 ....oooveveeeeeeeeeeeeeeee 7-17

JJ * Complete revision of index 1-13



INTRODUCTION

Mggﬂﬂe'!:)':ER Part Number Index

522D-524D Starting ge.rlgl No. 0277001

riginal Issue 1-98

I N D EX Revised 8-13-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8850-1004 ........... 7-13, 92, 93, 911, | e 84, 92, 9-3, 94, 95 8858-1320 ............. 13-13, 13-24, 13-28
.................................. 131, 138, 139, v P11, 1341, 13-2, 13-8, | 8858-1323 .................2-2, 13-35, 13-36
.............................. 13-21, 13-22, 13-27 verrerenrenreneneennenneseeneenennenneene 1379, 1321 | 8859-1005 ....ooveiiieeeeeeeeenen. 13-8
8850-1005 ............... 2-1, 45, 52, 54, | 8855-1010 ............... 2-1, 52, 54, 56, | 8859-1015 ......cceoerreriieeeeeeeeee 910
........................... 7-17, 94, 911, 137, verrerenenenenenes (217, 911, 11-3, 13-3, | 8859-1019 .......ccccocevvivnnenne 2-2, 13-36
............................... 139, 13-13, 13-24, vererenenenenens 135, 137, 13-9, 13-13, | 8859-1020 .....ocvcvvvveeeirerieenienenn. 4
..................................................... 1328 rerrerre e 13724, 13-28 | 8859-1032 .................2-2, 13-35, 13-36
8850-1006 ........... 2-2, 45, 94, 1019, | 88551011 ............... 2-2, 44, 51, 53, | 8859-1036 .......cccoervereereeeeeieienes 1325
......................... 11-3, 11-4, 135, 137, vrererrenrenennenenene 79, 7-14, 7-15, 94, | 8859-1104 .......ccevveeeeenne 2-2, 13-36
............................. 13-13, 13-17, 1318, verrerenenenenenee F9, 10-19, 135, 13-6, | 8859-1200 .....ccoeeveeeneirerinienienienns 21
............................. 13-21, 13-23, 13-28, v 1377, 13-13, 13-14, 1317, | 8859-1202 ............... &3, 84, 94, 95
..................................................... 13-36 cerere e 13718, 1321, 13-23, cerreereeenene e snesnennesnennens 39, 910
8850-1007 .....ovververeieeeeeenesie e 21 | s 13-24,13-28, 13-36 | 8859-1204 ............... 52, 54, 61, 81,
8850-1008 .......... 45, 7-12, 95, 1313, | 88551012 ......ccevvrurnnnee. 51, 52, 53, | e, 83, 84, 92, 94, 95
......................................... 13-24, 13-28 cerrerre e 74 495 | L 9910, 9411, 139, 13-18,
8850-1010 ......ccevvrerrrennne 31, 33 99 [ 88551013 ............... 22, 32, 33, AL, | e 13-20, 13-27
8850-1012 .......ceovvveieieenns 61, 1324 | o 4-4, 54, 56, 95, 96, | 8859-1205 ............... 6-1, 83, 84, 94,
8850-1016 .......cervvrvereeeinns 44, 1314 | e 1314, 1324, 1326 | oo 95, 97, 98, 910,
8850-1105 .....oovrverienririenieeriniere s 7-13 | 8855-1015 ....oocevveierierieriinrein 54, 55 | 10-8, 10-18, 13-11,
8850-1106 .....oovervevenieeeeeierienie e 45 [ 88551016 ......ccceeveuenee 51, 53, 135 | e 13-18, 13-24, 13-25
8850-1108 ... 7-12, 13-13, 13-24, 13-28 | 8855-1109 ......ccccvverererrrnnns 2-2, 1335 | 8859-1206 ............... 53, 61, 83, 84,
8850-1110 .......ccuenee. 2-2, 7-17, 13-36 | 8855-1153 ................. 2-2, 1335, 1336 | .corvrrenenenennns 94, 96, 97, 98, 99,
8850-1112 .......cocvvvereeene 13-13, 13-24 | 88554900 .....ccvcvrvrrrerrereenieneeeeenens 21 | 910, 108, 13-7,
8850-1304 .....ocviirieineeeee e 132 [ 88554917 ..ooeieeeeee e T1:3 | e 13-13, 13-28
8850-1314 .....ocvvirieee e 1324 | 8856-1001 .....ccccvvvvrvrrreieriereeeeeeene 94 | 8859-1207 ............... 54, 83, 84, 91,
8850-1404 ..... 7-13, 137, 13-13, 13-28 | 8856-1002 ............... 136, 1318, 1320 | .o 92, 93, 94, 95 98,
8850-1405 ......ccoverieiriereeeee e 7-17 | 8856-1003 ......coccererrerierernreniens 21, 56 | e 13-24, 13-32
8850-1406 .................. 7-11, 7-12, 7-17 | 8856-1004 .............. 10-19, 13-7, 13-17, | 8859-1209 ........ 51, 53, 54, 91, 94
8850-1408 .......coocerieereeeeee 1020 [ v 13-21, 13-28 | 8859-1210 .....ccoeoeeveueennne. 51, 53, 91
8850-1414 ..o 1324 | 8856-1006 .....cccoevvererrrenrereereeeeennenne 56 [ 8859-1506 ......ccevererreieieeeeee 53
8850-1416 .......ceoerveieeeenne 2-2, 13-36 | 8856-1007 ....ccevervrrrerereereeeeeeeenns 131 | 8859-1508 ......ccocvverreriereenieieieeenens 94
8850-1610 .....coevvevereeeenns 11-6, 11-7 | 8856-1008 .......ccccrvervrereriernens 54, 55 | 8859-1509 .....ccooiririiiee e 95
8850-1612 ......ceveeeeieeeeeeeee e 21 | 8856-1013 ......ccoeerieneneiens 94, 95 | 8861-3064 ......ccooiririeee e 83
8850-1613 ............. 21, 51, 53, 11-3, | 8856-1104 .....cccevuenee 11-6, 11-7, 13-8 | 8863-1301 ..........cnc... 7-11, 7-12, 7-13
........................................... 13-8, 13-21 | 8856-1105 ....ccevveeeerrererirsrenienene. 33 | 8863-1302 ............... 137, 1313, 13-28
8850-1616 ............ 51, 53, 7-13, 7-15 | 8856-1107 .......ccceevereene. 7-13, 83, 84, | 8863-1318 ......ccovvererree e 7-13
8852-1010 .....covvvvrrereeeeeeee 51 53 | e 92, 93, 131, 138 | 8863-1338 .....cecceverereeeeeeeeeenne 711
8852-1016 ........cccevenene 2-3, 44, 13-14 | 8856-1108 ............... 51, 52, 53, 54, | 88631343 .....ooeiieeeeeeee 136
8852-1205 ........... 56, 98, 137, 1313 | .o 56, 57, 94, 12-2, 135 | 8863-1449 ......cccceivevrnene. 1318, 13-20
8852-1206 .......ceoerveieeeeenns 56, 1311 | 8856-1109 ............... 44, 52, 53, 54, | 83631509 .....ccoooiririiieeeeeeee 33
8852-1208 ..... 2-2, 1324, 1335, 1336 | ceoeeriereenennen 7-13, 135, 13-13, 13-14, | 8863-3001 ..... 7-13, 137, 1313, 13-28
8852-1304 ......ccvvriririens 134, 1313 | e 13-21, 13-24, 13-28 | 8866-1009 .......cccervererrinrerrereeeenenes 94
8852-1305 .....ovveieieeeeeeeee e 57 | 8856-1111 ............. 33, 52 54, 713, | 8866-1010 ........cevennee. 92, 93 1314
8852-1306 ........cceenene 2-2, 1324, 1336 | oo 95, 1324 | 8866-1013 ..... 4-4, 13-17, 13-18, 13-20
8852-1310 ........... 41, 42, 44, 1314, | 8856-1113 ......ccccvvevereerirnnns 7-11, 7-12 | 8866-1016 ......ccccvvvereereeeeieeeeenns 1317
.............................. 13-18, 13-20, 13-23 | 8856-1115 .....cccccevvevveerereriennenne. 135 | 8866-1065 ............... 137, 13-13, 13-28
8852-1312 ... 2-2, 13-36 | 8856-1119 .....cccvvvriieieeeeeeee 22 | 8866-1109 .....ccooeeirenenieniens 83 94
8852-1604 .......eovrerrineieeeeere s 138 [ 8858-1136 ......cccceovveeennene 13-18, 13-20 | 8866-1110 ....eecveveeeneeieeeeeeierienane 136
8855-1004 ......cvverireriere e 1327 | 8858-1140 ....ccoovvveieieieeeeeeee 1311 | 8866-1180 ...oceeveveerereiereeeeeene 1317
8855-1007 ....... 2-1, 138, 1311, 13-21 | 8858-1303 ....ccccceveirereeeeeieeeeeenns 717 | 8866-1204 ......cooeiieiieeeeeee 1327
8855-1009 ............. 51, 53, 7-13, 83, | 8858-1310 .....ceccvverrererreieeeenene 1324 | 8866-1305 ......cccevereeuenene 81, 83, 84

JJ * Complete revision of index 1-14



INTRODUCTION

Mggﬂﬂe'!:)':ER Part Number Index

522D-524D Starting ge.rlgl No. 0277001

riginal Issue 1-98

I N D EX Revised 8-13-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8866-1341 ..o 99 | 8866-2195 .....cceveeeeeeee 10-15 | 9002-6803 .....ccccevereernenrernenne 111, 112
8866-1345 .......cccvvveieine 56, 92, 93 | 88662224 ..........ccecenene 54, 61, 94 | 9002-7179 ................. 98, 137, 13-13,
8866-1348 ............... 13-7, 1313, 13-28 | 8866-2227 .....ceccvvvevenenene 56, 32, I3 | 13-24, 13-28
8866-1362 .......cccvvveieeeieiienn 92, 93 | 8866-2237 ..o 94 | 9002-7187 ............... 51, 52, 53, 54,
8866-1364 ........ccevverenene 83, 84, 93 | 8866-2239 ............... 83 84, 31, 92, | e 94, 911, 131, 137,
8866-1384 ..o O5 | 93 94, 95 | 139, 1311, 13-13, 13-28
8866-1406 .......cceevveeeeeeeeeee e 9O | s 139, 13-27 | 9002-7214 ..... 135, 138, 13-21, 13-22
8866-1407 ............... 13-7, 1313, 13-28 | 8866-2240 ......ccoocvvvrireririnns 94, 910 | 9002-7239 .....ccevvvrerrerieeeeeeeees 115
8866-1408 .........ccoecvevenene 56, 9-2, 93 | 88662242 .................... 92, 94, 13-32 | 9002-7319 ......cceeue. 135, 138, 13-22
8866-2003 ........cccoveuenene 83, 84, 94, | 8866-2244 .........ccovveuene. 13117, 13-32 | 9002-7331L ....oovrvirvirrerie e 55
....................................... 95, 99, 910 [ 8866-2306 ......cccevcvrererererrrnnenens 4| 9002-7470 ... 31, 32, 94
8866-2005 ............... 54, 61, 81, 83, | 8866-2421 ......c.ccecvriririnrenn 54, 94 | 9002-7471 ............... 31, 32, 51, 53
.............................. 84, 92, 94, 911, | 8866-2425 ......cccovvvvvniiiieieieiees H | 994, 13713, 13-24, 13-28
........................................... 139, 13-27 | 8867-1001 ........ccecueuene. 22, 45, 136, | 9002-7473 ......cccvvvvrennn. 61, 1324
8866-2006 .......coeveverveeeeeienne 6-1, 310 [ oo 1324, 13-36 | 9002-7713 .....ccvvviirerereieeeeeeenens 57
8866-2007 .....ccevvvrereeeeeen 96, 9-7 | 8867-1008 ..... 33, 1311, 1318, 13-20 | 9002-7906 .....ccovrverrerrerrererrrennes 94, 95
8866-2008 ................ 91, 92, 93, 94 | 8867-1022 ................... 2-2, 44, 1314, | 9002-7908 .....cccvvererererirnrenes 51, 53
8866-2010 .......ccccvvvvrvennene 51, 53 F1 [ 13-18, 13-20, 13-36 | 9002-7987 ....ccccvvervrerrrnnenne 7-11, 7-17
8866-2011 ........ccevvevennene 51, 53, 91 | 8867-1033 .......... 2-2, 101, 10-3, 104, | 9002-8482 .......ccovmverirrinreireieeeenennes 91
8866-2017 ................ 83, 84, 94, 95 | . 105, 10-6, 13-12, | 9002-8660 ..........ccrveeeuene 52, 54, 95
8866-2018 ............... 54, 83, 84, FH4, | e 13-15, 13-19 | 9002-8662 ................. 7-11, 7-12, 13-7,
........................ 95 910, 1318, 13-20 | 8867-4343 .....ccoevveeeeereneeneenn A0 [ 13713, 1328
8866-2019 ..o 98, 310 | 8869-1387 .....ccevvvvreriererreeeeeeeienes 138 | 9002-8695 .......ccceveeueeuenne 51, 53 91
8866-2026 .......cocvvieiinieiieee 910 | 8870-2002 ......coevereerrireieeeeeeeene 133 | 9002-8935 ......ccovrverrerierienieieeeeenens 99
8866-2059 .......ceoerieeeeeeee e 99 | 8870-1023 ..o 57 [ 9002-8946 .......ccooiieieeeeeeeine 7-13
8866-2061 .......coveeeieeeeeenee e 91 | 8870-1070 ..oocveeieieeeeeeeeeeeee 138 | 9002-8955 ......cccoereeeeieieeeeeiees 1313
8866-2062 ........ccevvevnne 94, 95, 910 | 8871-1210 ...cccoevrerreieeeeeeeeeene 57 [ 9002-8956 ......cccevevieeieeeeeeeeee 1313
8866-2064 ............... 52, 54, 83, 84, | 8871-1213 ..o 138 | 9002-8958 .......cccoeveieeeeeeeeieeiee 1313
.............................. 92, 94, 95, 910, | 8871-1281 ......cccvcvvvrererereeeeeen. 62| 9002-8968 ... 1313
..................................................... 1327 | 88711283 .......ccccecvvvveveenen. 54, 55 | 9002-8977 ... 51, 53, 7-13
8866-2065 ........... 97, 98, 910, 1311 | 8871-1284 .....ccocevvrererrrreiene 52, 54 [ 9002-8978 ......cccoviiiieeeeeee 1313
8866-2067 .....ccvereeeeieeeeeenee e 91 | 8871-1380 ...cceoeeeeeens 135, 13-21 | 9002-9955 ................. 135, 138, 13-21
8866-2082 .......ooveeeeeeeeeee e 990 | 8871-1383 ... 138 | 9002-9999 ......ccooiieiieieeee e 136
8866-2084 ............. 1318, 13-20, 13-27 | 8871-1384 .....ccvcveerirerirereiene 52, 54 [ 9003-0271 ........ 51, 52, 53, 54, 56
8866-2085 .......cooerierireeee 1311 | 8871-1385 ..o 55 [ 9015-3001 .......... 4-4, 45, 136, 13-14,
8866-2087 .......ceverereieenne 94, 13-32 | 8871-2011 .....cccvvveeeeren 55 1324 | e 13-17, 1318,
8866-2103 ........cccevvrveine 83, 84, 94 [ 8871-2013 ......cociieeeeeeeeeeie 55 | 13-20, 13-23
8866-2105 ............... 54, 81, 83, 84, | 8371-2034 .....ocovoieeeeeee 138 | 9020-0003 ........cccecennee 42, 4-4, 1314,
............................ 94, 95, 98, 1314, | 8871-2232 .....cccvvcvieeeeen. 135, 1321 | e 13718, 13-20, 13-23
.............................. 1318, 13-20, 13-24 | 8871-2305 ............... 137, 1313, 13-28 | 9020-0171 ......cceverveerrrererrenennn. 1322
8866-2106 ......... 6-1, 9-1, 13-18, 13-20 | 8874-1805 .....cccevvrirrerrerrereeeeeeene 55 [ 9020-0266 ......cccevveiveeeieieineeenne 7-15
8866-2108 ..........ccecenene 92, 93, 13-32 | 8882-1002 ............... 13-7, 1313, 13-28 | 9020-0284 .....ccvvvvveereeeeieeeeenne 7-17
8866-2110 ......ccevererririerienrenie 13-32 | 8882-1004 ....ccocovvvrereeerein 7-11, 7-17 | 9020-0299 ......cceiveeeenne 137, 13-28
8866-2119 ........cccevvereeene 54, 94, 95 [ 8897-1003 ......cccoeerrereereeieineeeenens 21 [ 9020-0381L ....coovveeeeeieeeeeeeeeeeene 138
8866-2139 .......cocieeeee 83, 84 | 89031196 ......ccevvereeeeeeeeeeee 7-14 | 9020-0382 ......covvereeieireiereeieeeene 115
8866-2142 .......cccvvveienn 92, 93, 94 [ 9002-0247 ....oocvriirereieieeeeeeeeenens 22 [ 9020-0406 ......ccevveireieeeeeeeeeeeine 712
8866-2152 ............. 13-18, 13-20, 13-27 | 9002-1152 ......ccecoemeieereeeeeeeennene 712 | 9020-0434 ......ccoiiiiienene 11-3, 114
8866-2174 ......coveeieee 1327 | 9002-1552 ......cceovvuennene 51, 53, 7-11 | 9020-0440 ......cecovvivererieieieeeeenens 6-3
8866-2175 .....oovvirieiere e 10-18 | 9002-1584 ....coeoeveevierereereeieeeeenens 7-13 | 9020-0445 ......cooviiiiieeee e 122
8866-2193 ..o 1325 | 9002-3155 ....ccooivieriiieieree e 94 [ 9020-0506 .....covereevereeeeeieeieenene 1322
8866-2194 ..o 61 | 9002-6491 ......coocererieeeeee 122 | 9020-0602 ......cocoveveeeeeeeeeeeeienes 13-26

JJ * Complete revision of index 1-15



INTRODUCTION

Mggﬂﬂe&'&l‘ Part Number Index

Starting Serial No. 0277001

522D-524D Original Issue 1-98

I N D EX Revised 8-13-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9020-0638 .......covvvereeeeenns 7-11, 712 | 9020-61%4 .......... 2-1, 911, 13-4, 137, | 9040-2948 .......ccoiiiiieeeeeeee 45
9020-0680 .....coerverrenrerierienrinieriennens 138 [ o 139, 13-13, 13-24, | 9040-3396 ....c.cevvvvereereeeeeeeeeenns 1313
9020-0685 ......cevvereerrerierieirenrenees 1322 | e 1328 | 9040-3437 ..oooiiireriieeee e 45
9020-0688 .......covrverrerierienrinieriennens 12-2 [ 9020-6198 ......coceeiveeeeeeeeeeeeiees 7-16 | 9045-1020 .....cceeiveuerienene 1318, 13-23
9020-0795 ....oovvevierienririerieeesesienens 138 | 9020-6199 ................ 911, 137, 1313, | 90451039 ....cceoiviieeeeeeeeee 1317
9020-0807 ....oovververeeeeeeeieniesie e 58 | 13-24, 1328 | 9045-1047 ...oooiiiiiererie e 45
9020-0999 ......ccevvrirererie e 1321 | 90206262 ........ 51, 52, 53, 54, 58 [ 90451053 ......ccoooiiirireeeee e 45
9020-1346 .....ocvvereieririeneeeeenenne 7-15 | 9020-6548 ......cocoveieeieeeeeeeeeee 108 | 9045-3002 .....cvvververreriereenieieeeeenens 41
Q020-1347 ... 7-15 | 9020-6549 .....ocoieeieiieeeeeeeeee 108 | 9045-3013 ......cceoeeeeneriene 1318, 13-23
9020-1348 .....ocviererierieneeeee e 7-15 | 9020-6550 ......coeoveveeveeeieieenieeene 108 | 9045-3031 ....cocveveeeeeeeeeeeeeees 1317
9020-1349 .....ooivireerineeee e 7-15 | 9020-6552 ......ccoeieeveieieeeenee 108 | 9045-3032 .....ocveiveeeeeeeeeeeeeiees 1317
9020-1350 ...evevvrierienrenieneeeeree e 7-15 | 9020-6553 ......ccoeveeieieieeeeeeee 108 | 9045-3040 ....ooovvvvrriererierieeieeeeeins 45
9020-1414 ..o 58 | 9020-6554 ....cooeieieeeeeeeeee 108 | 9045-3041 ....oovvvriereriereee s 45
9020-1443 ... 136 [ 9020-6555 .....ccovvveieeeeeeeeeeie 108 | 90455007 ....ooovvevrreererierienieieeeeenens 42
9020-1918 .......ceoeiereeeenne 2-2, 1336 | 9020-6556 .....ccoervereeirereeieneeeeeenns 108 | 9045-5008 .......cocvrverreriereinieieieeenens 42
9020-2230 .....ovverieriinreniene e 7-15 | 9020-6557 .....ocveveeeieieeeeeeeeee 108 | 90455011 ....ocvvevreireie e 45
9020-2500 ....oovvereereieeeeeeree e 66 | 9020-6558 ......ccoveiiieieeeeeeeee 108 | 9045-5035 .....oceiveieeieieeeeeeeee 1317
9020-2501 .....oovereereeeeeeeeeee e 66 | 9020-6559 .....ccoeveiieeeeeeeene 108 | 9045-5037 ....oooveieeeeeeeeeeeee 1317
9020-3040 ............. 13-13, 13-24, 13-28 | 9020-6560 .......ccccervereervereereeeeennenne 108 | 9045-5043 ..o 1323
9020-3376 .....cocvvvererrerienns 135, 1321 | 9020-6561 .......ccccervereeeeeeeeneeennenne 108 | 90455044 ..o 1320
9020-3502 .....orverierienrenienie e 7-12 | 9020-6562 .......occvevveeereieeeiiniennene 108 | 9045-5049 ..o 43
9020-3543 ..o 65 | 9020-6564 .....coveveiieeeeeeeeeae 108 | 9045-6002 ......cccevveeeeeeeeeeeiees 1317
9020-3840 .....oovvverieeririeneeenere s 138 [ 9020-6567 ....cocvvvevereeeieieeeeenns 1020 | 90456004 .....coovvvvvriieieeeeeeeee 1323
9020-4007 .....ovvereerereeeeenns 4-4, 1314 | 9020-6606 .......cocervererrereereeriereeennens 58 [ 9055-1013 ....ccooeieeirereeee, 42, 1320
9020-4057 .....oeverieriereniene e 7-14 | 9020-6739 ..........c...... 10-11, 11-1, 11-2 | 9055-3012 .....ccccevrernenens 1318, 13-23
9020-40%6 ............ 83, 84, 9311, 139 | 9020-6846 .......cccesvrrerriiereeeeeiene 22 [ 9055-3013 .....ccceeen 1318, 13-23
9020-4097 ..o 13-18, 13-20 | 9020-7046 ......coocvrvererrereeieneeeeenens 33 [ 90555013 ... 1318
9020-4244 ........ 4-4, 136, 137, 1313, | 9020-7204 ....cvvereeeeeeeeeeeeee 63 [ 9055-6004 ....cecveveieeeeeee 1318
............................. 13-14, 13-17, 1318, [ 9020-7220 .....ccccoecvvvvcvrererenineen. 135 | 9060-0267 ... 715
......................................... 13-20, 13-28 | 9020-7319 .....ccovcevveivrierrninienenenn 11510 | 9060-0273 .. 115
9020-4245 .......cccoveunee. 4-4, 13-6, 137, | 9020-7352 .....ccevovrirerrereenrereeeeenens 99 [ 9060-0274 .....ooeeeeeeeeeeeeeee 7-15
............................. 13-13, 13-14, 13-18, [ 9020-7458 ......ccovcvvvvivnerenenenenens 221 | 9060-0390 .o &1L
......................................... 13-20, 13-28 | 9020-7463 .........ccoce... 98, 13-7, 1313, | 9060-2904 ........ccovvveverererinenerennn. 45
9020-5126 ......ceverieeienieieeeee e 136 [ oo 13-24, 13-28, 13-33, | 9060-2905 ......ccoverrrrerreriereeeeeenene 45
9020-5205 ............ 52, 54, 11-1, 112 | e 1334 | 9080-1314 ..o 42
9020-5663 .......oevvereeeeeeeenene e 58 | 9020-7464 ............... 13-7, 13-13, 13-28 | 9080-1315 ....cceeerereireie e 42
9020-5686 ......... 11-3, 11-4, 11-6, 11-7 | 9020-7514 ...oceveeeeeeeeeeeeee 1334 | 9080-1353 ....cooirieriereie e 45
9020-5687 ......... 11-3, 11-4, 11-6, 11-7 | 9020-7661 .....cccevereereeeeenerennnne 1313 | 9100-3016 ....cceovererrrerereeeeeeeeeenns 122
9020-5688 ........cccvrverieeeneenns 11-3, 114 | 9020-7719 ..oooveeeeeieeeenens 11-2, 13-27 | 9100-3018 .....oceiverveeereeeeeieeennene 122
9020-5792 ........c...... 51, 52, 53, 54, | 9020-7801 ......ccecoervereeeeeeeeeeennee 7-13 | 9100-3020 ...ooovirverieiiieie e 122
................................................. 94, 95 | 9020-7856 .......cccceveverierienienen &L 84| 9100-3030 .o 121
9020-5870 ........... 31, 32, 44, 1314, | 9020-7884 .....coovveriieeeeeee 45 | 9100-303L ..o 122
..................................................... 1324 | 9020-7902 .....cocovvvvvvinererriieienene 33 | 9100-3044 .o 12-1
9020-5891 .....ocvvveireieeeeeeee e 2-3 | 9020-8066 ......ccvervevenreeeeeieeiennene 1011 | 9100-3052 ....cceoverververereereeeeeeeenens 121
9020-5918 .....cceieieieeeeeee e 56 | 9020-8067 .....cccoeveeieeieeeeeeeeen 1011 | 9100-3053 ....coeoververerereeneeeeeeneenens 138
9020-6023 .......eoerierrerieneeenere e 138 [ 9020-8071 ....oovveiieeeeeeeeeeeeine 1011 | 9100-3055 ....cccecvverneeiernennes 135, 1321
9020-6046 ........covvveereeeeeenene e 45 [ 9020-8072 ....coeeeeeeeeeeeeeeeans 1011 | 9100-3056 ...ocvevvereenrerereereeneenennene 1322
9020-6090 ......ccevvvrnirrenne 13-33, 13-34 | 9040-0543 .....ocooieeeeeeeeeeeeeeeee 7-12 | 9100-3065 ....ooovvvverieieiieieneeeeeeene 11-6
9020-6124 ............ 52, 54, 11-1, 11-2 | 9040-06%4 .......ccccervrurne 55 11-1, 11-2 | 9101-1002 .....ccceveevenenene 13-33, 13-4
9020-6134 .....ocovvereeririeeeeeenie e 138 | 9040-2427 ............ 52, 54, 11-1, 11-2 | 9101-1009 ......cceoeivrerenene 135, 13-21
9020-6169 ......ccevereerririerienenieriennns 138 | 9040-2477 ...ooovvvee 41, 42, 1314 | 9101-3026 ....c.evvvrveveeeeeneeeneenens 1321

JJ * Complete revision of index 1-16



GRADALL

MATERIAL HANDLER
522D-524D

INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9102-4051 .....ooveieeeeeeeeeeee e 82 | 9103-3281 ....cooeiieeeeeeeeeee 7-13 | 9104-1365 .....ooveiieeeee e 33
9102-4052 .....ocveieeeieeeeeeeee e 82 | 9103-3317 ..o 11-3, 114 | 9104-1438 ...ocoverereeieiereeeeeeeeee 22
9102-4053 .....ocveieeeeeeeeee e 82 | 9103-3320 ...oceoiieeeeee e 12-1 | 9104-1439 ....oovveeeeinierienns 2-2, 1336
9102-4054 .....ocveieeeeeeeeee e 82 | 9103-3360 .....ccceveeeeienennns 135, 1321 | 9104-1449 .....cccovieeenirenns 2-2, 1336
9102-4055 .....ooveieeeeeeeeeeee e 82 | 9103-3366 .....ccoeveeeeieeeeeeeeee 1319 | 9104-1450 ...occoovreririiieree e 22
9102-4056 .....ccvvreereeeeeeeeeene e 82 | 9103-3387 ...oceveeeeeeeeee 1313 | 9104-1451 ................. 2-2, 1324, 13-36
9102-4057 ....oovveieeeeeeeeeeee e 82 | 9103-3391 ....ccooiieeeeeee 1313 | 9104-1459 ......cocovivireereine 2-2, 1336
9102-4058 ......coeieeeeeeeeeeeeee e 82 | 9103-33% ..o 1313 | 9104-1481 ..o 2-2, 1336
9102-4059 .....ooviieeeeeeeee e 82 | 9103-3417 ...ooveieeenns 137, 13-28 | 9104-1596 ......ccccvvveeerieriennns 2-2, 1336
9102-4060 .....oovvreereieeeeeerene e 82 | 9103-3430 .....cocvvurnnne 10-1, 10-2, 10-3 | 9104-1598 ......ccccvverereriennens 2-2, 1336
9102-4061 .....ccoeveeeieeeeeeeee e 82 | 9103-3445 ..o 1324 | 9104-1732 ..o 2-2, 1336
9102-4062 ......coeiveeeeeeeeeenene e 82 | 9103-3464 ..o 138 | 9104-1733 ..o 22
9103-1009 ....ooveereereieeeeeeree e 22 | 9103-3465 .....coooveeeeeeeeeeeene 138 | 9104-3063 .....cceovereeeereeeeeieeieeene 139
9103-1014 ..o 23 | 9103-3485 ..o 21 [ 9104-3123 ... 1311
9103-1087 ....oeeververieereriereeenierie s 7-13 | 9103-4001 ....oooveveeeeeeeeeeeeeeeee 121 | 9104-3125 ........ 4-4, 13-6, 137, 13-13,
9103-1088 ......cceverrerrerierieerenieriennens 7-13 | 9103-4018 ......ccooeeeeeeeeeeeeeiee 1013 | e 13-14, 13-18, 13-20,
9103-1136 ....vevereereeeeeeerereene e 33 | 91034156 ..o I3I5 | oo 1328
9103-1236 ........... 31, 32, 44, 1314, | 9103-4168 ......coccviereeeeeeeeeeeiee 104 | 9104-3126 ........ 4-4, 13-6, 13-7, 13-13,
..................................................... 1324 | 91034178 .....cccccvvevvcevvereeeeennn. 10-6 cerreeneneeneeneeneenens 1314, 1317, 13-18,
9103-1268 ......ccevereerreriereerenienee s 12-1 | 9103-4280 .....cooovvvverinienn 100, 104 | e 13-20, 13-28
9103-1278 ..o 133 [ 91034281 ....ccoveiieeeeeeeeeiee 101 | 9104-3134 ..o 122
9103-1490 ....ooovrieriierinereeee s 138 | 9103-4286 .......cceoevveeenne 10-3, 1312 | 9104-3135 ...coooeieeeeeeeee e 122
9103-1494 ......coviieeeirereeee e 138 [ 9103-4297 ....ooeiieeeeeeeeee 103 | 9104-3136 ..cevveneeeeeeeeeeeeeeeee 122
9103-1495 .....ooiiirierineee e 133 [ 9103-4301 ....oovvevreieeeeeee e 1319 | 9104-3146 ....ccoovveeriiriieeeeeeeeeene 68
9103-1521 .....oovvriirieererieneeeereree e 138 [ 9103-4302 ....cccovvvvereeeeeeeeeieenns 1319 | 9104-3150 ...occovvreeriiieiereeeeeeeeene 59
9103-3011 ....oovvvrierrerrerienee e 12-1 | 9103-4303 ..o 10-2, 1319 | 9104-3163 ................ 81, 84, 94, 95
9103-3018 .....ooererierrerieneeenieree s 12-1 | 91034304 ..o 10-2, 1319 | 9104-3186 ......cccoevveneenenne 13-18, 13-20
9103-3023 .....ooiriereerenere e 12-2 [ 9103-4305 ....ooevvveveeeeeeeeeeeieenns 1319 [ 9104-3199 ....ccoovvvieieeeeeeeee 1311
9103-3028 ..o 57 | 9103-4306 ....cccoeveeeeieeeeeeeeee 1319 | 9104-3209 ............... 12-1, 1318, 13-20
9103-3029 .....ocereereeeeeeee e 21 | 91034337 oo 10-3 | 9104-3210 ..ovvveeeeeeeeeee e 121
9103-3032 .....oovreererierienens 135, 1321 | 91034372 ..o 1317 | 9104-3211 ...ocoooeeiiieeeeeee e 121
9103-3037 ..oevrvirieriereriee e 1022 | 9103-4373 ..o 1317 | 9104-3214 ..o 17
9103-3038 .......ccocvrnene 33, 1318, 13-20 | 91034374 ....oovveieeeeeeeeeeeenns 1317 | 9104-3215 ...ocooieeeeeeeeeeeeine 121
9103-3039 ..o 13-18, 13-20 | 9103-4375 ...coovvereeeeeeeeeeeeeenes 1317 | 9104-3221 ....ccocveeeenee 13-18, 13-20
9103-3084 .....ccevverereeeenns 11-3, 11-4 | 91034376 ....ooovvvveeeieerereeeeeenes 1317 | 9104-3222 ......ooviiieeeeeeee 22
9103-3096 ......ccvvverienririerie e 10-13 | 9103-4377 oo 1317 | 9104-3246 .....oovvveeieeeeeeeeeenne 106
9103-3102 ....oovvevvereeeeeeiee 2-1, 12-1 | 9103-4390 ...oocvvvvrieriririienie e 66 | 9104-3247 ..o, 2-2, 1336
9103-3104 ..o 68 | 9103-5101 ....ceovvveieieeeeeeeee 1326 | 9104-3286 .....ccccevvvvveiereeeeieeeeenns 17
9103-3111 ..oevrvierienreriese e 11-3 | 9103-5240 .....covevvveiereeieeeeeeeeenens 22 [ 9104-3298 ..o 68
9103-3137 ..o 56 | 9103-6022 ......cccovviveieieeeeeeeeine 7-13 | 9104-3303 .....ooieieieeeee e 1312
9103-3185 .....oovrerireriere e 1324 | 9104-1016 ....ccoovvvevrerriiereeeeeeeeee 59 [ 9104-3353 ..o 13-30
9103-3186 .....ccerveeenenenn 31, 32, 44, | 9104-1227 ..o 1311 | 9104-3429 ....coooiiiieeeeeeeeeeene 138
......................................... 13-14, 13-24 | 9104-1322 .......ccecvvvenene. 13-18, 13-20 | 9104-3446 ......oooveeeeereeeenennenn. 10-11
9103-3187 ..cevvvirereereee e 1324 | 9104-1323 .....ccovevreeenene 1318, 13-20 | 9104-4002 ......ccccovveeeeuene 10-12, 13-16
9103-3189 .....ooeeeeeeeeeee e 31 | 9104-1324 ..o 1318, 13-20 | 9104-4099 ......ccocvvimererreiereeeeenens 66
9103-3230 ...oovveriereenee e 1311 | 9104-1325 ... 1318, 13-20 | 9104-4100 ....cocevvrrrrrerrereeeeneeeeenens 66
9103-3240 .....oovririeeririeieeeeee e 108 | 9104-1326 ......cccceovveenennene 1318, 1320 | 9104-4101 .....ccevcvvviereriereeieeeeeeenens 66
9103-3246 ............ 51, 53, 11-1, 11-2 | 9104-1327 ...ccocevveveeenne 1318, 13-20 | 9104-4103 .....ccoocvvirrerrerreieneeeeenens 66
9103-3247 ......... 11-3, 11-4, 11-6, 11-7 | 9104-1356 .....cccvecvvvevruenen. 1318, 1320 | 9104-4104 ...oooeeeeeeee e 66
9103-3251 .....ooirieriirrenieie e 133 | 9104-1361 .....cccovveeeeene 1318, 13-20 | 9104-4105 ....cccevvreirreriereeeereeeeenens 66
9103-3252 .....ooiriirinienieneeesenie e 133 | 9104-1362 ......cccecveeenenene 1318, 13-20 | 9104-4106 .....ccevvrvenrerrereenieneeeeenens 66
JJ * Complete revision of index 1-17



INTRODUCTION

Mggﬂﬂe&'&l‘ Part Number Index

522D-524D Starting ge.rlgl No. 0277001

riginal Issue 1-98

I N D EX Revised 8-13-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9104-4107 ..ovveeeeeeeeeeee e 66 | 9106-4016 ......cooveveienens 10-3, 1315 | 9108-1523 ........cccveenne 2-2, 94, 13-36
9104-4109 ....ooviiieeeeeee e 66 | 9106-4017 ...ocoveeieeeeeeeeeee 10-3 | 9108-1541 ....oovvivreiereriereeeeie e 56
9104-4111 ..o 66 | 9106-6020 .....ceoeevveeeeeeeeeee 712 | 91081545 ..o 138
9104-4112 ..o 66 | 9106-6021 .....ccoeeveeeeeeeeeeee 712 | 9108-15%4 ......ccovcvriieiiene 44, 1314
9104-4113 ..o 66 | 9108-1087 ....cceovereereeeeeeeeene 1324 | 9108-1573 ..o 136
Q104-4274 ... 103 | 9108-1148 .....ccooevvereeeeeeeeeeeeeens 31 [ 9108-1574 ..o 136
9104-4278 .....oveeeeeeeeeee e 66 | 9108-1158 ......ccooeiirerenienienns 51, 53 | 9108-1577 ...ccvveeeeereerne 44, 1314
9104-4282 .....coeieeeeeeeee e 66 | 9108-1171 ..o, 31, 1324 | 9108-1582 .....ccocviverreeeeeeeeeeiee 133
9104-4311 ..o 66, 6-7 | 9108-1172 .....ccoevvvererirrnns 31, 1324 | 9108-15H ......occvvirerierein 44, 1314
9104-4320 .....ooveierieiineeeee e 102 [ 9108-1176 ..coovvveerereeeeeeeeeeeeeens 2-3 [ 9108-1601 ....coeoveeeeeeeeeeeeeeeene 131
9104-4330 ...oovirireeee e 1312 | 91081177 oo 22 [ 9108-1602 .....coverveeeeeeeeeeeeeeeine 134
9104-4331 ..o 1312 [ 9108-1181 ...occovvvreriiieieeeeeeeeeee 56 [ 9108-1603 ......cccovvieereeeeeeeeeeenne 134
9104-4332 ..o 1312 | 9108-1201 ....ccoovrviireiereeeeeeeeene 94 [ 9108-1606 .....ccveveeeereeeeeieneenne 1321
9104-4333 ... 1312 | 9108-1210 ...occovvereirieieree e 21 [ 9108-1607 ...ocveeeeeeeeeeeeeeeee 1321
9104-4334 ... 1312 | 9108-1243 ........ccccvvenene 51, 53, 7-13 | 9108-1608 .........ceeververeermeeeereenns 1321
9104-4353 ... 1312 | 9108-1258 ......ocoovvvireiereereeeeeeene 21 [ 9108-1609 ....cooveveeeieeeeeeeee 1321
9104-4360 .....oovvreereeeeeeee e 66 | 9108-1259 ..o 21 [ 9108-1610 ...ocovveeieeeeeeeeeee 1321
9104-4361 .....ooveveeeeeeeeeee e 66 | 9108-1264 ....cooveveieeeeeeeeeee 7-14 | 9108-1612 ......ccoovreirireeeeeeene 1321
9104-4462 ..o 66 | 9108-1276 .....coceeveeeeeeeeeeeee 21 [ 9108-1613 ..o 1321
9104-4463 ........ooviieeee e 1319 [ 9108-1285 ......ocoovireieeieeeeeeeeeee 54 [ 9108-1614 ....ccooeveiieeeeeeee 1321
9104-4464 ........ooviieeeree 1319 | 91081313 .....cccevvvnee. 44, 96, 13-14 | 9108-1622 .......ccccvvvrerrernne 44, 1314
9104-4465 ... 1319 | 9108-1322 ....ccoovvvviiiereeeeeeeeeenne 717 | 9108-1626 ......ccoovvverveieiieieeeeeienes 21
9104-4466 .......c.oovvieerieiiienieiee 1319 [ 9108-1324 ....ooviiieeeeeeeeeee 33 | 9108-1640 .....ccoecveererrne 115, 131
9104-4467 .....ocovverieiee e 1319 | 9108-1326 ............. 13-13, 13-24, 13-28 | 9108-1654 ......ccooovvvrrrireieneeeeienes 56
9104-4468 ........oocvvieereieeiee 1319 [ 9108-1327 ...oocveverieririeieree e 57 [ 9108-1660 .....ccccevevieereeeeeeeeen 1321
9104-4469 .......oovvieeeeee 1319 [ 9108-1329 ....ccocovvirireiereeeeeeeee 21 [ 9108-1661 ....cooveeeeeeeeeeeeee 1321
9104-4470 ... 1319 | 9108-1330 ...occevvererrrerereereeeeeeeenns 115 | 9108-1665 .....ocveveeeeeneeeeeeeeienes 1321
Q104-44T75 ... 1311 | 9108-1332 ...ocvveeeeieiereeeeeeeeeenens 717 | 9108-1671 ..o 138
9104-5034 .....ocvvirieee e 1311 | 91081354 ...ocoeveeieeeiereeeeeeeeeenne 711 | 91081675 ..o 138
9104-5095 .....ooiriieeeee e 33 | 9108-1368 ....ceoereeeieeieeeeeeee 41 | 9108-1676 ...oooeeeeneeeeeeeeeeeeeiee 133
9104-5152 .....ooviieeeeeeeee e 22 | 9108-1369 ....ccooereeeeeee e 41 | 9108-1680 ....ccovenreeeeeieeeeeeeiees 138
9104-6056 .......coververeeeenns 911, 139 [ 9108-1371 ..o 11-3, 114 | 9108-168L ....ccoovvveveireiereeeceeenne 21
9104-6061 ......ccvvrerrerierienienreniee 1320 | 9108-1384 ....ccoovveeriiieiereeeeeeeeee 22 [ 9108-1686 .....ccceveveeieeeeeeeeene 1321
9104-6062 .......ccovrveevenne 13-18, 13-20 | 9108-1388 ......ccccevvererrererrrereens 51, 53 [ 9108-1687 ....cceceveieieeeeeeeee 1321
9104-6074 .....oveieeeeeeeeeee e 33 | 9108-1396 ....ceoveeeiieeee e 99 [ 9108-1688 ......cceveeeereeeeeeeeeee 1321
9104-6114 ..o 1311 | 9108-1397 ...ooveeeriereiieie e 31 [ 9108-1689 ....ccooeveieeeeeeeee 1321
9105-3001 ....vevereereeeeeeeieneese e 42 [ 9108-1415 ..o 2-2, 1336 | 9108-1691 ......cccevverreieeeeeeeeeeenns 22
9105-3020 .....cceuenene 51, 53, 94, 95 | 91081432 ....cccovviriiieeeeeeene 96 | 9108-1693 ................. 2-2, 13-35, 13-36
9105-3419 ......ccevveee 11-6, 11-7, 135, | 9108-1433 ......ccooiirirereree e 96 | 9108-1695 ......ccoecveererrrne 2-2, 1336
................................ 13-8, 13-21, 13-22 | 9108-1445 .......ccoovvvvvvverrnenene 1010 | 9108-1709 .. 271
9105-3426 ............... 83, 84, 91, 92, | 9108-1447 ....oooveireeirerrnns 32, 1324 | 9108-3012 ......cccvrvrerirrrinreniene 51, 53
................................ 93, 94, 95 98, | 9108-1448 ......ccccovcvvvvvrrrrnenenene. 32| 9108-3013 ..o, 10515
..................................................... 1324 | 9108-1457 ....cceovvvvveinerereieienee 32| 9108-3019 ... 571, 5-3
9105-3450 ....oovreeieieeeeenne 98, 1324 | 9108-1461 ......cccovvirerieeeecereeeenns 22 [ 9108-3040 ....coooeriiieeee e 94
9105-3559 .....ooirereieree e 138 | 9108-1462 .......cccecvvrrrrrnnne 111, 11-2 | 9108-3044 ..o 10-16
9106-3039 .....oovriirierenee e 136 | 9108-1475 ...ooovieieieeeeeeeeeeeeeins 21 | 9108-3048 .....coeieeeeeneen 111, 112
9106-3040 .....ooverierieniirieeeeee e 136 | 9108-1480 .....ccccevvrererrinne 11-3, 11-4 | 9108-3050 ....cceoerverernrerereeneeeeennene 96
9106-3047 ....ooevererieeririene e 12-1 | 9108-1491 ....oovveiiieeeeeeeeeeeene 10-18 [ 9108-3053 .....ccocereerverereereeeeeenene 10-20
9106-4005 .....ocvereereieeeeeerene e 66 | 9108-1499 .....cooiiieeeeeeee 138 | 9108-3055 ....eocveveeeeeieeeeeeienieniene 107
9106-4006 .....ccoerveveieeeeeienene e 66 | 9108-1517 ...ocvreeeieeeeeeeeene 131 | 9108-3063 .....ccoeveremeerrereernens 31, 1324
9106-4007 .....ovvereereieeeeeenene e 66 | 9108-1522 ........cccveneee. 2-2, 94, 13-36 | 9108-3065 .....cccevververereeeeeeeeeenns 5-6

JJ * Complete revision of index 1-18



INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE

GRADALL
MATERIAL HANDLER
522D-524D
PART NUMBER PAGE
9108-3066 ........coevviirieriiiiiiennines 56
9108-3072 ..o 53
9108-3077 ....oovvvvreriiirininiiiinas 1019
9108-3081L .....cocoovvvvriiirieieieiiiias 7-14
9108-3084 .......coovviviiirieieiciias 14
9108-3085 ..o 56
9108-30%4 ..o 56
9108-3095 .......covveurunne 54, 94, 95
9108-3104 ......ocevviiei 95
9108-3106 ........ccovvenes 51, 52, 53,
...................................... 54, 94, 95
9108-3107 ...ocvvivicriiiirieieeinas 132
9108-3110 ..o 11-3
9108-3111 ... 11-1, 11-2
9108-3113 ... 54
9108-3114 .....ccevriiiie, 54, 11-5
9108-3115 ......cevvririiie, 54, 11-5
9108-3118 ......ccviieii 91
9108-3122 ......ccviiiriiiie 52
9108-3124 ......ccviviriii 57
9108-3126 ......ceviviiriiiiiien 57
9108-3127 ..o 57
9108-3128 ..o, 57
9108-3129 ......cccviviiii 57
9108-3136 ..... 7-11, 7-12, 7-17, 137,
....................................... 13-13, 13-28
9108-3143 ..., 51, 53
9108-3144 ......covvvnrnne 51, 53 91
9108-3145 .....ccciiii 91
9108-3155 ... 138
9108-3173 ..o 21
9108-3189 ......cccviviiriiiie 93
9108-3191 .....cccviici 94
9108-31H4 ... 94
9108-3212 ......cceiiiin 84, 13-27
9108-3213 ......covvvine 83 84, 94
9108-3216 ......covvviiirininiiiiins 1313
9108-3218 ..... 51, 52, 53, 54, 55
9108-3221 ... 11-3
9108-3222 ............. 83, 84, 94, 95
9108-3224 ..o, 96
9108-3225 ..o 96
9108-3226 ......ccviviiriiiiii 97
9108-3227 ...t 98
9108-3228 ... 98
9108-3230 .....oovrviiiiin 97
9108-3232 .....ccciiiei 91
9108-3233 ......covveirnne 51, 53 91
9108-3235 ... 7-14
9108-3241 ..o 1019
9108-3242 ......coviiiiiiins 1019

PART NUMBER PAGE
9108-3245 ..o 91
9108-3246 .......cocvvvrvinns 51, 53, 91
9108-3248 ......coovircriinn 44, 1314
9108-3249 .......coevvininns 1318, 13-20
9108-3250 ..o 59
9108-3253 ..o 59
9108-3259 .....ccovirerinnnn 11-3, 11-4
9108-3260 ......ccvvvreririirieiiiiinns 11-3
9108-3262 .......oevvuriinias 10-12, 13-16
9108-3263 .......ccovvreriiiiieiiiinis 138
9108-3266 .......ccocvvereniiiinns 54, 94
9108-3267 .....ocvvvvieriiiiieinia 61
9108-3268 .......ccoeeriiiiriiiiiine 121
9108-3269 .......ccoevriiiiieiiiiinns 121
9108-3270 ..o 12-1, 135
9108-3281 .....cccvvvrviiiiieiiiiine 106
9108-3282 ......covrviiiiieiiiine 10-2
9108-3283 ......cvvviiiiie 101
9108-3285 .......cooeeriiiieiiie 104
9108-3286 .......ccoeveveninne 105, 1315
9108-3290 ........cc.c. 98, 137, 1313
9108-3291 .....ccvvviviiiiieiiiiis 11-5
9108-3292 ......coeviiiiiiie 109
9108-3293 ... 91
9108-3294 ..., 10-10
9108-3296 ..o, 10-14
9108-3297 .....oocvvvricicrin 32, 1324
9108-3298 ......covereriinn 31, 1324
9108-3302 .....oovvivirrriiiiienas 81
9108-3303 ..o 81
9108-3306 ............ 53 83, 84, 91,
...................................... 92, 93, 94
9108-3307 ....cvvriicreiiiiieia 32
9108-3310 ......cvvunee. 83, 84, 137,
....................................... 1313, 13-28
9108-3311 ...coecvvvicrcrin 7-17, 11-2
9108-3312 .....coceviiieriiiieii 717
9108-3314 ...coovvicicri 12-1, 134
9108-331L7 ..covviirieiiiiii 121
9108-3318 .....cocvireriiiiiiie 121
9108-3319 ... 12-2
9108-3320 .....cccevvirrerinnne 12-1, 12-2
9108-3321 ... 12-1, 134
9108-3323 ... 55
9108-3324 ... 121
9108-3325 .....ccveiriiiii 121
9108-3336 .....ccocveereriiiieiiis 717
9108-3338 ......cvvrieiiiii 51, 53
9108-3339 .....ccvvrriiiia 94, 95
9108-3341 ..o 132
9108-3342 .....cocvvviireiii 94, 95

JJ

* Complete revision of index



INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE

PART NUMBER PAGE

9108-4006 .........ccoevevennnn 10-7, 1329
9108-4007 .....ocovvvverririinieiiiinas 107
9108-4008 .........ccoevevennnn. 10-7, 1329
9108-4009 .......ccvveverinnnn 10-7, 1329
9108-4010 ......ceovveverinnne 10-7, 1329
9108-4011 .....ocvviicriiiiieias 107
9108-4012 .......ccvevevrnnen 10-7, 1329
91084013 .......covvevevrnnne 10-7, 1329
9108-4014 ......ccoovvvvrerrnnnn 10-7, 1329
91084015 ......coovveverinnnn 10-7, 1329
9108-4016 .......coovvverviriiireiiinas 107
9108-4017 ....cvvririrriiiiieieiiinas 107
9108-4018 .......coovvvvriiiiirieiina 107
9108-4019 ......ocovvvivriiiiieiias 107
9108-4021 ......ocovvevvriiiieiiiiinns 1019
9108-4022 .......coeviiiiiieiiiiinns 1019
9108-4023 .......cooviviiiieiiiinns 10-15
9108-4024 .......covveviiiiiciiiins 10-15
9108-4029 ........oovviviiiiiciiinns 10-15
91084031 .....cocovvvvvriiirieiiiiinns 10-15
9108-4032 .......cvvevvriiiirieiiiiinns 10-15
9108-4033 .......coeviiiieiiiinns 10-15
9108-4034 .......covvvrviiiiieiiiiiins 10-15
9108-4035 ........oovriviiieiiiinne 10-15
9108-4036 .......ccoveveriririircriiiinns 10-15
91084038 ............... 10-15, 11-1, 11-2
9108-4039 .......coevriiiirieiiiiinns 10-15
9108-4042 .......coveviiiiiiie 10-10
9108-4043 ... 10-10
9108-4044 ... 6-2
91084045 ... 6-2
9108-4046 .......coovvveiviiiieiiis 6-2
91084047 ....covvviriciiiiiiieis 6-2
9108-4048 ..o 6-2
9108-4049 ... 6-2
9108-4050 .....ccovvviviiiiiiieiis 6-2
91084051 .....ccvvvviciiiiiieii 6-2
9108-4052 .......covvvvvrviiiiieiiis 6-2
91084053 ... 63
9108-4054 ..o 63
91084055 ..o 64
91084056 ......ccovvvvvrviiiiieiiiinis 63
91084057 ....coovviriciiiiiiieis 63
9108-4058 .......covvvvriviriiieiiis 63
91084059 .......covvvvviiiiiieis 63
9108-4060 .......coovvvcrririieieiiiiis 63
91084061 ......ccovvvvvrvririiieiiinis 63
9108-4062 .......covevvervriiiiieiiniinis 63
91084063 .......cooovvviviiiieiiinis 63
9108-4064 ......ccvvvvvcieiiiieiis 63
91084065 .......ccovvvvrvririiieiinis 63

GRADALL
MATERIAL HANDLER
522D-524D
PART NUMBER PAGE
9108-3454 ......ccviie 714
9108-3455 ..o, 54
9108-3456 ......cocovviviiieriiiinns 52, 54
9108-3461 ......coovvvviiiricinieiniias 1015
9108-3462 .......cceviiriiir, 66
9108-3463 .......cccviii, 94
9108-3464 .......ccvviii, 94
9108-3465 .......cceviiiie, 94
9108-3466 ........cevviviririniiiiie, 94
9108-3468 ..o 10-2
9108-3471 ..ccvviviciiicecs 1315
9108-3473 ... 10-3
9108-3474 ..., 44
9108-3475 .....cccvvviin 51, 53 94
9108-3480 ......covriiiiiine, 23
9108-3481 ......cocviiiieiiiiinne 52, 54
9108-3482 ... 52, 54
9108-3484 ... 1331
9108-3486 ........covvviriiiciiiie 121
9108-3487 ......ceviiiiei 121
9108-3490 .....ccevvviriiiins 1327
9108-3491 ......covvviiiiie, 55, 7-14
9108-3492 ......cocviviii 121
9108-3493 ... 51, 53
9108-34%4 ..o 121
9108-3497 .....coeriiiici 121
9108-3499 .....ccooviiiiis 1015
9108-3501 .....coeovvriiiiirne, 55
9108-3503 .......cocvvviiiiriiiinns 52, 54
9108-3504 ......ccviiiiiriniinne 52, 54
9108-3509 ......ccviiiiriii 121
9108-3510 .....oovrviiiieiie 121
9108-3513 ......covii 10-3
9108-3520 ......ceviiiririniiiie 105
9108-3521 .....cccrviiiriiiiie 109
9108-3522 ......cccvviviiriiiiie 121
9108-3532 .....coerviiiine 10-6
9108-3534 ... 1327
9108-3539 ......ccviiien 121
9108-3540 .....cocovvviriiiiineis 1334
9108-3541 ....ccooviiviiiiiieins 1334
9108-3542 ... 1334
9108-3543 ......ccviiin 1333, 1334
9108-3548 ..o 121
9108-3560 ......covvriiiiiiniie, 59
9108-3573 ..., 56
9108-4001 ............... 51, 52, 53, 54
9108-4002 ........cceuvnee. 54, 11-1, 11-2
9108-4003 ........ccoevnee 54, 11-1, 11-2
9108-4004 ........coevviiin 10-7, 1329
9108-4005 ........coevvviinnn 10-7, 1329
JJ

* Complete revision of index



INTRODUCTION

Mggﬂﬂe&'&l‘ Part Number Index

522D-524D Starting ge.rlgl No. 0277001

riginal Issue 1-98

I N D EX Revised 8-13-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9108-4119 .....ooovvirieririeeeee e 65 Q1084177 ..o 106 9108-4235 ..o 10-7, 13-29
9108-4120 .....oovvverieririeieeeeeree e 65 9108-4179 ..o 106 9108-4236 ......coeveeeenen 10-7, 13-29
91084121 .....ocvveeieririeiieeeenie s 65 9108-4180 ..o 106 9108-4237 ..o 10-7, 13-29
9108-4122 ..o 65 9108-4181 ..o 106 9108-4238 ......coveeeeen 10-7, 13-29
9108-4123 ..o 65 9108-4182 ..o 106 9108-4239 ..o 10-7, 13-29
9108-4124 ... 65 9108-4183 ..o 106 9108-4240 ..o 7-14
9108-4125 ......covieieirieneeeerie s 65 9108-4184 ......ccveeen 105, 1315 9108-4268 ..o 7-14
9108-4126 ......cooeverririeiieeeere s 65 9108-4185 ......cceeeeeeen 105, 1315 9108-4269 ..o 1015
9108-4127 ... 65 9108-4186 ......cceveeeeen 105, 1315 9108-4270 .....ooveereiiieeeeenne 1015
9108-4128 ......cooveeeierieieeeeere s 65 9108-4187 ... 105, 1315 91084271 ...t 1015
9108-4129 ......covveieirieeeee e 65 9108-4188 ......cceveeeeen 105, 1315 91084272 ... 1015
9108-4130 ....oooverierieereniene e 65 9108-4189 .....cceveen 105, 1315 9108-4273 ... 1015
91084131 .....ooverereeririene e 65 9108-4190 ..o 102 9108-4274 ..o 1015
9108-4132 .....ooveeeeeeeeeeereas 1015 9108-4191 ... 102 91084276 .....ocvevereiiieeeenne 1015
91084134 ..o 1015 9108-4192 ... 102 9108-4277 ..o 10-7, 13-29
9108-4135 .....ooveeeeeeeeeeee s 10-14 9108-4193 ... 102 9108-4278 ..o 10-7, 13-29
9108-4136 .....covevveeeeeeeenienienns 10-14 9108-4194 ..o 10-6, 13-19 9108-4279 ...c.veeeee 10-7, 13-29
9108-4137 ..ovevereeeeeeeeeerieens 1014 9108-4198 ..o 56 9108-4280 .....oocevirierieeeeeenne 1329
9108-4138 .......evereeeeeenerienns 1014 9108-4199 ..o 10-7, 13-29 9108-4281 ......ccoeirerieeeeenne 1329
9108-4139 .....oovereeeeeeeeeeee 1014 9108-4200 .....oooveeeeeenene 10-7, 13-29 9108-4282 ......coveeeenns 104, 132
9108-4140 .....ooveieeeeeeeeeees 1014 9108-4201 .....oooveeeen 10-7, 13-29 9108-4283 ..o 121
9108-4141 .....ooveeeeeeeeee 1014 9108-4202 ......coveeeen 10-7, 13-29 9108-4284 ......cooiriieeeeene 1023
9108-4142 ..o 1014 9108-4203 ......ccoeiriereeeeeeeene 1329 9108-4285 ......coeirieiieeeeenne 1023
9108-4143 .....coeeeeeeeees 1014 9108-4204 ... 107 9108-4286 .......coovrveriiiiieeeeenns 1023
9108-4144 .....coeeeeeeees 1014 9108-4206 ......cceveeueenenene 10-7, 13-29 9108-4287 ... 1023
9108-4145 .....ooveeeeeeeeees 1014 9108-4207 ..o 10-7, 13-29 9108-4288 ..o 1023
9108-4146 ..o 1014 9108-4210 ..o 21 9108-4289 ......ocoeirerieeeeene 1023
9108-4147 ..o 1014 9108-4211 ... 64 9108-4290 .....oovererierieeeeeene 1023
9108-4151 .....oovverieeririereeeeree e 82 9108-4212 ... 64 9108-4291 ......ooveeen 10-3, 10-23
9108-4152 .....oovvverieeririeneeenerie s 82 9108-4213 ..o 64 9108-4292 .....ooveireriree e 1023
9108-4153 .....ociieeieereniere e 82 9108-4214 ..o 1021 9108-4293 ... 1023
91084154 .....ocvvieeierireeeee e 82 91084215 .....oooviirereiee e 1021 9108-4294 ......covireieeeeene 1023
9108-4155 .....oovvirieiree e 109 9108-4216 ..o 103 9108-4295 ......ocovirereeeeeens 1023
91084156 .....ooovrverierririeienienreneee 109 9108-4217 ..o 103 9108-4296 ..o 1023
9108-4157 .....ovvevirieeee e 109 91084218 ......ccocererieeeeeene 1014 9108-4297 ..o 1023
9108-4158 ......cevereereree e 109 9108-4219 ..o 105, 1315 9108-4298 ..o 1023
91084159 .....oovririeie e 109 9108-4220 .....oooveeeen 105, 1315 9108-4299 ......ooeeeen 10-3, 10-23
9108-4160 .....covverierrerierienienreniee 109 9108-4221 ......coveeeen 105, 1315 9108-4300 .....ooveererierieree e 1023
91084161 ......cvvvreereriereeieereniee 109 9108-4222 ......coeveenen 105, 1315 9108-4301 .....ooveverieriereie e 1023
9108-4162 .......evvvveeeeeeinne 52 54 9108-4223 ......ccoeen 105, 1315 9108-4302 .....ooveverieriereieneeeenns 1023
9108-4163 ......ceveeieererierieerenieree s 6-3 9108-4224 ..o 105, 1315 9108-4303 .....oooieriereereeeeeenne 1023
91084164 ......coovveerririeiieeere s 65 9108-4225 ......ccoeiveeen 105, 1315 9108-4305 ..o 106
9108-4165 ......cevvrerreniere e 104 9108-4226 ............. 105, 10-22, 13-15 9108-4306 ..o 102
9108-4166 ......cevvereeererrerieirinreniens 104 9108-4227 .....covvveirenns 10-12, 13-16 91084308 ......ccoeeriererreieneeeenne 1315
9108-4167 .....oovvvrverierienns 101, 104 9108-4228 .......cocovverenns 10-12, 13-16 9108-4311 ... 51, 53
9108-4169 ......ccevereereriee e 104 9108-4229 ......cceieeeen 10-7, 13-29 9108-4312 ... 51, 53
9108-4170 .....oevvveriereriere e 101 9108-4230 ..o 10-7, 13-29 9108-4314 ... 10-16, 10-17
91084171 ..o 101 9108-4231 ..o 10-7, 13-29 91084315 .....ooceevrerienns 10-16, 10-17
91084172 ... 101 9108-4232 ..o 10-7, 13-29 91084317 ..t 1015
91084173 ... 101 9108-4233 ..o 10-7, 13-29 91084318 ......ocovirerieeeeene 1015
9108-4176 ............... 10-3, 105, 13-15 9108-4234 ... 10-7, 13-29 9108-4319 ... 1015

JJ * Complete revision of index 1-21



INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE

PART NUMBER PAGE

9108-5080 .......cccviiiiiiiiiiine, 13-25
9108-5081 .......ccviiiriciiiine, 13-24
9108-5082 ..., 13-28
9108-5091 ......ccvviiiii 33
9108-5102 ..ot 134
9108-5104 ......occvviiire, 1321
9108-5105 ..., 131
9108-5106 ......ccvvviiieiiiiiie, 1313
9108-5107 ..., 13-27
9108-5109 ......ccocveiviiiriiiin 53 54
9108-5110 ... 6-1
9108-5111 ... 2-1, 7-16
9108-5120 ......ccvviviiriiiiie, 1334
9108-5139 .....cocciiir 56
9108-5143 ......ccvi 53 54
9108-6031 ......cooeviiiiiriiie, 712
9108-6034 .......ccviviiiiia 51, 53
9108-6041 ......ccviiiiie 56
9108-6054 .......ccveviiiii 21
9108-6055 ........ccocviiiinns 52, 54, 59
9108-6060 ........ccoooviriiiiiiriiee 21
9108-6063 .........coeviviriririie, 712
9108-6064 ........ccviiiirrie, 712
9108-6073 .......ccviiiii 33
9108-6081L .......coevviiiiiriiie, 11
9108-6088 ..o 21
9108-6089 .........cccoviiriiiiiiie, 132
9108-6090 ......coeviiiiiiie, 17
9108-6101 ......cevvriiririiiere 31
9108-6102 .......ccvviiriiiiere 32
9108-6111 ..., 11
9108-6112 ......cocevviiiriiie, 11
9108-6113 ..o, 712
9108-6115 ..o, 138
9108-6116 ......ccviiiririiiere 41
9108-6119 .....ccoovviiirre, 136
9108-6121 ......cevviiiriciie, 13-14
9108-6122 ........ccoevviricnne 44, 1314
9108-6130 ......ovcvviiieiiiiiis 52, 54
9108-6131 .....ccevviiieriin 52, 54
9108-6132 ......ccviiiricnnn 7-13, 7-17
9108-6133 .......cocviiie 54
9108-6138 ........cociiiriciiie, 13-25
9108-6139 ......cccviiiiciiie, 13-25
9108-6140 ......ccviiirieiiie, 13-24
9108-6141 .....ccevviieie, 13-24
9108-6142 ......ccviiiriiiiie, 13-24
9108-6151 .....ccevviiiiriiere 33
9108-6152 ......covviiririiiiiee 33
9108-6155 ......ccoviiiiiie 21
9108-6162 .......ccviiririririiere 21

GRADALL
MATERIAL HANDLER
522D-524D
PART NUMBER PAGE
9108-4320 .....ccvviiviiiii 1015
91084321 ... 1015
9108-4322 .....ccvvrriiiii 1015
91084323 ..o 1015
9108-4324 ..o 1015
9108-4325 ..o 1015
9108-4326 .......ccovcvvriiiii 1015
91084327 ..o 1015
91084328 .......coeviiii 1015
9108-4329 ......cvvviiii 1015
9108-4330 .....cocvvrirriiriiis 1015
9108-4331 ... 1015
91084332 ... 105, 1015
9108-4342 ... 105
9108-4344 ..o 105
9108-4345 ... 714
91084347 ....cvviirriiie 10-2
9108-4348 ... 10-2
9108-4349 ... 10-2
9108-4350 .....cocvvvririiiii 10-2
91084351 ..o 10-2
91084352 ..o 10-2
91084353 ... 63
9108-4354 ... 63
9108-4355 ... 63
91084356 .....cccvvcrvriiii 63
9108-4357 ..o 63
9108-5003 .......covcrviiie 41
9108-5013 .......coociviiie 56
9108-5016 .......ccovvvvriiiiiiiiii 55
9108-5025 .......covvvieiiiinns 11-1, 11-2
9108-5045 ... 7-17, 11-2
9108-5046 ......ccoovvveiiiiiiei 132
9108-5047 ....covviiriiiii 137
9108-5049 ......covviii 33
9108-5050 .....cccovvviriiiiiiiei 138
9108-5051 .....coccvvvvvriiiiiiini 10-18
9108-5053 ................ 51, 52, 53, 54
9108-5054 ..o 131
9108-5055 ..o 134
9108-5056 ......cccvvvvviriiiiieiis 136
9108-5057 ..o 138
9108-5058 .......cvvivriiiiiniiiii 1314
9108-5059 ..o 133
9108-5060 .......ccovveriviriiriiiiiiis 1313
9108-5062 .......ccvevvriiiriniiriiiiii 1321
9108-5064 .......cvverviiiei 94
9108-5071 .....coovvivirriiiiei 1327
9108-5072 ......ocvvvrviiiiieii 1327
9108-5073 .....cocovicieriiiii 1331
9108-5074 ... 53 54
JJ

* Complete revision of index



INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE

PART NUMBER PAGE

9112-1192 ..., 135
9112-1193 ... 135, 1321
O112-1196 ..o 13-24
O112-1197 ..o, 13-24
9112-1210 ..o, 7-13
O112-1212 ... 21
O112-1215 ..., 13-22
9112-1216 ..., 13-21, 13-22
9112-1239 .....ccciiiiii 2-2, 13-36
9112-1240 ......cevviiiin 2-2, 13-36
9112-1308 ... 33
9112-1309 ..o 33
9112-1310 ..o 33
9112-3016 ......covveviiiinnns 13-24, 13-28
9112-3018 ......ccvviiiire, 13-24
9112-3019 ..., 13-24
O112-3021 ..o 13-24
O112-3022 .....cocvcviiiiieii, 13-24
9112-3026 ......ccvviiiriiiiere 84
9112-3027 .....covvvvinne 2-2, 13-35, 13-36
9112-3028 ........ccuue 2-2, 13-35, 13-36
9112-3029 .......cccuevuee 2-2, 13-35, 13-36
9112-3030 .....ccevvrvnae 2-2, 13-35, 13-36
9112-3031 ..o 2-2, 13-36
9112-3032 ... 52
9112-3033 ... 52
9112-3035 ..., 121
9112-3037 ..o, 12-2
9112-3038 ..o, 12-2
O112-3042 ..., 12-2
9112-3043 ..., 12-2
9112-3050 ........ocvuee 137, 1313, 13-28
O112-3051 ..., 1313
9112-3054 ............. 1313, 13-24, 13-28
O9112-3055 ... 1313
9112-3056 .....ocovereiiiieiiin, 1313
9112-3061 ............... 137, 1313, 13-28
9112-3062 ..... 132, 137, 1313, 13-28
9112-3064 ... 135, 1321
O9112-3065 .....coccovvveiiiiinns 135, 1321
O112-3066 ......oocovvvvriiinniiiie, 135
9112-3075 ... 139, 1329
9112-3078 .....cceviiiiiie, 13-10
9112-3080 ......ceviiiiiiiie, 13-25
O112-3081 .....cocvvvviiiiiine, 13-25
9112-3082 ......cocvviiiriiiie, 13-25
9112-3083 ..o, 13-25
O112-3084 ..ot 13-25
9112-3085 ......ccviiiiiie, 13-25
9112-3086 ......ccvviiiriniiiinen, 13-25
9112-3089 ......ccviiiiie, 13-25

GRADALL
MATERIAL HANDLER
522D-524D
PART NUMBER PAGE
9109-5026 .......cevvreerenene 1333, 13-34
9109-5027 ... 1333
9109-5036 ......covvrereerereerereenenas 51, 52
9109-5043 ... 11
9109-5053 ..o 7-16
O111-1002 ..o 1311
O9111-3003 ....oovveerreerreerreeeee 1311
9112-0003 .....ccooveerreerreenene 2-2, 1336
9112-0004 .....ovvveerreerreenene 2-2, 1336
O112-1013 ... 1311
O112-1017 ..o 1311
O112-1018 .....ooveeeereerreerreereeene 1311
O112-1022 ..o 1324
O112-1023 ..o 1324
O112-1024 ... 1324
OL12-1041 ..o 1324
OL12-1045 ... 1324
O112-1066 .....oovvevereeerreerreerneens 1324
O112-1079 .. 1324
O9112-1080 ....oovvvererreeerreerreereeens 1324
O112-108L ..o 1324
O112-1082 ....oovvveeereerreerreerneens 1324
O112-1083 ..o 1324
O112-1001 ..o 2-2, 1336
OL12-1122 ... 1324
O112-1125 ..o 13-24, 13-28
9112-1134 ............. 1313, 13-24, 13-28
OL12-1138 ..o 1313
O112-1139 .. 1313
OLI2-1145 ..o 135
O112-1146 ... 135 13-21
OLI2-1148 ... 135
OL12-1149 ..o 135
O112-1150 ..o 135 13-21
9112-1151 ............... 135, 1321, 13-22
O112-1152 ... 135 13-21
OL12-1153 ..o 132
OL12-1154 ..o 135 13-21
OL12-1157 oo 1324
OLI2-1171 oo 1325
OLI2-1176 ..o 1325
OLI2-1178 ..o 1325
OLI2-1179 oo 1325
O112-1180 ..oeovveeerreerreerreereeee 1325
OLI2-1181 ..o 135
O112-1186 ..o 135 13-21
OL12-1187 ..o 135 13-21
OL12-1188 ..o 135
O112-1189 ..o 135 13-21
O112-1190 ..o 135 13-21
OL12-1191 ..o 135
JJ

* Complete revision of index



INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE

PART NUMBER PAGE
O114-1182 ... 135
O114-1183 ... 135
9114-1193 ... 11-3 114
9114-1197 ..o 135, 13-21
O114-1198 ... 21
O114-1218 ... 21
O114-1232 ... 21
O114-1256 ..o 1321
O114-1257 ... 1321
O114-1258 ... 135
9114-1259 ......covcvrrenne 135, 13-22
9114-1265 ......coovevrvrenne 135, 13-21
O114-1266 ....oovvvveeeeereeeeenee 135
O114-1307 ..ovverreeeeree e 911
O114-1316 ... 99
O114-1329 ... 21
O114-1332 ... 138
9114-1350 ....oovveeeen 1318, 13-20
O114-1364 ..o 135
OL14-1374 ..o 138
9114-1424 ............... 2-2, 13-35, 13-36
O114-1429 ..o 11-5
O114-1459 ..o 138
O114-1511 ..o 62
9114-1513 ... 11-3 114
O114-3051 ....oovvveeireeeree e 21
9114-3055 .............. 51, 53, 94, 95
9114-3087 ....ocvrverereenennns 51, 53 91
9114-3090 ..o 138
9114-3099 .....ocvvrreeee e 11-5
9114-3108 ...... 11-8, 11-9, 133, 135,
.............................. 138, 1321, 13-22
O114-3114 ..o 11-6, 11-7
9114-3117 ..o 135, 13-21
O114-3118 ..o 713
9114-3120 ..o 11
O114-3122 ..o 52, 54
O114-3124 ... 11-5
9114-3127 ..o 11-6, 11-7
9114-3128 ... 11-6, 11-7
9114-3129 ... 11-6, 11-7
9114-3130 ..oovvveeereenee 11-6, 11-7
O114-3134 ..o 7-14
O114-3136 ..o 133
9114-3137 ..o 11-6, 11-7
9114-3138 ..o 11-6, 11-7
9114-3140 ..o 1013
O114-314L ..o 7-17
O114-3144 ... 1019
9114-3160 ....oovrveerreeeeees 1019
9114-3163 ... 131, 133

GRADALL
MATERIAL HANDLER
522D-524D
PART NUMBER PAGE
O112-4083 ..o 1315
OL12-4084 ..o 1315
O112-4085 ... 1315
O112-4086 ......coovvvvrcriiiiieiine 1315
O112-4087 ..o 106
O112-4088 .......covviiirieiiiiiis 106
O112-4089 .......cvvvviiirieiiii 106
9112-4090 .....cocoviiiiiiieii 106
O112-4002 ..o 1020
O112-4003 ... 1020
OL12-4094 ..o 64
O112-4096 ......ocovvvrrriiiireiiniis 106
O112-4107 ..o 21
O112-4108 ... 106
9112-4110 ..o 64
OL12-4112 ... 64
OL12-4113 ... 66
OL12-4114 ..o 66
O112-5002 ......ccvvvviciiiiii 68
9112-5003 ..o 68
9112-5007 ....cvvvvririeriiii 31
O112-5018 .....cocovviriiiiein 135
O112-5021 ... 1322
O112-5023 ......ccovviiviii 139
9112-5030 ... 1324
O112-5031 ....covvviiieiii 1324
OL12-5042 .....ocviiiiiiii 1322
OL12-5047 ..o 61
O112-5053 ... 7-16
O112-5056 .....cvvvviiieriiiiii 1332
O112-5083 ..., 1313
9112-5101 ..o 133
O112-5104 ... 55
9112-5109 ... 56
9112-6008 ........... 13-13, 13-24, 13-28
9112-6009 ... 1324
9112-6010 .....coovvriricriiiiii 1324
9112-6023 ............. 137, 1313, 13-28
O112-6024 ..o, 1313
9112-6025 ............. 137, 1313, 13-28
9112-6026 .......ccoeevvviiinas 137, 1328
9112-6027 ............. 137, 1313, 13-28
9112-6029 ... 1313
9112-6030 .....cccovvvirieriiiiiei 1324
O112-6031 ....cocvviiirinii 1313
O112-6032 ..o 1313
9112-6035 ..o 911, 139
9112-6050 .....cocovvvreriiriii 7-16
9112-6051 ..o 7-16, 7-17
9112-6080 .......coeverininne 13-13, 13-28
9113-3001 ..o 121
JJ

* Complete revision of index

1-24



INDEX

INTRODUCTION

Part Number Index
Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

PART NUMBER PAGE

PART NUMBER PAGE

O114-4349 ... 65
9114-4350 ..o 65
O114-4351 ... 65
O114-4352 ... 65
O114-4353 ... 65
O114-4354 ... 65
O114-4355 ... 65
91144356 ... 65
O114-4357 ..o 65
O114-4358 ... 65
9114-4359 ... 65
9114-4360 ......cvvviiii 65
O114-4361 ... 65
O114-4362 ... 65
9114-4363 ... 65
O114-4364 ... 65
O114-4365 ... 65
O114-4366 ......oovcvvviiiiiiees 65
O114-4367 ... 65
9114-4368 .......ccviiiiri 65
9114-4369 ......ccviiir 64
9114-4370 ..o 64
Q1144371 .o 64
OL14-4372 ..o, 64
O114-4373 ... 64
OL14-A374 ..., 64
OL14-4376 ... 64
OLIA-A37T o 64
O114-4378 ... 64
O114-4379 ..o 64
9114-4380 .....ccvvviii 64
O114-438L ... 64
O114-4382 ... 6-3
O9114-4383 ......cciiin 6-3
O114-4384 ... 6-3
O114-4385 ... 6-3
O114-4386 ......covvvviiiiiiee 6-3
O114-4387 ... 6-3
O9114-4388 ... 6-3
9114-4389 ......ccviiiii 6-3
9114-4390 ... 6-3
O114-430L ... 6-3
9114-4302 ... 6-3
9114-4393 ... 6-3
O114-43%A ...t 6-3
O114-4395 ... 6-3
9114-4396 .....coovviiiii 6-3
O114-4397 ..o 6-3
O9114-4398 ......cciiir 6-3
9114-4399 ..o 6-3
9114-4400 ......cvvviiiii 6-3

GRADALL
MATERIAL HANDLER
522D-524D
PART NUMBER PAGE
O114-4149 ....ooveeeeene 1016, 10-17
9114-4150 ....oovveieeee 1016, 10-17
9114-4151 ....oovveeeee 1016, 10-17
O114-4152 ..o 1016, 10-17
9114-4153 ..o 1016, 10-17
O114-4157 ..o 1016, 10-17
OL14-4158 ... 011
OL14-4159 ..o 011
OLIA-ALTS ..o 66
OLIA4-4L78 ..o 66
OLIA-AL79 ..o 66
O114-4180 ..o 66
OL14-418L ... 66
OL14-4182 ... 66
OL14-4183 ... 66
OLI4-4184 ... 66
OLI4-4185 ... 66
OL14-4186 ..o 66
OLIA4-4187 ... 66
OL14-4188 ... 66
OL14-4189 ... 66
O114-4190 ..o 7-15
OL14-4191 ... 7-15
OL14-4192 ... 7-15
OL14-4196 ..o 713
OLI4-4197 ..o 713
OL14-4198 ... 713
O114-4248 .......ocoeveenee 1016, 10-17
OL14-4326 ..o 62
OLIA4-4327 ... 62
OL14-4328 ... 62
OL14-4329 ..o 62
O114-4330 ..o 62
OL14-433L ..o 62
OL14-4332 ..o 62
OL14-4333 ..o 65
OL14-4334 ..o 65
OL14-4335 ..o 65
OL14-4336 ....oovveereeereeereeee s 65
OLI4-4337 .. 65
OL14-4338 ..o 65
OL14-4339 ..o 65
OL14-4340 ....oovvereeeeeeeeeeeees 65
OLI4-434L ..o 65
OLI4-4342 ... 65
OLI4-4343 ... 65
OLI4-4344 ... 65
OLI4-4345 ... 65
OLI4-4346 ... 65
OLIA-43AT7 ... 65
OLI4-4348 ..o 65
JJ

* Complete revision of index



INTRODUCTION

Mggﬂﬂe&'&R Part Number Index

Starting Serial No. 0277001

522D-524D Original Issue 1-98

I N D EX Revised 8-13-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE

9130-1020 ....oovveveeeieeeieeeerie e 1327
9130-1064 .....covevveeeeeeeeeierienns 1327
9130-1065 ....oovvevereeeeeienierienens 1327
9130-1083 .....oovirerreereriereeenreree s 44
9130-1086 .....oovvrvervenrerierienrenieriennens 56
9130-3021 .....ooverierieereniene e 21
9130-3038 .....ccereeeeeeeeenieniennns 1327
9130-3041 ....oovveeeeeeeeeeeeee 1327
9130-3047 ..o 121
9130-3049 .....ooirieee e 94
9130-3096 ....oevveeereeeeeeeiees 51, 53
9130-3057 ..ocvveeerierieeieniene e 56
9130-3059 ..o 92, 93
9130-3067 ....eeeverieriinrerienee e 138
9130-3465 .....oovririeeee e 138
91304021 ..o 1022
91304022 ..o 1022
91304023 ..o 1022
91304024 ..o 1022
9130-5016 .....oovvrverierierienieeenieree e 44
9130-6030 .....ovverierierreriene e 44
9131-5001 .....covevveenene 13-33, 13-4
9131-5007 ..ovvivirireereree e 11-6
9132-3001 .....ovverieriinrenierie e 121
9132-3002 .....ooviririenreniene e 121
9132-3003 .....ooerereerenene e 121
9133-5026 .....coerveieeeeeeeeieens 13-36
9136-3025 .....oocevirereee e 7-15
9136-4004 ......ccevvrverierienns 11-6, 11-7
9136-4005 .....cocevvrrinieriinns 11-6, 11-7
9136-4006 .......cevvrverreriennns 11-6, 11-7
9136-4007 .....oocvreerirrerienns 11-6, 11-7
9136-4008 .......ccovererreriennns 11-6, 11-7
9913-3139 ...ciiieeeeeeeee 1313

JJ * Complete revision of index 1-26



Frame Shrouding & Trim
Starting Serial No. 0277001

CHASSIS & ATTACHING PARTS

GRADALL
MATERIAL HANDLER
522D-524D

Original Issue 1-98
Revised 03-13-06

...w«auﬂ.ﬂh.u ST LITIS

e mm e Nrenn T

2-1

* Changed part number on item 23.

JD



GRADALL

MATERIAL HANDLER

CHASSIS & ATTACHING PARTS

Frame Shrouding & Trim

522D-524D Starting Serial No. 0277001
Original Issue 1-98
Revised 03-13-06
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9138-6004 | Ref | FRAMEWELDMENT 32 | 9114-1436 | 1 | REARCABCOVER
1440-4645 | AR | T-9METALPROTECTANT, (120z.) 33 | 8820-1050 2 |HEXHDCAPSCREW, 7/16-14X1,GR5
1440-4646 | AR | METALPROTECTANT, (1gal.) 34 | 9103-3029 1 | SEATBELT, (notused with optional
1 | 9114-3051 2 | BUSHING seat)
2 | 9020-6196 | 64" | TRIM-LOK, (pre-packagedin 25' 35 | 8850-1007 2 |HEXNUT,7/16-14
lengths) 36 | 9103-3485 1 | SEATW/ARMREST, (std.)
3 AR | ADHESIVE 9112-4107 1 | SLIDE ADJ. KIT, (used with std. seat)
4 | 8368-3291 1 | MIRROR 9104-3237 1 | GRAMMER SEAT, (opt.)
5 | 9138-6001 1 | RADIATORCOVER 8820-1020 4 | HEXHDCAPSCREW,5/16-18X1,
6 | 9112-3172 1 | GRAB HANDLE GR5, (use with opt. seat)
7 | 9020-0755 | 24" | WEATHERSTRIP, (pre-packagedin 37 | 7714-3006 | 8 |WHIZ-LOCKNUT,5/16-18
35'rolls) 38 | 9108-1475 1 |HEATERCOVERPLATE
8 | 7714-3003 | 45 | WHIZ-LOCKSCREW, 5/16-18X5/8 39 | 9114-1329 1 | VALVEACCESSCOVER
9 | 9020-7458 3 | DRAWLATCH 40 | 9136-1005 1 | BELLYPAN
10 | 8830-1193 | 12 | ROUND HD MACHINE SCREW, 41 | 9108-3533 | 10 | FENDERWASHER, 1-1/2,0.D.
#10-32X1/2 42 | 9103-3102 1 | MANUALHOLDER
11 | 8855-1007 | 17 | LOCKWASHER, #10 43 | 7714-3013 4 | WHIZ-LOCKNUT, 1/4-20
12 | 8850-1613 6 | HEXNUT, #10-32 44 | 9116-3087 2 | LOAD CHARTBRACKET
13 | 9108-6175 1 | TANKCOVER 45 | 9103-3320 1 |TILT GAGE
14 | 9136-6006 1 | HOSE GUARD, NOT SHOWN, (located 46 | 8820-4912 1 |HEXHDCAPSCREW, 1/4-20X 1, GR5
under dash panel, beneath steering 47 | 8856-1107 1 |FLATWASHER,1/4
column) 48 | 8852-1204 1 |HEXLOCKNUT, 1/4-20
15 | 8594-1016 1 | SUPPORT CLAMP,(use withitem 14,not|| 49 | 7738-3118 4 | HARDENED WASHER, 7/8
shown) 50 [ 9114-3357 | 1 |[HORN, (includesitems 51 & 52)
16 | 7714-3006 2 | WHIZ- LOCKNUT, 5/16-18, (use with 51 | 9114-4439 1 |HORNBRACKET
item 14, not shown) 52 1 |NUT
17 | 9108-3173 5 | RUBBERHD SCREWBUMPER 53 | 7713-3177 3 | HEXHDCAPSCREW,5/16-18X1-3/8,
18 | 8850-1612 5 | HEXNUT, #10-24 GR5
19 | 9114-1218 1 | HINGE 54 | 7713-3168 3 |CLAMPSET
20 | 8852-1604 2 |HEXLOCKNUT, #8-32 55 | 7713-3140 3 | COVERPLATE
21 | 8856-1003 | 9 |FLATWASHER,5/16 56 | 8320-1158 | 4 |HEXHDCAPSCREW,7/8-9X1-3/4,
22 | 9112-3124 4 | WHIZ-LOCKSCREW, 5/16-18X1/2 (torque to 450/475ft.Ibs.)
#23 | 9138-6011 1 | ENGINECOVER 57 | 8521-1088 2 |RUBBERBUMBER
24 | 9130-3021 1 | T-HANDLE 58 | 8830-1073 | 2 | ROUNDHDMACHINE SCREW,
25 | 8850-1616 2 |HEXNUT, 1/4-20 #8-32X3/4
26 Ref | OPEN CABASSEMBLY, (see page 2-2 59 | 8668-3122 1 | TIEWRAP
fordetails)
27 | 9140-3574 1 | BACK-UPALARM
28 | 8820-1016 2 |HEXHDCAPSCREW, 5/16-18X1/2,GR5
29 |9108-3289 | 1 | COUNTERWEIGHT PLATE
30 | 9137-1001 1 | DECKCOVER NOTE: ONLY ITEMSWITHPART
31 | 8830-2125 2 | ROUNDHD MACHINE SCREW, NUMBERS ARE AVAILABLE
1/4-20X5/8 FORSERVICE.
JD * Changed part number on item 23. 2-1




GRADALL CHASSIS & ATTACHING PARTS

MATERIAL HANDLER

522D-524D (9114-3261) Open Cab
Starting Serial No. 0277001

Original Issue 1-98

Item | Part No. |Qty. Description Of Part
9114-3261 | Ref | OPEN CABASSY (includes allitems)

1 |9114-4429 | 1 |CABWELDMENT
2 |9114-4430 | 1 |SERIALTAG
3 | 9133-4003 2 | WINDOWCLIP, FLAT
4 [9116-4092 | 1 | REARWINDOW
5 |[9116-4088 | 1 | RHSIDEWINDOW
6 |9116-4086 | 3 |HOLEPLUG,.313
7 |9116-4087 | 1 |[HOLEPLUG,.750
8 |9133-4004 | 8 |SCREW,#10-32x1
9 |8026-4032 | 9.5' | SEAL

10 |9116-4094 | 1 |ROPSWARNING

11 |9133-4005 | 2 [WINDOWCLIP

12 | 9116-4089 | AR | POWERBOND

13 | 9116-4090 | AR [HIVISCOSITY URETHANE

JH 2-2



GRADALL CHASSIS & ATTACHING PARTS
MATERIAL HANDLER Rear Axle & Attaching Parts
522D-524D Starting Serial No. 0277001
Original Issue 1-98

Revised 8-13-04

(3)HOLES
2377 o0 128
2.378

THRU BOTTOM

LOCATE NEW BORES T
HOLE. / l q) — ‘\
NEW BORES
MUST BE o \

L T TN ]

IN LINE WITH (
EXISTING
BOTTOM BORE.
HOLES MUST
ACCEPT A 2.375
DIA. SHAFT
THRU ALL

4 HOLES.

»— NEW HOLES

|,/—BOTTOM HOLE

KNUCKLE LAYOUT FOR BORING
OUT HOLES FOR BUSHINGS

SEE NOTE #3 ON NEXT PAGE FOR DETAILS
(R.H. KNUCKLE SHOWN)

ENLARGED VIEW

(" FRONT OF
MACHINE
N

DS * Revised Note #5. 2-3



GRADALL

MATERIAL HANDLER

522D-524D

CHASSIS & ATTACHING PARTS

NOTE #1: Cylinder base end must be free to rotate. Shim steer cylinder base
end as required to maintain a total max. gap of 1/16".

Rear Axle & Attaching Parts
Starting Serial No. 0277001
Original Issue 1-98

Revised 8-13-04

NOTE #2: Shim bottom knuckles as required to maintain no more than 1/32" movement. Shim top knuckles as
required to maintain no more than 1/16" gap. Must have a minimum of one shim.

NOTE #3: All machines, before serial number 0277194, need to bore Steering Knuckles to use items 4 & 7. See
diagram on previous page.

NOTE #4: All machines, before serial number 0277194, may have to use items 63 & 64 in place of items 43 & 48. See

engineering print that comes with Steering Knuckle Kit for details

*NOTE #5: See option section for details on the Rear Axle Advantage Kit.

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-5240 | 1 |STEERING KNUCKLEKIT, (includes 33 19112-0004| 1 |R.H.STEERINGKNUCKLE,
items 2, 4, 7 thru 14, 16 thru 23, (see note #3)
27 thru 31, 43, 48, 51, two of item 52, 34 |8850-1006| 2 |HEXNUT,3/8-16
63, & 64, one kit does both sides) 35 |8855-1011 6 |LOCKWASHER,3/8
9104-5152 | AR | STEERING CYLINDERPINKIT, 36 |8320-1144| 2 |HEXHDCAPSCREW, 3/8-16X5-3/4,
(includes one each of items 1, 2, 3, 12, GR8
21 thru 25, one kit needed for each 37 | 8867-1001 6 |LUBEFITTING, STRAIGHT, 1/8
side) 38 |9108-1695 2 | STEERINGCYLINDERPIVOTPIN
1 | 8852-1312 2 |HEXLOCKNUT, 3/4-10, (torque to 39 |9104-1598 | AR | SHIM, (.060 thick, see note #1)
160-175ft. Ibs.) 40 Ref | STEERING CYLINDERASSY, (see
2 19108-1415 | 2 |DIRTSHIELD page 10-6 for details)
3 | 9104-1481 2 |STEERINGCYLINDERPIN 41 9108-1523 1 |L.H.TUBE SUPPORT, 524D ONLY
4 |9112-1239 2 |BUSHING 9108-1522 1 |R.H.TUBE SUPPORT, 524D ONLY
5 |9104-1439 2 |TIERODPIN 42 | 8820-1035 4 |HEXHDCAPSCREW, 3/8-16X1, GR5
6 |8852-1306 | 2 |LOCKNUT,3/8-16 43 |8821-1121| 2 |SOCKETHDCAPSCREW,
7 |9112-1240 4 |BUSHING 1/2-13X6-1/2, GRS, (see note #4)
8 | 9112-3030 4 |BACK-UPRING 44 19112-0003 1 |L.H.STEERING KNUCKLE,
9 |[8859-1032 | 4 |O-RING (see note #3)
10 | 9112-3027 2 |BUSHING 45 | 9104-3247 2 | SELF-ALIGNING BUSHING
11 | 9112-3029 2 |O-RING 46 | 8668-1572| 12 | HARDENEDWASHER, 3/4
12 | 8859-1104 4 |O-RING 47 | 8320-1006 | 12 |HEXHD CAPSCREW, 3/4-10X2, GRS,
13 | 91121091 | 2 |THRUSTBUSHING (torque to 270-290 ft. Ibs.)
14 1 9104-1733 | AR |SHIM, (.032 thick) 48 |8852-1208| 2 |HEXLOCKNUT, 1/2-13, (see note #4)
15 | 9116-6012 1 |REARAXLE WELDMENT, (includes 49 | 9104-3222 4 | CAPSCREW 12PT, 3/410X2, GRS,
items 10,17, &61) (torque to 270-290 ft. Ibs.)
16 |8692-1268 | 2 |LIPSEAL 50 |9020-1918 | AR |[SHIM, (10 ga., see note #1)
17 | 9112-3028 2 |BUSHING 51 8855-1153 2 |LOCKWASHER,5/8
18 | 9108-1693 2 |UPPERKINGPIN 52 | 8821-2321 4 | SOCKETHDCAPSCREW,
19 |8858-1323 | 4 |RETAININGRING 5/8-11X3-3/4, GR8
20 | 8867-1022 4 |LUBEFITTING,90 DEGREES, 1/8 53 |9108-1177 1 |REARAXLEMOUNTING PIN
21 | 9104-1732 2 |SPACER 54 | 8510-1098 1 |HEXNUT,1-1/4-7
22 19104-1438 | AR | SPACER 55 19116-6063| 1 |[TIEROD, (includesitem 45)
23 |8859-1019 | 2 |O-RING 56 |9103-1009 | AR [SHIM, (.0598 thick)
24 | 9104-1459 2 |WASHER 57 [9108-1691 | AR |SHIM, (.1046 thick)
25 | 8850-1416 2 |HEXJAMNUT, 1-14, (torque to 58 |9020-6846 | AR |SHIM, (.1345 thick)
225-250ft. Ibs.) 59 | 9002-0247 1 |HEXHDCAPSCREW, 1-1/4-7X6,GR5
26 | 8320-1140 2 |HEXHD CAPSCREW, 3/8-16X2-3/4, 60 | 2460-1570 2 |LIPSEAL
GR8 61 |9112-3031| 2 |BUSHING
27 | 9114-1424 2 |LOWERKINGPIN 62 |8850-1110 2 |HEXNUT,5/8-11
28 | 9104-1449 | AR | SHIM, (.060 thick, see note #2) 63 |8821-1117 2 | SOCKETHDCAPSCREW,
29 |9104-1450 | AR |SHIM, (.0478 thick, see note #2) 1/2-13X4-1/2, GRS, (see note #4)
30 | 9104-1451 | AR | SHIM, (.106 thick, see note #2) 64 | 8855-1109 2 |LOCKWASHER, (hicoller), 1/2,
31 | 9104-1596 | AR |SHIM, (.0359 thick, see note #2) (see note #4)
32 Ref |DRIVEHUB, 524D ONLY, (see page
6-6 for details)
Ref | NON DRIVE HUB, 522D ONLY, (see
page 6-7 for details)
DS * Revised Note #5. 2-3



GRADALL CHASSIS & ATTACHING PARTS
Front Axle Mounting
Starting Serial No. 0277001
Original Issue 1-98
Revised 2-2-06

MATERIAL HANDLER
522D-524D

Item| Part No. |Qty. Description Of Part
1 Ref [FRONT AXLE (see page 6-2
fordetails)
2 | 9108-1176 1 |FRONTSWAY PIN
3 | 9020-5891 2 |SPACER
4 | 9103-1014 1 [SHIMWASHER
5 | 8320-1172 1 |HEXHD CAPSCREW, 1-8X5, GR8
6 | 8852-1016 1 |HEXLOCKNUT, 1-8
7 19108-3480 | 1 |SHIMWASHER
* 8 | 9140-3225 1 [PIN
* 9 | 9002-8935 | 2 |RETAININGRING

JD * Revised art & added items 8 & 9. 2-4



GRADALL BOOM

MATERIAL HANDLER 2 Section Boom (std.)
522D-524D

First Boom Section
Starting Serial No. 0277001
Original Issue 1-98

)

Item| Part No. |Qty. Description Of Part
1 | 9108-6101 1 | FIRSTBOOM SECTION
2 | 9108-1148 1 |PIN
3 | 8820-1107 1 | HEXHD CAPSCREW,5/8-11X5
4 | 8850-1010 1 | HEXNUT,5/8-11
5 | 8820-1532 8 | HEXHD CAPSCREW, 3/8-24X3/4,GR5
8820-1533 | AR | HEXHD CAPSCREW, 3/8-24X7/8,GR5
6 | 9002-7470 8 | HARDENED FLATWASHER, 3/8
7 | 9103-3186 2 | BEARING PAD
8 | 9103-1236 4 | SPACER
9 | 9020-5870 4 | SHIM
10 | 9103-3189 2 | BEARING PAD
11 | 8820-1568 4 | HEXHD CAPSCREW, 1/2-20X2, GR5
8820-1569 | AR | HEXHD CAPSCREW, 1/2-20X2-1/4,
GR5
12 | 9002-7471 4 | HARDENED FLATWASHER, 1/2
13 | 9108-3063 2 | BEARING PAD
14 | 9108-1172 2 | SPACER
15 | 9108-1171 2 | SHIM
16 | 9108-3298 2 | BUSHING
17 | 9108-1397 1 | BEARINGPLATE
18 | 8820-1607 2 | HEXHD CAPSCREW, 3/4-16X1-1/4,
GR5
19 | 9002-7473 2 | WASHER

JH 3-1



GRADALL

MATERIAL HANDLER

522D-524D

BOOM
2 Section Boom (std.)

Second Boom Section
Starting Serial No. 0277001
Original Issue 1-98

Item| Part No. |Qty. Description Of Part
1 | 9108-6102 1 | SECONDBOOMSECTION
2 |8820-1564 | 4 |[HEXHD CAPSCREW, 1/2-20X1,GR5
3 |9002-7471 | 4 | HARDENEDWASHER
4 |[9108-3297 | 2 | BEARINGPAD
5 19108-1447 | 2 | SPACER
6 |9108-1448 | AR | SHIM
7 |8820-1532 | 4 | HEXHD CAPSCREW, 3/8-24X3/4,GR5
8820-1533 | AR | HEXHD CAPSCREW, 3/8-24X7/8,GR5

8 | 9002-7470 8 | HARDENED FLAT WASHER
9 19103-3186 | 2 | BEARINGPAD

10 |9103-1236 | 2 | SPACER

11 |9020-5870 | AR | SHIM

12 |8820-1537 | 4 | HEXHD CAPSCREW, 3/8-24X1-3/4,

GR5

13 |9108-1457 | 2 | SPACER

14 19108-3307 | 2 | BEARINGPAD

15 |9114-6052 | 1 | PINWELDMENT

16 |8855-1013 1 | LOCKWASHER,1/2

17 |8820-1065 | 1 |HEXHD CAPSCREW, 1/2-13x1

18 |8362-1283 | 1 | SPECIALWASHER

JH

3-2



GRADALL

MATERIAL HANDLER

JH

522D-524D

17 ¥

17 9 7 H
10 \

—_

—_

] /
_ I/ axi

—
3 >
4
g‘_—_s
/% / 12

Item| Part No. |Qty. Description Of Part
9108-5049 [ Ref |QUICK SWITCHOPTION (includes 9108-
5091 plusitems 9,10, &11)
9108-5091 | 1 |QUICKSWITCHASSY (includesitems1thru
6,15&16)
1 | 9108-6152 1 |QUICKSWITCHWELDMENT
2 | 9108-6151 1 |PLUNGERWELDMENT
3 | 9020-7902 | 1 |QUICKRELEASEPIN
4 | 9103-3038 1 |JACKCHAIN,5"LONG, SIZE 12
5 | 8863-1509 | 1 |ROLLPIN,1/4"X2
6 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
* 7 Ref | SECOND BOOM SECTION (see page 3-2)
8 | 9103-1136 | 2 |BUSHING
9 | 9112-1308 1 |HEXHDCAPSCREW,5/8-11X5,GR5
10 | 9104-1365 | 1 |PIN
11 | 9112-1309 1 |HEXNUT,5/8-11
12 | 9116-6062 | 1 |TILTCYLINDERPIN
13 | 8320-1123 2 |HEXHDCAPSCREW, 1/2-13X1,GR8
*14 | 8856-1111 2 |WASHER,1/2
15 | 8830-1193 | 1 |ROUNDHDMACHINE SCREW,
#10-32X1/2
16 | 8856-1105 | 1 |FLATWASHER,#10
17 | 9112-1310 2 |WASHER,5/8

*Referenced item 7 and part number on item 14

~—

BOOM
(9108-5049) Quick Switch Option
Starting Serial No. 0277001

Original Issue 1-98
Revised 5-5-98

3-3



GRADALL

MATERIAL HANDLER

522D-524D

NOTE: MANY DIFFERENT FORK ASSEMBLIES
ARE AVAILABLE FOR THE CARRIAGE
ASSEMBLIES USED ON 522D/524D.
PLEASE SEE FORK INFORMATION
PAGE, (4-5) FOR LIST OF FORKS.

14

ATTACHMENTS

(9108-5033) Carriage Assembly
Starting Serial No. 0277001

Original Issue 1-98

Revised 11-29-00

N
Item| Part No. | Qty. Description Of Part Item
9108-5033 | Ref | CARRIAGE ASSY, (includesitems 1
thru 14)
1 | 9108-6116 1 | CARRIAGE
2 | 9108-1369 1 |HEADPIN
3 | 9108-1368 1 |RETAINERBAR
4 | 8820-1066 | 2 [HEXHDCAPSCREW,1/2-13X1-1/4,
GR5
* 5 | 8855-1013 | 2 |[LOCKWASHER,1/2
* 6 | 9045-1058 1 |FORKPIN
* 7 | 8820-1105 | 2 |HEXHDCAPSCREW,5/8-11X4,GR5
8 | 8852-1310 2 |HEXLOCKNUT,5/8-11
9 | 9015-3001 1 |SERIALNUMBERPLATE
10 | 8834-1022 4 | DRIVESCREW, #10X3/8
11 | 9020-0003 | 2 |COLLAR
12 | 9112-1124 1 |SLEEVE
13 | 9020-7046 | Ref [ TILT PIN
14 | 9045-3002 | 2 |FORK
9060-0390 CUBING FORK
IS\ * Revised fork note, illustration, quantity of item 5, part number 4-1

on item 6, and description on item 7.



GRADALL

MATERIAL HANDLER

522D-524D

,i//

7

NOTE: MANY DIFFERENT FORK ASSEMBLIES
ARE AVAILABLE FOR THE CARRIAGE
ASSEMBLIES USED ON 522D/524D.
PLEASE SEE FORK INFORMATION
PAGE, (4-5) FOR LIST OF FORKS.

7

{

UJ

1 /

—

7

{
J

‘\Nﬂg

ATTACHMENTS

(9045-5051) & (9045-5052) Q.S. Carriage Assemblies
Starting Serial No. 0277001
Original Issue 1-98
Revised 11-27-00

\

e ©
9 O
-_—

~

Item| Part No. |Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9045-5051 1 |48"CARRIAGEASSY, (Includesall 9045-5052 1 |66"CARRIAGEASSY, (includesall
items) items)
1 | 9045-6009 1 |48"CARRIAGEWELDMENT 1 | 9045-6010 1 |66"CARRIAGEWELDMENT
2 | 8820-1105 2 |HEXHDCAPSCREW,5/8-11X4, 2 | 8820-1105 2 |HEXHDCAPSCREW,5/8-11X4,
GR5 GR5
3 | 9020-0003 2 |COLLAR 3 | 9020-0003 2 |COLLAR
4 | 8852-1310 2 |HEXLOCKNUT,5/8-11 4 | 8852-1310 2 |HEXLOCKNUT,5/8-11
* 5 | 9045-1058 1 |FORKPIN *5 | 9040-2478 1 |FORKPIN
6 | 9015-3001 1 |SERIALNUMBERPLATE 6 | 9015-3001 1 |SERIALNUMBERPLATE
7 | 8834-1022 4 |DRIVE SCREW,#10X3/8 7 | 8834-1022 4 | DRIVE SCREW, #10X3/8
SvC * Revised fork note; removed note from item 5. 4-2



GRADALL ATTACHMENTS

MATERIAL HANDLER

Buckets
522D-524D Starting Serial No. 0277001

Original Issue 1-98

Item | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 |[9045-5049 | 1 |[60" BUCKET (3/4 yard capacity) 1 |[9055-5020 | 1 |[74" BUCKET (1-1/4 yard capacity)

JH 4-3



GRADALL

MATERIAL HANDLER
522D-524D

ATTACHMENTS

(9130-5016) 66" Slope Piler Carriage

Starting Serial No. 0277001
Original Issue 1-98
Revised 6-14-06

KL
35

\ 28
NSt i 29
/ 3 oo
/ WO ool
33 7
1 i
15 18 12
16 13
19
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9130-5016| Ref | 66" SLOPE PILER CARRIAGE, *25 | 8866-1010 | 2 [CONNECTOR, (Before S/N
(includes all items) 2005283-01)
1 |9130-6030| 1 | CARRIAGEWELDMENT 8866-2018 | 2 | CONNECTOR, (S/N2005283-01 &
2 [9108-6122 1 | ADAPTERWELDMENT After)
3 Ref [ SWAY CYLINDER, (see page *26 | 9116-3138 1 [ MALE QUICKDISCONNECT, (Before
13-14fordetails) S/N2005283-01)
4 19108-3248| 1 |BUSHING 9140-3414 1 [ MALE QUICKDISCONNECT, (S/N
*5 3423263 2 |PIN 2005283-01 & After)
6 |9020-4007| 1 |[TUBE *27 | 9116-3139 1 | FEMALE QUICKDISCONNECT,
7 |9103-3186| 2 |BEARINGPAD (Before S/N2005283-01)
8 |9108-1577| 1 |TAPBOLT 9140-3413 1 | FEMALE QUICKDISCONNECT,(S/N
9 |9108-1594| 1 | THRUSTWASHER 2005283-01 & After)
*10 | 9020-5870( AR | SHIM 28 | 8834-1022 4 | DRIVESCREW, #10X3/8
11 19103-1236| 2 | SPACER 29 | 9015-3001 1 | SERIALNUMBERPLATE
*12 | 8820-1535( 4 | HEXHD CAPSCREW, 3/8-24X1-1/4, 30 | 9104-3125 1 [ DUSTPLUG
GR5 31 | 9104-3126 1 [DUSTCAP
*13 | 8820-1534| 4 | HEXHD CAPSCREW, 3/8-24X1,GR5 32 |8866-2105 | 2 | ELBOW,90DEGREES, (swivelnut)
14 19108-1313| 3 | KEEPERPLATE 33 Ref | DUALP.O.CHECKVALVE, (see
15 | 8820-1065| 6 |HEXHDCAPSCREW, 1/2-13X1,GR5 page 13-13fordetails)
16 |8855-1013] 6 |LOCKWASHER,1/2 34 |8820-1040 | 3 |HEXHDCAPSCREW,3/8-16X2-1/4,
17 |18852-1016] 1 | HEXLOCKNUT, 1-8 GR5
*18 | 8867-1022 2 | LUBEFITTING,90DEGREES, 1/8 35 | 8855-1011 3 |LOCKWASHER, 3/8
19 |8856-1109| 4 | FLAT WASHER, 3/8 36 | 9130-1083 1 [FORKPIN
20 | 8850-1016 1 | HEXNUT,1-8 37 |9020-0003 | 2 |[COLLAR
21 | 0510-1441 1 | WASHER, 1-1/16 38 |8820-1105 (| 2 |HEXHDCAPSCREW,5/8-11X4,GR5
22 |19108-1622 1 |PIN 39 |8852-1310 [ 2 |LOCKNUT,5/8-11
23 | 8471-6434| 2 |[HOSEASSY *40 | 8452-1062 1 [ SUPPORTCLAMP
24 |8366-1316| 2 | CONNECTOR *41 | 7714-3015 1 [ WHIZ-LOCKNUT, 3/8-16

ER 46361, 48269, 49530, 49939,
50170 LK

* Revised illustration & parts list.

4-4




GRADALL ATTACHMENTS & ACCESSORIES

MATERIAL HANDLER

Fork Information
522D-524D Original Issue 11-00
Revised 7-5-02

NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE’'S CAPACITY DECREASE CAPACITY OF THE
ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS RATED MORE THAN THE ATTACHMENT OR
MACHINE'S CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE’S CAPACITY.

NOTE: PLEASE CONSULT THE GRADALL PARTS DEPARTMENT TO DETERMINE THE CORRECT FORKS
APPLICABLE TO YOUR SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.

Iltem| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9060-0390 | 2 |48"CUBING FORK,2X2,3000 lbs., 9055-3018 | 2 |72"PALLETFORK,2X6,10,000Ibs.,
(B, C & D series) (B, C & D series)
9060-1819 2 |48"PALLETFORK,1-3/4X6,9000Ibs., 9112-3132 2 | 72"PALLETFORK, 2X6,10,000Ibs.,
(B, C & D series) (B, C & D series)
9045-3002 | 2 |48"PALLETFORK,2X4,8000Ibs., 9060-0832 | 2 |48"PALLETFORK,2-1/4X8,16,000Ibs.,
(B, C & D series) (used onthe 542,552, & 554)
9055-3005 2 |48"PALLETFORK,2X6,10,000Ibs., 9060-1873 2 |48"PALLETFORK,2-1/4X7,15,000Ibs.,
(B, C & D series) (used onthe 542,552, & 554)
9055-3008 | 2 |48"PALLETFORK,1-3/4X4,5000Ibs., 9060-0833 | 2 |60"PALLETFORK,2-1/4X8,16,000Ibs.,
(used on 6' swing mast only, (used on the 542, 552 & 554)
P/N9045-5047) 9060-1219 | 2 |60"PALLETFORK,2-1/2X8,16,000Ibs.,
9060-1015 2 | 60"PALLETFORK,2X6,10,000Ibs., (used on the 542, 552 & 554)
(B, C & D series) 9060-1874 2 | 60"PALLETFORK,2-1/4X7,15,000Ibs.,
9116-3269 | 2 |60"PALLETFORK,2X6,11,3001Ibs., (used on the 542, 552 & 554)
(B, C & D series) HO045-3002 2 |96"PALLETFORK, 2X6, 7500 Ibs.
9045-3045 2 | 60"PALLETFORK, 2X6,11,3001bs., loaded center, (B, C & D series)
(used on 6' swing mast only, 9055-3018 | 2 |72"PALLETFORK,2X6,10,000Ibs.,
P/N 9045-5054) (B, C & D series)

T * Revised page. 4-5



GRADALL

MATERIAL HANDLER

522D-524D

ATTACHMENTS
(9045-5012) Truss Boom W/Winch
13

Starting Serial No. 0277001
Original Issue 7-01
Revised 7-03-06

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
9045-5012 1 |TRUSSBOOMASSY W/WINCH, 22 | 9140-3414 1 |MALETIP COUPLER, (S/N2005283-01
(includes allitems) & After)
1 [9080-1353 1 |TRUSSBOOMWELDMENT 23 |9104-3126 | 1 |DUSTCAP
2 Ref |WINCHW/MOTOR, (see page 13-32 & 24 | 9116-3139 1 |FEMALE COUPLER, (Before S/N
13-33fordetails) 2005283-01)
3 |[8820-1096 | 4 [HEXHDCAPSCREW,5/8-11X1-3/4, 9140-3413 1 |FEMALE COUPLER, (S/N2005283-01
GR5 & After)
4 |8850-1010| 4 [HEXNUT,5/8-11 25 | 9104-3125 1 |DUSTPLUG
5 |8856-1113| 8 |[FLATWASHER,5/8 26 | 9040-3056 | 1 |SHEAVE
6 Not Used 27 | 8834-1022 4 |DRIVESCREW, #10X3/8
7 Not Used 28 | 9040-2948 1 [PIN
8 |[9045-1047| 2 |[SPACER 29 | 8820-1073 1 |HEXHD CAPSCREW, 1/2-13X3, GR5
9 Ref [CROSSOVERVALVE, (seepage 30 |8850-1008 | 1 |HEXNUT,1/2-13
13-34 for details) 31 | 8867-1001 1 |LUBEFITTING, STRAIGHT, 1/8
10 |8820-1027 | 2 |HEXHDCAPSCREW,5/16-18X2-3/4, 32 | 9020-7882 1 | WIREROPE, 3/8"DIAMETER
GR5 33 |9140-3448 | 1 |SWIVELHOOK
11 |8856-1108 | 2 |FLATWASHER,5/16 34 | 9002-6965 1 | THIMBLE
12 [8850-1005 | 10 |HEXNUT,5/16-18 35 |9002-8990 | 2 |WIREROPECLIP
13 |[8345-1104 | 4 |ADAPTER 36 | 9060-2905 1 |SLIDERBRACKET
14 19002-9935| 2 |TUBEREDUCER,7/8X3/4 37 | 9060-2904 1 |SLIDERBRACKET
15 [9020-5121 | 2 |HOSEASSY 38 |9040-3437 | 2 |SLIDERBAR
16 [8866-2107 | 2 |ELBOW,90DEGREES, (swivelnut) 39 |8820-1036 | 8 |HEXHDCAPSCREW,3/8-16X1-1/4,
17 [9045-3016 | 2 |ADAPTER GR5
18 [9020-7880 | 2 |FLOWLIMITER 40 |8850-1006 | 8 |HEXNUT,3/8-16
19 |[8866-2019 | 4 |CONNECTOR, (includesitem 46) 41 |9020-7884 | 2 |LOCKINGCLAMP
20 |8471-7644| 2 |HOSEASSY 42 | 8820-1021 8 |HEXHDCAPSCREW,5/16-18X1-1/4,
21 |8866-1013| 2 |MALECONNECTOR, 1/2X1/2,(Before GR5
S/N2005283-01) 43 |8820-1035 | 2 |HEXHDCAPSCREW,3/8-16X1,GR5
8866-2006 | 2 |CONNECTOR, (includes 8859-1205 44 |8850-1106 | 2 |HEAVYHEXJAMNUT,3/8-16
o-ring), (S/N2005283-01 & After) 45 | 9015-3001 1 | SERIALNO.PLATE
22 |9116-3138 1 |MALETIP COUPLER, (Before S/N 46 | 8859-1206 | 4 |[O-RING
2005283-01)

ER49169,49553,49939-LK

* Revised illustration & parrts list.

4-6




GRADALL ATTACHMENTS
MATERIAL HANDLER (9055-5024) Personnel Platform Assembly
522D-524D Starting Serial No. 0277706
Original Issue 5-01

Revised 10-25-02

DO NOT USE THE PERSONNEL PLATFORM UNTIL PROPER
CAPACITY CHART AND DECALS ARE IN PLACE.

> 7 I ik
/ Al N N N

ﬂ jﬂu Eﬂﬁ;

| ‘ S Y GRADA&L" |

17

~N o o1&
~No s W

% ATTACH LANYARD HERE S

VIEW A-A 20

VIEW OF LATCH
AREA ON GATE

96" PERSONNEL PLATFORM

14 30 2 30

151 39 g X 37 1
3 161\ 41\ /!39 % 39 /
36 \’V 7

38

=y

] 3

~No &~ W

ECN 020507-TT * Added 96" Personnel Platform to illustration & parts list. 4-7



GRADALL

MATERIAL HANDLER

ATTACHMENTS

(9055-5024) Personnel Platform Assembly

522D-524D Starting Serial No. 0277706
Original Issue 5-01
Revised 10-25-02
DO NOT USE THE PERSONNEL PLATFORM UNTIL PROPER
CAPACITY CHART AND DECALS ARE IN PLACE.
ltem| Part No. | Qty. Description Of Part ltem| Part No. [ Qty. Description Of Part
9055-5024 [ 1 | PERSONNELPLATFORMASSY, 20 | 9055-3032 | AR | LANYARD DECAL
(includes allitems) 21 | 9055-4006 | 1 |GATE
1 1 | 106"PERSONNEL PLATFORM, 22 | 9055-4007 [ 1 |LATCHPLATE
(includes items 21 thru 29) 23 | 9055-4008 | 1 |LATCH
9055-3034| 1 [ 96"PERSONNELPLATFORM, 24 1 9055-4009 | 4 | ROUNDHD SCREW
(includes items 21 thru 27 & 25 | 9055-4010 | 4 |HEXNUT,#10-24
29thru 41) 26 | 9055-4011 | 4 | WASHER,#10
2 | 9055-6020| 1 | ADAPTERSUPPORT 27 | 9055-4012 [ 4 | WASHER
3 | 9114-6053| 1 |L.H.SUPPORTBRACKET 28 | 9055-4013 | 10 | BLINDFASTENER
4 | 9114-1350| 2 |PIN 29 | 9055-4014 | 2 |HINGE
5 | 9114-6054 1 | R.H.SUPPORTBRACKET 30 0641524 4 | HEXHD CAPSCREW, 5/16-18X3
6 | 8863-1449| 2 | ROLLPIN,1/8X1-1/2 31 | 2080063 | 16 | NYLONLOCKNUT,1/4-20
7 | 9104-3221| 2 | DETENTPIN 32 | 2080064 | 14 | NYLONLOCKNUT,5/16-18
8 | 9055-3033| 1 | SERIALNUMBERPLATE 33 | 3520072 5 | CAPPLUG
9 | 8834-1022| 4 | DRIVESCREW,#10X3/8 34 | 3573363 1 | GUARDPLATE
10 | 9103-3039| 2 | CHAINCONNECTION 35 | 3641438 1 [BENTRAIL
11 | 9103-3038| 24" | CHAIN 36 | 3911428 | 16 | ROUNDHD SCREW, 1/4-20X3/4
12 | 8608-1050| 8 | HEXHDCAPSCREW,5/8-11X1-1/2 37 | 3911528 | 12 | ROUNDHD SCREW, 5/16-18X3/4
13 | 8855-1015| 8 | LOCKWASHER,5/8 38 | 4711400 | 16 | WASHER,1/4
14 | 9140-3230| 1 | MANUALHOLDER 39 | 4711500 | 32 | WASHER,5/16
15 | 7714-3013| 4 | WHIZ-LOCKNUT, 1/4-20 40 | 4846528 1 | BASKETENDWELDMENT
16 | 9055-4001| 1 | PERSONNELWORKPLATFORM 41 [ 3311501 2 | HEXNUT,5/16-18
MANUAL
17 | 8090-3009| 3 | GRADALLDECAL, (106" platform)
7733-3053| 3 | GRADALL DECAL, (96" platform) NOTE: ONLY ITEMS WITH PART
18 | 9055-3026 1 | WARNING DECAL NUMBERSARE AVAILABLE
19 | 9055-3031| 1 | WARNING DECAL FOR SERVICE.

ECN 020507-TT

WHEN BUYING THE PERSONNEL PLATFORM ASSEMBLY FOR FIELD
INSTALLATION, BE SURETO ALSO ORDERTHE FOLLOWING:

Item| Part No. | Qty. Description Of Part

9138-3078 | 1 |[CAPACITY CHART-PERSONNEL
PLATFORM, (3 section)

9138-3077 1 | CAPACITY CHART-PERSONNEL
PLATFORM, (2 section)

9055-5025 1 |DECALKIT, (includesallitemslisted
below)

9055-4001 | 1 |PERSONNELPLATFORMMANUAL

9138-4011 1 | GRADALLMATERIALHANDLER
SAFETY MANUAL

9055-3026 | 1 |WARNINGDECAL

9055-3027 1 | WARNINGDECAL

9055-3028 1 | WARNINGDECAL

2460-4172 | 1 |GRADALL/EMIOPERATOR
ORIENTATION VIDEO

9133-4037 1 |OPERATOR'S MANUAL

* Added 96" Personnel Platform to illustration & parts list.

4-7



MATERIAL HANDLER

DS

GRADALL
522D-524D

NOTE:PALLET/LUMBER FORKS OF AN
APPROPRIATE LOAD RATING
MUST BE USED.

ATTACHMENTS

(9055-3036) Crane Hook
Starting Serial No. 0277701
Original Issue 12-04

Item| Part No. | Qty. Description Of Part ltem
9055-3036 | 1 | CRANEHOOK, (includesallitems)
1 | 9015-3001 1 | S/INATTACHMENT PLATE
2 | 8834-1022 4 |DRIVESCREW,3/8
3 | 9055-4078 | 2 |HAIRPINCLIP,.162X3.43
4 | 9055-4079 1 | CLEVISCONNECTOR
5 | 9055-4080 1 |HOOK
6 | 9055-4081 2 |PIN

4-8



GRADALL ENGINE & ATTACHING PARTS

MATERIAL HANDLER (9108-5130) Engine Left Side View
524D Starting Serial No. 0277001 thru 0277085
Original Issue 1-98

Revised 5-16-00

3 o
4 B N
TIEWRAP TO
HARNESS
Seoe O Bo0
- ’ :ﬁ
)
]
5
6
1
oIL GND-5
GAG fl HR MTR 8
FUL SOL 9 12
PS IGN 13
TRC LOK
GND - 4
REV
}g REV-B
51
/ 16
o) | 19
Y & 20
A 9 d 2
| | T
I
25 [
2l
28 55
30 29 % : 23 24
2] 54
SERVICE NOTES:
1). Use Loctite 242, P/N 1440-3364, on Part No. Description Of Part
Il bolt & fitting thread t
Sipeihreac;s'_ng reads excep 9108-5053 | CUMMINS ENGINE FILTERKIT,
2). Use Loctite pipe sealant, P/N (includes allitems)
1440-4082, on all pipe threads. 9108-4001 | OILFILTERELEMENT
3). Add 12 qts. of oil, PIN 1440-3420, 7738-3202 | PRIMARY FUEL, FILTER ELEMENT
to crankcase. 7738-3203 | SECONDARY FUEL, FILTER ELEMENT
9108-3218 | FUELFILTER
9020-6262 | AIRFILTERELEMENT

SvC * Revised illustration; added item 56. 5-1



GRADALL

MATERIAL HANDLER

524D

ENGINE & ATTACHING PARTS

(9108-5130) Engine Left Side View
Starting Serial No. 0277001 thru 0277085
Original Issue 1-98

Revised 5-16-00

SERVICE NOTES: o
1). Use Loctite 242, P/N 1440-3364, on Part No. | Description Of Part
all bolt & fitting threads except 9108-5053 | CUMMINSENGINE FILTERKIT,
pipe threads. (includes allitems)
2). Use Loctite pipe sealant, P/N 9108-4001 | OILFILTERELEMENT
1440-4082, on all pipe threads. 7738-3202 | PRIMARY FUEL, FILTER ELEMENT
3). Add 12 gts. of oil, P/N 1440-3420, 7738-3203 | SECONDARY FUEL, FILTER ELEMENT
to crankcase. 9108-3218 | FUELFILTER
9020-6262 | AIRFILTERELEMENT
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5130 | Ref | ENGINE ASSY (includesitemson 28 |18866-2010 | 1 [CONNECTOR (includes o-ring)
page 5-1 exceptitems10, 22,23 & 52 8859-1209 1 |O-RING
thru 55 and all items on page 5-2 and 29 |9132-3023 | 1 |TUBEASSY
page 5-3) 30 |8471-7851 | 1 |HOSEASSY
1 |[9108-3012| 1 | CUMMINS ENGINE, 4B3.9C 31 10" |SPLIT FLEXLOOM, 1/2" D
2 [9130-3056| 1 |FANASSY 32 |8319-1057 | 2 |HEXSOCKETHDCAPSCREW,
3 |8688-3106 | 2 | HOSECLAMP M12x1.75x80 (torque to 50-60 ft.Ibs.)
4 78" | FUELLINE HOSE, 5/16 33 Ref |MAIN PUMP (see page 10-15
5 [9133-6004| 2 |REARENGINEMOUNTING for details)
BRACKET 34 [9002-7471| 2 |HARDWASHER
6 [8319-1010( 10 | LOCKWASHER, M12 35 [8319-1041 | 4 |HEXHD CAPSCREW, M8x1.25x70
7 |8319-1032| 8 |HEXHD CAPSCREW, M12x1.75x35 36 [8856-1108 | 4 |FLAT WASHER, 5/16
(torque to 58-68 ft. Ibs.) 37 [9114-6101 | 1 |DIPSTICKWELDMENT
8 [9108-3404| 1 | THROTTLE CABLE 38 [9112-3166 [ 1 |ENGINEWIRING HARNESS
9 [9002-8977| 1 | YOKEEND 39 [9002-7908 | 1 |BALLJOINT
10 [9108-3338 | 1 |HEXHDCAPSCREW, M16x2x120 40 |8850-1613 [ 1 |HEX NUT, #10-32
11 [9003-0271 | 1 |HOSENIPPLE 41 |9108-1243 | 1 |THROTTLE CABLE BRACKET
12 56" | FUEL LINE HOSE, 7/32 42 |8820-1005 [ 2 |HEXHD CAPSCREW, 1/4-20x1,
13 |9002-7187| 6 |TY-RAP GR5
14 |9108-3306| 1 |STRAIGHT THREAD CONNECTOR 43 |8855-1009 [ 2 |LOCKWASHER, 1/4
(includes o-ring) 44 |18850-1616 | 2 |[HEX NUT, 1/4-20
8859-1206 [ 1 |O-RING 45 |2474-1047 | 1 |PRESSURE SWITCH
15 |8866-2239| 1 |SWIVEL NUT RUN TEE, 3/8 TUBE 46 |9114-3315| 1 |OILPRESSURE SENDER
16 [9114-3055 | 1 |TUBEASSY 47 |9108-1388 | 1 |TAPPEDBAR
17 |9108-3106| 1 |O-RING 48 |8688-3075 | 2 |TUBE FITTING
18 |7713-3447| 1 |HOSEASSY 49 18" | NYLON TUBE, 3/8"
19 |8471-2738| 2 |SPLIT FLANGE CLAMP 50 |7738-3202 | 1 |PRIMARY FUELFILTER
20 [8320-1135( 4 |HEXHD CAPSCREW, 7/16-14x1-1/2, || 51 |7738-3203 | 1 |SECONDARY FUEL FILTER
GRS 52 [9108-1158 | 2 |SPECIALWASHER
21 |8855-1012| 4 |LOCKWASHER,7/16 53 [9133-3002 [ 1 |SHOCKMOUNT
22 |9133-3003 | 2 [SHOCKMOUNT 54 |8852-1214 | 2 |LOCKNUT, 7/8-9
23 |9133-1002 | 2 |SPECIALWASHER 55 | 7732-1274 | 2 |HEXHD CAPSCREW, 7/8-9x5
24 |9020-5792 | 1 |cusHiONCLAMP * 56 |9112-4125 | 1 [DIPSTICK
25 |8471-7934 | 1 [HOSEASSY
26 |8866-2011| 1 | CONNECTOR (includes o-ring) NOTE: ONLY ITEMS WITH PART
8859-1210( 1 |O-RING NUMBERS ARE AVAILABLE FOR
27 |9108-3144 | 1 [sucTiONTUBE SERVICE.
svC * Revised illustration; added item 56. 5-1



GRADALL

MATERIAL HANDLER

524D

F %)

ENGINE & ATTACHING PARTS

(9108-5130) Engine Left Side View
Starting Serial No. 0277086 thru 0277119
Original Issue 8-99

Revised 5-16-00

SERVICE NOTES:

1). Use Loctite 242, P/N 1440-3364, on
all bolt & fitting threads except
pipe threads.

2). Use Loctite pipe sealant, P/N
1440-4082, on all pipe threads.

3). Add 12 qgts. of oil, P/N 1440-3420,
to crankcase.

OIL

GAG

TIEWRAP TO
HARNESS
- ’ :2
)
]
5
6
1
. GND-5
11 7~ HRMTR 8
FUL SOL 8 I
PS IGN 13 1rc LOK
50 GND - 4
REV
}g REV-B
51
/ 16
© H 17
'y K ;g
9 d 2

25
22
28 55
30 129 Vg ': 23 24
21 54
Part No. Description Of Part
9108-5053 CUMMINS ENGINEFILTERKIT,
(includes allitems)
9108-4001 OILFILTERELEMENT
7738-3202 PRIMARY FUEL, FILTER ELEMENT
7738-3203 SECONDARY FUEL, FILTERELEMENT
9108-3218 FUELFILTER
9020-6262 AIRFILTER ELEMENT

SvC * Revised illustration; added item 56. 5-1



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5130) Engine Left Side View

524D Starting Serial No. 0277086 thru 0277119
Original Issue 8-99
Revised 5-16-00
Part No. Description Of Part SERVICE NOTES:
9108-5053 CUMMINS ENGINE FILTERKIT, 1). Use Loctite 242, P/N 1440-3364, on
(includes allitems) all bolt & fitting threads except
9108-4001 | OILFILTERELEMENT pipe threads.
7738-3202 | PRIMARY FUEL, FILTER ELEMENT 2). Use Loctite pipe sealant, P/N
7738-3203 | SECONDARY FUEL, FILTER ELEMENT 1440-4082, on all pipe threads.
9108-3218 FUELFILTER 3). Add 12 qgts. of oil, P/N 1440-3420,
9020-6262 | AIRFILTERELEMENT to crankcase.
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5130 | Ref | ENGINE ASSY (includesitemson 28 |18866-2010 | 1 [CONNECTOR (includes o-ring)
page 5-1 exceptitems10, 22,23 & 52 8859-1209 1 |O-RING
thru 55 and all items on page 5-2 and 29 |9132-3023 | 1 |TUBEASSY
page 5-3) 30 | 8471-7851 1 |HOSEASSY
1 [9108-3012| 1 | CUMMINS ENGINE, 4B3.9C 31 10" |SPLITFLEXLOOM, 1/2"ID
2 |9130-3056| 1 |[FANASSY 32 |8319-1057 | 2 [HEXSOCKETHDCAPSCREW,
3 |8688-3106 2 | HOSECLAMP M12x1.75x80 (torque to 50-60 ft.Ibs.)
4 78" | FUELLINE HOSE, 5/16 33 Ref |MAINPUMP (seepage 10-15
5 |9133-6004| 2 |REARENGINE MOUNTING for details)
BRACKET 34 |9002-7471| 2 |HARDWASHER
6 |8319-1010| 10 | LOCKWASHER,M12 35 [8319-1041 | 4 |HEXHD CAPSCREW, M8x1.25x70
7 18319-1032| 8 |HEXHD CAPSCREW, M12x1.75x35 36 [8856-1108 | 4 |FLAT WASHER, 5/16
(torque to 58-68 ft. Ibs.) 37 19114-6101| 1 |DIPSTICKWELDMENT
8 |9108-3404| 1 |THROTTLE CABLE 38 |9133-3013 | 1 |ENGINEWIRING HARNESS
9 |9002-8977| 1 | YOKEEND 39 [9002-7908 | 1 |BALLJOINT
10 ]9108-3338 1 | HEXHD CAPSCREW, M16x2x120 40 |8850-1613 | 1 |HEX NUT, #10-32
11 [9003-0271 | 1 |HOSENIPPLE 41 [9108-1243 | 1 |THROTTLE CABLE BRACKET
12 56" | FUEL LINE HOSE, 7/32 42 |[8820-1005| 2 |HEXHD CAPSCREW, 1/4-20x1,
13 |[9002-7187| 6 |TY-RAP GR5
14 ]9108-3306| 1 |STRAIGHT THREAD CONNECTOR 43 |[8855-1009 | 2 |LOCKWASHER,1/4
(includes o-ring) 44 |18850-1616 | 2 [HEX NUT, 1/4-20
8859-1206| 1 | O-RING 45 |2474-1047 | 1 |PRESSURESWITCH
15 |8866-2239| 1 |SWIVEL NUT RUN TEE, 3/8 TUBE 46 [9114-3315| 1 |OILPRESSURESENDER
16 [9114-3055 | 1 | TUBEASSY 47 (9108-1388 | 1 |TAPPEDBAR
17 |9108-3106| 1 | O-RING 48 |8688-3075 | 2 |TUBE FITTING
18 |7713-3447| 1 |HOSEASSY 49 18" | NYLON TUBE, 3/8"
19 |8471-2738| 2 |SPLIT FLANGE CLAMP 50 |7738-3202 | 1 |PRIMARY FUELFILTER
20 [8320-1135| 4 |HEXHD CAPSCREW, 7/16-14x1-1/2, 51 |7738-3203| 1 |SECONDARY FUELFILTER
GRS 52 [9108-1158 | 2 [SPECIALWASHER
21 |8855-1012| 4 |LOCKWASHER,7/16 53 [9133-3002 | 1 [SHOCKMOUNT
22 19133-3003 2 | SHOCKMOUNT 54 |8852-1214 | 2 |LOCKNUT, 7/8-9
23 [9133-1002 | 2 | SPECIALWASHER 55 | 7732-1274 | 2 |HEXHDCAPSCREW,7/8-9x5
24 [9020-5792 | 1 | CUSHIONCLAMP * 56 |9112-4125 | 1 [DIPSTICK
25 |8471-7934 1 | HOSEASSY
26 |8866-2011| 1 |CONNECTOR (includes o-ring) NOTE: ONLY ITEMS WITH PART
8859-1210| 1 | O-RING NUMBERS ARE AVAILABLE FOR
27 19108-3144 1 | SUCTIONTUBE SERVICE.
SvC * Revised illustration; added item 56. 5-1



GRADA',': ENGINE & ATTACHING PARTS
MATERIAL HANDLER (9138-5003) EPA Engine Left Side View
524D Starting Serial No. 0277120 thru 0277338
Original Issue 9-98

Revised 7-20-01

]
© ©)
o (o)
ol O %
o |t o b o 56
o o 00
9 [} 08 IJ
4
24 g
1
B 50 1 O —
S 51 12 /f‘/ "
7 |4 |92 13
5 /18 A9 193 14
10

& 17 15
FUL SOL ]274
R 18
~ . © °° ﬂ 19
§n 20
— 0 o o
P é
:}/ J Q
AR N
. [
gg% ( N 21
35/ 1) 1 2
3 |
55 31 29 \ 38
56 17 64 % % % 59
55 24 32 GW %E
57 60 lsl
MPC 3906-AK * Revised starting serial number, illustration & inclusion note on items 28 & 31; 5-1

removed Engine Fllter Kit, (9133-5033); added items 63 & 64.



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9138-5003) EPA Engine Left Side View

524D Starting Serial No. 0277120 thru 0277338
Original Issue 9-98
Revised 7-20-01
SERVICE NOTES:
1. Use Loctite, P/N 1440-3364, on all bolt
& fitting threads except pipe threads.
2. Use Loctite pipe sealant, P/N 1440-4082, on
all pipe threads.
3. Add 12 qgts. of oil, P/N 1440-3420, to crankcase.
Part No. Description Of Part
9137-5002 ENGINEFILTERKIT, (includes all items)
9020-6262 AIRFILTER
9108-3218 FUELFILTER
7738-3303 FUELFILTER
9108-4001 LUBEFILTER
Item | Part No. | Qty. Description Of Part Item | Part No. [Qty. Description Of Part
9138-5003 | Ref | ENGINE ASSY, (includesallitems on 34 |8319-1057 | 2 | HEXSOCKETHD CAPSCREW,
page 5-1 exceptitems 55 thru 61, and M12X1.75X80
all items on pages 5-2 & 5-3) 35 [9002-7471 | 2 | HARDWASHER
9138-3001 | 1 | CUMMINS ENGINE - B3.9C 80HP 36 |8319-1041 | 4 | HEXHD CAPSCREW, M8X1.25X70
1 |9130-3056 | 1 | FANASSY 37 |8856-1108 | 4 | FLATWASHER,5/16
2 132" | FUELLINEHOSE, 5/16 38 ]9114-6101 1 | DIP-STICKWELDMENT
3 |8688-3106 | 4 |HOSECLAMP 39 |9136-3029 | 1 | ATOMIZER, 1/8
4 |[8319-1010 | 12 | LOCKWASHER,M12 40 |[9136-5014 | 1 | QUICKSTART THERMOSTATASSY,
5 19133-6004 | 2 | REARENGINEMOUNTING (includes the following four items)
BRACKET 8096-3058 | 1 | SHROUD
6 |[8319-1032 8 | HEXHD CAPSCREW, M12X1.75x35, 8096-3065 2 | CABLESEAL,GREEN
(torque to 58-68 ft.lbs.) 8096-3069 | 2 | MALEPINTERMINAL
7 |9116-3260 | 1 | ACCELERATORCABLE 9136-3031 | 1 | THERMOSTAT
8 |[9002-7684 1 | YOKEEND 41 |8319-1038 1 | HEXHD CAPSCREW, M10X1.50X20
9 |[9116-6075 1 | THROTTLE CABLEBRACKET 42 19133-3013 1 | WIRINGHARNESS, ENGINE
10 |[8319-1004 | 2 |HEXHDCAPSCREW,M12X1.75X30 43 |9116-1323 | 1 | THROTTLEBAR
11 | 7713-3447 1 | HOSEASSY 44 18319-1035 2 | SOCKETHD SCREW, M6X1.00X16
12 ] 9108-3306 1 | CONNECTOR, (includesitem 14) 45 18319-1012 2 | LOCKWASHER, M6
13 |8866-2239 | 1 |SWIVELNUTRUNTEE,3/8 TUBE 46 |9114-3345 | 1 | BALLSOCKET
14 | 8859-1206 1 | O-RING 47 19114-3344 1 | OVERTRAVEL
15 ]9114-3055 1 | TUBEASSY 48 | 2474-1047 1 | PRESSURESWITCH
16 |[9108-3106 | 1 |[O-RING 49 |9114-3315 | 1 | OILPRESSURE SENDER
17 16" | SPLITFLEXLOOM, 1/2"1.D. 50 ]9108-1388 1 | TAPPEDBAR
18 |8471-2738 2 | SPLITFLANGE CLAMP 51 |8688-3075 1 | TUBEFITTING
19 |8320-1135| 4 |[HEXHDCAPSCREW,7/16-14X1-1/2", 52 18" | NYLONTUBE, 3/8"
GR5 53 |8688-3074 1 | TUBEFITTING, 90 DEGREES
20 |8855-1012 4 | LOCKWASHER, 7/16 54 19116-3259 1 | THROTTLE SPRING
21 |[8594-1017 | 1 | SUPPORTCLAMP 55 19108-1158 | 2 | SPECIALWASHER
22 [8856-1109 | 1 | FLATWASHER,3/8 56 |9133-3002 [ 1 | SHOCKMOUNT
23 19020-5792 1 | CUSHIONCLAMP 57 19108-3338 1 | HEXHD CAPSCREW, M16X2X120
24 [9002-7187 | 6 | TY-RAP 58 |7732-1274 | 2 | HEXHD CAPSCREW, 7/8-9X5
25 |[9003-0271| 1 |HOSENIPPLE 59 19133-3003 [ 2 | SHOCKMOUNT
26 |8698-3649 1 | ELBOW,90DEGREES, 1/4PIPE 60 ]9133-1002 2 | SPECIALWASHER
27 |9132-3022 | 1 | SUCTIONTUBE 61 |8852-1214 | 2 | HEXLOCKNUT,7/8-9
- 28 | 8866-2090 1 | ELBOW,45DEGREES, (includes 62 |9112-4125 1 | DIPSTICK
item 63) * 63 |8859-1210 | 1 | O-RING
29 |[8471-7934| 1 | HOSEASSY * 64 |8859-1209 | 1 | O-RING
30 [9132-3023 | 1 | TUBEASSY
31 | 8866-2010 [ 1 | CONNECTOR, (includesitem 64)
32 |[8471-7851| 1 | HOSEASSY NOTE: ONLY ITEMSWITHPART
33 Ref | MAIN PUMP, (see page 10-15 for NUMBERS ARE AVAILABLE
details) FOR SERVICE.
MPC 3906-AK * Revised starting serial number, illustration & inclusion note on items 28 & 31, 5-1

removed Engine Fllter Kit, (9133-5033); added items 63 & 64.



GRADALL

MATERIAL HANDLER

524D

a}i\s

ENGINE & ATTACHING PARTS

(9138-5020) EPA Engine Left Side View

©
40 L=
M S o©o
oO (@)
51
59 L‘O@@ ©
55 I S |
TR
g8l | ||
2/;/ 66
Afal

FUL SOL

FUL SOL

OIL GAG
HR MTR

Starting Serial No. 0277339
Original Issue 7-01

2| |
23
: A © O
30
3 A
32 =
50| 27
28 B /,/7
2 -
33 [ -
7 5
8| =" 7
9 J"%@ D
17 ™
50 —p>—— 10
60— ° 11
59 ——— o0 144
1 12
61—2 1 22 13
45

FUL SOL
PS IGN

N / [Treiok]

16

5-1



GRADALL

MATERIAL HANDLER

524D

A cauTion

Pay close attention to Serial Number of machine
when ordering Engine Filter Kits.

SERVICE NOTES:

ENGINE & ATTACHING PARTS
(9138-5020) EPA Engine Left Side View

Starting Serial No. 0277339
Original Issue 7-01

Use Loctite, P/N 1440-3364, on all bolt
& fitting threads except pipe threads.
Use Loctite pipe sealant, P/N 1440-4082, on
all pipe threads.
Add 12 qgts. of oil, P/N 1440-3420, to crankcase.

Part No. Description Of Part Part No. Description Of Part
9137-5002 ENGINE FILTERKIT, (includes all items) 9133-5033 ENGINE FILTERKIT, (includes all items)
(S.S.N.0277120thru 0277594) (5.5.N.0277595thru Current)
9020-6262 AIRFILTER 9108-4001 OILFILTERELEMENT
9108-3218 FUELFILTER 7738-3303 FUELFILTERELEMENT
7738-3303 FUELFILTER 9108-3218 FUELFILTER
9108-4001 LUBEFILTER 9140-3103 AIRFILTER SAFETY ELEMENT
9140-3102 AIRFILTER
Item| Part No. | Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9138-5020 | Ref |ENGINEASSY, (includesallitemson 33 | 9133-1020 | 1 |THROTTLECABLEBRACKET
page 5-1 except items 59 thru 65 and 34 | 2474-1047 1 |PRESSURESWITCH
allitems on pages 5-2 & 5-3) 35 | 9114-3315 | 1 |OILPRESSURESENDER
1 | 9133-3031 | 1 |CUMMINSENGINE,B3.9C80HP 36 | 9108-1388 | 1 |TAPPEDBAR
2 | 9130-3056 1 |FANASSY 37 | 8688-3075 2 | TUBEFITTING
3 | 9114-3055 | 1 |TUBEASSY 38 18" | 3/8, NYLONTUBE
4 | 8471-2738 | 2 |SPLITFLANGECLAMP 39 | 9003-0271 | 1 |HOSENIPPLE
5 | 8320-1135 4 |HEXHDCAPSCREW, 7/16-14X1-1/2 40 114" | FUEL LINEHOSE, 5/16
6 | 8855-1012 | 4 |LOCKWASHER,7/16 41 | 8688-3106 | 4 |HOSECLAMP
7 Ref [ MAIN PUMP, (see page 10-15 for 42 | 7713-3447 | 1 |HOSEASSY
details) 43 | 9108-3306 1 | STRAIGHT THREAD CONNECTOR
8 | 8319-1057 | 2 |SOCKETHDCAPSCREW, 44 | 8859-1209 | 1 |O-RING
M12X1.75X80 45 | 8859-1210 | 1 |O-RING
9 | 8319-1010 | 10 |LOCKWASHER,M12 46 | 8866-2239 1 |[SWIVELNUTRUNTEE, 3/8 TUBE
10 | 9132-3023 | 1 |TUBEASSY 47 | 8859-1206 | 1 |O-RING
11 | 8866-2010 | 1 |CONNECTOR, (includesitem44) 48 | 8594-1017 | 1 |SUPPORTCLAMP
12 | 9132-3022 1 |SUCTIONTUBE 49 | 8856-1109 1 |FLATWASHER,3/8
13 | 8866-2090 | 1 |ELBOW,45DEGREES, (includes 50 | 9002-7684 | 1 |YOKEEND
item 45) 51 | 9136-5014 1 |QUICKSTART THERMOSTATASSY,
14 | 9133-6004 | 2 |REARENGINEMOUNTING (includes items 55 thru 58)
BRACKET 52 | 8319-1038 | 1 |HEXHDCAPSCREW,M10X1.5X20
15 | 8319-1032 | 8 |HEXHDCAPSCREW,M12X1.75X35 53 | 9136-3029 | 1 |ATOMIZER, 1/8
16 | 9020-5792 1 | CUSHIONCLAMP 54 | 9112-4125 1 |DIPSTICK
17 | 9002-7471 | 2 |HARDWASHER 55 | 9136-3031 | 1 |THERMOSTAT
18 | 9108-3106 | 1 |O-RING 56 | 8096-3058 | 1 |SHROUDCONNECTOR,2-WIRE
19 | 8471-7934 1 |HOSEASSY 57 | 8096-3069 2 | MALEPINTERMINAL
20 | 8471-7851 | 1 |HOSEASSY 58 | 8096-3065 | 2 |CABLESEAL
21 10" |1/2,1.D. SPLITFLEXLOOM 59 | 9108-1158 | 2 |REBOUNDWASHER
22 | 9002-7187 | 4 |TY-RAP 60 | 9133-3002 | 1 |SHOCKMOUNT
23 | 9133-3013 | 1 |ENGINEWIRINGHARNESS 61 | 9108-3338 | 1 |HEXHDCAPSCREW,M16X120
24 | 8319-1041 | 4 |HEXHDCAPSCREW, M8X1.25X70 62 | 7732-1274 | 2 |HEXHDCAPSCREW, 7/8-9X5
25 | 8856-1108 4 | FLATWASHER,5/16 63 | 8852-1214 2 |HEXLOCKNUT,7/8-9
26 | 9114-6101 | 1 |DIPSTICKWELDMENT 64 | 9133-3003 | 2 |SHOCKMOUNT
27 | 8820-1003 | 2 |HEXHDCAPSCREW,1/4-20X3/4, 65 | 9133-1002 | 2 |REBOUNDWASHER
GR5 66 | 9108-4162 1 |FANBELT
28 | 8855-1009 | 2 |LOCKWASHER,1/4
29 | 8850-1616 | 2 |HEXNUT,1/4-20
30 | 8368-3246 1 |BALLJOINT TERMINAL NOTE: ONLYITEMSWITHPART
31 | 8850-1304 | 1 |HEXNUT,1/4-28 NUMBERS ARE AVAILABLE
32 | 9116-3260 | 1 | ACCELERATORCABLE FOR SERVICE.
AK 5-1



GRADALL ENGINE & ATTACHING PARTS
MATERIAL HANDLER (9108-5130) Engine Right Side View
524D Starting Serial No. 0277001 thru 0277085
Original Issue 1-98

Revised 8-6-99

SERVICE NOTES:

1). Use Loctite 242, P/N 1440-3364, on
all bolt & fitting threads except
pipe threads.

2). Use Loctite pipe sealant, P/N
1440-4082, on all pipe threads.

3). Add 12 qgts. of oil, P/N 1440-3420,
to crankcase.

8
9
10
1"
36 CLT TMP
START-C —
’\4
— - -.
@l[_" ‘l(l
STRT-SOL 1 1- ‘“‘
PULL-IN, -\. »
3 .DJI Ilml IJ\' [ ] N
- / ﬂ i ﬁ"ll — 15
. 50 'hl S 16
ﬁgj N ;
ALT BAT g , \
STARTER SOLENOID TO ENGINE 38 38 '
WIRE CONNECTIONS 40 40
1 48 48
35 STRT-SOL ALT BAT
27 36 BAT SNSR START-C
" : a 2| 49 53 52 ALT EXC-B
38 SNSR
4 ) 40 “\ N =~ / ALTBAT
4 A ..l "l'f. | 17
B Y X - N O? !‘f \ IIII A 18
° A N
ﬂ \ ;
e = / ' ‘.\) ‘5
/ g \ 19
1 83 oA ) N 20
[e)Ke} 21
i 22
Qg |l Hllo o
)
-
® 3 T Ny 2
31 24
s 25
13 2
14 24 28
34 31 30 4X4 25
35 GND-3 26
42 ) gg gg 27
4 10

PCN 980060, * Changed Sarting S/N in upper right-hand corner; changed Qty. on item 5; removed Part No. fromitem
980151 - JH  7; changed Part No. on items 43 & 45 added item 56; added note to parts list and revised illustration.  5-2



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5130) Engine Right Side View

524D Starting Serial No. 0277001 thru 0277085
Original Issue 1-98
Revised 8-6-99
SERVICE NOTES:
1). Use Loctite 242, P/N 1440-3364, on
all bolt & fitting threads except
pipe threads.
2). Use Loctite pipe sealant, P/N
1440-4082, on all pipe threads.
3). Add 12 qts. of oil, P/N 1440-3420,
to crankcase.
Item| Part No. |Qty. Description Of Part- Item | Part No. |Qty. Description Of Part
1 | 9108-3266 | 1 |TUBEASSY 32 |9108-3456 | 1 |STARTER (loctite andtorque mounting
2 ]19108-3106 | 4 |O-RING screws to 32 ft-1b)
3 |18866-2421 | 2 |ELBOW 45 DEGREES (includes 33 |8866-2064 | 1 |ELBOW,90DEGREES (includes
0-ring) 0-ring)
8859-1207 | 1 |O-RING 8859-1204 | 1 |O-RING
4 |8866-2224 | 2 | SWIVELNUT BRANCH TEE, 34 |18319-1005 | 2 |HEXHD CAPSCREW, M10x1.5x45
3/8" TUBE 35 |8856-1109 | 7 |FLAT WASHER, 3/8
* 5 | 8471-7889 1 |HOSEASSY 36 |8319-1006 | 5 |HEXHD CAPSCREW, M10x1.5x40
6 | 8866-2005 | 2 |CONNECTOR (includes o-ring) 37 ]9133-6003 | 1 |TUBESUPPORT
8859-1204 | 2 |O-RING 38 |8855-1012 |16 |LOCKWASHER,7/16
x 7 11" | 3/8"HOSE 39 | 8320-1135 4 |HEXHDCAPSCREW, 7/16-14x1-1/2
8 | 8820-1020 2 |HEXHDCAPSCREW,5/16-18x1 GR5 40 | 8471-2738 8 |SPLITFLANGE CLAMP
9 |2486-1170 | 2 |SUPPORTCLAMP 41 | 9116-3201 1 |TUBEASSY
10 | 8852-1205 2 |HEXNUT,5/16-18 42 | 9108-6131 1 |TUBESUPPORT
11 | 9002-8660 | 2 |SUPPORTCLAMP x 43 | 8471-9142 1 |HOSEASSY
12 | 9108-6055 | 1 |EXHAUSTTUBING 44 Ref | TRACTION LOCKVALVE (see page
13 |8319-1021 | 9 |HEXHD CAPSCREW, M10x1.5x30 10-20for details)
14 | 8319-1013 | 16 |LOCKWASHER, M10 x 45 | 8820-1065 2 |HEXHDCAPSCREW, 1/2-13x1,
15 | 9114-3314 1 [WATERTEMP.SENDER GR5
16 |8871-1385 | 1 |REDUCERBUSHING, 1/2x1/8 46 |8855-1013 | 2 |LOCKWASHER,1/2
17 | 9108-3504 1 | REGULATOR (suppliedw/alternator) 47 19114-6058 1 |FLOWDIVIDERBRACKET
18 ]9108-3503 | 1 |ALTERNATOR (includes regulator) 48 |18320-1155 | 12 |HEXHD CAPSCREW,
19 |8319-1007 | 1 |HEXHD CAPSCREW, M8x1.25x16 7/16-14x1-1-3/4
20 | 8594-1016 1 | SUPPORT CLAMP, 1/2"ID 49 ]19133-3004 | 1 |[TUBEASSY
21 |8856-1108 | 1 |FLAT WASHER, 5/16 50 | 8471-8185 1 |HOSEASSY
22 |8319-1011 | 1 |[LOCKWASHER, M-8 51 | 9116-3098 1 |FLOWDIVIDERTUBE
23 | 9108-3481 1 |NEGATIVEBATTERY CABLE 52 |9040-2427 1 | STARTER SOLENOID (relay)
24 |8319-1004 | 2 |HEXHD CAPSCREW, M12x1.75x30 53 ]19020-5205 | 1 [JUMPERWIRE
25 |8319-1010 | 2 |LOCKWASHER,M12 54 19108-3218 | 1 |FUEL STRAINER
26 |9114-3122 1 | SUPPORT CLAMP, 5/8" 55 | 8348-3497 2 |HOSECLAMP
27 |8856-1111 | 3 |FLAT WASHER, 1/2 * 56 | 8471-9141 1 |HOSEASSY
28 | 9108-3482 1 |POSITIVEBATTERY CABLE
29 | 9002-7187 1 |TY-RAP * NOTE: ONLY ITEMS WITH PART
30 | 8871-1284 1 |HEXSOCKETPIPEPLUG, 3/4 NUMBERS ARE AVAILABLE FOR
31 | 9020-5792 1 | CUSHION CLAMP SERVICE.
PCN 980060, * Changed Sarting SN in upper right-hand corner; changed Qty. on item 5; removed Part No. from item
980151 - JH  7; changed Part No. on items 43 & 45 added item 56; added note to partslist and revised illustration.  5-2



GRADALL

MATERIAL HANDLER

524D

53 o [ALTBAT
S— 28
STARTER RELAY TO ENGINE
WIRE CONNECTIONS 14
97 35
4 36
44 6 I
45
46 S
D ©
O
GND - 1 @
GND-2
GND -3
GND-4
aND-a o
GND-
GN_)-190 @% 13
13 2 ;2
14
o 1 38 .
39 %
40
37
JH

SERVICE NOTES:

1). Use Loctite 242, P/N 1440-3364, on
all bolt & fitting threads except
pipe threads.

2). Use Loctite pipe sealant, P/N
1440-4082, on all pipe threads.

3). Add 12 gts. of oil, P/N 1440-3420,
to crankcase.

ENGINE & ATTACHING PARTS

(9108-5130) Engine Right Side View
Starting Serial No. 0277086 thru 0277119
Original Issue 8-99

8
9
10
56 1
O
|
z :
O O O
1
2 O
3
A
‘\
4
5 O
6
2
57 38
58 40
59 48
[o]
50
52 51
43
-~k
9 4
38 ol/”
40
48 Ov
SSrRTo HH o] [©
GND - 10 1 Ona || ;s o o
o a
3E dh §A
33
IX4
31 30 GND -3

s H
15
CLT TMP 16
7
54 SNSR
55 ottBAl ALT BAT
17
18
19
20
21
2
23
24
25 28
26
27

5-2



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9108-5130) Engine Right Side View

524D Starting Serial No. 0277086 thru 0277119
Original Issue 8-99
SERVICE NOTES:
1). Use Loctite 242, P/N 1440-3364, on
all bolt & fitting threads except
pipe threads.
2). Use Loctite pipe sealant, P/N
1440-4082, on all pipe threads.
3). Add 12 gts. of oil, P/N 1440-3420,
to crankcase.
Item| Part No. |[Qty. Description Of Part- Item | Part No. |Qty. Description Of Part
1 | 9108-3266 | 1 |TUBEASSY 35 |[8856-1109 | 7 |FLATWASHER,3/8
2 19108-3106 | 4 |O-RING 36 |8319-1006 | 5 [HEXHD CAPSCREW, M10x1.5x40
3 18866-2421 | 2 |ELBOW 45DEGREES (includes 37 19133-6003 | 1 |TUBESUPPORT
0-ring) 38 |8855-1012 | 16 |LOCKWASHER, 7/16
8859-1207 | 1 |O-RING 39 |[8320-1135 | 4 |HEXHDCAPSCREW,7/16-14x1-1/2
4 |8866-2224 | 2 [SWIVEL NUT BRANCH TEE, 40 |8471-2738 | 8 |SPLITFLANGECLAMP
3/8" TUBE 41 ]19116-3201 | 1 |TUBEASSY
5 | 8471-7889 | 1 |HOSEASSY 42 19108-6131 | 1 |TUBESUPPORT
6 |8866-2005 [ 2 |CONNECTOR (includes o-ring) 43 |8471-9142 | 1 |HOSEASSY
8859-1204 | 2 |O-RING a4 Ref | TRACTION LOCK VALVE (see page
7 11" | 3/8"HOSE 10-20 for details)
8 | 8820-1020 | 2 |HEXHDCAPSCREW,5/16-18x1GR5 45 |8820-1065 | 2 |HEXHDCAPSCREW,1/2-13x1,
9 | 2486-1170 | 3 |SUPPORTCLAMP GR5
10 | 8852-1205 | 2 |HEXNUT,5/16-18 46 |8855-1013 | 2 |LOCKWASHER,1/2
11 [ 9002-8660 | 2 |SUPPORTCLAMP 47 19114-6058 | 1 |FLOWDIVIDERBRACKET
12 [9108-6055 | 1 |EXHAUSTTUBING 48 |8320-1155 |12 |HEXHDCAPSCREW,
13 |[8319-1021 | 9 |HEXHD CAPSCREW, M10x1.5x30 7/16-14x1-1-3/4
14 |8319-1013 | 16 |LOCKWASHER, M10 49 19133-3004 | 1 |TUBEASSY
15 [9114-3314 | 1 |WATERTEMP.SENDER 50 |8471-8185 | 1 |HOSEASSY
16 |8871-1385 | 1 |REDUCERBUSHING, 1/2x1/8 51 |]9116-3098 | 1 |FLOWDIVIDERTUBE
17 | 9108-3504 | 1 |REGULATOR (suppliedw/alternator) 52 19133-5011 | 1 |STARTERRELAY ASSY (includesthe
18 [9108-3503 | 1 |ALTERNATOR (includes regulator) following)
19 |[8319-1007 | 1 |HEXHD CAPSCREW, M8x1.25x16 7738-3377 | 1 |RELAY
20 |8594-1016 | 1 |SUPPORT CLAMP, 1/2"1D 9133-1014 | 1 |RELAYMOUNTINGPLATE
21 |8856-1108 | 1 |FLAT WASHER, 5/16 8821-1028 | 2 |SOCKETHD CAPSCREW,#10-24x1/2
22 |8319-1011 | 1 |LOCKWASHER, M-8 GR8
23 | 9108-3481 | 1 |NEGATIVEBATTERY CABLE 8850-1612 | 2 |HEXNUT,#10-24
24 |8319-1004 | 2 |HEXHD CAPSCREW, M12x1.75x30 8856-1105 | 2 |FLATWASHER,#10
25 |8319-1010 | 2 |LOCKWASHER,M12 8855-1007 | 2 |LOCKWASHER,#10
26 |9114-3122 | 1 |SUPPORT CLAMP, 5/8" 53 ]9136-3066 | 1 |JUMPERWIRE
27 |8856-1111 | 3 |FLAT WASHER, 1/2 54 19108-3218 | 1 |FUELSTRAINER
28 | 9108-3482 | 1 |POSITIVEBATTERY CABLE 55 |8348-3497 | 2 |HOSECLAMP
29 | 9002-7187 | 1 |TY-RAP 56 |8471-9141 | 1 |HOSEASSY
30 | 8871-1284 | 1 |HEXSOCKETPIPEPLUG,3/4 57 |18820-1001 | 2 |HEXHDCAPSCREW,1/4-20x1/2,
31 | 9020-5792 | 1 |CUSHIONCLAMP GR5
32 | 9108-3456 | 1 |STARTER (loctite andtorque mounting 58 |8856-1107 | 2 |FLATWASHER,1/4
screws to 32 ft-Ib) 59 | 8855-1009 | 2 |LOCKWASHER,1/4
33 | 8866-2064 | 1 |ELBOW,90DEGREES (includes
o-ring) NOTE: ONLY ITEMS WITH PART
8859-1204 | 1 |O-RING NUMBERS ARE AVAILABLE FOR
34 | 8319-1005 | 2 |HEXHDCAPSCREW, M10x1.5x45 SERVICE.
JH 5-2



GRADALL

MATERIAL HANDLER

524D
21
22 44
23 45
24 49 46

anoel 14 69
an 1112131819 20

MPC 3906-AK

SERVICE NOTES:

1). Use Loctite 242, P/N 1440-3364, on
all bolt & fitting threads except
pipe threads.
2). Use Loctite pipe sealant, P/N
1440-4082, on all pipe threads.
3). Add 12 gts. of oil, P/N 1440-3420,
to crankcase.
48
49
50
51
35
So O
] S
o6 [e] e jl ege (Tﬁ
) O et
® H® ®
1 5 &
8
9[ 41737 &) /s
55 43 CLTTMP | L1
45
46 }? 34
12 3
1 AT SNSR 34
9 245 ALT BAT ALTEXC-B
39 o
3 ' -
12 =
52 }; H
53
19 o
STRT-SOL| o
CIER ol o Rl[°©
GND-10 | a
1 f o
1 o le] i =='2=. z
GFI\‘IAI’JD1
it 5 302
3 46 24 25 26 27
4 32

ENGINE & ATTACHING PARTS

(9138-5003) EPA Engine Right Side View
Starting Serial No. 0277120 thru 0277338
Original Issue 9-98

Revised 7-20-01

0
STARTER RELAY
TO ENGINE
WIRE CONNECTIONS

16

26
28

* Revised starting serial number, illustration, inclusion note on items 8 & 33,

description on items 9, 19, 24 & 38 and quantity of item 46; added item 55.

5-2



GRADALL ENGINE & ATTACHING PARTS

MATERIAL HANDLER (9138-5003) EPA Engine Right Side View
524D Starting Serial No. 0277120 thru 0277338
Original Issue 9-98

Revised 7-20-01

SERVICE NOTES:
1). Use Loctite, P/N 1440-3364, on all bolt
& fitting threads except pipe threads.
2). Use Loctite pipe sealant, P/N 1440-4082, on
all pipe threads.
3). Add 12 qgts. of oil, P/N 1440-3420, to crankcase.

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9138-5003 | Ref | ENGINEASSY, (includesallitemson 30 |9002-7187| 1 |TY-RAP
page 5-1 exceptitems 55 thru 61, and 31 |8871-1284 | 1 |HEXSOCKETPIPEPLUG,3/4
all items on pages 5-2 & 5-3) 32 ] 9020-5792 1 | CUSHIONCLAMP
9138-3001 1 | CUMMINS ENGINE -B3.9C80HP < 33 | 8866-2064 1 |ELBOW,90DEGREES, (includes
1 |9133-3004 1 | TUBEASSY item 46)
2 | 8471-2738 8 | SPLITFLANGE CLAMP 34 | 8348-3497 2 |HOSECLAMP
3 |8320-1135 4 | HEXHD CAPSCREW, 7/16-14X1-1/2, 35 |8471-9141 1 |HOSEASSY
GRS 36 11" |HOSE, 5/16"
4 |8855-1012 | 16 | LOCKWASHER, 7/16 37 | 8866-2239 1 |SWIVELNUTRUNTEE, 3/8 TUBE
5 |8320-1155 ( 12 | HEXHD CAPSCREW, 7/16-14X1-3/4, 38 | 9134-5008 1 |STARTERRELAY ASSY, (includes
GRS the following seven items)
6 |9116-3201 1 | TUBEASSY 7738-3377 2 | SOLENOID RELAY
7 | 9108-3266 1 | TUBEASSY 8821-1028 4 | SOCKETHD CAPSCREW,#10-24X1/2,
x 8 | 8866-2421 2 | ELBOW, 45DEGREES, (includes GR8
item 55) 8850-1612 | 4 |HEXNUT,#10-24
* 9 | 9108-3106 4 | O-RING 8855-1007 4 | LOCKWASHER,#10
10 | 9108-6055 1 | EXHAUSTTUBING 8856-1105 4 | FLATWASHER, #10
11 | 8319-1021 9 | HEXHD CAPSCREW, M10X1.5X30, 9133-1014 1 |RELAYMOUNTINGPLATE
GRS 9137-3009 1 [JUMPERWIRE
12 | 8319-1013 | 16 | LOCKWASHER,M10 39 | 9136-3066 1 [JUMPERWIRE
13 | 9133-6003 1 | TUBESUPPORT 40 | 9108-3504 1 |REGULATOR, (suppliedwith
14 | 9108-6131 1 | TUBESUPPORT alternator)
15 | 9108-3456 1 | STARTER 41 | 9114-3314 1 |WATERTEMPERATURE SENDER
16 | 9108-3503 1 | ALTERNATOR, (includesitem 40) 42 | 8871-1385 1 | REDUCERBUSHING
17 | 9114-6058 1 | FLOWDIVIDERBRACKET 43 | 8471-7889 1 |HOSEASSY
18 | 8319-1006 5 | HEXHD CAPSCREW, M10X1.5X40, 44 | 8866-2224 1 | SWIVELNUTBRANCHTEE, 3/8 TUBE
GRS8 45 | 8866-2005 2 | CONNECTOR, (includes item 46)
* 19 | 8856-1109 7 | FLATWASHER, 3/8 x 46 | 8859-1204 3 | O-RING
20 | 8319-1005 2 | HEXHD CAPSCREW, M10X1.5X45, 47 | 8471-8185 1 |HOSEASSY
GRS 48 | 9002-8660 2 | SUPPORTCLAMP
21 Ref | TRACTION LOCK VALVE, (see page 49 | 2486-1170 3 | SUPPORT CLAMP
10-20 for details) 50 | 8820-1020 2 |HEXHDCAPSCREW,5/16-18X1, GR5
22 | 8820-1065 2 | HEXHD CAPSCREW, 1/2-13X1, GR5 51 | 8852-1205 2 |HEXLOCKNUT,5/16-18
23 | 8855-1013 2 | LOCKWASHER, 1/2 52 |9116-3098 1 |FLOWDIVIDERTUBE
x 24 | 8856-1111 3 | FLATWASHER, 1/2 53 | 8471-9142 1 |HOSEASSY
25 |9114-3122 1 | SUPPORTCLAMP,5/8 54 ]9108-3218 1 |FUELFILTER
26 | 8319-1004 2 | HEXHD CAPSCREW, M12X1.75X30, k55 | 8859-1207 2 | O-RING
GRS
27 |8319-1010 2 | LOCKWASHER, M12 NOTE: ONLY ITEMSWITHPART
28 | 9108-3481 1 | NEGATIVEBATTERY CABLE NUMBERS ARE AVAILABLE
29 | 9108-3482 1 | POSITIVEBATTERY CABLE FOR SERVICE.
MPC 3906-AK * Revised starting serial number, illustration, inclusion note on items 8 & 33, 5-2

description on items 9, 19, 24 & 38 and quantity of item 46; added item 55.



GRADALL

MATERIAL HANDLER

524D

START-C
PULL-IN

35 =

STARTER RELAY
TO ENGINE
WIRE CONNECTIONS

©
D
1] Q
2] % -
D
©
e
6 11
ooz 14 9 12
GND 4 13
GND -5 18
o 1
GND -8 20
GND -9
GND - 10
AK

=

34
56
57
58
59
60
61
62

4 S
M 35

U 42 12
17

° 18
19

50

STRT-SOL
START-C
PULL-IN

GND-10 33

FWD

E-N LN )

o =N

39
40
H
42

o

I
I
JU

—_

T T T

<
I

iy

d

w
N

44

45
48
49

ENGINE & ATTACHING PARTS
(9138-5020) EPA Engine Right Side View

Starting Serial No. 0277339
Original Issue 7-01

o= N

SNSR

ALT BAT

BAT

ALT BAT

[MTlem T T e [

»

ALT EXC-B

SNSR

(I L

5-2



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9138-5020) EPA Engine Right Side View

524D Starting Serial No. 0277339
Original Issue 7-01
SERVICE NOTES:
1. Use Loctite, P/N 1440-3364, on all bolt
& fitting threads except pipe threads.
2. Use Loctite pipe sealant, P/N 1440-4082, on
all pipe threads.
3. Add 12 qgts. of oil, P/N 1440-3420, to crankcase.
Item | Part No. | Qty. Description Of Part Iltem | Part No. [ Qty. Description Of Part
9138-5020 | Ref | ENGINEASSY, (includesallitemson 31 |8871-1284 | 1 | HEXSOCKETPIPEPLUG,3/4
page 5-1 except items 59 thru 65 and 32 | 9020-5792 1 | CUSHIONCLAMP
all items on pages 5-2 & 5-3) 33 |8866-2064 | 1 | ELBOW,90DEGREES, (includes
1 |[9133-3004| 1 |[TUBEASSY item47)
2 |8471-2738 2 | SPLITFLANGE CLAMP 34 | 9134-5008 1 | STARTERRELAY ASSY, (includes
3 |8320-1135 4 | HEXHD CAPSCREW, 7/16-14X1-1/2 items 56 thru 62)
4 18855-1012 | 4 | LOCKWASHER,7/16 35 |[9136-3066 | 1 | JUMPERWIRE
5 |18320-1155 | 12 | HEXHD CAPSCREW, 7/16-14X1-3/4 36 | 9108-3504 1 | REGULATOR
6 |[9116-3201 1 | TUBEASSY 37 |9114-3314 1 | WATERTEMPERATURE SENDER
7 19108-3266 | 1 | TUBEASSY 38 |8871-1385 | 1 | REDUCERBUSHING
8 |8866-2421 2 | ELBOW, 45 DEGREES, (includes 39 | 8471-7889 1 | HOSEASSY
item 46) 40 | 8866-2224 1 | SWIVELNUTBRANCHTEE,
9 |9108-3106 [ 4 | O-RING 3/8 TUBE
10 ]9108-6055 1 | EXHAUST TUBING 41 | 8866-2005 2 | CONNECTOR, (includesitem 47)
11 | 8319-1021 9 | HEXHD CAPSCREW, M10X1.5X30 42 | 8859-1204 1 | O-RING
12 |8319-1013 | 16 | LOCKWASHER, M10 43 |8471-8185 | 1 | HOSEASSY
13 |9133-6003 | 1 | TUBESUPPORT 44 | 9002-8660 | 2 | SUPPORTCLAMP
14 19108-6131 1 | TUBESUPPORT 45 | 2486-1170 3 | SUPPORT CLAMP
15 ]9108-3456 | 1 | STARTER 46 | 8859-1207 | 2 | O-RING
16 |9108-3503 1 | ALTERNATOR, (includesitem 36) 47 | 8859-1204 3 | O-RING
17 ]19114-6058 1 | FLOWDIVIDERBRACKET 48 | 8820-1020 2 | HEXHD CAPSCREW, 5/16-18X1,
18 |8319-1006 | 5 | HEXHDCAPSCREW, M10X1.5X40 GR5
19 |8856-1109 7 | FLATWASHER, 3/8 49 | 8852-1205 2 | HEXLOCKNUT,5/16-18
20 |8319-1005 2 | HEXHD CAPSCREW, M10X1.5X45 50 |9116-3098 1 | FLOWDIVIDERTUBE
21 Ref [ TRACTION LOCK VALVE, (see page 51 |8471-9142 | 1 | HOSEASSY
10-20 for details) 52 |9108-3218 1 | FUELSTRAINER
22 | 8820-1065 2 | HEXHD CAPSCREW, 1/2-13X1,GR5 53 | 8348-3497 2 | HOSECLAMP
23 |8855-1013 | 2 |LOCKWASHER,1/2 54 |8471-9141 | 1 | HOSEASSY
24 18856-1111 3 | FLATWASHER, 1/2 55 11" | 5/16 HOSE
25 9114-3122 1 | SUPPORTCLAMP,5/8 56 | 7738-3377 2 | RELAY
26 |8319-1004 | 2 |HEXHDCAPSCREW,M12X1.75X30 57 |[9133-1014 | 1 | RELAYMOUNTING PLATE
27 18319-1010 2 | LOCKWASHER,M12 58 | 8821-1028 4 | SOCKETHD CAPSCREW,
28 Ref | NEGATIVEBATTERY CABLE, (see #10-24X1/2, GR8
page 11-5 for details) 59 |[8850-1612 | 4 [ HEXNUT,#10-24
29 Ref | POSITIVEBATTERY CABLE, (see 60 | 8856-1105 4 | FLATWASHER, #10
page 11-5 for details) 61 |8855-1007 | 4 | LOCKWASHER,#10
30 |9002-7187 | 1 [ TIEWRAP 62 |[9137-3009 | 1 | JUMPERWIRE

5-2



GRADALL

MATERIAL HANDLER

524D

19
20

N —

ENGINE & ATTACHING PARTS

(9108-5130) Engine Pump Mount & Flywheel Housing

Starting Serial No. 0277001 thru 0277085

Original Issue 1-98
Revised 6-01-05

4

©)
GND-2
o} REV-B
= Fy
O O B
o 0
O o
GND-1

1le

o
25

VIEW B-B
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part

1 |8820-1112 2 [HEXHDCAPSCREW, 3/4-10x2-1/4, 12 | 8866-2011 1 [ CONNECTOR, (includes o-ring)
GR5, (torque to 240-265 ft. Ibs.) 8859-1210 | 1 | O-RING

2 |18855-1016 | 2 |[LOCKWASHER,3/4 13 | 8866-2105 | 1 | ELBOW90DEGREES, (swivelnut)

3 |9002-7906 | 2 |ELBOW90DEGREES 14 | 8866-2239 | 1 | SWIVELNUTBRANCHTEE, 3/8 TUBE

4 |8471-7839| 1 [HOSEASSY 15 |9108-3222 | 1 | STRAIGHT THREAD 90 DEGREE

5 |18866-2084 | 1 |ELBOW45DEGREES, REDUCER CONNECTOR, (includes
(includes o-ring) o-ring)

8859-1204 | 1 |[O-RING 8859-1207 | 1 | O-RING

6 Ref |HYDROSTATIC TRANS. PUMP, 16 | 8866-2242 | 1 | SWIVELNUTBRANCHTEE, 3/4" TUBE
(see page 10-16 for details) 17 | 8365-1133 | 1 | REDUCERWITHADAPTOR

7 [9105-3020 | 2 |[TESTCOUPLING 18 | 8866-2008 | 1 | CONNECTOR, (includes o-ring)

8 |19108-3019| 1 |[PUMPMT.&FLYWHEEL COUPLING, 8859-1207 | 1 [ O-RING
(includes items 21 & 22) 19 | 8821-1068 8 | SOCKETHD CAPSCREW, 3/8-16x5/8

9 |9002-8695| 2 |BANDCLAMP GRS, (torque to 40-45 ft. Ibs.)

10 | 9108-3246 1 |HOSE 20 | 8855-1011 8 | LOCKWASHER, 3/8
11 19108-3536 ( 1 [INTAKETUBE *21 | 9134-4048 | 1 | PUMPMOUNTPLATE
%22 | 9108-4312 | 1 | COUPLINGASSY, (boltsincluded)
JD * Changed part number on item 21, description on items 21 & 22. 5-3



GRADALL ENGINE & ATTACHING PARTS

MATERIAL HANDLER (9108-5130) Engine Pump Mount & Flywheel Housing
524D Starting Serial No. 0277086 thru 0277119
Original Issue 8-99

Revised 6-01-05

4

| |} GND-2

REV-B

/

N —

o
Fa
O O
%
O/ FWD

@ GND-1

19

20
g
5
Ms
TG (!,) 6
_E . . 7
O
I I T (?)
L O S~
O
T
N |
VIEW B-B |—>B
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 [8820-1112| 2 |HEXHDCAPSCREW, 3/4-10x2-1/4, 12 | 8866-2011 1 | CONNECTOR, (includes o-ring)
GR5, (torque to 240-265 ft. Ibs.) 8859-1210 | 1 | O-RING
2 |8855-1016 | 2 |[LOCKWASHER,3/4 13 | 8866-2105 | 1 | ELBOW90DEGREES, (swivelnut)
3 |9002-7906 | 2 |ELBOWO90DEGREES 14 | 8866-2239 | 1 [SWIVELNUTBRANCHTEE,3/8 TUBE
4 |8471-7839| 1 [HOSEASSY 15 | 9108-3222 | 1 | STRAIGHT THREAD 90 DEGREE
5 |8866-2084 | 1 |ELBOW45DEGREES, REDUCER CONNECTOR, (includes
(includes o-ring) o-ring)
8859-1204 | 1 |[O-RING 8859-1207 | 1 | O-RING
6 Ref [HYDROSTATIC TRANS. PUMP, 16 | 8866-2242 | 1 [ SWIVELNUTBRANCHTEE, 3/4" TUBE
(see page 10-16 for details) 17 | 8365-1133 | 1 | REDUCERWITHADAPTOR
7 [9105-3020 | 2 |[TESTCOUPLING 18 | 8866-2008 | 1 | CONNECTOR, (includes o-ring)
8 |[9108-3019| 1 [PUMPMT.&FLYWHEEL COUPLING, 8859-1207 | 1 [ O-RING
(includes items 21 & 22) 19 | 8821-1068 8 | SOCKETHD CAPSCREW, 3/8-16x5/8
9 |9002-8695| 2 |BANDCLAMP GRS, (torque to 40-45 ft. Ibs.)
10 | 9108-3246 1 |HOSE 20 | 8855-1011 8 | LOCKWASHER, 3/8
11 | 9108-3536 | 1 |INTAKETUBE *21 | 9134-4048 | 1 | PUMPMOUNTPLATE
%22 |9108-4312 | 1 | COUPLINGASSY, (boltsincluded)

JD * Changed part number on item 21; description on items 21 & 22. 5-3



GRADALL

MATERIAL HANDLER

524D

ENGINE & ATTACHING PARTS

(9138-5003) EPA Engine Pump Mount & Flywheel Housing

Starting Serial No. 0277120 thru 0277338
Original Issue 9-98

16 Revised 6-01-05

oy

B GND-2

REV-B
| o ]
X Fr

FWD

1 B @ GND-1

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9138-5003 | Ref |ENGINEASSY, (includesallitemson 11 |9108-3222| 1 |[STRAIGHT THREAD, 90 DEGREE
page 5-1 except 55 thru61, and all REDUCER, (includes item 25)
items on pages 5-2 & 5-3.) 12 |9002-7906| 2 |ELBOW,90DEGREES
9138-3001 1 |CUMMINS ENGINE -B3.9C 80HP 13 [9105-3020| 2 |TESTCOUPLING

1 19108-3019 1 |PUMPMT. & FLYWHEEL COUPLING, 14 | 8866-2242 1 | SWIVELNUTBRANCHTEE, 3/4 TUBE
(includes items 21 & 22) 15 |8365-1133| 1 | REDUCERWITHADAPTOR

2 Ref [HYDROSTATIC TRANS. PUMP, 16 | 8471-7839 1 | HOSEASSY
(see page 10-16 for details) 17 | 8866-2084 1 | ELBOW,45DEGREES, (includes

3 |8821-1068 8 |SOCKETHDCAPSCREW, 3/8-16X5/8, item 18)
GRS, (torque to 40-45 ft.Ibs.) 18 |[8859-1204| 1 |O-RING

4 |8855-1011| 8 [LOCKWASHER,3/8 19 |8866-2008| 1 | CONNECTOR, (includesitem 25)

5 |8820-1112| 2 [HEXHDCAPSCREW,3/4-10X2-1/4, 20 |8866-2239| 1 |SWIVELNUTBRANCHTEE,3/8 TUBE
GRS5, (torque to 240-265 ft.Ibs.) 21 |8866-2105| 1 |ELBOW,90DEGREES, (swivelnut)

6 | 9002-7473 2 |LOCKWASHER, 3/4 %22 19134-4048 1 | PUMP MOUNT PLATE

7 | 8866-2011 1 | CONNECTOR, (includesitem 24) %23 [9108-4312| 1 | COUPLING ASSY, (boltsincluded)

8 |9108-3536 1 |INTAKETUBE 24 18859-1210 1 [ O-RING

9 |9108-3246 1 |HOSE 25 |8859-1207 2 | O-RING

10 | 9002-8695 2 | BANDCLAMP
JD

* Changed part number on item 22; description on items 22 & 23. 5-3




GRADALL ENGINE & ATTACHING PARTS
MATER';;“"I;‘"D"ER (9138-5020) Engine Pump Mount & Flywheel Housing
Starting Serial No. 0277339

Original Issue 7-01
Revised 6-01-05

GND-2
REV-B

5
6
VIEW A-A

VIEW B-B

14
15
ﬂ:a p

- A
=1
O] @/Iw

3

@Ps/f 2

13
I
= ;
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9138-5020 | Ref | ENGINE ASSY, (includes allitemson 11 | 9108-3222 1 |STRAIGHT THREAD, 90 DEGREE,
page 5-1 except 59 thru 65 and all REDUCER CONNECTOR
items on pages 5-2 & 5-3.) 12 | 9002-7906 | 2 |[STRAIGHT THREAD, 90 DEGREE,
* 1 19108-3019 1 |PUMPMOUNT & FLYWHEEL ELBOW
COUPLING, (includes items 24 & 25) 13 | 9105-3020 | 2 |TESTCOUPLING
2 Ref | HYDROSTATIC TRANS. PUMP, 14 | 8866-2242 1 |SWIVELNUTRUNTEE, 3/4 TUBE
(see page 10-16 for details) 15 | 8365-1133 | 1 | REDUCERW/ADAPTER
3 |8821-1068 | 8 [SOCKETHDCAPSCREW,3/8-16X5/8,|| 16 | 8471-7839 | 1 |HOSEASSY
GR8 17 | 8866-2084 | 1 [ELBOW,45DEGREES, (includes
4 |8855-1011 | 8 [LOCKWASHER,3/8 item 23)
5 |8820-1112 | 2 [HEXHDCAPSCREW, 3/4-10X2-1/4, 18 | 8859-1207 | 2 |O-RING
GR5 19 | 8866-2008 | 1 |CONNECTOR, (includesitem 18)
6 | 9002-7473 2 |LOCKWASHER, 3/4 20 | 8866-2239 1 |SWIVELNUTRUNTEE, 3/8 TUBE
7 | 8866-2011 1 | CONNECTOR, (includesitem 22) 21 | 8866-2105 1 |ELBOW, 90 DEGREE, (swivel nut)
8 |9108-3536 1 |INTAKETUBE 22 | 8859-1210 1 |O-RING
9 ]9108-3246 | 1 [HOSE 23 |18859-1204 | 1 |O-RING
10 | 8063-3030 | 2 |BANDCLAMP + 24 | 9134-4048 1 |PUMPMOUNTPLATE
1

+«25 | 9108-4312

COUPLING ASSY, (bolts included)

JD * Changed inclusion note on item 1; part number on item 24, description on items 24 & 25. 5-3



GRADALL ENGINE & ATTACHING PARTS
MATERIAL HANDLER (9109-5029) Engine Left Side View - 522D
522D Starting Serial No. 0277001 thru 0277085
Original Issue 1-98

Revised 5-16-00

/ﬂ//f
9
k)

S H
S
EI:@D REV
%é %g REV-B
FUL SOL -
g 31 GND -5
10
! 1 OIL GAG
3 8 12
4
20 TRC LOK
LU GND - 4

PCN 980096,
980158 - DS * Revised illustration, added item 55 & moved Engine Filter Kit to parts list page. 5-4



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9109-5029) Engine Left Side View - 522D

522D Starting Serial No. 0277001 thru 0277085
Original Issue 1-98
Revised 5-16-00
Part No. Description Of Part
9108-5053 ENGINE FILTERKIT, (includes all items)
9108-4001 OILFILTERELEMENT
7738-3202 PRIMARY FUEL, FILTERELEMENT
7738-3203 SECONDARY FUEL, FILTER ELEMENT
9108-3218 | FUELFILTER
9020-6262 | AIRFILTERELEMENT
Iltem| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9109-5029 | Ref | ENGINE ASSY (includesallitemson 33 |9108-3144 | 1 |SUCTIONTUBE
page 5-4 except 45, 46 & 49 thru 53, 34 | 8866-2011 1 | CONNECTOR (includeso-ring)
and all items on pages5-5 and 5-6) 8859-1210 | 1 |O-RING
1 | 9108-3012 1 | CUMMINS ENGINE
2 | 9130-3056 1 |FANASSY 35 | 9132-3023 1 |TUBEASSY
3 | 9112-3166 1 | WIRINGHARNESS(engine) 36 | 8866-2010 1 |CONNECTOR (includes o-ring)
4 | 9002-7187 6 |TY-RAP 8859-1209 1 |O-RING
5 78" | FUELLINEHOSE,5/16 37 | 8471-7851 1 [HOSEASSY
6 | 8688-3106 2 |HOSECLAMP 38 10" | SPLIT FLEXLOOM, 1/2ID
7 | 9002-7908 | 1 |[BALLJOINT 39 Ref | MAIN PUMP (see page 10-15 for
8 | 8850-1613 1 |HEXNUT,#10-32 details)
9 | 9108-1243 1 |THROTTLECABLEBRACKET 40 | 8319-1057 2 | HEXSOCKET HD CAPSCREW,
10 | 8820-1005 2 |HEXHD CAPSCREW, 1/4-20x 1 M12x1.75x80
11 | 8855-1009 2 | LOCKWASHER, 1/4 41 | 9002-7471 2 | HARDENED WASHER
12 | 8850-1616 2 |HEXNUT 1/4-20 42 | 8319-1041 4 |HEXHD CAPSCREW, M8x1.25x70
13 | 2474-1047 1 |PRESSURESWITCH 43 | 8856-1108 4 | WASHER,5/16
14 | 9114-3315 1 |OILPRESSURE SENDER 44 Ref | HYDROSTATIC TRANSMISSION
15 | 9108-1388 | 1 |TAPPEDBAR (see page 10-16 for details)
16 | 8688-3075 2 |TUBEFITTING 45 | 9133-1002 2 | SPECIALWASHER
17 18" |NYLONTUBE, 3/8 46 | 9133-3002 1 |SHOCKMOUNT
18 | 9003-0271 1 |HOSENIPPLE 47 | 7738-3202 1 |PRIMARY FUELFILTERELEMENT
19 | 9108-3404 1 |THROTTLECABLE 48 | 7738-3203 1 |SECONDARY FUELFILTER
20 | 9002-8977 1 |YOKEEND ELEMENT
21 | 9114-6101 1 |DIP-STICKWELDMENT 49 | 9108-3338 1 |HEXHDCAPSCREW, M16x2x120
22 56" | FUELLINEHOSE, 7/32 50 |9108-1158 2 | SPECIALWASHER
23 | 9114-3055 1 |TUBEASSY 51 | 9133-3003 1 |SHOCKMOUNT
24 | 9108-3106 1 |O-RING 52 | 8852-1214 2 |LOCKNUT,7/8-9
25 | 8471-2738 2 | SPLITFLANGE CLAMP 53 | 7732-1274 2 |HEXHDCAPSCREW, 7/8-9x5
26 | 8320-1135 | 4 |HEXHDCAPSCREW,7/16-14x11/2 54 | 8471-4006 2 |ORSCAP
27 | 8855-1012 4 | LOCKWASHER, 7/16 * 55 | 9112-4125 1 |DIPSTICK
28 | 9020-5792 1 | CUSHIONCLAMP
29 | 9133-6004 2 | REARENGINEMOUNTING BRACKET
30 | 8319-1010 | 10 | LOCKWASHER,M12 NOTE: ONLY ITEMS WITH PART
31 | 8319-1032 8 |HEXHDCAPSCREW,M12x1.75x35 NUMBERS ARE AVAILABLE FOR
32 | 8471-7934 1 |HOSEASSY SERVICE.
PCN 980096,
980158 - DS * Revised illustration, added item 55 & moved Engine Filter Kit to partslist page. 5-4



GRADALL

MATERIAL HANDLER

522D

oo

mil IR

o

ENGINE & ATTACHING PARTS
(9109-5029) Engine Left Side View - 522D
Starting Serial No. 0277086 thru 0277119
Original Issue 8-99
Revised 5-16-00

T

2
42
43

—
[+
[)
l (%] (]m (] o
19 )
~ /' ® Q
® -~
—— a
—
i 21 HRMTR %g RE\',E\_IB
55
4 FUL SOL
g 13 PS IGN 3 GND-5
; 10 }g
3 3 1 OIL GAG i 158
4 12 17
4] 12%
: TRC LOK
°LU | GND - 4
4
P
22
4 2
24
25
il —~ %
= (o} 21
6 : 2 ) °
S A @ O (:'
.~/
S | Q
44
| A
ol 1|
53
32
55 28

DS * Revised illustration, added item 55 & moved Engine Filter Kit to parts list page.

5-4



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9109-5029) Engine Left Side View - 522D

522D Starting Serial No. 0277086 thru 0277119
Original Issue 8-99
Revised 5-16-00
Part No. Description Of Part
9108-5053 ENGINE FILTERKIT, (includes all items)
9108-4001 OILFILTER ELEMENT
7738-3202 PRIMARY FUEL, FILTER ELEMENT
7738-3203 SECONDARY FUEL, FILTER ELEMENT
9108-3218 FUELFILTER
9020-6262 AIRFILTERELEMENT
Item| Part No. |Qty. Description Of Part Item | Part No. |[Qty. Description Of Part
9109-5029 | Ref | ENGINE ASSY (includes allitemson 32 | 8471-7934 1 [HOSEASSY
page 5-4 except 45, 46 & 49 thru 53, 33 | 9108-3144 1 |SUCTIONTUBE
allitems on page 5-5 exceptitems 46, 34 | 8866-2011 1 | CONNECTOR (includeso-ring)
47 & 48 and all items on page 5-6) 8859-1210 | 1 |O-RING
1 | 9108-3012 1 | CUMMINS ENGINE
2 | 9130-3056 1 | FANASSY 35 |9132-3023 1 |TUBEASSY
3 | 9133-3013 | 1 | WIRINGHARNESS(engine) 36 |8866-2010 | 1 [CONNECTOR (includes o-ring)
4 | 9002-7187 6 | TY-RAP 8859-1209 1 |O-RING
5 78" | FUELLINEHOSE, 5/16 37 |8471-7851 1 |HOSEASSY
6 | 8688-3106 2 | HOSECLAMP 38 10" | SPLIT FLEXLOOM, 1/2 1D
7 | 9002-7908 1 | BALLJOINT 39 Ref | MAIN PUMP (see page 10-15 for
8 | 8850-1613 1 | HEXNUT,#10-32 details)
9 | 9108-1243 1 | THROTTLE CABLEBRACKET 40 | 8319-1057 2 |HEX SOCKET HD CAPSCREW,
10 | 8820-1005 2 | HEXHD CAPSCREW, 1/4-20x 1 M12x1.75x80
11 | 8855-1009 2 | LOCKWASHER, 1/4 41 | 9002-7471 2 |HARDENED WASHER
12 | 8850-1616 2 | HEXNUT 1/4-20 42 | 8319-1041 4 |HEXHD CAPSCREW,M8x1.25x70
13 | 2474-1047 1 | PRESSURESWITCH 43 | 8856-1108 4 | WASHER,5/16
14 | 9114-3315 1 | OILPRESSURE SENDER 44 Ref | HYDROSTATIC TRANSMISSION
15 | 9108-1388 | 1 | TAPPEDBAR (see page 10-16 for details)
16 | 8688-3075 2 | TUBEFITTING 45 | 9133-1002 2 | SPECIALWASHER
17 18" | NYLONTUBE, 3/8 46 | 9133-3002 1 |SHOCKMOUNT
18 | 9003-0271 1 | HOSENIPPLE 47 | 7738-3202 1 |PRIMARY FUELFILTERELEMENT
19 | 9108-3404 1 | THROTTLE CABLE 48 | 7738-3203 1 |SECONDARY FUELFILTER
20 | 9002-8977 1 | YOKEEND ELEMENT
21 | 9114-6101 1 | DIP-STICKWELDMENT 49 | 9108-3338 1 |HEXHDCAPSCREW, M16x2x120
22 56" | FUELLINEHOSE, 7/32 50 |9108-1158 2 | SPECIALWASHER
23 | 9114-3055 1 | TUBEASSY 51 | 9133-3003 1 |SHOCKMOUNT
24 | 9108-3106 1 | O-RING 52 | 8852-1214 2 |LOCKNUT, 7/8-9
25 | 8471-2738 2 | SPLITFLANGE CLAMP 53 | 7732-1274 2 |HEXHDCAPSCREW, 7/8-9x5
26 | 8320-1135 4 | HEXHD CAPSCREW, 7/16-14x11/2 54 | 8471-4006 2 |ORSCAP
27 | 8855-1012 4 | LOCKWASHER, 7/16 * 55 | 9112-4125 1 |DIPSTICK
28 | 9020-5792 1 | CUSHIONCLAMP
29 | 9133-6004 2 | REARENGINEMOUNTING BRACKET NOTE: ONLY ITEMS WITH PART
30 | 8319-1010 | 10 | LOCKWASHER,M12 NUMBERS ARE AVAILABLE FOR
31 | 8319-1032 8 | HEXHD CAPSCREW, M12x1.75x35 SERVICE.
DS * Revised illustration, added item 55 & moved Engine Filter Kit to partslist page. 5-4



GRADALL ENGINE & ATTACHING PARTS

MATERIAL HANDLER

522D (9139-5001) EPA Engine Left Side View - 522D
Starting Serial No. 0277120

Original Issue 9-98
Revised 5-16-00

o
1
[©] &} 5
(o) O :] O)
©
® © O
©) O
o 00
o 19 4
4
:
OIL GAG }%
R 14
Wik 7 )
22 8 48
4 49
° 9
23 = = 10
2 ° TRC LOK
2 17 GND-4
g <
G e
% FUL SOL 17
K FSRD5 24
\V %) o o
o]
36 N ° o,
31 °
O]
[]
00 ¢
—
I~ | A
= °
P\ n TR
27 — 23 %
28 G\
—
@Qgg
56

SERVICENOTES:

1). UseL octite 242, P/N 1440-3364, on
all bolt & fitting threads except
pipethreads.

2). UselL octitepipesealant, P/N
1440-4082, on all pipethreads.

3). Add 12 gts. of oil, P/N 1440-3420,
to crankcase.

* Revised illustration; added item 57, Engine Filter Kit (9133-5033),
PCN 990464-DS caution note & SN range to Engine Filter Kit (9137-5002)

GND_S%

18
20

15
16

REV
REV-8

5-4



GRADALL

MATERIAL HANDLER

522D

A CAUTION

Pay close attention to Serial Number of machine
when ordering Engine Filter Kits.

ENGINE & ATTACHING PARTS

(9139-5001) EPA Engine Left Side View - 522D

Starting Serial No. 0277120
Original Issue 9-98
Revised 5-16-00

SERVICE NOTES:

1.

2.

3.

Use Loctite, P/N 1440-3364, on all bolt

& fitting threads except pipe threads.

Use Loctite pipe sealant, P/N 1440-4082, on

all pipe threads.

Add 12 qgts. of oil, P/N 1440-3420, to crankcase.

Part No. Description Of Part Part No. Description Of Part
 9137-5002 | ENGINE FILTERKIT (includes allitems) * 9133-5033 | ENGINEFILTERKIT, (includes allitems)
(S.S.N. 0277120thru 0277594) (S.S.N. 0277595thru Current)
9020-6262 AIREILTER 9108-4001 OILFILTER ELEMENT
9108-3218 | FUELFILTER ;Zgg'gggg EBEt EHEE ELEMENT
gzggiggi ESEE E:t$§2 9140-3103 | AIRFILTERSAFETY ELEMENT
9140-3102 | AIRFILTER
Item | Part No. | Qty. Description Of Part Item | Part No.| Qty. Description Of Part
9139-5001 | Ref | ENGINEASSY (includesallitemson 31 |8866-2010 1 |CONNECTOR, (includes o-ring)
page 5-4 except items 50 thru 56, 8859-1209 1 |O-RING
allitems on page 5-5 exceptitems 34, 32 | 8471-7851 1 |HOSEASSY
35 & 36 and all items on page 5-6) 33 Ref |MAIN PUMP (see page 10-15 for
9138-3001 1 | CUMMINS ENGINE -B3.9C 80HP details)
1 ]9130-3056 1 | FANASSY 34 |8319-1057 2 |HEXSOCKETHD CAPSCREW,
2 132" | FUELLINEHOSE, 5/16 M12x1.75x80
3 |8688-3106 4 | HOSECLAMP 35 |9002-7471 2 |HARDWASHER
4 |8319-1010| 12 |[LOCKWASHER,M12 36 |8319-1041 4 |HEXHD CAPSCREW, M8x1.25x70
5 19133-6004 2 | REARENGINE MOUNTING 37 | 8856-1108 4 |STANDARD WASHER, 5/16
BRACKET 38 |9114-6101 1 |DIP-STICKWELDMENT
6 |8319-1032 8 | HEXHD CAPSCREW, M12x1.75x35 39 |9136-3029 1 |ATOMIZER,1/8
(torque to 58-68 ft.Ibs.) 40 | 9136-5014 1 |QUICKSTART THERMOSTATASSY,
7 19116-3260| 1 | ACCELERATORCABLE (includes the following four items)
8 19002-7684 1 | YOKEEND 8096-3058 1 |SHROUD
9 9116-6075 1 | THROTTLECABLEBRACKET 8096-3065 2 |CABLESEAL,GREEN
10 |8319-1004 2 | HEXHD CAPSCREW, M12x1.75x30 8096-3069 2 |MALEPIN TERMINAL
11 |8471-4006 2 | ORSCAP 9136-3031 1 |THERMOSTAT
12 19108-1388 1 | TAPPEDBAR 41 |8319-1038 1 |HEXHDCAPSCREW, M10x1.50x20
13 |8688-3075 1 | TUBEFITTING 42 1 9133-3013 1 |WIRINGHARNESS, ENGINE
14 18" [ NYLONTUBE, 3/8" 43 |9116-1323 1 |THROTTLEBAR
15 |9108-3106 1 | O-RING 44 | 8319-1035 2 |SOCKETHD SCREW, M6x1.00x16
16 |9114-3055 1 | TUBEASSY 45 |8319-1012 2 |LOCKWASHER, M6
17 16" | SPLITFLEXLOOM, 1/2"1.D. 46 | 9114-3345 1 |BALLSOCKET
18 |8471-2738 2 | SPLITFLANGE CLAMP 47 19114-3344 1 |OVERTRAVEL
19 |8320-1135 4 | HEXHD CAPSCREW, 7/16-14x1-1/2", 48 | 2474-1047 1 |PRESSURESWITCH
GR8 49 |9114-3315 1 |OILPRESSURE SENDER
20 |8855-1012 4 | LOCKWASHER, 7/16 50 |9108-1158 2 |SPECIALWASHER
21 |8688-3074 1 | TUBEFITTING,90 DEGREES 51 |9133-3002 1 |SHOCKMOUNT
22 |9116-3259 1 | THROTTLE SPRING 52 |9108-3338 1 |HEXHDCAPSCREW,M16X2X120
23 |9020-5792 1 | CUSHIONCLAMP 53 | 7732-1274 2 |HEXHDCAPSCREW, 7/8-9X5
24 |9002-7187 6 | TY-RAP 54 |9133-3003 2 |SHOCKMOUNT
25 |9003-0271 1 | HOSENIPPLE 55 |9133-1002 2 |SPECIALWASHER
26 |8698-3649 1 | ELBOW,90DEGREES, 1/4PIPE 56 |8852-1214 2 |LOCKNUT, 7/8-9
27 |9132-3022 1 | SUCTIONTUBE * 57 19112-4125 1 |DIPSTICK
28 |8866-2090 1 | ELBOW,45DEGREES, (includes
0-ring)
8859-1210 1 | O-RING NOTE: ONLY ITEMS WITH PART
29 |8471-7934 1 | HOSEASSY NUMBERS ARE AVAILABLE
30 [9132-3023 1 [ TUBEASSY FOR SERVICE.
* Revised illustration; added item 57, Engine Filter Kit (9133-5033),
PCN 990464-DS caution note & SN range to Engine Filter Kit (9137-5002) 5.4



GRADALL ENGINE & ATTACHING PARTS
""ATE";;Z"I;‘""'-ER (9109-5029) Engine Right Side View - 522D
Starting Serial No. 0277001 thru 0277085

Original Issue 1-98

Revised 5-16-00

STRT -C
STRT - SOL
22
" el
125
26
13 21
4
© 45
o 40
9 28
101}
1
2
4
5
6
3 1
Item| Part No. |Qty. Description Of Part- Item | Part No. |Qty. Description Of Part
9109-5029 | Ref | ENGINEASSY(includesallitemson 25 |8594-1016 | 1 |SUPPORTCLAMP
page 5-4 except 45, 46 & 49 thru 53, 26 | 9108-3503 1 |ALTERNATOR (includesitem27)
and all items on pages 5-5 and 5-6) 27 ]19108-3504 | 1 |REGULATOR
1 | 8319-1021 | 13 |HEXHD CAPSCREW, M10x1.5x30 28 |9108-3481 | 1 |NEGATIVEBATTERY CABLE
2 | 8319-1013 | 16 |LOCKWASHER,M10 29 | 8319-1004 2 |HEXHDCAPSCREW,M12x1.75x 30
3 | 9108-6131 | 1 |TUBESUPPORT 30 |8319-1010 | 2 |LCKWASHER,M12
4 | 9133-6003 | 1 |TUBESUPPORT 31 |9108-3482 | 1 |POSITIVEBATTERY CABLE
5 | 8856-1109 3 | WASHER, 3/8 32 | 8856-1111 1 |WASHER,1/2
6 | 8319-1006 | 1 |HEXHDCAPSCREW,M10x1.5x40 33 |9114-3122 | 1 |SUPPORTCLAMP
7 | 8319-1005 | 2 |HEXHDCAPSCREW,M10x1.5x45 34 |9002-7187 | 1 |TY-RAP
8 | 8471-2738 2 | SPLIT FLANGE CLAMP 35 | 9108-3456 1 |STARTER (torque mounting screws
9 | 8320-1135 | 4 |HEXHDCAPSCREW, 7/16-14x1-1/2 to 35 ft. Ibs.)
10 | 8855-1012 | 4 |LOCKWASHER,7/16 36 |8871-1284 | 1 |PIPEPLUG,3/4
11 | 8855-1010 2 |LOCKWASHER,5/16 37 ] 9020-5792 1 |[CUSHIONCLAMP
12 | 9002-8660 | 2 |[INSULATEDHOSECLIP 38 |9139-3003 | 1 |TUBEASSY
13 | 8850-1005 | 2 |[HEXNUT,5/16-18 39 |9108-3106 | 1 |O-RING
14 | 2486-1170 2 | SUPPORTCLAMP 40 | 9108-4162 1 |FAN/ALTERNATORBELT
15 | 8820-1018 | 2 |HEXHD CAPSCREW,5/16-18x3/4 41 |9108-4001 | 1 |OILFILTERELEMENT
16 | 9109-1001 | 1 |CLAMPSUPPORT 42 |8866-1384 | 1 |HEXPLUG,3/8TUBE
17 | 9020-5205 1 |JUMPERWIRE 43 | 9108-3218 1 |FUELFILTER
18 | 9108-6055 | 1 |EXHAUSTTUBING 44 | 8348-3497 | 2 |HOSECLAMP
19 | 9040-2427 | 1 |STARTERRELAY 45 11" |FUELLINEHOSE, 3/8
20 | 9114-3314 1 |WATERTEMPERATURE SENDER
21 | 8871-1385 | 1 |REDUCERBUSHING
22 | 8856-1108 | 1 |WASHER,5/16 NOTE: ONLY ITEMS WITH PART
23 | 8319-1011 1 |LOCKWASHER, M8 NUMBERS ARE AVAILABLE FOR
24 | 8319-1007 | 1 |HEXHD CAPSCREW,M8x1.25x16 SERVICE.

PCN 971068, 980158,
980764 - DS * Removed Engine Filter Kit. 5-5



GRADALL ENGINE & ATTACHING PARTS
""ATE";;Z"I;‘""'-ER (9109-5029) Engine Right Side View - 522D

Starting Serial No. 0277086 thru 0277119
Original Issue 8-99
Revised 5-16-00

A=
- 7 RO O0DE)

U—U
P

ALT BAT W | | @
0o
o

—

20
! 2
2 3
18 i
19 45
) pi 22
— i ;
O]
S { 2
17
/
- m—
STRT - SOL|
STRT-C A 26
b g o GND-10 0 21
[
1
2
] o)
> o) g
)| | © 10
oo 8 [ i,
| GND-2 | 1 [ REV-B 42
GND -3 2 GND-2
GND -4 4
GND-5 3 5
GND-6 6
GND-9 7
GND - 10

DS * Removed Engine Filter Kit. 5-5



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

522D (9109-5029) Engine Right Side View - 522D
Starting Serial No. 0277086 thru 0277119
Original Issue 8-99
Revised 5-16-00
Iltem| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9109-5029 | Ref | ENGINEASSY, (includesallitemson 23 | 8319-1011 1 | LOCKWASHER,M8
page 5-4 exceptitems 45, 46 & 49 thru 24 | 8319-1007| 1 |HEXHDCAPSCREW,M8X1.25X16
53, allitems on page 5-5 exceptitems 25 | 8594-1016 | 1 | SUPPORTCLAMP
46, 47 & 48 and all items on page 5-6) 26 | 9108-3503| 1 |ALTERNATOR,(includesitem27)
1 | 8319-1021| 13 | HEXHDCAPSCREW,M10X1.5X30 27 | 9108-3504 | 1 |REGULATOR
2 | 8319-1013| 16 | LOCKWASHER,M10 28 | 9108-3481| 1 | NEGATIVEBATTERY CABLE
3 | 9108-6131 1 | TUBESUPPORT 29 | 8319-1004 2 | HEXHD CAPSCREW, M12X1.75X30
4 | 9133-6003| 1 | TUBESUPPORT 30 | 8319-1010| 2 |LOCKWASHER,M12
5 | 8856-1109| 3 |WASHER,3/8 31 | 9108-3482| 1 |POSITIVEBATTERYCLAMP
6 | 8319-1006 1 | HEXHDCAPSCREW,M10X1.5X40 32 | 8856-1111 1 | WASHER,1/2
7 | 8319-1005| 2 |HEXHDCAPSCREW,M10X1.5X45 33 | 9114-3122| 1 | SUPPORTCLAMP
8 | 8471-2738| 2 | SPLITFLANGECLAMP 34 | 9002-7187| 1 |TY-RAP
9 | 8320-1135| 4 | HEXHDCAPSCREW,7/16-14X1-1/2 35 | 9108-3456 | 1 |STARTER, (torque mounting screwsto
10 | 8855-1012| 4 |[LOCKWASHER,7/16 35 ft. Ibs.)
11 | 8855-1010| 2 |LOCKWASHER,5/16 36 | 8871-1284| 1 |PIPEPLUG,3/4
12 | 9002-8660 | 2 |INSULATEDHOSECLIP 37 | 9020-5792| 1 | CUSHIONCLAMP
13 | 8850-1005| 2 |[HEXNUT,5/16-18 38 | 9139-3003| 1 |TUBEASSY
14 | 2486-1170 3 | SUPPORTCLAMP 39 | 9108-3106| 1 |[ORING
15 | 8820-1018 2 | HEXHD CAPSCREW,5/16-18X3/4 40 | 9108-4162 1 | FAN/ALTERNATORBELT
16 | 9109-1001| 1 | CLAMPSUPPORT 41 | 9108-4001| 1 |OILFILTERELEMENT
17 | 9136-3022| 1 | JUMPERWIRE 42 | 8866-1384| 1 |HEXPLUG,3/8TUBE
18 | 9108-6055 1 | EXHAUSTTUBING 43 | 9108-3218 1 | FUELFILTER
19 | 9133-5011| 1 |STARTERRELAYASSY, (includesthe 44 | 8348-3497| 2 | HOSECLAMP
following items) 45 11" | FUELLINEHOSE, 3/8
7738-3377 1 | RELAY 46 | 8820-1001 2 | HEXHDCAPSCREW,1/4-20X1/2,GR5
9133-1014| 1 | RELAYMOUNTINGPLATE 47 | 8856-1107| 2 |FLATWASHER,1/4 2
8821-1028| 2 | SOCKETHDCAPSCREW,#10-24X1/2, 48 | 8855-1009| 2 |LOCKWASHER,1/4
GR8
8850-1612| 2 | HEXNUT,#10-24
8856-1105| 2 | FLATWASHER,#10 NOTE: ONLY ITEMS WITHPART
8855-1007 2 | LOCKWASHER,#10 NUMBERS ARE AVAILABLE FOR
20 | 9114-3314| 1 | WATERTEMPERATURESENDER SERVICE.
21 | 8871-1385 1 | REDUCERBUSHING
22 | 8856-1108 1 | WASHER,5/16
DS

* Removed Engine Filter Kit.

5-5




GRADALL ENGINE & ATTACHING PARTS

MATERIAL HANDLER

522D (9139-5001) EPA Engine Right Side View - 522D
Starting Serial No. 0277120

Original Issue 10-98

Revised 5-16-00

Fa 5
STARTER RELAY
WIRE CONNECTIONS
34
35
36
38
43 &) S
0@ 39
(O]
O O
GND-1
GND-2 3
GND-3
GND-4 STRT-SOL
GND-5 START-C
GND-6 PULL-IN
GND-9 GND-10
GND-10
>
1
12 © o] 2
GND-1 3
REV-B
/ GND-2
" 1112131819 20

SERVICENOTES:

1). UselL octite 242, P/N 1440-3364, on
all bolt & fitting thr eads except
pipethreads.

2). UseL octitepipesealant, P/N
1440-4082, on all pipethreads.

3). Add 12 gts. of ail, P/N 1440-3420,
to crankcase.

PCN 980469, 980764,
MPC 3497 - DS * Removed Engine Filter Kit.

16
40

26
28

5-5



GRADALL

MATERIAL MIANDLER (9139-5001) EPA Engine Right Side View - 522D

522D

ENGINE & ATTACHING PARTS

Starting Serial No. 0277120
Original Issue 10-98
Revised 5-16-00

SERVICENOTES:

1). Usel octite 242, P/N 1440-3364, on
all bolt & fitting thr eads except
pipethreads.

2). UseL octite pipesealant, P/N
1440-4082, on all pipethreads.

3). Add 12 gts. of oil, P/N 1440-3420,

tocrankcase.
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9139-5001 | Ref | ENGINE ASSY (includes allitemson 26 | 8319-1004 2 | HEXHD CAPSCREW, M12X1.75X30,
page 5-4 except items 50 thru 56, GRS
allitems on page 5-5 exceptitems 34, 27 | 8319-1010| 2 | LOCKWASHER,M10
35 & 36 and all items on page 5-6) 28 | 9108-3481 1 | NEGATIVEBATTERY CABLE
1 | 9139-3003| 1 | TUBEASSY 29 | 9108-3482| 1 |POSITIVEBATTERY CABLE
2 | 8471-2738| 2 | SPLITFLANGECLAMP 30 | 9002-7187| 1 | TIEWRAP
3 | 8320-1135 4 | HEXHD CAPSCREW, 7/16-14X1-1/2, 31 | 8871-1284 1 | PIPEPLUG,3/4
GR8 32 | 9020-5792| 1 | CUSHIONCLAMP
4 | 8855-1012| 4 |LOCKWASHER,7/16 33 | 8866-1384| 1 |HEXPLUG,3/8TUBE
5 | 8820-1018 2 | HEXHD CAPSCREW, 5/16-18X3/4, 34 | 8820-1001 2 | HEXHD CAPSCREW, 1/4-20x1/2,
GR5 GR5
6 | 8850-1005| 2 |HEXNUT,5/16-18 35 | 8856-1107 | 2 |FLATWASHER,1/4
7 | 9109-1001 1 | CLAMP SUPPORT 36 | 8855-1009 2 | LOCKWASHER, 1/4
8 | 8855-1010| 2 |LOCKWASHER,5/16 37 | 2486-1170| 3 | SUPPORTCLAMP
9 | 9108-3106| 1 | O-RING
10 | 9108-6055 1 | EXHAUST TUBING 38 | 9134-5008 1 | STARTERRELAY ASSY (includesthe
11 | 8319-1021 | 13 | HEXHD CAPSCREW, M10X1.5X30, following seven items)
GR8 7738-3377| 2 | SOLENOIDRELAY
12 | 8319-1013| 16 | LOCKWASHER,M10 8821-1028 4 | HEXHD CAPSCREW, #10-24X1/2,
13 | 9133-6003| 1 | TUBESUPPORT GR5
14 | 9108-6131| 1 | TUBESUPPORT 8850-1612 | 4 | HEXNUT
15 | 9108-3456 1 | STARTER 8855-1007 4 | LOCKWASHER
16 | 9108-3503| 1 | ALTERNATOR (includesitem 40) 8856-1105| 4 | WASHER
17 | 9108-3218| 1 |FUELFILTER 9133-1014| 1 | RELAY MOUNTINGPLATE
18 | 8319-1006 1 | HEXHD CAPSCREW, M10X1.5X40, 9137-3009 1 | JUMPERWIRE
GR8 39 | 9136-3066| 1 |JUMPERWIRE
19 | 8856-1109| 3 | WASHER,3/8 40 | 9108-3504| 1 | REGULATOR (suppliedwithalternator)
20 | 8319-1005 2 | HEXHD CAPSCREW, M10X1.4X45, 41 | 9114-3314 1 | WATERTEMPERATURE SENDER
GR8 42 |8871-1385| 1 | REDUCERBUSHING
21 | 8348-3497| 2 |HOSECLAMP
22 | 9002-8660| 2 | SUPPORTCLAMP
23 11" | HOSE, 5/16 NOTE: ONLY ITEMS WITH PART
24 | 8856-1111| 1 |WASHER,1/2 NUMBERS ARE AVAILABLE FOR
25 | 9114-3122 1 | SUPPORTCLAMP,5/8 SERVICE.

PCN 980469, 980764,
MPC 3497 - DS

* Removed Engine Filter Kit. 5-5




GRADALL ENGINE & ATTACHING PARTS

""ATER';;z"I;‘"D'-ER (9109-5029) Engine Pump Mount & Flywheel Housing - 522D
Starting Serial No. 0277001 thru 0277085

Original Issue 1-98

Revised 6-01-05

GND-2

4
/ REV-B
|

N —

FWD
GND-1

16
17

VIEW B-B
Item| Part No. | Qty. Description Of Part Item | Part No.| Qty. Description Of Part
9109-5029 | Ref | ENGINE ASSY, (includes allitemson 10 [9108-3246| 1 |HOSE
page 5-4 except 45, 46 & 49 thru 53, 11 | 9108-3536 1 | INTAKETUBE
and all items on pages5-5 and 5-6) 12 | 8866-2011 1 | CONNECTOR, (includes o-ring)
1 | 8820-1112 2 | HEXHD CAPSCREW, 3/4-10x2-1/4, 8859-1210 1 [ O-RING
GR5, (torque to 240-265 ft. Ibs.) 13 |8855-1011| 8 |LOCKWASHER,3/8
2 |8855-1016 | 2 |LOCKWASHER,3/4 14 |[8866-2239| 1 |[SWIVELNUTBRANCHTEE,3/8 TUBE
3 [9002-7906 | 2 |ELBOWO90DEGREES 15 19108-3222| 1 | STRAIGHT THREAD 90 DEGREE
4 |8471-7839( 1 |HOSEASSY REDUCER CONNECTOR, (includes
5 | 8471-7852 1 |HOSEASSY o-ring)
6 Ref | HYDROSTATIC TRANS. PUMP, 8859-1207 1 [ O-RING
(see page 10-16 for details) +* 16 |[9134-4048| 1 | PUMPMOUNTPLATE
7 [9105-3020| 2 |TESTCOUPLING, (includes 17 [ 9108-4312| 1 [ COUPLING ASSY, (boltsincluded)
viton o-ring) 18 |[8866-2008| 1 |CONNECTOR, (includes o-ring)
9105-4002 2 |VITON O-RING 8859-1207| 1 |[O-RING
8 |9108-3019| 1 |PUMPMT.&FLYWHEEL COUPLING, 19 |[8821-1068| 8 |SOCKETHDCAPSCREW, 3/8-16x5/8,
(includes items 16 & 17) GRS, (torque to 40-45 ft. Ibs.)
9 | 9002-8695 2 | BANDCLAMP

JD * Changed part number on item 16, description on items 16 & 17. 5-6



GRADALL ENGINE & ATTACHING PARTS

""ATER';;z"I;‘"D'-ER (9109-5029) Engine Pump Mount & Flywheel Housing - 522D
Starting Serial No. 0277086 thru 0277119

Original Issue 8-99

Revised 6-01-05

GND-2

4
/ REV-B
|

N —

FWD
GND-1

16
17

VIEW B-B
Item| Part No. | Qty. Description Of Part Item | Part No.| Qty. Description Of Part
9109-5029 | Ref | ENGINE ASSY, (includes allitemson 10 [9108-3246| 1 |HOSE
page 5-4 except 45, 46 & 49 thru 53, 11 | 9108-3536 1 | INTAKETUBE
and all items on pages5-5 and 5-6) 12 | 8866-2011 1 | CONNECTOR, (includes o-ring)
1 | 8820-1112 2 | HEXHD CAPSCREW, 3/4-10x2-1/4, 8859-1210 1 [ O-RING
GR5, (torque to 240-265 ft. Ibs.) 13 |8855-1011| 8 |LOCKWASHER,3/8
2 |8855-1016 | 2 |LOCKWASHER,3/4 14 |[8866-2239| 1 |[SWIVELNUTBRANCHTEE,3/8 TUBE
3 [9002-7906 | 2 |ELBOWO90DEGREES 15 19108-3222| 1 | STRAIGHT THREAD 90 DEGREE
4 |8471-7839( 1 |HOSEASSY REDUCER CONNECTOR, (includes
5 | 8471-7852 1 |HOSEASSY o-ring)
6 Ref | HYDROSTATIC TRANS. PUMP, 8859-1207 1 [ O-RING
(see page 10-16 for details) %16 |9134-4048] 1 | PUMPMOUNTPLATE
7 [9105-3020| 2 |TESTCOUPLING, (includes %17 [9108-4312] 1 | COUPLING ASSY, (boltsincluded)
viton o-ring) 18 |[8866-2008| 1 |CONNECTOR, (includes o-ring)
9105-4002 2 |VITON O-RING 8859-1207| 1 |[O-RING
8 |9108-3019| 1 |PUMPMT.&FLYWHEEL COUPLING, 19 |[8821-1068| 8 |SOCKETHDCAPSCREW, 3/8-16x5/8,
(includes items 16 & 17) GRS, (torque to 40-45 ft. Ibs.)
9 | 9002-8695 2 | BANDCLAMP

JD * Changed part number on item 16, description on items 16 & 17. 5-6



GRADALL ENGINE & ATTACHING PARTS

""ATER'S‘;-Z"I;‘""'-ER (9139-5001) EPA Engine Pump Mount & Flywheel Housing - 522D

Starting Serial No. 0277120
Original Issue 10-98
Revised 6-01-05

| |} GND-2
REV-B

/o
=0
&/

b
i B_%\:@ @ ano-

16
17

VIEW B-B
Item | Part No. | Qty. Description Of Part Item | Part No.| Qty. Description Of Part
9139-5001 | Ref |ENGINEASSY, (includesallitemson 10 [9108-3246| 1 |HOSE
page 5-4 except items 50 thru 56, and 11 | 9108-3536 1 |INTAKETUBE
all items on pages 5-5 & 5-6) 12 | 8866-2011 1 |CONNECTOR, (includes o-ring)
1 |8820-1112 2 |HEXHD CAPSCREW, 3/4-10x2-1/4, 8859-1210 1 |O-RING
GRS5, (torque to 240-265 ft. Ibs.) 13 | 8855-1011 8 |LOCKWASHER, 3/8
2 |9002-7473 2 |LOCKWASHER, 3/4 14 | 8866-2239 1 |SWIVELNUTBRANCHTEE,
3 | 9002-7906 2 |ELBOW,90DEGREES 3/8 TUBE
4 |8471-7839| 1 [HOSEASSY 15 [9108-3222|] 1 |STRAIGHT THREAD90DEGREE
5 |8471-7852 1 |HOSEASSY REDUCER CONNECTOR, (includes
6 Ref |HYDROSTATIC TRANS. PUMP, o-ring)
(see page 10-16 for details) 8859-1207| 1 |O-RING
7 | 9105-3020 2 |TESTCOUPLING, (includes +« 16 | 9134-4048 1 |PUMPMOUNT PLATE
viton o-ring) * 17 19108-4312( 1 |COUPLINGASSY, (boltsincluded)
9105-4002 2 |VITON O-RING 18 | 8866-2008 1 |CONNECTOR, (includes o-ring)
8 |9108-3019 | 1 |PUMPMT.&FLYWHEEL COUPLING, 8859-1207| 1 |O-RING
(includes items 16 & 17) 19 | 8821-1068 8 |SOCKETHD CAPSCREW, 3/8-16x5/8
9 |8063-3030| 2 |BANDCLAMP GRS, (torque to 40-45 ft. Ibs.)

JD * Changed part number on item 16, description on items 16 & 17. 5-6



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
(9115-5016) Fuel Tank & Lines

522D-524D Starting Serial No. 0277001
Original Issue 1-98
Revised 9-17-98
i
3 15
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9115-5016 1 |FUELTANKASSY (includesitems 10 60" |FUELLINEHOSE,5/16"1.D.
1thru 6) 11 | 9002-8660 1 |SUPPORTCLAMP
1 | 9115-3031 1 |FUEL TANK (includesitems2 & 3) *12 | 9112-3124 1 |WHIZ-LOKSCREW,5/16-18x1/2
2 | 8654-1381 1 |FUELTANKCAP (w/chain) 13 | 8820-1095 4 |HEXHDCAPSCREW,5/8-11X1-1/2,
3 | 8871-1283 1 |HEXSOCKETPIPEPLUG,1/2 GR5
*4 | 8471-2746 1 |HOSENIPPLE,90DEGREES, 1/2x3/8 14 | 8856-1008 4 |WASHER,5/8
5 | 9114-3316 1 |FUELSENDER 15 | 8855-1015 4 |LOCKWASHER,5/8
6 | 9108-3491 5 |GASKETED SCREW,10-32 *16 | 8871-2011 1 |STREETELBOW,90DEGREES,1/8
7 | 8348-3497 4 |HOSECLAMP *17 | 8874-1805 1 |HOSENIPPLE
8 11" |FUEL LINEHOSE, 3/8"1.D. *18 | 8871-1385 1 |REDUCINGBUSHING, 1/2x1/8
9 | 9108-3218 1 |FUELFILTER
MPC 3100

PCN 980059 - JH

* Changed Qty. on item 4, part number on item 12 and added items 16 thru 18.

5-7




GRADALL

MATERIAL HANDLER

522D-524D

ENGINE & ATTACHING PARTS
(9108-5139) Radiator Assembly

Starting Serial No. 0277001
Original Issue 1-98
Revised 7-1-99

20
8

<]

N
35 ul B <

B S
SN
R

)

b

36

S B 17
&> ,\\g ‘ 3:_ o e %,7 2
o i\\“ el
o AR 32 29
% Item | Part No. | Qty. Description Of Part
—— * 17 |7714-3006 | 10 |HEXLOCKNUT,5/16-18
Item | Part No. |Qty. Description Of Part 18 lo10s-3573 | 1 oIl cooLEr
* 9108-5139 | Ref |RADIATORASSY (includesitems 19 |8688-3327 | 2 |HOSECLAMP
1,2, 3,0ne of item 4, 5 thru 8, 12, 13, 20 |[9108-1541| 1 |MOUNTINGBRACKET
14, 18, one of item 19, 20, 21, & 33 21 |9108-3085| 1 |RADIATORSHROUD
thru 36) 22 |9108-6174 | 1 |RADIATOR MOUNT
1 [9114-3269 | 1 |RADIATOR (includes item 2) 23 |8856-1006 | 4 |FLAT WASHER, 1/2
2 19108-4198 | 1 |RADIATOR CAP, 15PSI 24 18855-1013 | 4 |LOCKWASHER,1/2
3 [9108-3094 | 1 |UPPERRADIATORHOSE 25 18820-1067 | 4 |HEXHD CAPSCREW, 1/2-13x1-1/2
* 4 | 8507-1128 2 |HOSECLAMP GR5
5 19108-3364 | 1 |LOWERRADIATORHOSE 26 [9130-1086 1 |FLATBAR
6 |8820-1016 | 16 |HEXHD CAPSCREW, 5/16-18x1/2, 27 |9112-3168 1 |DUSTSHIELD (524D)
GR5 9130-3057 | 1 |DUST SHIELD (522D)
7 |8856-1003 | 12 [WASHER,5/16 28 |8856-1003 | 4 |WASHER
8 |8855-1010 | 16 |LOCKWASHER,5/16 29 18820-1021| 4 |HEXHD CAPSCREW, 5/16-18x1-1/4,
9 |[8368-3308 | 2 [SHOCKMOUNT GR5
10 |9020-5918 | 2 [|WASHER 30 |8820-1020| 2 |HEXHD CAPSCREW, 5/16-18x1, GR5
11 |[8852-1206 | 2 [HEXLOCKNUT, 3/8-16 * 31 ]9108-3533 2 |FENDERWASHER
12 |8452-1056 | 1 |DRAINCOCK 32 ]9108-1654 2 |BAR
13 |8471-9109 | 1 |HOSEASSY 33 [9003-0271| 1 |FITTING
14 19108-1181| 1 |MOUNTINGBRACKET 34 |8866-2227 1 [SWIVELNUTBRANCHTEE, 3/4 TUBE
15 |9103-3137 | 2 |SHOCKMOUNT 35 |8866-1345| 1 |REDUCERADAPTER
16 |8856-1003 | 4 |FLAT WASHER, 5/16 36 |[8866-1408 | 1 |NUT

PCN 980576, 980577 - JH

* Changed Description on Radiator Assy; changed the Qty. on items4 & 17; removed item 31
because of duplicate in parts list; replaced item 31 with 9108-3533 and revised illustration.

5-8



GRADALL

MATERIAL HANDLER

522D-524D

* NOTE: IF YOUR 522D-524D IS EQUIPPED WITH METAL AIR
CLEANER & TUBING SHOWN ON THIS PAGE, IT IS

MOUNT SUPPLIED WITH
CAB ASSEMBLY

RECOMMENDED TO REPLACE IT WITH RETRO FIT
KIT 9138-5036, SHOWN ON PAGE 5-9, S.S.N. 0277595.

ENGINE & ATTACHING PARTS
Air Cleaner Piping

Starting Serial No. 0277001 thru 0277594

Original Issue 1-98
Revised 6-22-01

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part

1 | 7710-3138 2 | MOUNTING BAND 11 | 9108-3129 1 |REDUCINGELBOW

2 | 8820-1018 4 | HEXHD CAPSCREW, 3/8-16x3/4, 12 | 9114-3353 1 |AIRINTAKETUBE
GR5 13 | 2492-1332 1 | MUFFLERCLAMP, (includesitems

3 | 8855-1010 4 | LOCKWASHER, 3/8" 14 & 15)

4 | 9103-3028 1 |INLETCAP 14 1 |BRIDGE

5 | 9116-3129 6 | HOSECLAMP 15 2 [NUT

6 | 7738-3154 1 | SERVICEINDICATOR 16 | 9108-3128 1 |90DEGREEAIRINTAKE ELBOW

7 | 9108-3124 1 |AIRINTAKETUBE

8 | 9108-3126 1 | AIRINTAKEELBOW

9 Ref | AIRCLEANER, METALHOUSING, NOTE: ONLYITEMSWITHPART
(see page 5-10 for details) NUMBERS ARE AVAILABLE

10 | 9116-3137 1 | HOSECLAMP FOR SERVICE.
PCN 000080-DS * Added note to illustration. 5-9



GRADALL

MATERIAL HANDLER

ENGINE & ATTACHING PARTS
Air Cleaner Piping

522D-524D Starting Serial No. 0277595 thru current
Original Issue 9-00
18 g ) Revised 6-22-01
7
|
|
Item| Part No. |Qty. Description Of Part
* 9138-5036 1 [RETROFITKIT, (includesitems 1, 2, .~ |< NN
5thru 10, 18 and the following two ( AN \\\
items) RN '
9138-1025 1 | AIRCLEANER SUPPORT '
8856-1003 2 | FLATWASHER,5/16
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 Ref | 7" AIR CLEANER, VINYLHOUSING, 12 | 9108-3128 1 |90DEGREEAIRINTAKE ELBOW
(see page 5-10 for details) 13 | 9108-3124 | 1 | AIRINTAKETUBE
2 | 9140-3512 1 [AIRINLET HOOD, (includesitem 3) 14 | 9108-3126 1 | AIRINTAKEELBOW
3 1 | CLAMP 15 | 9116-3129 5 | BAND CLAMP
4 | 9138-1024 1 | AIRCLEANER SUPPORT 16 2 |NUT
5 | 9108-3128 1 | REDUCING ELBOW 17 1 |BRIDGE
6 | 9116-3129 1 | BANDCLAMP 18 | 8820-1018 2 |HEXHDCAPSCREW,5/16-18 x3/4,
7 | 8367-1475 1 | SERVICEINDICATOR GR5
* 8 | 8855-1010 2 | LOCKWASHER,5/16 19 | 8855-1010 2 | LOCKWASHER,5/16
* 9 | 8319-1028 2 |HEXHD CAPSCREW, M8x1.25x25
10 | 9134-3023 1 |UPPERINTAKETUBE NOTE: ONLY ITEMS WITH PART
11 | 2492-1332 1 |[MUFFLERCLAMP, (includesitems NUMBERS ARE AVAILABLE
16 &17) FOR SERVICE.

PCN 000080-DS

* Added 9138-5036, Retro Fit Kit; revised part number on items 8 & 9.

5-9



GRADALL

MATERIAL HANDLER

522D-524D

ENGINE

& ATTACHING PARTS
(9020-5663) Air Cleaner

Starting Serial No. 0277001 thru 0277594

Original Issue 1-98
Revised 6-22-01

PCN000080-DS

* NOTE: IF YOUR MACHINE IS EQUIPPED WITH THE
METAL AIR CLEANER SHOWN ON THIS
PAGE, IT IS RECOMMENDED TO REPLACE
IT WITH RETRO FIT KIT 9138-5036, SHOWN
ON PAGE 5-9, S.S.N. 0277595.

Item| Part No. | Qty. Description Of Part
9020-5663 1 | AIRCLEANER, (includesitems 1 thru5)
1 [ 9020-6606 [ 1 [COVERW/NUT
2 | 9020-6262 | 1 |ELEMENT
3 | 9020-1414 1 | WINGNUTW/SEAL
4 | 9020-0807 | 1 |VACUATOR
5 1 |BODY,METALHOUSING, (notsold
separately order P/N 9020-5663)
6 | 9133-3017 | 1 | AIRCLEANERDECAL
7 | 9133-3024 1 |AIRFILTERDECAL

NOTE: ONLY ITEMSWITHPART
NUMBERS ARE AVAILABLE
FOR SERVICE.

* Added note to illustration.

5-10



GRADALL ENGINE & ATTACHING PARTS

MATERIAL HANDLER (9138-3065) 7" Air Cleaner
522D-524D Starting Serial No. 0277595 thru current

Original Issue 9-00

Item| Part No. | Qty. Description Of Part
9138-3065 | 1 | 7"AIRCLEANER (includesallitems)
1 | 8027-4006 1 | VACUATORVALVE
2 | 9138-4010 | 1 | COVERASSEMBLY
3 | 9140-3102 1 | FILTERELEMENT
4 | 9140-3103 1 | SAFETY ELEMENT
5 1 [ BODY,VINYLHOUSING (notsold

separately order P/N 9138-3065)

NOTE: ONLY ITEMSWITHPART
NUMBERS ARE AVAILABLE
FOR SERVICE.

SvC 5-10



GRADALL ENGINE & ATTACHING PARTS

MATERIAL HANDLER Exhaust System
522D-524D Starting Serial No. 0277001
Original Issue 1-98

Item| Part No. | Qty. Description Of Part
1 | 9108-3560 | 1 | TAILPIPE
2 | 8368-3175 | 2 | MUFFLER CLAMP (includes items
3&4)
3 2 | BRIDGE
4 4 | NUT
5 | 9108-3250 | 1 | MUFFLER
6 | 9112-3165 | 1 | EXHAUSTPIPE
7 | 9116-3268 | 2 | FLEXPIPE CLAMP
8 | 9104-3150 | 1 | FLEXIBLETUBING
9 | 9108-6055 | 1 | EXHAUSTTUBE
10 | 8319-1013 4 | LOCKWASHER, M10
11 | 8319-1021 | 4 | HEXHD CAPSCREW, M10x1.5x30
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

IH 5-11



GRADALL

MATERIAL HANDLER
522D-524D

TO BRAKE
LINE SEE ==
PAGE 8-1 < ""ﬂ

=

DRIVE TRAIN

(9108-5110) Front Axle Assembly - 524D

(9109-5020) Front Axle Assembly - 522D
Starting Serial No. 0277001
Original Issue 1-
Revised 6-1-

98
98

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5110| 1 |FRONTAXLEASSY -524D 8 |[8866-2106| 1 |ELBOW,90DEGREES (swivelnut)
(includes items 1 thru 15) 9 ]9112-3127 1 | SERVICEBRAKETUBELINE
9109-5020| 1 |FRONTAXLEASSY -522D 10 |[8866-2224| 1 |SWIVELNUTBRANCHTEE,
(includes items 1 thru 15) 3/8 TUBE
1 Ref | FRONT AXLE (see page 6-2 for 11 | 9114-3172 1 | MINICHECKVALVE
details) x12 |7738-3580| 4 |HIGHNUT, 3/4-16, (torque nutsto
2 Ref | FRONT DRIVE MOTOR 265-290 t. Ibs.)
(see page 10-17 for details) 13 |9002-7473| 4 | HARDWASHER,3/4
3 |8859-1205( 2 |O-RING *14 |8820-1616| 4 |HEXHDCAPSCREW,3/4-16x3-1/2,
4 |8866-2006( 2 | CONNECTOR (includesitem 3) GR5
5 |8859-1204 2 |O-RING 15 |[8866-2194| 1 |HEXSOCKETHDPLUG, (includes
6 |8866-2005| 2 |CONNECTOR (includesitemb5) o-ring)
7 19112-3130( 1 |PARKBRAKETUBELINE 8859-1206| 1 |O-RING

PCN 980393 - JH

*Changed part numbers on items 12 & 14 and added torque note to item 12.

6-1



GRADALL DRIVE TRAIN
MATERIAL HANDLER (9112-3119) Front Axle
Starting Serial No. 0277001

Original Issue 1-98

Revised 3-18-98

522D-524D

Iltem| Part No. | Qty. Description Of Part

9112-3119 | 1 |FRONT AXLE (includesallitemson
pages 6-2, 6-3, 6-4 & 6-5)

1 Ref | WHEEL FLANGE ASSY (see page
6-5 for details)
2 Ref |LEFT & RIGHT HOUSING ASSY

(see page 6-5 for details)
3 | 91144326 | 1 |CENTERHOUSINGASSY (includes

item 9)
4 Ref | BRAKE ASSY (see page 6-4 for
details)
5 Ref | CARRIER ASSY (see page 6-3
for details)
6 | 9114-4327 | 3 |DRAIN PLUG
7 | 9114-4328 1 |VENTPLUG
8 | 9114-4329 ( 2 |LUBEFITTING
9 | 9108-4046 | 2 |BUSHING
10 | 9108-4047 2 | TRUNNION OIL SEAL
*11 | 9114-1511| 1 |[COVER
*12 | 8871-1284 | 1 |[LEVELPLUG
13 | 9114-4332 8 |CAPSCREW, M8x1.25x16.0

G-Tech Report #MH97-7 KG * Changed part numbers on items 11 & 12. 6-2



GRADALL DRIVE TRAIN

MATERIAL HANDLER

522D-524D

Carrier Assembly

Starting Serial No. 0277001
Original Issue 1-98
Revised 10-24-03

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-4382 | Ref | LIMITED SLIP PLATE STACKKIT 18 |9114-4396 4 | PINION GEAR
(includesitems 10,11, 12,13 & 14) 19 |8348-3584 | 12 | WASHER
9114-4383 | Ref | PINION CAGE SHIMKIT (includes 20 |9114-4397 | 12 | CAPSCREW,M10x1.5x80.0
item 23) 21 | 9020-7204 1 | BEARING CONE
9114-4384 | Ref | DRIVEPINION SHIMKIT (includes 22 | 9020-0440 1 | BEARINGCUP
item 27) 23 4 | SHIM (0.05) (included in shim kit)
9114-4385 | Ref | LIMITED SLIP SHIMKIT (includes 2 | SHIM (0.125) (included in shim kit)
item12) 3 | SHIM (0.20) (included in shim kit)
1 | 9114-4386 | 4 |CAPSCREW 1 | SHIM (0.50) (included in shim kit)
2 | 9114-4387 2 | ADJUSTERRING LOCK 24 1 9114-4398 1 | PINION CAGE ASSY (includes
3 | 9114-4388 2 | ADJUSTERRING items 22 & 29)
4 | 8307-3828 2 | BEARING CUP 25 |9114-4399 8 | WASHER
5 | 9114-4389 2 | BEARING CONE 26 | 9114-4400 8 | CAPSCREW, M12x1.75x40.0
* 6 | 9114-4390 1 | DIFFERENTIALCASE 27 1 | SHIM (1.20) (included in shim kit)
7 | 9114-4391 | 12 | CAPSCREW, M10x1.0x30.0 1 | SHIM (1.25) (included in shim kit)
8 | 8348-3584 | 12 | WASHER 1 [ SHIM (1.30) (included in shim kit)
9 | 9114-4392 1 | SPIRALGEAR&PINION 1 | SHIM (1.35) (included in shim kit)
10 8 | DRIVEFRICTIONDISC (includedin 1 | SHIM (1.40) (included in shim Kkit)
9114-4382 kit) 1 | SHIM (1.45) (included in shim kit)
11 6 | DRIVENFRICTION DISC (included 1 [ SHIM (1.50) (included in shim kit)
9114-4382 kit) 28 |9114-4401 1 | BEARING CONE
12 2 | SHIM (0.33) (included in shim kit) 29 |[9114-4402 | 1 |BEARINGCUP
2 | SHIM (0.38) (included in shim kit) 30 |9114-4403 | 1 |[MOTORADAPTERFLANGE
2 | SHIM (0.25) (included in shim kit) 31 |8348-3584 | 8 | WASHER
2 | SHIM (0.13) (included in shim kit) 32 |9114-4404 | 8 | CAPSCREW,.3750-16UNC-2Ax1.25
13 2 | COMPRESSIONDISC (includedin 33 | 9114-4405 1 |DRIVENSLEEVE
9114-4382 kit) 34 | 9114-4406 1 | PINIONNUT, M24x1.5
14 2 | THRUSTWASHER (includedin 35 | 9114-4407 1 |DRIVESLEEVE
9114-4382 kit) 36 |9114-4408 1 | SNAPRING
15 | 9114-4393 2 | SIDEGEAR
16 | 9114-4394 1 | SPIDER
17 | 9114-4395 4 | THRUSTWASHER NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.
GP 6-3

* Changed description on item 6.




GRADALL

MATERIAL HANDLER

522D-524D

DRIVE TRAIN

Brake Assembly
Starting Serial No. 0277001
Original Issue 12-97
Revised 5-26-05

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
# 9114-4442 | Ref | BRAKE SEALKIT (includesitems 8 8 [SHIM(0.075) (included in shim kit)
6,7, & 14), (services both sides) 8 |[SHIM (0.125) (included in shim kit)
* 9114-4369 | Ref | BRAKE PISTONPLATEKIT 8 |SHIM (0.255) (included in shim kit)
(includes items 15, 16,17 & 18), 8 | SHIM(0.555) (included in shim kit)
(services one side) 9 |9114-4376 | 2 |BRAKEPISTON
* 9114-4370 | Ref | BRAKE PLATE & SEALKIT (includes 10 [9114-4377 | 24 |SPRING
items 6,7,14,15,16,17 & 18), 11 1 9114-4378 | 16 |SPRING
(services one side) 12 | 8688-1421 | 16 |WASHER
* 9114-4371 | Ref | PISTONBRAKE SHIMKIT (includes 13 [9114-4379 | 16 |RETURNSPRINGBOLT
item 8), (services one side) 14 2 |O-RING
1 [9114-4372 | 1 | BRAKE HOUSING (rightside only - 15 2 |BRAKEACTUATING PLATE
left side included in center housing) 16 8 |FRICTIONDISC
2 19114-4373 4 | HYDRAULICLINEBLEEDER 17 8 |STATIONARYDISC
3 Ref | DRAIN PLUG (see page 6-2 for 18 2 |BRAKEREACTIONPLATE
details) 19 | 9114-4380 6 |BRAKEDISCLOCKPIN
4 | 9114-4374 3 | CAPSCREW-RIGHT SIDE ONLY, 20 |9114-4381 | 42 |CAPSCREW,M6x1.0x12.0 (allen)
M8X1.25x40.0
5 | 9112-4094 2 | BRAKE PISTON & PLATE ASSY NOTE: QUANTITIES SHOWN ARE
(includesitems 6,7,9, 10, 14, 15, FOR BOTH SIDES.
&20)
6 6 | O-RING NOTE: ONLY ITEMS WITH PART
7 2 | O-RING NUMBERS ARE AVAILABLE
FOR SERVICE.
JD * Revised inclusion notes on kits. 6-4



GRADALL

MATERIAL HANDLER

522D-524D

DRIVE TRAIN

(9114-4339) (9114-4337) Left/Right Housing Assembly
(9114-4333) (9114-4335) Axle Shaft and Wheel Flange Assembly

Starting Serial No. 0277001
Original Issue 1-98

13
10 11 12 A
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 ]9114-4333| 2 |[AXLE SHAFT ASSY (includes items 14 ]19114-4348 | 4 |CAPSCREW -USE W/26mm SPACER,
2,3,4&5) M14x1.5x85 (position at 7 & 5 o'clock)
2 | 9114-4334 | 28 |CAPSCREW, M20X1.5x50.0 9114-4349 | 2 |CAPSCREW - USE W/19mm SPACER,
3 19114-4335| 2 |WHEELFLANGE ASSY (includes M14x1.5x78 (position at 12 o'clock)
item 4) 15 |[9114-4350 2 |STUD - RIGHT SIDE, M14x1.5x232.0
4 |9020-3543 | 24 |WHEELBOLT 9114-4351 | 2 |STUD-LEFT SIDE, M14x1.5x112.0
5 |9114-4336 | 2 |SHAFTOIL SEAL 16 |9114-4352 | 2 |BUSHING
6 |8698-4451| 2 |BEARINGCONE 17 ]9114-4353 | 2 |BEARINGCUP
7 |8698-4452| 2 |BEARINGCUP 18 ]9114-4354 | 2 |BEARING CONE
8 |9114-4337| 1 |HOUSING ASSY - RIGHT SIDE 19 ]9114-4355 | 2 |SPIDERASSY (includesitems
(shown)(includes items 7, 16 & 17) 20 & 24)
9114-4338 | Ref |RING GEAR & HOUSING ASSY - 20 |9114-4356 | 6 |CAPSCREW,M10x23.0
RIGHT SIDE (shown) (includes items 21 |9114-4357 | 6 |THRUSTWASHER
7,16,17 & 29) 22 19114-4358 | 6 |KITROLLER
9114-4339| 1 |[HOUSING ASSY - LEFT SIDE 23 |9114-4359 | 6 |SPACER
(not shown) (includes items 7 & 17) 24 19114-4360 | 6 |PLANETARY PINIONSHAFT
9114-4340 | Ref |RING GEAR & HOUSING ASSY - 25 19114-4361 | 6 |WASHER
LEFT SIDE (not shown) (includes 26 |9114-4362 (| 6 |SNAPRING
items 7,17 & 29) 27 19114-4363 6 |PLANETARY PINION
9 |9114-4341| 4 |SETSCREW 28 19114-4364 | 1 |SUN GEAR (287.0mm) - RIGHT SIDE
10 |9114-4342 | 32 |WASHER (shown)
11 |[9114-4343 ( 8 |NUT,M14x1.5-6H 9114-4365 | 1 |SUN GEAR (247.0mm) - LEFT SIDE
12 [ 9114-4344 ( 14 |CAPSCREW - RIGHT SIDE, (not shown)
M14x1.5x212.0 29 19114-4366 | 2 |RING GEAR
9114-4345 | 14 [CAPSCREW - LEFT SIDE, 30 |9114-4367 | 2 |ADJUSTINGNUT
M14x1.5x120.0 31 |9114-4368 | 2 |CAPSCREW (adjusting nutlock)
13 | 9114-4346 2 |SPACER-19mm
9114-4347 | 4 |SPACER-26mm NOTE: QUANTITIES SHOWN ARE
FOR BOTH SIDES.
JH 6-5



GRADALL

MATERIAL HANDLER
524D

-~

DRIVE TRAIN

(9112-3145) Rear Steering Axle Drive Hub - 524D
Starting Serial No. 0277001
Original Issue 1-98

26 29
BEARING LOCKNUT TOOL - 9114-4325
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9112-3145 1 |REARDRIVEHUB (includes 19 | 9104-4101 1 |MAGNETICPLUG
all items) 20 ]9114-4185| 1 |SECONDARY CARRIERASSY

1 [9112-4001| 1 |[COUPLING, 8" 21 |9114-4186| 1 |PRIMARY CARRIERASSY

2 19112-4113| 1 |INPUT SHAFT 22 ]19114-4187| 1 |PRIMARY SUNGEAR

3 19112-4114| 1 |SPINDLE 23 ]19104-4105| 1 |THRUSTWASHER

4 19112-4007( 1 |BOOT SEAL 24 19104-4106| 1 |PLUNGER

5 19112-4004| 1 |OIL SEAL 25 19104-4107| 1 |O-RING

6 ]19112-4010| 1 |BEARINGCONE 26 ]19114-4188| 1 |COVER

7 19112-4009| 1 |BEARINGCUP 27 19114-4189| 12 |HEXHD BOLT, GRS8

8 19104-4311| 12 |WHEELBOLT 28 |9112-4027 | 12 |FLATWASHER

9 19114-4178| 1 |HUB 29 ]19112-4028| 1 |PIPEPLUG
10 [9114-4179| 1 |BEARINGCUP 30 |9112-4024| 1 |DISENGAGECOVER
11 |9114-4180| 1 |BEARINGCONE 31 |9112-4025| 2 |HEXHDBOLT
12 |9114-4181| 1 |THRUSTWASHER
13 |9114-4182| 1 |[LOCKWASHER NOTE: ONLY ITEMS WITH PART
14 |9114-4183| 1 |BEARINGLOCKNUT NUMBERS ARE AVAILABLE
15 |9112-4014| 2 |RETAINING RING FOR SERVICE
16 |9103-4390| 2 |THRUSTWASHER
17 |9114-4175| 1 |DISENGAGE SPRING QUANITIES SHOWN ARE FOR ONE
18 [9114-4184| 1 |REARGEAR HUB ASSEMBLY ONLY.

JH 6-6



JH

GRADALL

MATERIAL HANDLER

522D

DRIVE TRAIN

(9109-3006) Rear Steering Axle Non-Drive Hub - 522D

Starting Serial No. 0277001
Original Issue 1-98

Item | Part No. |[Qty. Description Of Part
9109-3006 1 |NON-DRIVINGHUBASSY
(includes allitems)
1 |[9104-4311 | 12 |WHEELBOLT
2 19109-4008 1 |OUTPUT SHAFT
3 ]9112-4007 1 |SEALBOOT
4 19112-4004 1 |OILSEAL
5 19112-4010 1 |BEARINGCONE
6 ]19112-4009 1 |BEARINGCUP
7 19112-4008 1 |HUB
8 ]19112-4005 1 |BEARINGCONE
9 ]19112-4006 1 |BEARINGCUP
10 |9112-4011 1 |THRUSTWASHER
11 | 9109-4004 1 |SPLINED SPACER
12 19109-4015 1 |LOCKSCREW
13 | 9109-4003 1 |LOCKNUT
14 | 9109-4001 1 |COVER
15 |9112-4016 1 |MAGNETICPLUG
16 |9112-4028 1 |PIPEPLUG
17 19109-4013 | 12 |HEXHDBOLT
18 9112-4027 | 12 |WASHER

6-7



GRADALL DRIVE TRAIN

""'522D.524D Wheels & Tires

Starting Serial No. 0277001
Original Issue 1-98

Item | Part No. | Qty. Description Of Part
9112-5002| 1 |R.H.TIRE ASSY (includes items
1, 3&4)
9112-5003 1 |[L.H. TIRE ASSY (includes items
1, 3&4)
1 |9104-3298 1 |WHEEL
2 [9104-3146 | 12 |LUG NUT
3 19108-3385 1 |VALVE
4 [9103-3104| 1 |TUBE (notillustrated)

JH 6-8



GRADALL

MATERIAL HANDLER

522D-524D

PCN 980009 - JH

CONTROLS

Tilt & Sway

Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

Item | Part No. | Qty. Description Of Part
* 9138-5008 1 | SWAY LEVERASSY (includesitems 1,2
& two of item 14)
* 9138-5009 1 | TILTLEVERASSY (includesitems1,3&
two of item 14)
1 | 9020-0638 2 | KNOB
* 2 | 9138-6006 1 | SWAYLEVERWELDMENT
* 3 | 9138-6007 1 |TILTLEVERWELDMENT
4 | 9002-8662 3 | WAVEBENDWASHER
5 | 8856-1113 9 | FLATWASHER,5/8
6 | 9108-1354 1 | SHAFT
7 | 8863-1338 1 | COTTERPIN, 3/16X1-3/4
8 | 8882-1004 2 | YOKEEND
9 | 8850-1406 2 | HEXJAMNUT, 3/8-24
10 | 9002-7987 2 | SPRINGCLEVIS
11 | 9108-6081 2 | RODLINKAGE
12 | 9002-1552 2 | CLEVISPIN
13 | 8863-1301 2 | COTTERPIN, 1/16X1/2
14 | 9108-3136 4 | BUSHING

* Moved items 2 & 3 to top of partslist and replaced items 2 & 3 with 9138-6006 & 9138-6007. 7-1



GRADALL CONTROLS
MATERIAL HANDLER (9114-3342) Accelerator Pedal Assembly
522D-524D Starting Serial No. 0277001 thru 0277119

Original Issue 1-98
Revised 1-18-02

VIEW SHOWN WITH BOOT
& PIN REMOVED

THIS ASSEMBLY COMES WITH A DIFFERENT CABLE SUPPORT 12
(item 1, not shown). THE CABLE SUPPORT SHOWN IS THE
PROPER REPLACEMENT AND NEEDS TO BE ORDERED
SEPARATELY. TO ENGINE
Iltem | PartNo. |Qty. Description Of Part Item | PartNo. |Qty. Description Of Part
9114-3342 | 1 |ACCELERATORPEDALASSY, 10 1 |HEELREST
(includesitems 2 thru 11) 11 2 |SCREW, (selftap)
9114-4432 1 |CABLEATTACHKIT, (includesitems 12 Ref |THROTTLE CABLE, (see page 5-1
2 thru 5) for details)
9114-4197 [ 1 |BOOTKIT, (includes items 6 thru 9) 13 | 8820-1003 | 5 [HEXHDCAPSCREW,1/4-20X3/4,
9114-4433 | 1 |HEELRESTKIT, (includesitems 10 GR5
&11) 14 | 8855-1009 | 5 [LOCKWASHER,1/4
1 | 9112-1210 1 |THROTTLECABLE SUPPORT *15 | 8850-1004 | 5 |HEXNUT,1/4-20
2 1 |CLEVIS 16 | 8856-1107 | 1 |FLATWASHER,1/4
3 1 [PIN 17 | 9020-7801 1 |SPRING
1 |HAIRPIN COTTER, (notshown)
4 1 |LOCKPLATE
5 1 |CAPSCREW
6 1 [BOOT
7 1 |PIN NOTE: ONLY ITEMS WITH PART
8 1 |HAIRPINCOTTER NUMBERS ARE AVAILABLE
9 1 |JAMNUT FOR SERVICE.

svC * Revised illustration & quantity on item 15; removed Cable Support Kit and items 18 & 19.



GRADALL

MATERIAL HANDLER

522D-524D

CONTROLS

(9114-3342) Accelerator Pedal Assembly
Starting Serial No. 0277120
Original Issue 8-99
Revised 1-18-02

VIEW SHOWN WITH BOOT

& PIN REMOVED

TO ENGINE

Item| PartNo. |[Qty. Description Of Part Iltem| PartNo. | Qty. Description Of Part
* 9114-3342 1 |ACCELERATORPEDALASSY, 7 1 |PIN
(includesitems 1 thru 11 & 15) 8 1 |HAIRPINCOTTER
* 9114-4431 | 1 |[CABLESUPPORTKIT, (includes 9 1 [JAMNUT
items 1 & 15) 10 1 |HEELREST
9114-4432 1 |CABLEATTACHKIT, (includesitems 11 2 | SCREW, (selftap)
2 thru 5) 12 Ref [ THROTTLE CABLE, (see page 5-1
9114-4197 1 |BOOTKIT, (includes items 6 thru 9) for details)
9114-4433 1 |HEELRESTKIT, (includesitems 10 *13 | 8820-1003 3 |HEXHD CAPSCREW, 1/4-20X3/4,
&11) GR5
1 1 |THROTTLECABLE SUPPORT *14 | 8855-1009 3 |LOCKWASHER, 1/4
2 1 |[CLEVIS *15 2 |FLANGENUT
3 1 [PIN
1 |HAIRPIN COTTER, (notshown)
4 1 |[LOCKPLATE NOTE: ONLY ITEMSWITHPART
5 1 |CAPSCREW NUMBERS ARE AVAILABLE
6 1 [BOOT FOR SERVICE.
svC * Revised illustration, inclusion notes on Accelerator Pedal Assy and Cable Support Kit, quantity of

items 13 & 14 and revised item 15; removed items 16 & 17 and note above parts list.

7-2



GRADALL CONTROLS
MATERIAL HANDLER Steering Column & Attaching Parts
522D-524D Starting Serial No. 0277001
Original Issue 1-98
Revised 12-8-00

NOTE: WHENITEM 91SORDERED,
REPLACE SCREWSPROVIDED
FROM VENDORWITH ITEM 11.

o

Tie Strap &
Boot Kit

Item| Part No. | Qty. Description Of Part
9114-4190 | Ref | STEERING CONTROL UNIT SEAL
KIT
9114-4448 | 1 |TIESTRAP&BOOTKIT
* 1 | 9133-3043 1 | STEERINGCAP
2 | 9114-4191 1 | STEERINGWHEELNUT
3 |8830-1311 | 2 |FLATHDMACHINE SCREW,
1/4-20X1
4 | 9020-2230 1 | SPINNERKNOB
5 | 8850-1616 | 2 |HEXNUT,1/4-20
6 | 9060-0273 1 | STEERINGWHEEL
7 |9114-4192 1 | WASHER
8 | 9116-3012 | 1 | STEERING COLUMN, (includes
items 2 &7)
9 | 9136-3025 1 | F/N/RSHIFTER, (includesitem 10)
10 | 9114-4458 | 1 |CLAMPSET
11 | 8319-1059 2 | HEXHD CAPSCREW, M5X0.8,
(torque to 30-35in. Ibs.)
12 | 8820-1035 | 2 |HEXHDCAPSCREW,3/8-16X1
13 | 8855-1011 4 | LOCKWASHER, 3/8
14 | 9112-3126 1 | STEERING CONTROLUNIT
15 Ref [ DASHWIRING HARNESS, (see
page 11-1 for details)
16 | 8820-1033 | 2 | HEXHDCAPSCREW, 3/8-16X3/4,
GR5
17 | 8668-3122 1 | TIEWRAP
NOTE: ONLY ITEMSWITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

PCN 990454-SDS * Changed part number on item 1. 7-3



GRADALL CONTROLS

MATERIAL HANDLER Floorplate Components
522D-524D Starting Serial No. 0277001

Original Issue 1-98
Revised 8-13-99

UNDERSIDE VIEW OF FLOORPLATE

TO PARK
BRAKE

10 n"
1 3 40
pd 41
TO FLOW LJ g
DIVIDER VALVE 12\ a4
\ 2 )
O W~ <O

13
]
14 d ﬁa [
TO SERVICE XY »
BRAKE 1 '
N
\ |
22— 6
—>A /_|4
TO G 32
JOYSTICK 7\ ool ==i1=1 /
34 B
35 19
FROM 2
JOYSTICK ; o
d 110
2 / B 12
10 //

TO HYDRAULIC

RESERVOIR FROM ENGINE
TO HYDRAULIC
RESERVOIR
29
9 31
36
37
38
FROM ENGINE
29
30
<& <
7 2z =
SECTION A-A SECTION B-B

* Added Part No. to item 12; changed Description on items 12 & 21; changed Part No. on
PCN 980002 - JH item 18 and revised illustration. 7-4



GRADALL

MATERIAL HANDLER

CONTROLS
Floorplate Components

522D-524D Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99
Item | Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 | 9020-6195 | 11" | TRIM-LOK (pre-packagedin 25' 19 |8471-8688 | 1 |[HOSEASSY
lengths) 20 Ref |HOSE ASSY (see page 9-2, item 15 for
2 | 9020-6199 | 8" | TRIM-LOK(pre-packagedin?25' details)
lengths) *x 21 Ref |HOSE ASSY (see page 9-3 for details)
3 Ref | DASHHARNESS (see page 11-3for 22 9116-3109 1 |HYDRAULICTUBE
details) 23 | 8866-2105| 1 |ELBOW-90DEGREES (swivelnut)
4 Ref | INCHING VALVE (see page 10-14 24 | 8363-3002 | 1 |STRAIGHT THREAD CONNECTOR
for details) 25 ]19020-7856 | 1 |COPPERGASKET
5 Ref | FOOT SWITCH (see page 7-5 26 9108-3306 1 |[STRAIGHT THREAD CONNECTOR
for details) 27 |9108-3310 | 2 |ELBOW-90 DEGREES
6 Ref | BRAKE PEDAL AND LINKAGE 28 8866-2139 1 |BRANCH TEE (includes item 29)
(see page 7-5 for details) 29 |8859-1204 | 5 |[O-RING
7 Ref | ACCELERATOR PEDAL ASSY 30 | 8866-2064 | 3 |ELBOW -90 DEGREES (includes
(see page 7-2 for details) item 29)
8 Ref | BRAKE VALVE (see page 10-11 31 |8866-2152| 1 |BRANCH TEE (includes item 29)
for details) 32 |8821-2228| 2 |SOCKETHD CAPSCREW, #6-32x1/4
9 Ref | SOLENOID VALVE (see page 10-12 33 |19103-3138| 1 |TUBECLAMP
for details) 34 |7713-3498| 1 |CLAMPCOVER
10 Ref | HOSE ASSY (see page 8-1 for details)|[ 35 |[7713-3499| 2 |HEXHD CAPSCREW, 5/16-18x1-1/4
11 |8471-7641| 1 |HOSEASSY GR8
x 12 8471-7304 | Ref | HOSEASSY 36 |8820-1008| 2 |HEXHD CAPSCREW, 1/4-20x1-3/4
13 Ref | HOSE ASSY (see page 8-1 for details) 37 |18856-1107| 2 |FLAT WASHER, 1/4
14 8471-8689 1 |HOSEASSY 38 |8855-1009| 2 |LOCKWASHER,1/4
15 Ref | HOSE ASSY (see page 9-10 39 |7713-3168| 2 |CLAMPSET
for details) 40 |7713-3389| 2 |[STACKBOLT
16 Ref | HOSE ASSY (see page 9-10 41 |7713-3136| 2 |CLAMPSET
for details) 42 | 7713-3390| 2 |SAFETYCLIP
17 Ref | HOSE ASSY (see page 9-2, item 3 for 43 |7713-3137| 2 |COVERPLATE
details 44 | 8820-1023| 2 |HEXHD CAPSCREW, 5/16-18x1-3/4
* 18 8471-7893 1 |HOSEASSY GR5

PCN 980002 - JH

* Added Part No. to item 12; changed Description on items 12 & 21; changed Part No. on
item 18 and revised illustration.

7-4



GRADALL CONTROLS
MATERIAL HANDLER Brake & Inching Linkage
522D-524D Starting Serial No. 0277001
Original Issue 1-98

Revised 8-13-99

ltem| Part No. | Qty. Description Of Part ltem | Part No. [ Qty. Description Of Part
1 Ref |BRAKE VALVE, (see page 10-11 for 12 19104-3214 1 [SPRING
details) 13 [9108-1332 1 | LINKAGEROD
2 | 9116-3093 1 |FOOT SWITCH (524D only) 14 (8850-1406| 2 |[HEXJAM NUT, 3/8-24
3 | 8820-1022| 3 |HEXHD CAPSCREW, 5/16-18X1-1/2, 15 (8882-1004| 2 [YOKEEND
GR5 16 |9002-7987| 2 |cLEVISPIN
4 |8855-1010| 4 |LOCKWASHER,5/16 17 Ref | INCHING VALVE, (see page 10-14
5 | 8850-1005| 3 |HEX NUT 5/16-18 for details)
6 | 9114-6108 1 |BRAKEPEDAL 18 |[8821-2228| 2 | SOCKETHDCAPSCREW,
7 19020-0284| 1 |SHAFT 5/16-18X1-1/4
8 | 8844-1001| 2 |SQUAREHDCAPSCREW, 19 [9108-3136| 4 |BUSHING
1/4-20X1/2 20 |9114-6102 1 | PEDALWELDMENT
9 | 9108-3312 1 |CAMROLLER * 21 | 8820-1022 1 | HEXHDCAPSCREW,5/16-18X1-1/2
10 | 8826-1017 3 |SOCKETBUTTONHD CAPSCREW, GR5
1/4-20x7/8 (524D only) < 22 | 8855-1010 1 | LOCKWASHER,5/16
11 | 8850-1405( 1 |HEXJAM NUT, 5/16-24 * 23 | 8850-1005 1 | HEXNUT,5/16-18

MPC 3118 - JH * Changed Part No. onitems 21, 22 & 23. 7-5



GRADALL BRAKES

MATERIAL HANDLER Service/Parking Brake Lines
522D-524D Starting Serial No. 0277001

Original Issue 1-98

TO FRONT OF MACHINE

1

3
TO PARK BRAKE / 4

(see page 6-1)

VIEW OF FLOORPLATE
LOOKING UP FROM

) '\‘w\\//. ) UNDERNEATH
f\-/
5

TO SERVICE BRAKE
(see page 6-1)

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part

1 Ref | ELBOW, 90 DEGREES (swivel nut) 9 Ref | BRAKE VALVE ASSY (seepage 10-
(see page 6-1 for details) 11 fordetails)

2 Ref | TEST FITTING (see page 6-1 for 10 Ref | COPPER GASKET (see page 7-4 for
details) details)

3 Ref | SWIVEL NUT BRANCH TEE, 11 Ref | STRAIGHT THREAD CONNECTOR
3/8 TUBE (see page 6-1 for details) (see page 7-4 for details)

4 18471-9115| 1 |HOSEASSY 12 | 7713-3137 1 |COVERPLATE

5 |8471-8759 | 1 |HOSEASSY 13 |9121-3002 | 1 |CLAMPSET

6 Ref | ELBOW, 90 DEGREES (includes 14 |7732-3029| 1 |CLAMPSET
item 7) (see page 7-4 for details) 15 |18820-1023| 1 |HEXHD CAPSCREW, 5/16-18x1-3/4

7 Ref | O-RING (see page 7-4 for details) GR5

8 Ref | SOLENOID VALVE ASSY (see page 16 |7713-3306| 1 |STACKBOLT
10-12 for details) 17 | 7713-3390 1 | SAFETYCLIP

JH 8-1



GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC CIRCUITS
Oil Supply & Pressure Lines

Starting Serial No. 0277001 thru 0277119

.‘li?%}} 6

Original Issue 1-98
Revised 7-1-99

[
w1 1
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION, 21 Ref | FLOW DIVIDER VALVE (see page
(see page 10-16 for details) 10-10for details)
2 18866-2011| 1 |[STR.THREAD CONNECTOR 22 |8866-2106| 1 |ELBOW, 90 DEGREES (swivel nut)
(includes o-ring) 23 |8688-3469| 1 |REDUCER
8859-1210 1 | O-RING 24 |8866-2239 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
3 19108-3536 1 | INTAKETUBE 25 |8471-7832 1 |HOSEASSY
4 19002-8695 2 | BAND CLAMP 26 Ref | FRT. DRIVE MOTOR ASSY
5 ]9108-3246 1 | HOSEASSY (see page 10-17 for details)
6 Ref | MAIN CONTROL VALVE 27 19105-3426 1 | ADAPTER (includes o-ring)
(see page 10-7 for details) 8859-1207| 1 |O-RING
7 |18866-2067 1 |ELBOW, 90 DEGREES (includes 28 |8866-2239 1 | SWIVELNUT RUN TEE, 3/8 TUBE
item 8) 29 Ref | HYDRAULIC RESERVOIR ASSY
8 |[8859-1207| 1 |O-RING (see page 10-18 for details)
9 ]9108-3232 1 | TUBEASSY 30 |9108-3145| 1 |[SUCTIONTUBE
10 |8471-9038 1 | HOSEASSY 31 |[8471-7851 1 | HOSEASSY
11 |[8866-2025 1 | CONNECTOR (includesitem 12) 32 [9132-3023 1 | TUBEASSY
12 |8859-1209 1 | O-RING 33 |8471-7934 1 | HOSEASSY
13 Ref [ PRIORITY FLOW CONTROL VALVE, 34 ]18866-2010 1 | CONNECTOR (includes item 35)
(see page 10-9 for details) 35 [8859-1209( 1 |O-RING
14 |8866-2061 1 |ELBOW, 90 DEGREES (includes 36 Ref | MAINHYDRAULIC PUMP
item 15) (see page 10-15 for details)
15 |[8859-1209 1 | O-RING 37 ]8866-2011 1 | CONNECTOR (includes item 38)
16 |8366-1316 1 | STR.THREAD CONNECTOR 38 ]8859-1210 1 | O-RING
17 |9108-3293 1 | TUBEASSY 39 ]9108-3144 1 | SUCTIONTUBE
18 |[8471-7803 1 |HOSEASSY 40 |9002-8482 2 |HOSECLAMP
19 [8866-2008| 2 |CONNECTOR (includes item 20) 41 | 7713-3166 1 | SUCTIONHOSE
20 |8859-1207 2 | O-RING
JH * Changed Starting SN in upper right-hand corner. 9-1




GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC CIRCUITS

Oil Supply & Pressure Lines
Starting Serial No. 0277120

Original Issue 7-

99

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION, 21 Ref | FLOW DIVIDER VALVE (see page
(see page 10-16 for details) 10-10for details)
2 18866-2011| 1 |[STR.THREAD CONNECTOR 22 |8866-2106| 1 |ELBOW, 90 DEGREES (swivel nut)
(includes o-ring) 23 |8688-3469| 1 |REDUCER
8859-1210| 1 |O-RING 24 18866-2239| 1 |SWIVELNUT RUN TEE, 3/8 TUBE
3 19108-3536 1 | INTAKETUBE 25 |8471-7832 1 |HOSEASSY
4 19002-8695 2 | BAND CLAMP 26 Ref | FRT. DRIVE MOTOR ASSY
5 ]9108-3246 1 | HOSEASSY (see page 10-17 for details)
6 Ref | MAIN CONTROL VALVE 27 19105-3426 1 | ADAPTER (includes o-ring)
(see page 10-7 for details) 8859-1207| 1 |O-RING
7 |8866-2067 | 1 |ELBOW,90DEGREES (includes 28 |8866-2239| 1 |SWIVELNUT RUN TEE, 3/8 TUBE
item 8) 29 Ref | HYDRAULIC RESERVOIR ASSY
8 |[8859-1207| 1 |O-RING (see page 10-18 for details)
9 |[9108-3232| 1 |TUBEASSY 30 |[9108-3145| 1 |[SUCTIONTUBE
10 |8471-9038 1 | HOSEASSY 31 |[8471-7851 1 | HOSEASSY
11 |8866-2025| 1 | CONNECTOR (includesitem 12) 32 19132-3023 | 1 | TUBEASSY
12 18859-1209( 1 |O-RING 33 |8471-7934| 1 |HOSEASSY
13 Ref [ PRIORITY FLOW CONTROL VALVE, 34 ]18866-2010 1 | CONNECTOR (includes item 35)
(see page 10-9 for details) 35 [8859-1209( 1 |O-RING
14 |8866-2061 | 1 |ELBOW,90DEGREES (includes 36 Ref [ MAIN HYDRAULIC PUMP
item 15) (see page 10-15 for details)
15 |[8859-1209 1 | O-RING 37 |8866-2090 1 | ELBOW -45DEGREES (includes
16 |8366-1316 ( 1 |STR.THREADCONNECTOR item 38)
17 ]9108-3293 | 1 |TUBEASSY 38 |8859-1210| 1 |O-RING
18 |8471-7803| 1 |HOSEASSY 39 |9132-3022 1 |SUCTIONTUBE
19 |8866-2008| 2 |CONNECTOR (includes item 20) 40 |[9002-8482| 2 |HOSECLAMP
20 |8859-1207| 2 |O-RING 41 |7713-3166 | 1 |SUCTIONHOSE
JH o1



GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit

524D

FROM STEERING
ORBITROL
(SEE PAGE 9-9)

PCN 980002, 980059,
980151, 980607 - JH

Starting Serial No. 0277001 thru 0277085
Original Issue 1-98
Revised 7-1-99

\g FROM DUMP TUBE

(SEE PAGE 7-4)

FROM 17 16
REARDRIVE

/ (see page 9-4)

REARDRIVE
(see page 9-4)

FROM INCHING VALVE
(SEEPAGE 7-4)

* Changed Part No. on items 6, 10, 13 & 15 and revised notes on illustration page. 9-2



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Dump Circuit

524D Starting Serial No. 0277001 thru 0277085
Original Issue 1-98
Revised 7-1-99
SEE PAGE 12-3 FOR DETAILS ON
CLAMP SETS AND CUSHION CLAMPS
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref |HYDRAULIC RESERVOIR (see page 27 Ref | MAINHYDRAULIC CONTROL VALVE
10-18 for details) ASSY (see page 10-7 for details)
2 |8866-2106| 1 |ELBOW, 90 DEGREES (swivel nut) 28 |[8866-2108| 1 |ELBOW -90 DEGREES (swivel nut)
3 | 8471-8164 1 |HOSEASSY 29 |[8471-9110 1 | HOSEASSY
4 | 8471-9071 1 |HOSEASSY 30 Ref | OIL COOLER ASSY (see page 5-8
5 | 8362-3032 1 |ELBOW,90DEGREES for details)
* 6 |8471-7872| 1 |HOSEASSY 31 Ref | HOSE ASSY (see page 9-9 item 22
7 |18471-9069| 1 |HOSEASSY for details)
8 |8471-7839| 1 |HOSEASSY 32 |8866-1345 1 | TUBEENDREDUCER, 3/4x3/8
9 | 8471-7889 2 |HOSEASSY 33 |8866-1408| 1 |NUT
*10 | 8866-1364 1 |HEXCAP,3/8TUBE 34 |8866-2227| 1 |SWIVELNUT BRANCH TEE,
11 |8866-1362 1 |HEXCAP, 1/4 TUBE 3/4 TUBE
12 |9112-3149| 1 |DRAINTUBEASSY 35 |8866-2239| 1 |SWIVEL NUT RUN TEE, 3/8 TUBE
*13 | 8471-7911 1 |HOSEASSY 36 |[9105-3426 1 | STRAIGHT THREAD ADAPTOR
14 18866-2105( 1 |ELBOW, 90 DEGREES (swivel nut) (includes o-ring)
*15 | 8471-6719 1 |HOSEASSY 8859-1207 1 | O-RING
16 | 8866-2064 1 |CONNECTOR (includesitem17) 37 Ref | FRONT DRIVE MOTOR ASSY (see
17 |8859-1204| 2 |O-RING page 10-17 for details)
18 Ref | SOLENOID VALVE (see page 10-12) 38 |7713-3053| 1 |CLAMPSET
19 | 8866-2224 1 |SWIVELNUTBRANCHTEE,3/8TUBE|| 39 |7713-3052| 1 |COVERPLATE
20 Ref | TRACTION LOCK VALVE (see page 40 |8820-1010| 2 |HEXHD CAPSCREW, 1/4-20x2-1/4
10-20for details) GR5
21 | 8471-9070 1 |HOSEASSY 41 18850-1004| 2 |HEXNUT, 1/4-20
22 |8365-1133| 1 |REDUCERWITHADAPTOR 42 18855-1009| 2 |LOCKWASHER,1/4
23 |18866-2242| 1 |SWIVEL NUT RUN TEE, 3/4 TUBE 43 |8856-1107 2 | FLATWASHER, 1/4
24 18866-2008| 2 |CONNECTOR (includes item 25) 44 | 8866-1013 1 | MALECONNECTOR
25 | 8859-1207 2 |O-RING 45 | 8866-2005 1 | CONNECTOR(includesitem17)
26 Ref |HYDROSTATIC TRANSMISSION
(see page 10-16 for details)

PCN 980002, 980059,

980151, 980607 - JH

* Changed Part No. on items 6, 10, 13 & 15 and revised notes on illustration page.

9-2




GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit
524D Starting Serial No. 0277086
Original Issue 7-99

FROMDUMP TUBE
(SEEPAGE7-4)

FROM
REARDRIVE

_a— (see page 9-4)

REARDRIVE
(see page 9-4)

FROMINCHING VALVE
(SEEPAGE7-4)

%gﬁ 28

29 f-——n

FROM STEERING 29 ,
ORBITROL
(SEE PAGE 9-9)

JH 9-2



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Dump Circuit

524D Starting Serial No. 0277086
Original Issue 7-99
SEE PAGE 12-3 FOR DETAILS ON
CLAMP SETS AND CUSHION CLAMPS
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref |HYDRAULIC RESERVOIR (see page 28 18866-2108 ( 1 |ELBOW -90DEGREES (swivelnut)
10-18 for details) 29 |18471-9110 1 |HOSEASSY
2 |8866-2106| 1 |ELBOW, 90 DEGREES (swivel nut) 30 Ref |OIL COOLER ASSY (see page 5-8
3 |[8471-8164| 1 |HOSEASSY for details)
4 |8471-9071| 1 |HOSEASSY 31 Ref |HOSE ASSY (see page 9-9item 22
5 |[8362-3032| 1 |ELBOW,90DEGREES for details)
6 |[8471-7872| 1 |HOSEASSY 32 |8866-1345| 1 |TUBEENDREDUCER,3/4x3/8
7 |8471-9069| 1 |HOSEASSY 33 18866-1408 1 |[NUT
8 18471-7839| 1 |HOSEASSY 34 |8866-2227 1 |SWIVELNUTBRANCHTEE,
9 |[8471-7889| 1 |HOSEASSY 3/4TUBE
10 |8866-1364 1 |HEXCAP,3/8TUBE 35 |[8866-2239 1 |SWIVELNUTRUNTEE, 3/8 TUBE
11 |8866-1362| 1 |HEXCAP, 1/4 TUBE 36 |[9105-3426 1 |STRAIGHT THREADADAPTOR
12 |9112-3149| 1 |DRAINTUBEASSY (includes o-ring)
13 |8471-7911 1 |HOSEASSY 8859-1207 1 |O-RING
14 |8866-2105( 1 |ELBOW, 90 DEGREES (swivel nut) 37 Ref |FRONT DRIVE MOTOR ASSY (see
15 |[8471-6719| 1 |HOSEASSY page 10-17 for details)
16 |8866-2064 1 |ELBOW-90DEGREES (includes 38 |7713-3053 1 |CLAMPSET
item17) 39 |7713-3052 1 |COVERPLATE
17 |[8859-1204 | 2 |O-RING 40 |8820-1010| 2 |HEXHDCAPSCREW,1/4-20x2-1/4
18 Ref | SOLENOID VALVE (see page 10-12) GR5
19 |8866-2239 1 |SWIVELNUTRUNTEE, 3/8 TUBE 41 |8850-1004 2 |HEXNUT, 1/4-20
20 Ref [TRACTION LOCK VALVE (see page 42 18855-1009 | 2 |[LOCKWASHER,1/4
10-20for detalils) 43 |8856-1107 2 |FLATWASHER, 1/4
21 |8471-9070 1 |HOSEASSY 44 |18866-1013 1 |MALECONNECTOR
22 |8365-1133| 1 |REDUCERWITHADAPTOR 45 |8866-2005| 1 |CONNECTOR(includesitem17)
23 |8866-2242| 1 |SWIVEL NUT RUN TEE, 3/4 TUBE 46 |8471-9141 1 |[|HOSEASSY
24 |8866-2008| 2 |CONNECTOR (includes item 25) 47 |18855-1009 | 2 |[LOCKWASHER,1/4
25 18859-1207 | 2 |O-RING 48 |8820-1008 | 2 |HEXHDCAPSCREW,1/4-20x1-3/4,
26 Ref |HYDROSTATIC TRANSMISSION GR5
(see page 10-16 for details) 49 18856-1001| 2 |FLATWASHER,1/4
27 Ref |[MAINHYDRAULIC CONTROL VALVE 50 ]9103-1040 ( 1 |MOUNTINGBAR
ASSY (see page 10-7 for details)

JH

9-2



GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit

522D Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

\g FROM DUMP TUBE
(SEE PAGE 7-4)

FROM INCHING VALVE
(SEE PAGE 7-4)

FROM STEERING
ORBITROL
(SEE PAGE 9-9)

JH * Revised Original Issue date and illustration. 9-2



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Dump Circuit

522D Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99
SEE PAGE 12-3 FOR DETAILS ON
CLAMP SETS AND CUSHION CLAMPS
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref |HYDRAULIC RESERVOIR (see page 21 |8471-9110 1 |HOSEASSY
10-18 for details) 22 Ref |OIL COOLER ASSY (see page 5-8
2 |8866-2106( 1 |ELBOW, 90 DEGREES (swivel nut) for details)
3 |8471-8164| 1 |HOSEASSY 23 Ref |HOSE ASSY (see page 9-9item 22
4 |8471-9071| 1 |HOSEASSY for details)
5 |8362-3032| 1 |ELBOW,90DEGREES 24 18866-1345 1 |TUBEENDREDUCER, 3/4x3/8
6 |8471-7872 1 |HOSEASSY 25 |8866-1408 1 |[NUT
7 |8866-1365| 1 |HEXCAP, 1/2 TUBE 26 |8866-2227 1 |SWIVELNUTBRANCHTEE,
8 |8471-7839| 1 |HOSEASSY 3/4TUBE
9 |8866-1013| 1 |MALECONNECTOR 27 |8866-2239 1 |SWIVELNUTRUNTEE, 3/8 TUBE
10 |8866-1364| 2 |HEXCAP, 3/8 TUBE 28 |[9105-3426 1 |STRAIGHT THREADADAPTOR
11 |[8866-1362| 1 |HEXCAP,1/4TUBE (includes o-ring)
12 ]19112-3149| 1 |DRAINTUBEASSY 8859-1207 1 |O-RING
13 |8471-7911 1 |HOSEASSY 29 Ref |FRONT DRIVE MOTOR ASSY (see
14 18866-2105| 1 |ELBOW, 90 DEGREES (swivel nut) page 10-17 for details)
15 |8471-6719 1 |HOSEASSY 30 |[7713-3053 1 |CLAMPSET
16 |[8866-2008| 2 |CONNECTOR (includes item 25) 31 |7713-3052 1 |COVERPLATE
17 |8859-1207| 2 |O-RING 32 |8820-1010 2 |HEXHDCAPSCREW, 1/4-20x2-1/4
18 Ref |HYDROSTATIC TRANSMISSION GR5
(see page 10-16 for details) 33 |8850-1004 | 2 |HEXNUT,1/4-20
19 Ref |MAIN HYDRAULIC CONTROL VALVE|| 34 |[8855-1009 2 |LOCKWASHER,1/4
ASSY (see page 10-7 for details) 35 |8856-1107| 2 |FLATWASHER,1/4
20 |[8866-2108| 1 |ELBOW -90 DEGREES (swivel nut)
JH * Revised Original Issue date and illustration.

9-2



GRADALL

MATERIAL HANDLER

524D

TOFLOW
DIVIDERVALVE
(see page 9-1)

TO INCHING VALVE
(see page 7-4, item 21)

HYDRAULIC CIRCUITS
Drive Circuit - Front
Starting Serial No. 0277001
Original Issue 1-98

Revised 7-1-99

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty Description Of Part
1 ]9020-5792 | 2 | CUSHIONCLAMP 21 |8320-1120 | 16 [HEXHD CAPSCREW,1/2-13x1-3/4,
2 |8471-2738| 8 | SPLIT FLANGE CLAMP GR5
3 [9133-3004| 1 |TUBEASSY 22 18866-2017| 1 | CONNECTOR (includes item 24)
4 |8320-1155( 8 |HEXHD CAPSCREW, 7/16-14x1-3/4, ||* 23 |8471-7983 1 | HOSEASSY
GR8 24 18859-1204| 5 |O-RING
5 |[8855-1012| 16 | LOCKWASHER,7/16 25 |8866-2064| 1 |ELBOW,90DEGREES
6 |9108-3106| 4 |[O-RING (includes item 24)
7 Ref | TRACTION LOCK VALVE (see page 26 ]9105-3020( 2 | TEST COUPLING
10-20 for details) 27 ]19105-3426| 1 |STRAIGHT THREAD ADAPTER
* 8 |8471-7911| 1 |HOSEASSY (includes item 31)
9 |8866-2239| 1 |SWIVEL NUT RUN TEE, 3/8 TUBE 28 18471-7832| 1 |HOSEASSY
10 Ref | FRONT DRIVE MOTOR (see page 29 19116-3201| 1 |TUBEASSY
10-17 for details) 30 |8320-1135| 8 |HEXHD CAPSCREW, 7/16-14x1-1/2,
11 [9108-3339| 4 [O-RING GR8
12 |8471-8657 | 2 | HOSEASSY 31 |8859-1207| 1 |O-RING
13 | 9114-3055 1 | TUBEASSY 32 | 8471-7344 1 | HOSEASSY
14 Ref | HYDROSTATIC TRANSMISSION 33 |8866-2084| 1 | ELBOW -45DEGREES (includes
PUMP (see page 10-16 for details) item 24)
15 |[9002-7906| 2 |ELBOW,90DEGREES *34 |7713-3140 ( 2 | COVERPLATE
(includes item 24) *35 |7713-3177 2 |HEXHDCAPSCREW,5/16-18x1-3/8
16 |8471-8861| 2 | HOSEASSY *36 |9108-3240 ( 2 | CLAMPSET
17 |8866-2003 [ 2 | CONNECTOR (includesitem 18) *37 |7713-3497 | 1 | CLAMPSET
18 |8859-1202 ( 2 | O-RING *38 |7713-3498 | 1 | COVERPLATE
19 |8471-2739 | 8 | SPLITFLANGECLAMP *39 |7713-3499 | 2 | HEXHDCAPSCREW, 1/4-20x1-5/16
20 |8855-1013 | 16 | LOCKWASHER,1/2

PCN 980217, 980386 - JH

* Changed Part No. on items 8 & 23; added items 34 thru 39 and revised illustration. 9-3



GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Drive Circuit - Front
522D Starting Serial No. 0277001
To Flow Original Issue 5-98
Divider Valve Revised 7-1-99
(see page 9-1)

1. Item 18 routesto Inching Valve (see page 7-4, item 21)

2. Item 22 routesto Solenoid Valve (see page 7-4, item 12)

3. Item 16 routesto Hydraulic Reservoir (see page 10-18,
item 7 front connector)

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | HYDROSTATIC TRANSMISSION 17 ]9105-3426 1 | STRAIGHT THREAD ADAPTER
ASSY (see page 10-16 for details) (includesitem 23)
2 |8320-1135 8 | HEXHD CAPSCREW, 7/16-14X1-1/2, 18 |8471-7344] 1 |HOSEASSY
GR8 *19 |8471-7911 1 | HOSEASSY
3 |8855-1012| 8 |LOCKWASHER,7/16 20 |8471-7832| 1 |[HOSEASSY
4 18471-2738 4 | FLANGEHALF 21 |9139-3003| 1 |TUBEASSY
* 5 |[9108-3222 1 | ELBOW, 90 DEGREES (includes 22 |8471-7304| 1 |[HOSEASSY
item 23) * 23 | 8859-1207 2 | O-RING
6 |8866-2239 2 | SWIVELNUTRUNTEE, 3/8 TUBE 24 19108-3106| 2 |[O-RING
7 |9114-3055 1 | TUBEASSY 25 18859-1202| 2 |[O-RING
8 19020-5792| 2 | CUSHIONCLAMP 26 |8471-2739| 8 |FLANGE HALF
9 |8471-4006| 2 |CAP 27 |8855-1013| 16 | LOCKWASHER,1/2
10 |8471-8861| 2 |HOSEASSY 28 |[8320-1120| 16 | HEXHD CAPSCREW, 1/2-13X1-3/4,
11 |9002-7906| 2 |ELBOW, 90 DEGREES (includes GR5
o-ring) *29 |8866-2084 | 1 |[ELBOW-45DEGREES (includes
8859-1204| 2 | O-RING 0-ring)
12 |8471-8657| 2 |HOSEASSY 8859-1204 1 | O-RING
* 13 |9108-3339 4 | O-RING *30 |9105-3020 2 | STAUFFTEST COUPLING
14 18866-2003| 2 | CONNECTOR (includes item 25) *31 |8866-1384 1 |HEXPLUG, 3/8 TUBE
* 15 Ref | FRONT DRIVE MOTOR, (see page *32 | 7713-3140 2 | COVERPLATE
10-22for details) *33 | 7713-3177 2 | HEXHD CAPSCREW,5/16-18x1-3/8
16 |8471-7852 1 | HOSEASSY * 34 |9108-3240 2 | CLAMPSET

* Changed Qty. onitems 5, 13 & 23; changed Description on item 15; changed Part No. on item
PCN 980101, 980390, 19; removed items 29 thru 32; moved item 33 to item 30; replaced item 29 with 8866-2084, item
980764 - JH 31 with 8866-1384, item 32 with 7713-3140; added items 33 & 34 and revised illustration. 9-3



GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Drive Circuit - Rear

524D Starting Serial No. 0277001 thru 0277085
Original Issue 1-98
Revised 7-1-99

TO DUM
CIRCUIT

(see page 9-2

for details)
o1

NOTE: ITEM 44
TO SOLENOIDVALVE
(see page 7-4 for details)

* Changed Sarting SN in upper right-hand corner; changed note and
PCN 980151, 980607 - JH revised art on second page. 9-4



GRADALL

MATERIAL HANDLER

524D
Item | Part No. | Qty. Description Of Part
1 |[8820-1035 4 | HEXHD CAPSCREW, 3/8-16x1, GR5
2 ]18855-1011 8 | LOCKWASHER, 3/8
3 |8820-1036| 4 |HEXHD CAPSCREW, 3/8-16x1-1/4
GR5
4 |9108-1201| 4 | TUBECLAMP
5 ]9002-7470| 4 | HARDENEDWASHER,3/8
6 9108-3465| 1 |TUBEASSY
7 19108-3466| 1 |TUBEASSY
8 |[8471-9037 | 1 |[HOSEASSY
9 |[8471-9069| 1 |HOSEASSY
10 |8859-1508 | 10 | O-RING
11 |9108-1522| 1 |R.H.TUBE SUPPORT
9108-1523| 1 |L.H.TUBE SUPPORT
12 |8850-1006| 4 |HEX NUT, 3/8-16
13 |8471-7878 | 2 [HOSEASSY
14 ]9108-3191 1 | TUBEASSY
15 ]9112-3092| 4 |STUD
16 |9002-7471| 4 |HARDWASHER
17 19108-3449| 4 |HEXNUT, 1/2-13
18 |8866-2425| 2 |ELBOW, 45 DEGREES (includes
item 19)
19 |8859-1209| 4 |O-RING
20 Ref | REAR DRIVE MOTOR (see page
10-8 for details)
21 19108-5064| 2 |RESTRICTOR
22 |8859-1207| 6 |O-RING
23 |8866-2087| 1 |ELBOW, 45DEGREES (includes
item 22)
24 |8866-2306| 2 | CONNECTOR (includes item 19)
25 12 | NYLONTIE
26 |[8850-1005| 2 |HEX NUT, 5/16-18
27 |9130-3049| 2 |HOSE SUPPORT (one each side)
28 |8866-2421| 2 |ELBOW, 45DEGREES (includes
item 22)
29 |[8856-1108| 4 |FLAT WASHER, 5/16
30 |8820-1018| 2 |[HEXHD CAPSCREW,5/16-18x3/4
GR5
31 |9108-3464| 1 |TUBEASSY
32 [8471-9036 | 1 |HOSEASSY
33 |[8866-2008| 2 | CONNECTOR (includes item 22)
34 18866-2222 | 1 | BRANCHTEE (includesitem 60)
35 |[8471-9070 | 1 |HOSEASSY
36 |9108-3463| 1 |TUBEASSY
37 |9108-3266| 1 |[TUBEASSY
38 |[9114-3055( 1 |TUBEASSY
39 [9020-5792| 1 |CUSHIONCLAMP
40 |8866-2105| 2 | ELBOW-90DEGREES (swivel nut)
41 |8866-2239| 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
42 |9108-3222| 1 | REDUCING CONNECTOR (includes
item 22)
43 |9105-3020| 2 | TEST COUPLING
44 |8471-7304( 1 |HOSEASSY
45 |7713-3447( 1 | HOSEASSY
46 |8320-1135| 8 |HEXHD CAPSCREW, 7/16-14x1-1/2
47 18855-1012| 16 | LOCKWASHER, 7/16
48 |8471-2738| 8 | SPLIT FLANGE CLAMP
49 |8320-1155| 8 |HEXHD CAPSCREW, 7/16-14x3/4
50 |9108-3106| 4 |O-RING
51 |9116-3201| 1 |TUBEASSY
52 Ref [ HYDROSTATIC TRANSMISSION
(see page 10-16 for details)
53 |8866-2242 1 | SWIVELNUTRUNTEE, 3/4 TUBE
54 |[8365-1133 | 1 |REDUCERW/ADAPTOR

HYDRAULIC CIRCUITS

Drive Circuit - Rear

Starting Serial No. 0277001 thru 0277085
Original Issue 1-98

Revised 7-1-99

REAR DRIVE HOSE CLAMP LOCATIONS

Item| Part No. | Qty. Description Of Part

55 | 9108-3306 1 |CONNECTOR (includesitem56)
56 |8859-1206| 1 |O-RING

57 Ref |TRACTION LOCK VALVE (see page
10-20for details)

58 |9116-3098| 1 |TUBEASSY

59 | 8471-9072| 1 |HOSEASSY

60 | 8859-1204| 3 |[O-RING

61 | 8866-2005( 2 |CONNECTOR (includes item 60)

62 |8866-2224| 1 |SWIVELNUTBRANCH TEE,
3/8 TUBE

63 | 8471-8185 1 |HOSEASSY

64 Ref |SOLENOID VALVE (see page 10-12
for details)

65 |8856-1001| 2 |FLAT WASHER, 3/16

66 | 8820-1008| 2 |HEXHD CAPSCREW, 1/4-20x1-3/4
GR5

67 | 8855-1009( 2 |LOCKWASHER,1/4

68 | 8866-2017| 1 |CONNECTOR (includesitem60)

69 | 7713-3279 3 |CLAMPSET

70 | 8820-1023 3 |HEXHDCAPSCREW, 5/16-18x1-3/4
GR5

71 | 7713-3137 3 |COVERPLATE

72 | 7713-3390 2 |SAFETYCLIP

73 | 7713-3306 | 2 |STACKBOLT

74 | 8093-3140 2 |CLAMPSET

75 | 9002-3155| 2 |[O-RING

76 | 9108-3194| 1 |TUBEASSY

77 | 8866-2064 1 |ELBOW,90DEGREES
(includesitem 60)

78 | 8471-7824| 2 |HOSEASSY

79 | 7713-3053 1 |CLAMPSET

80 | 7713-3052 1 |COVERPLATE

81 | 7713-3209| 2 |HEXHDCAPSCREW,1/4-20x1-3/8

PCN 980151, 980607 - JH

* Changed Sarting SN in upper right-hand corner; changed note and

revised art on second page.



GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Drive Circuit - Rear

524D Starting Serial No. 0277086
Original Issue 7-99

TO DUMP CIRCUIT
(see page 9-2
for details, item 46)

3
- 13

/e

TO DUM

CIRCUIT
(see page 9-2
716 for details) 5

NOTE: ITEM 44
39 TO SOLENOIDVALVE
(see page 7-4 for details)

15

9-4

JH



GRADALL

MATERIAL HANDLER

524D
Item | Part No. | Qty. Description Of Part
1 |[8820-1035 4 | HEXHD CAPSCREW, 3/8-16x1, GR5
2 ]18855-1011 8 | LOCKWASHER, 3/8
3 |8820-1036| 4 |HEXHD CAPSCREW, 3/8-16x1-1/4
GR5
4 |9108-1201| 4 | TUBECLAMP
5 ]9002-7470| 4 | HARDENEDWASHER,3/8
6 9108-3465| 1 |TUBEASSY
7 19108-3466| 1 |TUBEASSY
8 |[8471-9037 | 1 |[HOSEASSY
9 |[8471-9069| 1 |HOSEASSY
10 |8859-1508 | 10 | O-RING
11 |9108-1522| 1 |R.H.TUBE SUPPORT
9108-1523| 1 |L.H.TUBE SUPPORT
12 |8850-1006| 4 |HEX NUT, 3/8-16
13 |8471-7878 | 2 [HOSEASSY
14 ]9108-3191 1 | TUBEASSY
15 ]9112-3092| 4 |STUD
16 |9002-7471| 4 |HARDWASHER
17 19108-3449| 4 |HEXNUT, 1/2-13
18 |8866-2425| 2 |ELBOW, 45 DEGREES (includes
item 19)
19 |8859-1209| 4 |O-RING
20 Ref | REAR DRIVE MOTOR (see page
10-8 for details)
21 19108-5064| 2 |RESTRICTOR
22 |8859-1207| 6 |O-RING
23 |8866-2087| 1 |ELBOW, 45DEGREES (includes
item 22)
24 |8866-2306| 2 | CONNECTOR (includes item 19)
25 12 | NYLONTIE
26 |[8850-1005| 2 |HEX NUT, 5/16-18
27 |9130-3049| 2 |HOSE SUPPORT (one each side)
28 |8866-2421| 2 |ELBOW, 45DEGREES (includes
item 22)
29 |[8856-1108| 4 |FLAT WASHER, 5/16
30 |8820-1018| 2 |[HEXHD CAPSCREW,5/16-18x3/4
GR5
31 |9108-3464| 1 |TUBEASSY
32 [8471-9036 | 1 |HOSEASSY
33 |[8866-2008| 2 | CONNECTOR (includes item 22)
34 18866-2222 | 1 | BRANCHTEE (includesitem 60)
35 |[8471-9070 | 1 |HOSEASSY
36 |9108-3463| 1 |TUBEASSY
37 |9108-3266| 1 |[TUBEASSY
38 |[9114-3055( 1 |TUBEASSY
39 [9020-5792| 1 |CUSHIONCLAMP
40 |8866-2105| 1 |ELBOW-90DEGREES (swivelnut)
41 |8866-2239| 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
42 |9108-3222| 1 | REDUCING CONNECTOR (includes
item 22)
43 |9105-3020| 2 | TEST COUPLING
44 |8471-7304( 1 |HOSEASSY
45 |7713-3447( 1 | HOSEASSY
46 |8320-1135| 8 |HEXHD CAPSCREW, 7/16-14x1-1/2
47 18855-1012| 16 | LOCKWASHER, 7/16
48 |8471-2738| 8 | SPLIT FLANGE CLAMP
49 |8320-1155| 8 |HEXHD CAPSCREW, 7/16-14x3/4
50 |9108-3106| 4 |O-RING
51 |9116-3201| 1 |TUBEASSY
52 Ref [ HYDROSTATIC TRANSMISSION
(see page 10-16 for details)
53 |8866-2242 1 | SWIVELNUTRUNTEE, 3/4 TUBE
54 |[8365-1133 | 1 |REDUCERW/ADAPTOR

HYDRAULIC CIRCUITS

Drive Circuit - Rear
Starting Serial No. 0277086
Original Issue 7-99

REAR DRIVE HOSE CLAMP LOCATIONS

Item| Part No. | Qty. Description Of Part

55 | 9108-3306 1 |CONNECTOR (includesitem56)
56 |8859-1206| 1 |O-RING

57 Ref |TRACTION LOCK VALVE (see page
10-20for details)

58 |9116-3098| 1 |TUBEASSY

59 | 8471-9142| 1 |[HOSEASSY

60 | 8859-1204| 5 |[O-RING

61 | 8866-2005| 1 |[CONNECTOR (includesitem60)

62 |8866-2224| 1 |SWIVELNUTBRANCH TEE,
3/8 TUBE

63 | 8471-8185 1 |HOSEASSY

64 Ref |SOLENOID VALVE (see page 10-12
for details)

65 |8856-1001| 2 |FLAT WASHER, 3/16

66 | 8820-1008| 2 |HEXHD CAPSCREW, 1/4-20x1-3/4
GR5

67 | 8855-1009( 2 |LOCKWASHER,1/4

68 | 8866-2017| 1 |CONNECTOR (includesitem60)

69 | 7713-3279 3 |CLAMPSET

70 | 8820-1023 3 |HEXHDCAPSCREW, 5/16-18x1-3/4
GR5

71 | 7713-3137 3 |COVERPLATE

72 | 7713-3390 2 |SAFETYCLIP

73 | 7713-3306 | 2 |STACKBOLT

74 | 8093-3140 2 |CLAMPSET

75 | 9002-3155| 2 |[O-RING

76 | 9108-3194| 1 |TUBEASSY

77 | 8866-2064| 2 |ELBOW,90DEGREES
(includesitem 60)

78 | 8471-7824| 2 |HOSEASSY

79 | 7713-3053 1 |CLAMPSET

80 | 7713-3052 1 |COVERPLATE

81 | 7713-3209| 2 |HEXHDCAPSCREW,1/4-20x1-3/8

JH



GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC CIRCUITS
Lift Cylinder

Starting Serial No. 0277001
Original Issue 1-98

Revised 7-1-99

/AN

SEE PAGE 12-4 FOR DETAILS ON
CLAMP SETS AND CUSHION CLAMPS

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | LIFT CYUND_ER ASSY (see page 13 Ref | MAINHYDRAULIC CONTROL VALVE
10-1 for details) (see page 10-7 for details)
2 19108-3050| 2 |HYDRAULIC SWIVEL 14 |7713-3139 1 | CLAMPSET
3 |8471-7860( 2 |HOSEASSY *15 | 7713-3140 2 | COVERPLATE
4 [9108-1432 1 |PIN *16 | 7713-3177 2 |HEXHDCAPSCREW,5/16-18
5 19108-1433| 1 |[PIN *17 19108-3240 1 |CLAMPSET
6 |8820-1065| 4 |HEXHD CAPSCREW, 1/2-13X1, 18 |7713-3497| 2 |CLAMPSET
GR5 19 |7713-3498| 2 | COVERPLATE
7 |8855-1013( 4 [LOCKWASHER,1/2 20 |8820-1009 4 | HEXHD CAPSCREW, 1/4-20x2,
8 19108-1313 2 | KEEPERPLATE GR5
9 [9108-3224 1 | TUBEASSY 21 |8856-1002 4 | FLATWASHER, 1/4
10 |9108-3225| 1 |TUBEASSY 22 |8855-1009 4 | LOCKWASHER, 1/4
11 |8866-2007| 2 | CONNECTOR (includes item 12) 23 |8850-1004| 4 |HEX NUT, 1/4-20
12 |8859-1206| 2 |O-RING
JH 9-5

* Changed Qty. items 15, 16 & 17 and revised illustration.



GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC CIRCUITS

Crowd Cylinder
Starting Serial No. 0277001
Original Issue 1-98
Revised 11-08-05

Item| Part No. | Qty. Description Of Part
1 Ref |HYDRAULIC CYLINDERASSY CROWD
(see page 10-2 for details)
2 | 8866-2065 | 2 |ELBOW,90DEGREES
(includes item 3)
3 | 8859-1205 | 2 |O-RING
4 | 8471-7885 1 |HOSEASSY
5 | 8471-7884 1 |HOSEASSY
6 | 9108-3226 | 1 |TUBEASSY
7 | 9108-3230 | 1 |TUBEASSY
8 | 7713-3139 2 |CLAMPSET
9 | 7713-3140 2 |COVERPLATE
10 | 7718-3177 2 |HEXHDCAPSCREW
11 | 8866-2007 | 2 |CONNECTOR (includesitem12)
12 | 8859-1206 | 2 [O-RING
13 Ref | MAINHYDRAULIC CONTROLVALVE
(see page 10-7 for details)
14 | 9020-7464 2 | CUSHIONCLAMP
%15 | 8858-1140 4 |RETAININGRING
#16 | 9108-1437 1 |CROWDCYLINDERPIN
*17 | 9108-1438 1 |CROWDCYLINDERPIN

JD

* Revised illustration and added items 15 thru 17.

9-6



GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC CIRCUITS

Tilt & Tilt Compensating Cylinder
Starting Serial No. 0277001
Original Issue 1-98
Revised 10-5-01

Item | Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref |TILTCYLINDERASSY, 14 | 8866-2065 2 |ELBOW,90DEGREES,
(see page 10-3 for details) (includesitem 15)
2 |8859-1207 | 2 |O-RING 15 | 8859-1205 | 2 |O-RING
3 ] 9105-3450 1 |STR.THREADELBOW, 90 DEGREE 16 Ref | COMPENSATING CYLINDERASSY,
4 | 7713-3139 1 |CLAMPSET (see page 10-4 for details)
5 |7713-3140 | 1 |COVERPLATE 17 | 9108-3227 | 1 |TUBEASSY
6 |8471-7886 | 2 |[HOSEASSY 18 |9108-3228 | 1 |TUBEASSY
7 |8852-1205 | 4 |HEXLOCKNUT,5/16-18 19 | 8866-2019 | 2 |[CONNECTOR, (includesitem 20)
8 |8841-1036 | 4 |ROUNDHD CARRIAGEBOLT, 20 |[8859-1206 | 2 |O-RING
5/16-18X3/4 21 Ref | MAIN CONTROL VALVE,
9 |[9108-3290 | 1 |HOSECARRIER (see page 10-7 for details)
10 |9002-7179 | 2 |BULKHEADFITTING, (includesitem11) ||* 22 | 7713-3177 | 1 |HEXHDCAPSCREW,5/16-18X1-3/8,
11 | 9020-7463 4 |CUSHIONCLAMP GR5
12 | 8471-7563 | 2 |HOSEASSY 23 |[9105-3426 | 1 |CONNECTOR
13 |8471-7859 | 2 |HOSEASSY 24 | 8866-2105 | 1 |ELBOW,90DEGREES, (swivelnut)

ECN012043-MBC

* Changed part number onitems4, 5 & 22.

9-7



GRADALL

MATERIAL HANDLER

522D-524D

A

HYDRAULIC CIRCUITS
Sway Cylinder

Starting Serial No. 0277001
Original Issue 1-98

Revised 2-2-06

211" Hoses, item 10, run through
22| pottom clamp. The stack clamp
23 is located under cab.

SEE PAGE 12-3 FOR DETAILS ON
CLAMP SETS AND CUSHION CLAMPS

Item| Part No. | Qty. Description Of Part
1 Ref | SWAY CYLINDER (see page 10-5
fordetails)
2 Ref | SWAY CYLINDER VALVE (see
page 10-13 for details)
3 |8820-1040| 3 |HEXHD CAPSCREW, 3/8-16x2-1/4,
GR5 (torque to 30-35 ft. Ibs.)
4 |8855-1011 3 |LOCKWASHER,3/8
* 5 1 9140-3226 1 |PIN
6 | 9020-7352( 1 |PIN
7 | 9002-8935| 4 |[RETAININGRING
8 | 8866-2082 2 | ELBOW, 45DEGREES (includes
item 9)
9 | 8859-1012( 2 |O-RING
10 | 8471-9040( 2 |HOSEASSY
11 | 8866-1341 2 | TUBE-END REDUCER, 1/2x1/4
12 | 8866-2059| 2 | ADAPTER,90DEGREES,5/8-1/2
(includes item 13)
13 | 8859-1206| 2 |O-RING
14 Ref | MAINHYDRAULIC CONTROL
VALVE (see page 10-7 for details)
15 | 8866-1406| 2 | NUT (used withitem 11)
16 | 7713-3168| 5 |CLAMPSET
17 | 7713-3140| 3 |COVERPLATE
18 | 7713-3177| 3 |HEXHDCAPSCREW,5/16-18x1-3/8
19 | 7713-3389| 2 |STACKBOLT
20 | 7713-3390| 2 |[SAFETYCLIP
21 | 7713-3136| 2 |CLAMPSET
22 | 7713-3137| 2 | COVERPLATE
23 | 8820-1023| 2 |HEXHDCAPSCREW,5/16-18x1-3/4,
GR5

JD

* Changed part number on item 5.

9-8



GRADALL

MATERIAL HANDLER

522D-524D

/A

SEE PAGE 12-3 FOR DETAILS ON
CLAMP SETS AND CUSHION CLAMPS

7286

g

&S

HYDRAULIC CIRCUITS
Steering Cylinder
Starting Serial No. 0277001
Original Issue 1-98

Revised 7-1-99

2

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 Ref | STEERING CYLINDER (see page 19 | 8866-2006 2 | CONNECTOR (includesitem 20)
10-6 for details) 20 | 8859-1205 4 | O-RING
2 | 8471-9056 1 |HOSEASSY 21 |8866-2018 1 | CONNECTOR (includesitem 20)
3 | 8866-2240 2 |SWIVELNUTRUNTEE, 1/2 TUBE 22 | 8471-8415 1 | HOSEASSY
4 | 8866-2026 2 |CONNECTOR (includes o-ring) 23 | 8866-2065 1 | ELBOW,90DEGREES (includes
8859-1015 2 |O-RING item 20)
5 | 8471-8202 2 |HOSEASSY 24 19114-3354 2 | TUBEASSY
6 | 8866-2064 2 |ELBOW,90DEGREES (includes 25 | 8471-9042 1 | HOSEASSY
item7) 26 | 8866-2105 1 | SWIVELNUTELBOW, 90 DEGREES
7 | 8859-1204 2 |O-RING 27 | 7713-3499 8 | HEXHDCAPSCREW, 1/4-20x1-5/16
Ref |PRIORITY FLOW CONTROL VALVE, 28 |9002-2042 2 | HOSEASSY
(see page 10-9 for details) 29 |7713-3029 | 1 |CLAMPSET
9 | 8866-2019 1 |CONNECTOR (includesitem 10) 30 |9121-3002 1 | CLAMPSET
10 | 8859-1206 1 |O-RING 31 |7732-3029| 2 |CLAMPSET
11 | 8471-7854 1 |HOSEASSY 32 |8820-1023 2 |HEXHDCAPSCREW,5/16-18x1-3/4
12 | 8866-2062 1 |ELBOW,90DEGREES (includes * 33 | 7713-3306 1 | STACKBOLT
item 13) *34 | 7713-3390 1 | SAFETYCLIP
13 | 8859-1202 1 |O-RING 35 |7713-3137 2 | COVERPLATE
14 | 8471-8439 1 |HOSEASSY *36 | 7713-3893 1 | CLAMPSET
15 | 8866-2062 1 |ELBOW,90DEGREES (includes * 37 | 7713-3052 3 | COVERPLATE
item 16) *38 | 7713-3209 6 |HEXHDCAPSCREW, 1/4-20x1-3/8
16 | 8859-1202 1 |O-RING *39 | 7713-3073 2 | CLAMPSET
17 Ref | STEERING ORBITROL (see page 40 |9103-3138 4 | CLAMPSET
7-3for details) 41 | 7713-3498 4 | COVERPLATE
18 Ref | STEERING COLUMN (see page 7-3
for details)

PCN 980057 - JH

* Changed Qty. onitems 33, 34, 36, 37 & 38; removed items 39, 42 & 43;

replaced item 39 with 7713-3073 and revised illustration.

9-9



GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Joystick Circuit
522D-524D Starting Serial No. 0277001
Original Issue 1-98

Revised 7-1-99

INCLUDED
WITH CAB

ﬁ/s 4#&

FROM SOLENOID VALVE
(see page 7-4 for details)

TO HYDRAULIC TUBE
(see page 7-4 for details)

Iltem| Part No. | Qty. Description Of Part Iltem | Part No. | Qty. Description Of Part

1 Ref | MAINHYDRAULIC CONTROL VALVE 9 |7714-3003| 2 |WHIZ-LOC SCREW,5/16-18x5/8
ASSY (see page 10-7 for details) 10 |9020-6199 | AR | TRIMLOK

2 | 8866-2005 | 10 [CONNECTOR (includesitem 3) 11 |8471-8736| 1 |[HOSEASSY

3 | 8859-1204 | 10 [O-RING 12 |8471-8735| 1 |[HOSEASSY

4 |1911D-6047| 1 |COVER 13 |8471-7458 | 2 |[HOSEASSY

5 Ref |JOYSTICK (see page 10-19 for details)| | 14 |8471-7519 | 2 |[HOSEASSY

6 | 8826-1017 | 4 |[SOCKETBUTTONHD CAPSCREW, *15 |[8096-3060 | 1 | WEATHERPACKSHROUD
1/4-20X7/8, GR5 *16 [8096-3069 | 3 | MALEPINTERMINAL

7 | 8852-1304 [ 4 |[LOCKNUT,1/4-20 *17 |9114-3187 | 3 | CABLESEAL

8 | 7714-3006 | 2 [WHIZLOCKNUT,5/16-18

JH * Added items 15, 16 & 17 and revised illustration. 9-10



GRADALL

MATERIAL HANDLER

522D-524D

10

HYDRAULIC COMPONENTS
(9108-3469) Lift Cylinder - lowa
Starting Serial No. 0277001

Original Issue 1-98

Revised 7-1-99

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-3469 1 |LIFTCYLINDERASSY (includesall 9 1 |O-RING
items) 10 1 |[O-RING
9108-4307 1 |SEALKIT (includesitems 7 thru 10, 11 | 9103-4139 1 |[PISTON
12,13 & 15thru 17) 12 1 |O-RING
1 |9112-4080 4 | BUSHING 13 1 |BACK-UPRING
2 |9114-4128 4 |GREASEFITTING 14 | 9138-4003 1 |CYLINDERHEAD
3 | 9138-4002 1 |CASEASSY 15 1 |STEPSEAL
4 19108-4347 1 |COUNTERBALANCEVALVE 16 1 |U-CuP
9103-4276 1 |COUNTERBALANCEVALVE SEAL 17 1 |WIPER
KIT 18 | 9138-4004 1 |RODASSY
5 |9114-4017 1 |CAPSCREW,#8X32X.375
6 |9103-4153 1 |LOCKNUT (lubricate & torque to
1400-1500ft.Ibs.) NOTE: ONLY ITEMS WITH PART
7 2 |WEARRING NUMBERS ARE AVAILABLE
8 1 |PISTONSEAL FOR SERVICE.
JH

* Changed Cylinder Assy No. total revision of page. 10-1



GRADALL HYDRAULIC COMPONENTS

MATERIAL HANDLER (9108-3468) Crowd Cylinder
Starting Serial No. 0277001
Original Issue 1-98

522D-524D

Item | Part No. | Qty. Description Of Part
9108-3468| 1 |CROWDCYLINDERASSY
(includes all items)
9108-4306 | Ref |SEAL KIT, (includesitems 4 thru 7, 11
thru 13 & 16)
1 19108-4347| 1 |COUNTERBALANCEVALVE
2 19108-4348| 1 |CASEASSY
3 |9120-4460| 1 |LOCKNUT (torque to 200-250 ft-lbs)
4 2 |WEARRING
5 1 |PISTONSEAL
6 1 |O-RING
7 1 |O-RING
8 |9108-4349( 1 |PISTON
9 |19108-4350( 1 |[SPACER
10 [9116-4023| 1 |O-RING
11 1 |BACKUP
12 1 |STEPSEAL
13 1 |U-CupP
14 |[9114-4017| 1 |CAPSCREW
15 [9108-4351| 1 |HEAD
16 1 |WIPER
17 |[9108-4352] 1 |SHAFTASSY
NOTE: ONLY ITEMS WITH PART
NUMBER ARE AVAILABLE FOR
SERVICE.

JH 10-2



GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC COMPONENTS
(9108-3513) Tilt Cylinder - lowa
Starting Serial No. 0277001

Original Issue 1-98

Revised 6-27-07

Item | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9108-3513 | 1 |TILT CYLINDER ASSY, (includes all 11 1 |BACK-UPRING
items) 12 1 |O-RING
9108-4370 | 1 |SEALKIT, (includes items 6 thru 9, 13 [9108-4371 | 1 |GLAND
11,12 & 16 thru 18) 14 19108-4372 | 1 |SNAPRING
* 1 |9140-4352 | 2 |BUSHING 15 |19108-4373 | 1 |WEARRING
2 19114-4128 2 |GREASEFITTING 16 1 |STEP SEAL
3 19108-3473 1 |COUNTERBALANCEVALVE 17 1 |U-CUP
9103-4276 1 |COUNTERBALANCEVALVESEALKIT|| 18 1 |WIPER
4 19112-4076 1 |CASEASSY 19 |19112-4078 1 |SHAFTASSY
5 19106-4017 1 |LOCKNUT, (torqueto650-750ft.Ibs.) 20 |9112-4096 | 1 |SELF TAPPING SCREW, #10-24
6 2 |WEARRING
7 1 |SEAL
8 1 |O-RING NOTE: ONLYITEMSWITHPART
9 1 |O-RING NUMBERS ARE AVAILABLE
10 | 9104-4274 1 |PISTON FOR SERVICE.
IM * Revised part number on item 1.

10-3



GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC COMPONENTS

(9108-3470) Compensating Cylinder
Starting Serial No. 0277001
Original Issue 1-98

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-3470 1 |COMPENSATING CYLINDERASSY 9 1 |O-RING
(includes all items) 10 | 9103-4139 1 |PISTON
9103-4339 1 |SEALKIT (includesitems 6 thru 9, 11 1 |BACK-UPRING
11,12, & 14 thru 16) 12 1 |O-RING
1 |9114-4080 4 |BUSHING 13 | 9112-4081 1 |CYLINDERHEAD
2 |9114-4128 4 |GREASEFITTING 14 1 |STEPSEAL
3 | 9112-4079 1 |CASEASSY 15 1 |U-CupP
4 19114-4017 1 |CAPSCREW,#8X32X.375 16 1 |WIPER
5 19103-4153 1 |LOCKNUT (lubricate &torque to 17 | 9112-4082 1 |RODASSY
1175-1275ft.Ibs.)
6 2 |WEARRING NOTE: ONLY ITEMS WITH PART
7 1 |PISTONSEAL NUMBERS ARE AVAILABLE
8 1 |O-RING FOR SERVICE.
JH 10-4



GRADALL

MATERIAL HANDLER

522D-524D

HYDRAULIC COMPONENTS

(9112-3133) Sway Cylinder - lowa
Starting Serial No. 0277001

Original Issue 1-98

Revised 6-27-07

Iltem | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9112-3133| 1 |SWAY CYLINDERASSY, (includes 9 | 9112-4100 1 |O-RING
allitems) 10 | 9112-4084 | 1 |PISTON
9108-4308 1 |SEALKIT, (includesitems 6thru9, 11 | 9120-4465 | 1 |O-RING
11,12 & 14 thru 16) 12 | 9120-4466 1 |BACK-UPRING
* 1 19140-4352| 3 |BUSHING 13 | 9112-4085 1 |CYLINDERHEAD
2 |9114-4128 3 |LUBEFITTING 14 | 9112-4101 1 |STEPSEAL
3 | 9112-4095 1 |CASEASSY 15 | 9112-4102 1 |U-CUP
4 1 9112-4096 1 |SELF-TAPPING SCREW 16 | 9112-4103 1 |WIPER
5 |9103-4156 1 |LOCKNUT, (lubricate & torque to 17 | 9112-4104 | 1 |RODASSY
350-400ft.Ibs.)
6 | 9112-4097 2 |WEARRING NOTE: ONLY ITEMSWITHPART
7 | 9112-4098 1 |PISTONSEAL NUMBERS ARE AVAILABLE
8 | 9112-4099 1 |O-RING FOR SERVICE.
IM * Revised part number on item 1.

10-5




GRADALL HYDRAULIC COMPONENTS

MATERIAL HANDLER (9108-3532) Steering Cylinder - lowa
Starting Serial No. 0277001
Original Issue 1-98

522D-524D

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-3532 2 | STEERINGCYLINDERASSY 10 1 |O-RING
(includes allitems) 11 1 |BACK-UPRING
9108-4305 | 1 |[SEALKIT (includesitems5thru8, 12 | 9112-4090 | 1 [CYLINDERHEAD
10,11 & 13 thru 15) 13 1 |STEPSEAL
1 |9112-4087 1 | BUSHING 14 1 |U-CUuP
2 |9112-4088 | 1 |CASEASSY 15 1 |WIPER
3 | 9112-4096 1 | SELF-TAPPING SCREW 16 | 9112-4108 1 |RODASSY
4 19120-4460 | 1 |LOCKNUT (lubricate &torque to 17 19104-3246 | 1 |BUSHING
350-370ft.Ibs.) 18 | 9114-4128 [ 1 |GREASEFITTING
5 2 | WEARRING 19 1 |HEXHDPLUG, 1/8-27 NPT
6 1 | PISTONSEAL
7 1 | O-RING NOTE: ONLY ITEMS WITH PART
8 1 | O-RING NUMBERS ARE AVAILABLE
9 |9112-4089 1 | PISTON FOR SERVICE.

JH 10-6



GRADALL HYDRAULIC COMPONENTS

MATERIAL HANDLER _ I i
522D.524D (9108-3417) Main Hydraulic Control Valve Assembly

Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99

q
iy
Y
N0

)
N

JH * Added items 46 thru 51 and revised illustration. 10-7



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS

(9108-3417) Main Hydraulic Control Valve Assembly

522D-524D Starting Serial No. 0277001
Original Issue 1-98
Revised 8-13-99
ARTWORK ON PREVIOUSPAGE
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9108-3417 1 | MAINHYDRAULICCONTROLVALVE|| 28 2 | SPRING
ASSY(includes allitems) 29 | 9108-4005 | 4 | SPOOLSEALKIT
9108-4019 | 1 |STUDKIT (includesitems 4 & 5) (includes items 30,31 & 32)
9108-4015 5 | VALVE SECTION SEALKIT 30 4 | RETAINER
(includes items 39 & 40) 31 4 | WASHER
1 ] 9108-4008 | 1 |[L.H.ENDCOVERASSY 32 4 | SEAL
(includes items 2 & 3) 33 | 9108-4006 | 2 | SPOOLRETAINER
2 | 9108-4009 1 | MAIN RELIEF (includesitem 31) (includes items 34 & 35)
3 | 9108-4206 | 1 | O-RING (inner) 34 4 | WASHER
9108-4207 | 1 | O-RING (outer) 35 4 | SCREW
4 3 | STUD 36 | 9108-4199 | 2 | RELIEF-2800P.S.I.
5 3 [ NUT (includes one of item 38)
6 | 9108-4277 | 2 |VALVESECTIONASSY(Hoist& 37 | 9108-4201 | 2 | RELIEFSEALKIT
Crowd) (includes two of item 7, plus (onerequired per relief)
items 9 thru 19) 9108-4200 | AR | RELIEF SERVICEKIT,NOT
7 | 9108-4010 | 6 |LOADCHECKPLUG (includesitem8) ILLUSTRATED
8 | 9108-4202 | 6 |LOADCHECKPLUG SEALKIT (includesrelief poppet & piston ring)
(one required per check plug) 38 | 9108-4014 | 1 | VALVESECTIONASSY(Sway)
9 | 9108-4230 | 16 | SOCKETHEAD CAPSCREW, (includes 2 ofitem 7, plus items 21,22,29
1/4-20x3 &33)

10 | 9108-4231 | 16 | LOCKWASHER,1/4 39 2 | PRESSURE SEAL

11 | 9108-4232 | 4 |BEARINGPLATE 40 2 | PRESSURE SEAL

12 | 9108-4229 4 | BONNET 41 | 9108-4278 1 | R.H.END COVERASSY (includesitem

13 | 9108-4233 | 4 |SEAL 42)

14 | 9108-4234 | 2 | SPUDPOSITIONER 42 | 9108-4279 | 1 | PLUG (includesitem43)

15 | 9108-4235 2 | WASHER 43 1 | O-RING

16 | 9108-4236 | 2 |SPRING 44 | 9109-4024 | 2 | HYDRAULIC REMOTEPOSITIONER

17 | 9108-4237 | 2 |SPRING (includes items 9 thru 19)

18 | 9108-4238 2 | STOPSLEEVE 45 | 9109-4023 2 | HYDRAULICREMOTEPOSITIONER

19 | 9108-4239 | 2 | STOPCOLLAR (includes items 9 thru 13)

20 | 9108-4012 | 1 |VALVESECTIONASSY(Tilt) * 46 | 8820-1028 | 3 | HEXHD CAPSCREW, 5/16-18x3, GR5
(includesitems 21,22,29 & 33, plus x 47 | 8820-1020 4 | HEXHD CAPSCREW, 5/16-18x1, GR5
two of item 36) * 48 | 8850-1005 7 | HEXNUT,5/16-18

21 | 9108-4013 | 2 |SPOOL * 49 | 8855-1010 | 7 | LOCKWASHER,5/16

22 | 9108-4004 2 | SPOOLPOSITIONER * 50 | 8856-1003 7 | FLATWASHER, 5/16
(includes items 23 thru 29) x 51 | 9138-1009 1 | VALVE SUPPORT (partiallyillustrated)

23 4 | SCREW

24 4 | WASHER

25 2 | BONNET NOTE: ONLY ITEMS WITH PART

26 2 | SPOOLCOLLAR NUMBERS ARE AVAILABLE FOR

27 4 | SPRINGCOLLAR SERVICE.

JH

* Added items 46 thru 51 and revised illustration.

10-7



MATERIAL HANDLER

JH

GRADALL
524D

HYDRAULIC COMPONENTS

(9108-3401) Rear Drive Motor
Starting Serial No. 0277001
Original Issue 1-98

Item | Part No. |Qty. Description Of Part
1 | 9108-3401 1 |REARDRIVEMOTOR (includesall
items)
2 | 9108-4214 1 |LIPSEAL
3 | 9108-4215 2 | RETAINING RING

10-8



GRADALL

MATERIAL HANDLER

522D-524D

JH

13

14
15 4

84

10
94

HYDRAULIC COMPONENTS
(9103-3240) Priority Flow Control Valve

20

Item| Part No. | Qty Description Of Part
9103-3240 1 | PRIORITY FLOW CONTROLVALVE
ASSY (includes allitems) (2500 PSI
relief setting)
1 | 9020-6548 1 | HOUSING (includesitem 2)
2 | 9020-6549 | 1 | SPOOL
3 ]9020-6550 | 1 | SPRING
4 ]18859-1206 | 1 | O-RING
5 ]9020-6552 | 1 |[PLUG
6 | 9020-6553 1 | RELIEFCARTRIDGE (includesitems
7 thru 16)
7 | 9020-6554 | 1 | RELIEFVALVE SUBBODY (includes
items 8 thru 10)
8 | 9020-6555 | 1 | BODY
9 | 9020-6556 | 1 |RING
10 | 9020-6557 1 | SCREEN
11 | 9020-6558 1 | RELIEFVALVEADJUSTING SCREW
12 | 9020-6559 | 1 | SPRINGGUIDE
13 | 9020-6560 | 1 [ SPRING
14 | 9020-6561 1 | BALLHOLDER
15 | 9021-6562 | 1 |[BALL
16 | 8859-1205 | 1 | O-RING
17 | 9020-6564 1 | PLUG
18 | 8850-1005 | 4 [HEXNUT,5-16
19 | 8855-1010 4 | LOCKWASHER,5/16
20 | 8820-1029 4 | HEXHD CAPSCREW, 5/16-18X3-1/4,
GR5
21 | 9112-1264 1 | BRACKET

Starting Serial No. 0277001
Original Issue 12-97

NOTE: ITEMS18 THRU 20 INCLUDE
QUANTITIESTO MOUNT BOTH
PRIORITY FLOW CONTROL VALVE
AND FLOW DIVIDER VALVE
SHOWN ON PAGE 10-10.

10-9



GRADALL HYDRAULIC COMPONENTS

MATERIAL HANDLER (9108-3521) Flow Divider Valve
522D-524D Starting Serial No. 0277001

Original Issue 1-98

NOTE: SEE PAGE 10-9ITEMS18
THRU 20 FOR MOUNTING

HARDWARE.

Item | Part No. [Qty. Description Of Part

1 |9108-3521 1 |FLOWDIVIDERVALVE-625PSI

(includes allitems)

2 | 9108-4155 1 |SPOOL

3 |19108-4156 1 |[SPRING

4 |9108-4160 1 |PLUG (includesitem5)

5 |9108-4158 1 |O-RING

6 |9108-4159 1 |RELIEF (includesitem7)

7 1 |O-RING

8 |9108-4157 1 |PLUG (includesitem9)

9 |9108-4161 1 |O-RING

JH 10-10



GRADALL

MATERIAL HANDLER

522D-524D

23

0

13

14

HYDRAULIC COMPONENTS

(9114-3201) Brake Valve
Starting Serial No. 0277001
Original Issue 1-98

20 91
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-3201 1 |POWERBRAKEVALVE (includes 11 1 |SPRING
items 1 thru 21) 12 1 |CUP
9108-4043| 1 |[REPAIRKIT (includesitems1,4,86,9, 13 1 |PISTONRING
12,13,15,16 &17) 14 1 |SLEEVE&PISTONASSY
1 [9108-4042 1 |BOOT 15 1 |PISTON&POPPETASSY
2 1 |PRESSUREREGULATING SPRING 16 1 |O-RING
ASSY 17 1 |RINGSEAL
3 1 |HOUSING 18 1 |SPRING
4 1 |O-RING 19 1 |ENDCAP
5 1 | CAPSCREW 20 3 |LOCKWASHER
6 1 | GASKET 21 3 |HEXHDCAPSCREW
7 1 |RETAININGRING 22 | 8850-1408 [ 1 |HEXJAMNUT,1/2-20
8 1 |PUSHROD 23 | 9108-1445 1 |PUSHROD
9 1 |CUP
10 1 | SPOOL (notavailable for service, NOTE: ONLY ITEMSWITH PART
order9114-3201) NUMBERS ARE AVAILABLE
FOR SERVICE.

JH

10-11



MATERIAL HANDLER

JH

GRADALL
522D-524D

HYDRAULIC COMPONENTS
(9104-3446) Solenoid Valve

Item| Part No. | Qty. Description Of Part
9104-3446 1 | 3-WAY SOLENOID VALVE(includes
allitems)
1 | 9020-8066 1 | NUT
2 | 9114-4158 1 |COIL
3 | 9114-4159 [ 1 | COREASSY (3-way, 2-position)
4 | 8093-4035 1 | VALVEBODY

Starting Serial No. 0277001
Original Issue 1-98

10-12



MATERIAL HANDLER

JH

GRADALL
522D-524D

HYDRAULIC COMPONENTS

(9116-3027) Sway Cylinder Valve
Starting Serial No. 0277001
Original Issue 1-98

Item| Part No. |Qty. Description Of Part
9116-3027 1 |SWAYCYLINDERVALVE ASSY
(includesitems 1, 2,3 &5)
1 | 9116-4061 2 |VALVECARTRIDGE
2 | 9116-4056 2 |VALVESEALKIT
3 | 9116-4062 1 |PISTON
4 | 8859-1012 2 |O-RING
5 1 |VALVEBODY (notsold separately,

order P/N9116-3027)

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE

10-13



MATERIAL HANDLER

JH

GRADALL
522D-524D

HYDRAULIC COMPONENTS

(9114-3140) Inching Valve
Starting Serial No. 0277001
Original Issue 1-98

Item| Part No. |Qty. Description Of Part
1 | 9114-3140 | 1 |INCHING VALVE (includesallitems)
2 | 8093-4423 | 1 |O-RING
3 | 8093-4202 | 1 |O-RING
4 1 |ACTIVATINGLEVER
5 1 | SOCKETHDCAPSCREW
6 | 8821-2228 | 2 | SOCKETHDCAPSCREW

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

10-14



MATERIAL HANDLER

JH

GRADALL
522D-524D

HYDRAULIC COMPONENTS

(9108-3296) Main Hydraulic Pump
Starting Serial No. 0277001
Original Issue 1-98

Item | Part No. | Qty. Description Of Part
9108-3296 1 | MAINHYDRAULICPUMP (includes
allitems)
9108-4218 1 | SEALKIT (includesitems 2, 3,6, 7,
8&11)
1 |9108-4144 1 |REARCOVER
2 19108-4137 1 |SEAL
3 19108-4138 1 | THRUSTPLATE
4 19108-4146 1 |DRIVEGEAR
5 19108-4145 1 |DRIVENGEAR
6 |9108-4139 1 |WEARPLATE
7 9108-4140 1 |SEAL
8 19108-4142 1 | SEALSPACER
9 19108-4143 2 |DOWELPIN
10 9108-4147 1 |BODY
11 |9108-4141 1 | SHAFT SEAL
12 |9108-4135 8 |HEXHDCAPSCREW
13 9108-4136 8 | FLATWASHER

10-15



GRADALL HYDRAULIC COMPONENTS
MATERIAL HANDLER (9108-3499) Hydrostatic Transmission Pump
522D-524D Starting Serial No. 0277001
Original Issue 1-98

Revised 1-17-07

LK 10-16



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS
(9108-3499) Hydrostatic Transmission Pump

522D-524D Starting Serial No. 0277001
Original Issue 1-98
Revised 1-17-07
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-3499 1 |HYDROSTATIC TRANSMISSION 23 | 9114-4095 1 | ECCENTRICSCREW
PUMP (includes allitems) 24 | 9108-4326 1 | ROTARY GROUP ASSY
9108-4317 | AR [ SEALKIT (includesitems2,6,7, 14, 25 1 | O-RING
15, 22, 25,27, 28, 31, 32, 33, 34, 35, 26 | 9108-4327 3 | PLUG
36, 38, 41 plus additional items not 27 1 | O-RING
illustrated) 28 1 | O-RING
1 | 8093-4052 2 | SNAPRING 29 | 9108-4328 1 | PORASSY (includes items 27 & 28)
*2 |9108-4389 1 | SHAFT SEAL 30 | 8093-4340 1 | PLUG (includesitem 31)
3 19108-4318 1 | SHAFTASSY 31 1 | O-RING
4 19108-4319 1 | HOUSINGASSY 32 | 9108-4032| 2 | RELIEFVALVE (includesone each of
5 19108-4320( 2 |[PIN items 33 thru 35)
6 4 | PLUG 33 3 | O-RING
7 4 | O-RING 34 2 | O-RING
8 19108-4321 2 | BUSHING 35 3 | O-RING
9 19108-4322 1 | STROKING PISTONASSY 36 5 | O-RING
10 | 9108-4323 1 | STROKING PISTON COVERKIT 37 | 9108-4329 1 | WEARPLATE
(includesitems 7 & 11) 38 1 | O-RING
11 | 8093-4077| 8 |CAPSCREW,M8X20 39 | 9108-4330 1 | CHARGE PUMP ASSY (includes
12 |8093-4084| 5 |PLUG (includesitem36) items 37, 38, 40 & 41)
13 |9114-4093| 2 |STROKINGORIFICE 40 | 9108-4331 4 | CAPSCREW, M12X35
14 1 | O-RING 4 1 | O-RING
15 |9108-4324| 1 |DACONTROLASSY (includes 42 | 9114-4099 1 | DACARTRIDGEASSY
items 16 & 17) 43 | 9114-4098 1 | CHARGE PRESSURE RELIEF
16 | 9108-4038 1 | HERSHMAN CONNECTOR (black) VALVE (includes item 35)
17 |9108-4039 1 |HERSHMANCONNECTOR (gray) 44 | 9108-4332 1 | PORTBLOCKASSY (includes
18 2 | O-RING items 25, 26, 27, 28 & 29)
19 |8093-4082| 2 |PLUG (includesitem18) *45 | 9108-4390 1 | ROLLERBEARING
20 [9108-4325| 1 |STROKINGPISTONCOVERKIT
(includesitems 7 & 11) NOTE: ONLY ITEMS WITH PART
21 |19114-4094| 1 |JAMNUT NUMBERS ARE AVAILABLE
22 1 | SEALNUT FOR SERVICE.

* Added part number to item 2 and added item 45. 10-16



GRADALL

MATERIAL HANDLER

FOR OURAPPLICATION THISDRIVE

524D

MOTORISUTILIZED INA 180 DEGREE

HYDRAULIC COMPONENTS

(9116-3044) Front Drive Motor
Starting Serial No. 0277001
Original Issue 1-98

INVERSION.
Iltem| Part No. | Qty. Description Of Part Iltem | Part No. |Qty. Description Of Part
9116-3044 1 |FRONTDRIVEMOTORASSY 17 | 8093-4080 4 | CAPSCREW
(includes all items) 18 1 |SEALNUT
9109-4025 | AR |SEAL KIT (includes items 3,4, 6, 9, 19 |9109-4033 1 |DAL1CONTROLKIT (includes items
13, 14, 16, 18, 23) 16, 17,18 & 20)
1 | 9109-4026 1 |SNAPRING 20 |9114-4248 2 |FITTING
2 | 9109-4027 1 |SHIM 21 |9109-4034 1 |REAR COVER ASSY (includes item
3 1 |SHAFTSEAL 22)
4 1 |O-RING 22 19109-4035 8 |CAPSCREW, M16x45
5 | 9109-4028 | 1 [PLUG (includes item 5) 23 1 |O-RING
6 1 |O-RING 24 19116-4017 1 |FLUSHING VALVE ASSY (includes
7 | 9109-4029 1 |PLUG (includes item 6) items 23, 25, 26, 27 & 29)
8 | 8091-4241 1 |STOP SCREW, M12x90 25 19109-4037 4 | CAPSCREW, M8X50
9 2 |SEALNUT 26 |9109-4038 1 |FLUSHING ORIFICE
10 | 9109-4030 1 |HOUSING 27 19109-4039 1 |PLUG
11 | 9109-4031 1 |STOP SCREW, M12x80 28 18392-4123 1 |SWIVEL TIME ORIFICE
12 | 9109-4032 1 |ROTARY GROUP 29 |9109-4040 2 |PLUG
13 1 |O-RING
14 6 |O-RING NOTE: ONLY ITEMS WITH PART
15 | 8091-4235 2 |CHECK VALVEKIT (includes o-rings) NUMBERS ARE AVAILABLE
16 1 |O-RING FOR SERVICE.

JH

10-17



GRADALL

MATERIAL HANDLER

522D-524D

30 >
3 21
32

HYDRAULIC COMPONENTS

(9112-5069) Hydraulic Reservoir & Filter

28
29

Starting Serial No. 0277001
Original Issue 1-98
Revised 6-1-98

Item | Part No. [Qty. Description Of Part Item | Part No. [Qty. Description Of Part
9112-5069 1 | HYDRAULICRESERVOIRASSY 18 | 8856-1004 8 | WASHER, 3/8
(includes all items except 30,31 &32) |[*19 |9133-3023 | 6 | SLOTTEDHEXWASHERHD
1 ]9114-3133 | 1 [HYDRAULICOILTANK MACHINE SCREW, #10-32x1/2"
(includesitem 21) 20 |8820-1020 | 4 |HEXHDCAPSCREW,5/16-18x1,
2 |9108-3070 | 1 |FLUIDLEVELGAUGE GR5
(includes items 3, 4 & 5) 21 1 |PLUG
3 2 | ROUNDHD SCREW, PORTED 22 | 8856-1003 4 | WASHER, 5/16
4 2 | LOCKWASHER 23 [9116-1210 | 1 |FILTERSUPPORT
5 2 | O-RING 24 [9108-3069 | 1 |FILLERBREATHER
6 | 8859-1210 2 | O-RING 25 |8855-1011 4 | LOCKWASHER, 3/8
7 |8866-1084 | 2 | BULKHEAD UNION,9/16-18x3/8 26 |8850-1006 | 4 |[HEXNUT,3/8-16
TUBE 27 |8866-1013 | 1 | MALECONNECTOR
8 | 9114-3172 2 | MINICHECK COUPLING 28 ]9108-3301 1 | TANKFILTER
9 | 8866-2106 | 1 | ELBOW,90DEGREES (swivelnut) 29 [9108-3200 | 1 [ STRAIGHTCONNECTOR
10 |9112-3150 | 1 | TUBEASSY 30 |[8855-1015 | 4 |LOCKWASHER,5/8
11 | 9114-3218 1 | RETURNFILTER (includes one of 31 | 8820-1095 4 | HEXHD CAPSCREW, 5/8-11x1-1/2,
item 13 and item 14) GR5
12 ]9108-3518 | 1 | SUCTIONFILTER (includesone of 32 |8856-1008 | 4 |FLATWASHER,5/8
item 13) * 33 | 8855-1010 4 | LOCKWASHER,5/16
13 | 9114-3144 | 2 |FILTERELEMENT
14 19108-4022 | 1 |[COLOR CODED GAUGE
15 |8362-3032 | 1 |ELBOW,90DEGREES
16 |9108-3519 | 1 |BEADEDINSERT,45DEGREES NOTE: ONLY ITEMS WITH PART
17 |8820-1036 | 4 |HEXHDCAPSCREW, 3/8-16x1-1/4, NUMBERS ARE AVAILABLE
GR5 FOR SERVICE.
PCN 980392

MPC 3060 - JH

*Changed part number on item 19 and added item 33.

10-18



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS
(9130-3037) Joystick Assembly

522D-524D Starting Serial No. 0277001
Original Issue 1-98
Revised 11-03-05
NOTE:THE BOSCH REXROTH CORPORATION JOYSTICK
HANDLE SWITCH IS NOT A FIELD SERVICEABLE
COMPONENT. ANY ATTEMPT BY NON-FACTORY
AUTHORIZED PERSONNEL TO REPAIR OR REPLACE
THE SWITCH WILL VOID THE WARRANTY AND CAN
RESULT IN A JOYSTICK MALFUNCTION.
Item| Part No. | Qty Description Of Part Item | Part No. |Qty. Description Of Part
9130-3037 | 1 | JOYSTICKASSY, (includesallitems) 11 1 [O-RING
9140-4326 | 1 | SEALKIT, (includesitems 11 thru 15) 12 1 [O-RING
1 | 8093-4658 [ 1 | CAP 13 2 (PIN
2 | 8093-4656 | 1 | HANDLEGRIPKIT 14 1 | O-RING
3 | 8093-4241 | 1 | BOOT 15 1 | SCREW
4 | 8026-4140 | 1 | CARDANKIT, (includesitem 5) 16 1 | UPPERBODY
5 AR | SHIM 17 1 |LOWERBODY
6 | 9130-4026 1 | RETAINING PLATE
*7 | 9150-4029 | 1 | STANDARD SPRING, (pack of two),
(ports 2 & 4)
8 | 8093-4498 | 4 | PLUNGER&GUIDEKIT
9 | 9140-4327 | 4 | REGULATINGKIT NOTE: ONLYITEMSWITHPART
10 | 9150-4028 | 1 | HEAVY SPRING, (pack of two), NUMBERS ARE AVAILABLE
(ports 1 & 3) FORSERVICE.
JD * Changed part number on item 7. 10-19



GRADALL

MATERIAL HANDLER

524D

HYDRAULIC COMPONENTS

(9108-3459) Traction Lock Valve

Starting Serial No. 0277001
Original Issue 1-98
Revised 8-27-99

Item| Part No. |Qty. Description Of Part Item| Part No. |[Qty. Description Of Part
9108-3459 1 | TRACTIONLOCKVALVE (includes 15 | 8381-4054 2 | O-RING
allitems) 16 | 9108-4363 1 | PLUG
9108-4284 | Ref | SEALKIT (includesitems 3,4,8,11,13,|| 17 | 9108-4292 | 1 | COVER
thru 16, 19, 22, 24, 27, 28, 29) 18 | 9108-4291 | 2 | HEXHD CAPSCREW, M6X16
1 | 9108-4285 8 | HEXHD CAPSCREW, M10X30 19 | 9108-4293 1 | O-RING
2 | 9108-4286 | 2 | COVER 20 | 9108-4294 | 1 | SPRING
3 | 9108-4287 | 2 | BACK-UPRING 21 1 | VALVEBODY (notsold separately,
4 | 9108-4288 | 2 | O-RING order P/N 9108-3459)
5 | 9108-4289 | 2 | SPRING 22 | 9108-4303 | 1 | O-RING
6 1 | SPOOL (notsold separately, order 23 1 | SPOOL (notsold separately,
P/N 9108-3459) order P/N 9108-3459)
7 | 9108-4298 | 1 | PLUG (includesitem 8) 24 | 9108-4300 | 1 | O-RING
8 | 9114-4011 1 | O-RING 25 | 9108-4302 1 | SOLENOID VALVE (include items
9 | 91084299 | 1 | ORIFICE 27,28 & 29)
10 | 9108-4290 | 2 | PLUG (includesitem11) 26 | 9114-4015 | 1 | CONNECTOR
11 | 9114-4009 2 | O-RING 27 | 9114-4012 1 | O-RING
12 | 9108-4362 2 | RELIEFVALVE CARTRIDGE (set 28 | 9114-4013 1 | O-RING
at5800 PSI) (includes items 13, 29 | 9114-4014 | 1 | O-RING
14 & 15) 30 | 9108-4301 1 | COVER
13 | 8381-4056 | 2 | O-RING 31 | 8093-4205 | 2 | HEXHD CAPSCREW, M6X30
14 | 9114-4010 | 4 | BACK-UPRING
JH * Total revision of page due to vendor changes. 10-20



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS

(9133-5020) Quick Start Cylinder & Valve Assembly

522D-524D
4
0
). /
14
13
\\\
Item | Part No. | Qty. Description Of Part
9133-5020 | 1 |QUICKSTARTCYLINDER&VALVE
ASSY, (includes all items except 2 & 3)
1 |9133-1018 1 |MOUNTINGBRACKET
2 |8820-1035 | 2 |HEXHDCAPSCREW,3/8-16X1,GR5
3 | 7714-3015 2 |WHIZ-LOKNUT, 3/8-16
4 19136-3027 1 |CYLINDERCLAMP
5 |[8395-3028 (| 1 |CYLINDER
6 | 9136-3026 1 |VALVEFITTING, STRAIGHT
7 | 9136-3028 1 |NYLONTUBE
8 |[9136-3030 | 1 |VALVE
9 |[8096-3058 | 1 |SHROUD CONNECTOR,2-WIRE
10 | 8096-3069 2 |MALEPIN TERMINAL
11 | 8096-3065 | 2 |[CABLESEAL
12 | 8820-1003 2 |HEXHDCAPSCREW, 1/4-20X3/4,GR5
13 | 8855-1009 2 |LOCKWASHER, 1/4
*14 | 8850-1004 | 2 |[HEXNUT,1/4-20
%15 | 8856-1107 2 |FLATWASHER, 1/4

MPC 4112 - SVC

Starting Serial No. 0277120
Original Issue 6-99
Revised 1-10-03

NOTE:

Any machine prior to serial number
0277120, please refer to the option
section (page 13-26) Ether Start Field Kit.

* Revised description on item 14, added item 15. 10-21



GRADALL

MATERIAL HANDLER

FOR OUR APPLICATION THIS DRIVE
MOTOR IS UTILIZED IN A 180 DEGREE

522D

HYDRAULIC COMPONENTS

(9109-3016) Front Drive Motor

Starting Serial No. 0277001
Original Issue 7-99

INVERSION.
Iltem| Part No. | Qty. Description Of Part Iltem | Part No. |Qty. Description Of Part
9109-3016 1 |FRONTDRIVEMOTORASSY 17 | 8093-4080 4 | CAPSCREW
(includes all items) 18 1 |SEALNUT
9109-4025 | AR |SEALKIT (includesitems 3,4, 6,9, 19 [9109-4033 | 1 [DA1CONTROLKIT (includes items
13, 14, 18, 20, 23) 16,17,18 & 20)
1 | 9109-4026 1 |SNAPRING 20 1 |O-RING
2 | 9109-4027 1 |SHIM 21 ]9109-4034 1 |REARCOVERASSY (includesitem 22)
3 1 |SHAFTSEAL 22 19109-4035 8 |CAPSCREW,M16x45
4 1 |O-RING 23 1 |O-RING
5 | 9109-4028 1 |PLUG (includes item 5) 24 19116-4017 1 |FLUSHING VALVE ASSY (includes
6 1 |O-RING items 23, 25, 26, 27 & 29)
7 | 9109-4029 1 |PLUG (includes item 6) 25 |9138-4009 4 | CAPSCREW, M8X50
8 | 9138-4008 1 |STOPSCREW,M12x100 26 |9109-4038 1 |FLUSHING ORIFICE
9 2 |SEALNUT 27 19109-4039 1 [PLUG
10 | 9109-4030 1 |HOUSING 28 | 8392-4157 1 |SWIVELTIMEORIFICE
11 | 9109-4031 1 |STOP SCREW, M12x80 29 19109-4040 2 |PLUG
12 | 9109-4032 1 |ROTARY GROUP
13 1 |O-RING NOTE: ONLY ITEMS WITH PART
14 6 |O-RING NUMBERS ARE AVAILABLE
15 | 8091-4235 2 |CHECKVALVEKIT (includes o-rings) FOR SERVICE.
16 | 9114-4248 2 |FITTING

JH

10-22



GRADALL

MATERIAL HANDLER

SvC

524D

HYDRAULIC COMPONENTS
(9136-5028) Optional Stabilizer Valve Assy

Starting Serial No. 0277539
Original Issue 1-03

Item | Part No. | Qty. Description Of Part
9136-5028 1 | STABILIZERVALVEASSY, (includes
allitems)
9111-3003 | 1 | STABILIZERVALVE, (includes
items 1-4)
1 1 |VALVEBODY, (notsold separately,
order P/N9111-3003)
2 |8866-2065 | 1 | ELBOW,90DEGREES,
(includesitem 4)
3 |8866-2085 | 1 | ELBOW,45DEGREES,
(includesitem 4)
4 |8859-1205 [ 3 | O-RING
5 |8866-2006 | 1 | CONNECTOR, (includesitem4)
6 | 8866-2106 1 | ELBOW, 90 DEGREE, (swivel nut)

NOTE: ONLY ITEMS WITHPART
NUMBERS ARE AVAILABLE
FORSERVICE.

10-23



GRADALL

MATERIAL HANDLER

522D-524D

& T
lﬂ!‘i“‘!‘ﬁ- “ =

VIEW B-B

ELECTRICAL
Dash Panel

Starting Serial No. 0277001 thru 0277119

Original Issue 1-98
Revised 8-13-99

3 1
: [/ ,
A
o)
Z 4EVIEW B-B

)

>

GND-2
GND-3
5 GND-6

VIEW C-C

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 Ref | DASHHARNESS ASSY (see page * 7 | 7714-3006 7 |WHIZ-LOCNUT, 5/16-18
11-3for details) 8 | 8826-1022 8 |SOCKETBUTTONHD CAPSCREW,
2 | 8856-1003 | 1 |FLATWASHER,1/2 5/16-18x3/4
*3 Ref | GAUGE PANEL WIRING HARNESS 9 | 9114-1480 1 |COVER
(see page 11-4 for details) 10 Ref | GAUGE PANEL ASSY (seepage
* 4 Ref |ENGINEWIRINGHARNESS 11-4for details)
(see pagell-2fordetails) 11 | 7714-3003 | 4 |WHIZ-LOCSCREW,5/16-18x5/8
5 | 2486-1170 1 |CLAMP 12 | 9136-1008 1 |DASHPANEL
6 | 8832-1029 | 1 |SELF-TAPPING SCREW,#10-24x3/8 13 | 9109-3031 | 2 |NYLONHOLEPLUG

PCN 980002 - JH

* Changed Sarting SN in upper right-hand corner; removed items 3 & 4; moved item 14 to item

4; moved item 15 to item 3; changed Qty. on item 7 and revised illustration.

11-1



GRADALL

MATERIAL HANDLER

522D-524D

/ \ AN \
[HORN | [BAT-HN] [IGN-C | [ACC-A |[[IGN-A | [START-D]

[HN-AC| [HN-AC| [PRKIGN| [ACC-B |[IGN-B | [ST-AID-1]

VIEWB - B

R
33

S0%

R

9%

oo
XX

%!

AT IR TR
LA

.

XK
55

2!

T
R

ELECTRICAL
Dash Panel

Starting Serial No. 0277120
Original Issue 8-99

K=

ey
T e
X
JI R
2
TR
3

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
1 Ref | DASHHARNESS ASSY (see page 7 | 7714-3006 7 |WHIZ-LOCNUT, 5/16-18
11-3for details) 8 | 8826-1022 8 |SOCKETBUTTONHD CAPSCREW,
2 | 8856-1003 | 1 |FLATWASHER,1/2 5/16-18x3/4
3 Ref | GAUGE PANEL WIRING HARNESS 9 | 9114-1480 1 |COVER
(see page 11-4 for details) 10 Ref | GAUGE PANEL ASSY (seepage
4 Ref |ENGINEWIRINGHARNESS 11-4for details)
(see page 11-2 for details) 11 | 7714-3003 | 4 |WHIZ-LOCSCREW,5/16-18x5/8
5 | 2486-1170 1 |CLAMP 12 | 9136-1008 1 |DASHPANEL
6 | 8832-1029 | 1 |SELF-TAPPING SCREW,#10-24x3/8 13 | 9109-3031 | 2 |NYLONHOLEPLUG
JH 11-1



GRADALL

MATERIAL HANDLER

522D-524D
C D
OIL GAG
PS IGN
OIL
GAG
FUL
HORN SOL

ELECTRICAL

(9112-3166) Engine Wiring Harness
Starting Serial No. 0277001 thru 0277085

Original Issue 1-98
Revised 8-1-99

Wire Wire
Designation | Color/Stripe Remarks
BAT RED ALT.(BAT)) TO IGN. SW. (BAT)
HRMTR BLU/RED OILPRESS.SW.TOHR.METER
HORN VIOLET/YELO | HORN
FULGAG BLU/BLK FUEL GAUGE
START-C VIOLET/BRN | STARTER RELAY
ALTEXC-B | VIOLET/RED | ALTERNATOR EXCITER (ALT.PLUG)
PSIGN ORNG/YELO | OILPRESS.SW.
OILGAG BLU/BRN OILPRESS.GAUGE
CLTTMP BLUNIOLET | WATERTEMP.GAUGE
REV BRN/YELO FWD/REVVALVE
FWD BRNWHITE | FWD/REVVALVE
4x4 BRN Ax4AVALVE
TRCLOK BRN/GREY | TRACTIONLOCKVALVE

FULSOL VIOLET FUEL SOLENOID
REV-B BLU BACKUP ALARM
SNSR RED/BLK SNSR (ALT.PLUG)

ALT BAT REDMWHITE | ALTRNTRTO STARTER BAT.POST
GND-1 BLK FWD/REV VALVE TO GROUND
GND-2 BLK FWD/REV VALVE TO GROUND
GND-3 BLK 4x4VALVETO GROUND
GND-4 BLK TRACTION LOCKVLV TO GROUND
GND-5 BLK BACKUP ALARMTO GROUND

STRT-SOL REDNIOLET | ALT BAT TO STARTER SOLENOID

CLT TMP
O

K

ALT BAT
F ALT EXC-B

2 g

A
\\\V
L

Iltem| Part No. | Qty. Description Of Part

1 | 9112-3166 [ 1 |ENGINEWIRINGHARNESS (includes
allitems)

2 | 9108-3440 | 1 |[ELECTRICALCONNECTOR

3 | 9108-4038 | 2 |[RECEPTACLE

4 | 8368-3254 | 1 |3 CONTACT PLUG (includesitem 5)

5 | 9002-6803 | 3 [PIN

6 | 8096-3057 | 2 |[TOWER

7 | 8096-3058 | 2 [SHROUD
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

JH

* Changed Starting SN in upper right-hand corner and page description in upper right-hand corner.

11-2



GRADALL ELECTRICAL

MATERIAL HANDLER _ . .
522D-524D (9133-3013) Engine Wiring Harness

Starting Serial No. 0277086
Original Issue 8-99

45
X LRI
"% RS
s N srasssss
XL
% QLA
Y
4 4 4
2 A 4 4
KAL) 4 2
= Soe XK %] 33
‘z%%?wo’.‘i‘%zvfi: N%z'::ézzzi‘wwl%'rwwrwwﬁﬁowwifiw o#'lww‘:oz%'w%vyvq e
RRLRRARALLZRLARN)  BRALLRRLRAZRALLRALRAILARLRALLIALLLEILAALRERIRRN  KERRALLARLRALLRRLLAEZAA A%
RS oo
PR G
< @

1 BAT
2 HR MTR
3 HORN
4 | FUL GAG
5| STRT-C
o6 PLUG z
z[7]__PLUG 2
o8] PLUG ES
@9 |ALTEXC-B |©
©o[ PsiGN __|@
[ OLGAG |5
) ) Q[i2[ CLTTMP g
'\ ENLARGEDEND END VIEW / L
\_ OF PLUG CONNECTOR L G
AN e 6] TRC LOK
S - 17| ST-AID-2
S 18] _PLUG
Iltem| Part No. | Qty. Description Of Part
9133-3013 1 |ENGINEWIRINGHARNESS (includes
allitems)
1 | 8096-3057 4 |WEATHERPACKTOWER
2 | 8096-3058 4 |WEATHERPACKSHROUD
3 | 8096-3059 1 |WEATHERPACKTOWER
4 | 8096-3060 1 |WEATHERPACKSHROUD
5 | 9108-3440 1 |SOLENOID CONNECTOR
6 | 9108-4039 2 |PLUGCONNECTOR
7 | 8368-3254 1 CONTACT PLUG (includes conn.)
9002-6803 1 CONNECTOR
8 | 9136-3021 3 MOLDED DIODE

JH 11-2



GRADALL ELECTRICAL
MATERIAL HANDLER (9114-5092) Dash Harness Assembly
522D-524D Starting Serial No. 0277001 thru 0277119
Original Issue 1-98

Revised 8-1-99

X

PRK BRK
GND-2

[GND-21
[GQND-31
[GND-61

) TRC LOK 12
0 B| 4x4
.
¥ SHRARFARARXXFAARFRFIT XK XK ST
'o:;:;!;:02020Zo{o!o:::::éo!o:’:o:/. ERXRXRAIAXKRXXRXD 0!0!020!02020;:2 _—
" q

8
9
10
N-START
30| START A
87| START B
Al Accc [H[ALTEXC-B 35| GND6
B|FULGAG | J]|4Xx4
C| CLTTMP [ K |ALT EXC-A
D[ olLGAG || L|PRKBRK
E| — M [ START-C
F|HRMTR [[N|PRKIGN
A| REV G| GND-3 P | START-B
B | N-START
c|FwD
D |SHTIGN
Item | Part No. [ Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-5092| 1 |DASHHARNESSASSY (includes 6 |8096-3057| 2 | TOWER (includes item 7)
allitems) 7 |8096-3068 | 4 | FEMALEPINTERMINALS
1 |[9114-3349 1 | DASHHARNESS (includesitems 8096-3066 6 | CABLESEALS
6 thru 12) 8 | 7736-3264 | 1 | PANELNUT
2 [9103-3317 1 |IGNITIONSWITCH 9 | 7736-3263 | 1 | LOCKWASHER
3 | 7736-3268 | 4 | 15AMPFUSE 10 | 7736-3225 1 | RECEPTACLE
4 | 2477-1004| 1 |HORNBUTTON 11 | 8348-1286 ( 1 | PANELNUT
5 |[9114-3108 [ 4 | SNAP-INFUSE 12 |1 8348-1285 | 1 | LOCKWASHER

JH * Changed Sarting SN in upper right-hand corner. 11-3



GRADALL

MATERIAL HANDLER

ELECTRICAL
(9136-5013) Dash Harness Assembly

522D-524D Starting Serial No. 0277120
Original Issue 8-99
Revised 6-27-07
I/’
( PRKBRK |wd
Tn
| GND-2 |34
ZA\—r
1 BAT
2| HRMTR
GND-2 3| HORN
GND-3 4| FUL GAG
A TROLOK Ty i
B 44 3B 27 _pue__ |2
g[8 _PLUG __|=
3 Q[9[ALTEXC-B |0
21 4 2Mol PsiGN |3
3[11] OLGAG |3
5 Q[f2[ CLTTMP _|C
13 REV 2
14 FWD
5] 4x4
6] TRC LOK
17| ST-AID-2
18] PLUG
5 % i Ez;ﬂ
19 18
20 }g A\
EEA ST-AID-1 %g 14 o [86] N-START .
5Z|B|ST-AD-2 |24 m2[30[ START-A |#9
32[67] START-B_|su
Z[85] GND-6
A] _Acc-c 9
B| FULGAG 10
o [A]__Rev C| CLTTMP 11
Ro[B[ N-START »[D| OLGAG |z
5Z|C FWD Z[E IS
"~ [D] SHTIGN S[F_ HRMTR _|<
@[G[ _GND-3 |G
2[H[ALTEXC-B |Q&
3[4x4 2
o[K[ALTEXC-A |&
Z[L]_PRKBRK |2
M| START-C
N| PRKIGN
P| START-B
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9136-5013 | 1 | DASHHARNESSASSY (includesall 10 |9136-4011| 1 |[CONNECTOR
items) 11 |9136-4012 | 4 |TERMINALEND
1 [9136-3035| 1 |DASHHARNESS (includesitems?2 12 |7736-3225| 1 |[RECEPTACLECONNECTOR
thru17 & 19) 13 |7736-3264 | 1 |PANELNUT
2 [9136-3021 1 | MOLDED DIODE 14 |7736-3263 | 1 |LOCKWASHER
3 |8096-3057 | 3 |TOWER 15 [9136-4013| 1 [CONNECTOR
4 |8096-3068 | 6 |FEMALEPINTERMINAL 16 |9136-4014 | 4 |FEMALEPINTERMINAL
5 [9136-4009 | 6 |CABLESEAL 17 |8096-3065| 4 |CABLESEAL
6 |9136-4010| 1 |RECEPTACLECONNECTOR 18 |[2477-1004| 1 [HORNBUTTON
7 18348-1286 | 1 |PANELNUT 19 |[9114-3108| 5 |[SNAP-INFUSEHOLDER
8 |[8348-1285| 1 |LOCKWASHER 20 |[7736-3268 | 5 |15AMPFUSE
9 |[9136-3054 | 1 |[RELAY 21 [9103-3317 1 |IGNITION SWITCH
* 7738-4578| 1 KEY
JM * Added additional line under item 21. 11-3




GRADALL ELECTRICAL

MATERIAL HANDLER (9114-3331) Gauge Panel Assembly
524D Starting Serial No. 0277001 thru 0277119

Original Issue 1-98

Revised 8-1-99

[OIL GAG] [acc-C] [GND-3] \

\ ICLT'\I'MPI \IFULlGAGal

N,
N,

GRADALL

DRIVE

DEUTSCGH CONNEGTOR N 4X4
HD 36-18-14-SN
Al Acc-c / @ 4
B| FULGAG m—
C| cLTT™MP /{@ W D ? ? ?
D| OIL GAG ®) - @) @)
5 ; HR MTR 5 N ’ If L /
E% a ASTN&%-B §% 4X4] [EXC-B] [EXC-A]|[START-C] [START-B] [HR MTR] / 4 l ]lu l
Iy 44 @ A_PHK IGN
O [K[ATEXCA]| @ PRK BRK 5 8
O[] PRKBRK]| ©
M| START-C
N| PRKIGN
P| START-B
B 3/32 Min.
1/8 Max.
With lockwasher under panel,
bushing extension above panel
must not exceed .125" or the
seal may be cut.
Internal tooth lockwasher
(supplied with switch)
Adjust for proper height
TYPICAL SWITCH
AND BOOT
INSTALLATION
Item | Part No. | Qty. Description Of Part
9114-3331 | 1 |GAUGEPANEL (includesallitems)
1 ]9136-4004 | 1 |PANELASSY (includesfront&back
plates, acrylic lens & std. labels)
2 | 9136-4005 1 |RUBBERBOOT
3 | 7738-3467 1 |TOGGLESWITCH
4 19114-3114 1 |PARKBRAKESWITCH
5 | 9136-4006 1 |HOURMETER
6 | 9136-4007 1 |4-IN-1 GAUGE (oil, fuel, temp, volts)
7 | 9136-4008 1 |WIREHARNESS
* 8 | 7738-3470 2 |BOOT
9 |9114-3128 2 |AMBERINDICATORLIGHT
10 | 9114-3127 1 |REDINDICATORLIGHT

JH * Changed Sarting SN in upper right-hand corner; changed Description on item 8 and revised illustration. 11-4



GRADALL ELECTRICAL
MATERIAL HANDLER (9136-5012) Gauge Panel Assembly
524D Starting Serial No. 0277120

Original Issue 8-99

[OLLGAG] [Accq] 6 ;
[ /

NG
N

. oNy
DEUTSCH CONNECTOR ; GRADAI
E— m>
Al Acc-c F— <
B| FUL GAG .
C| ciTT™P ~AID- .
D[ OIL GAG }g SLADZ <
gF mAvmA ]| 3 R
L E[eleNDs Juk
AR | [Zg[a[sTAD1[ug A
AIK[ATEXCA] ©| [~&|B|sTaD2(2 &
O[L[ PRKBRK| © i
M SPT,Q(R ITG% 4x4] [EXC-B] [EXC-A]|[START-C]
P| STARTB SRR BAK
5
1" .
3/32 Min.
1/8 Max.
With lockwasher under panel,
bushing extension above panel
must not exceed .125" or the
seal may be cut.
Internal tooth lockwasher
(supplied with switch)
-Adjust for proper height
TYPICAL SWITCH
AND BOOT
INSTALLATION
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9136-5012| 1 | GAUGEPANELASSY (includesall 7 19136-4008| 1 | WIREHARNESS
items) 8 | 9114-3128 2 | AMBERINDICATORLIGHT
9114-3331 1 | GAUGEPANEL (includesallitems 9 | 9114-3127 1 | REDINDICATORLIGHT
exceptone of item 10 & 11 thur 14) 10 | 9112-3181| 1 | TOGGLESWITCH
1 | 9136-4004| 1 | PANELASSY (includesfront&back 11 | 7738-3470| 3 | BOOT
plates, acrylic lens & std. labels) 12 | 9112-3176 1 | STARTAIDDECAL
2 |9136-4005( 1 | RUBBERBOOT 13 | 9136-3034| 1 | STARTAIDHARNESS (includesitems
3 | 7738-3467| 1 | TOGGLESWITCH 12,13&14)
4 | 9114-3114 1 | PARKBRAKESWITCH 14 | 9136-4009 2 | CABLESEAL
5 | 9136-4006| 1 | HOURMETER 15 | 8096-3058| 1 | CONNECTOR
6 | 9136-4007| 1 |4-IN-1GAUGE (oil, fuel, temp, volts) 16 | 8096-3069| 2 | MALEPINTERMINAL

JH 11-4



GRADALL

MATERIAL HANDLER

522D

AUXLT]

[OIL GAG] [acc-c] [GND-3] \

CLT TMP \FULGAG

ELECTRICAL
(9109-3037) Gauge Panel Assembly
Starting Serial No. 0277001 thru 0277119
Original Issue 5-98
Revised 8-1-99

PRKIGN

PRK BRK]

DEUTSGH GONNECTOR
HD 36-18-14-SN
Al Accc
B| FULGAG
G| CLTTMP
D[ OIL GAG
E _______
EF[ mmm | 5
E[e[ eND3 uwiz
ZZ[H[ ALTEXCB| T 2
Ikl BV 20
D[K[ATEXCA| &
Ol PRKBRK | ©
START-C
N| _PRKIGN
P| START-B

With lockwasher under panel,
bushing extension above panel
must not exceed .125" or the

seal may be cut.

/
[EXC-B] EX

C-A] [START-C] [STARTB] [FRMTR] /

1/8 Max.

TYPICAL SWITCH
AND BOOT
INSTALLATION

Item | Part No. | Qty. Description Of Part
9109-3037 1 |GAUGEPANEL (includesallitems)
1 [9136-4004 | 1 |PANELASSY (includesfront&back
plates, acrylic lens & std. labels)
2 | 9136-4005 1 |RUBBERBOOT
3 |9109-3030| 1 |NYLONHOLEPLUG
4 |9114-3114 1 |PARKBRAKESWITCH
5 | 9136-4006 1 |HOURMETER
6 | 9136-4007 | 1 |4-IN-1GAUGE (oil,fuel,temp, volts)
7 | 9136-4008 1 |WIREHARNESS
* 8 |7738-3470| 1 |[BOOT
9 |9114-3128| 1 |AMBERINDICATORLIGHT
10 ]9114-3127 1 |REDINDICATORLIGHT

(supplied with switch)
Adjust for proper height

JH * Changed Starting SN in upper right-hand corner; changed Description on item 8 and revised illustration.

11-4



GRADALL

MATERIAL HANDLER

522D

ELECTRICAL
(9139-5002) Gauge Panel Assembly

Starting Serial No. 0277120
Original Issue 8-99

L

[oIL GAG]

[acc-c]

GND-3

AUXLT]

CLT TMP

AN

H

8
11
12

i

~

O

ST-AID-2)

N4

N

START

9

JH

. oNy
DEUTSCH GONNEGTOR — GRADAILLL
] — P OFF
B FU. A0 = e
Cl cLTTMP \ STAD1 N
D| OILGAG
g E FRMTR | & 3 @
_E[eGNDs Juwi
TR AR ST | [ o[a[stAD1[wC ? ?
AIK[ATEXCA| L| |~H4|B|sTaD2|zX
O[] PRKBRK | ©°
M| _START-C | |
N|_PRKIGN
P| STARTB 9 10
5
3/32 Min.
1/8 Max.
With lockwasher under panel,
bushing extension above panel
must not exceed .125" or the
seal may be cut.
Internal tooth lockwasher
(supplied with switch)
Adjust for proper height
TYPICAL SWITCH
Iltem [ Part No. | Qty. Description Of Part AND BOOT
, INSTALLATION
9139-5002 1 |GAUGEPANELASSY (includesall
items)
9109-3037 1 |GAUGE PANEL (includesallitems
exceptone ofitem 10, 11, 12 & 13)
1 |9136-4004 | 1 |[PANELASSY (includesfront&back
plates, acrylic lens & std. labels)
2 | 9136-4005 1 |RUBBERBOOT
3 19109-3030| 1 |NYLONHOLE PLUG
4 |9114-3114| 1 |PARKBRAKESWITCH
5 | 9136-4006 1 |HOURMETER
6 | 9136-4007 1 |4-IN-1 GAUGE (olil, fuel, temp, volts)
7 |9136-4008 | 1 |WIREHARNESS
8 | 7738-3470| 2 |BOOT
9 |9114-3128 1 |AMBER INDICATOR LIGHT
10 | 9114-3127 | 2 |REDINDICATORLIGHT
11 | 9112-3181 1 |TOGGLESWITCH
12 | 9112-3176 1 |STARTAIDDECAL
13 | 9136-3034 | 1 |STARTAIDHARNESS (includesthe
followingitems)
8096-3058 | 1 |[SHROUD
8096-3069 | 2 [PINTERMINALS
9136-4009 | 2 |CABLESEALS

11-4



GRADALL

MATERIAL HANDLER

522D-524D

ltem | Part No.

Qty.

Description Of Part

* 1 | 8097-3021

7738-3567
9108-3481
9108-3482
8594-1017
9108-1640
9114-1429
7714-3006
7714-3015
7714-3003
1440-3416

QCQOWONOOOLA~WN

—_

Zroanmanaaan

BATTERY, (12volt, 1000 CCA),
TOP STUD, 3/8-16 UNC THREAD,
BCIGROUP 31

BATTERY POST TERMINAL
NEGATIVEBATTERY CABLE
POSITIVEBATTERY CABLE
SUPPORT CLAMP

HOLD DOWN STUD

BATTERY HOLD DOWN
WHIZLOCKNUT, 5/16-18
WHIZLOCKNUT, 3/8-16
WHIZLOCKSCREW, 5/16-18X5/8
DI-ELECTRIC GREASE (add to caps of
jump terminals on battery cables)

DS * Added part number & revised description on item 1.

ELECTRICAL

Battery & Cables
Starting Serial No. 0277001
Original Issue 1-98
Revised 12-23-04



GRADALL MISCELLANEOUS

MATERIAL HANDLER Cab & Frame Decals
524D Starting Serial No. 0277001
Original Issue 1-98

Revised 6-22-01

24

22

PCN010240-SVC * Revised illustration & part number on items 8, 17 & 32, added item 44. 12-1



GRADALL

MATERIAL HANDLER 27

524D

MISCELLANEOUS

Cab & Frame Decals
Starting Serial No. 0277001

&

NEVER OPERATE MACHINE WITHOUT
[CONSULTING PROPER CAPACITY CHART FOR THE
CARRIAGE/FORK COMBINATION BEING USED

TRACTION LOCK VALVE

Original Issue 1-98
Revised 6-22-01

Ak i
C

e
16 T

=g S CPmon 4
—_— :.:: 5 ace OF GNSTAM 30 DOWN
VIEWB - B VIEWC-C AN
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9108-5133 | 1 |524DDECALKIT, WHITE (std.) 22 | 9114-3282 | 3 |WARNINGDECAL
(includes all items on page 12-1 except 23 | 9114-3280 | 1 |WARNINGDECAL
18thru 20, 31, 32, 34 thru43 and all 24 | 9114-3281 1 |WARNINGDECAL
items on page 12-2 except items 25 | 9114-3285 1 |INSTRUCTIONDECAL
4thru 7)(starting s/n 0277001 thru 26 | 9114-3284 | 1 |WARNINGDECAL
0277594) 27 | 9132-3030 1 |WARNINGDECAL
9138-5035 | 1 |[524DECALKIT, WHITE(std.) 28 | 9114-3182 | 1 |PARKBRAKEDECAL
(includes all items on page 12-1 except 29 [9103-3089 | 1 |HORNDECAL
18thru 20, 31, 32, 34 thru 43, and all 30 | 9114-3120 | 1 |INSTRUMENT PANEL DECAL
items on page 12-2 exceptitems 31 | 9116-3184 | 1 |CAPACITYCHARTCOVER
4thru 7)(starting s/n 0277595) * 32 | 9138-3009 1 |CAPACITY CHART (2 sectionboom,
1 | 8060-3026 | 1 |CAUTIONDECAL std.)
2 |9114-3286| 1 | WARNINGPLATE 9138-3007 | 1 |[CAPACITY CHART (3sectionboom,
3 19108-3492| 2 | OIL WARNING DECAL opt.)
4 19114-3288| 1 |HYDRAULICOILPLATE 9138-3008 1 |CAPACITY CHART (3 sectionboom,
5 19116-3130( 1 |OILLEVEL DECAL opt.)
6 | 9114-3162| 1 |TEST PORT DECAL 33 | 9116-3028 | 1 |SHIFTERDECAL
7 | 8060-3022 1 | DANGERDECAL 34 | 9136-3070 2 |HINGED CLAMP
* 8 | 9055-3027 | 1 | WARNINGDECAL 35 | 9114-3202 | 1 |INSTRUCTIONDECAL
9 | 9133-3028 | 1 |SERVICEINSTRUCTIONDECAL 36 | 9116-3087 | 2 |LOADCHARTBRACKET
(starting s/n 0277001 thru 0277594) 37 | 8830-2125 | 2 |RDHDMACHINE SCREW, 1/4-20x5/8
9133-3044 | 1 |SERVICEINSTRUCTIONDECAL 38 | 8850-1616 | 2 |HEXNUT,1/4-20
(starting s/n 0277595) 39 | 9138-3027 | 1 |LOADCHART-SLOPPILER (std.)
10 | 9130-3047 1 |BOOMOPR.DECAL 9138-3016 1 |LOADCHART-SLOPPILER (opt.)
11 | 8364-1675| 1 | GRADALLDECAL (white) 40 | 9138-3010 | 1 |[LOADCHART-STD CARRIAGEW!/
12 | 9108-3317 1 |[TILTDECAL WINCH (2 section boom, std.)
13 | 9108-3318| 1 |SWAYDECAL 41 | 9138-3036 1 |LOAD CHART-6'MAST (std.)
14 | 9114-3292| 1 |DIPSTICKDECAL 9138-3028 | 1 |LOAD CHART-6'MAST (opt.)
15 | 7733-3027| 1 | MADE INUSADECAL 42 | 9138-3035 | 1 |LOADCHART-100DEGREE SWING
16 | 9108-3314| 1 |TRACTION DECAL CARRIAGE (std.)
* 17 | 9055-3028 | 1 | WARNINGDECAL 9138-3020 | 1 |LOADCHART-100DEGREE SWING
18 | 9114-4430 | 1 |SERIALTAG CARRIAGE (opt.)
19 | 9116-4094 1 | ROPSWARNING DECAL 43 | 9138-3029 1 |LOADCHART-10'TRUSSBOOM
20 | 9138-3003 | 1 | SERIALNO.ANDATTACHING (opt.)
PLATE (on inside of cab std.) * 44 | 9138-3077 | 1 |[LOADCHART-PERSONNEL
9138-3002 1 | SERIALNO.ANDATTACHING PLATFORM, (std.)
PLATE (oninside of cab opt.) 9138-3078 | 1 |[LOADCHART-PERSONNEL
21 | 9114-3283 | 1 | WARNINGDECAL PLATFORM, (opt.)

PCN010240-SVC

* Revised illustration & part number on items 8, 17 & 32, added item 44.

12-1



GRADALL MISCELLANEOUS

MATERIAL HANDLER Cab & Frame Decals
522D Starting Serial No. 0277001

Original Issue 5-98

Revised 6-22-01

24

22

PCN010240-SVC * Revised illustration & part number on items 8, 17 & 32, added item 38. 12-1



GRADALL

MATERIAL HANDLER

522D

MISCELLANEOUS

Cab & Frame Decals
Starting Serial No. 0277001

NEVER OPERATE MACHINE WITHOUT
[CONSULTING PROPER CAPACITY CHART FOR THE
CARRIAGE/FORK COMBINATION BEING USED

HYDRAULIC
OIL LEVEL

| FULL

— ADD

UAGHINE HUST BE

INNEUTRAL AND
PARK BRAKE ONTO START

Original Issue 5-98
@ Revised 6-22-01

'BOOM JOYSTICK
OPERATION

DOWN

—co

VIEWB -B
VIEWC-C e
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9109-5032 | 1 |[522DDECALKIT, WHITE (std.) 22 | 9114-3282| 3 |WARNINGDECAL
(includes all items on page 12-1 except 23 | 9114-3280| 1 |WARNINGDECAL
items 11, 18 thru 20, 31, 32, 34 thru 37 24 | 9114-3281| 1 |WARNINGDECAL
and allitems on page 12-2 except 25 | 9114-3285| 1 |INSTRUCTIONDECAL
items 4 thru 7)(starting s/n 0277001 26 | 9114-3284| 1 |WARNINGDECAL
thru 0277594) 27 | 9132-3030| 1 |[WARNINGDECAL
9139-5017 | 1 |[522DDECALKIT, WHITE (std.) 28 | 9114-3182| 1 |PARKBRAKEDECAL
(includes all items on page 12-1 except 29 | 9103-3089 1 [HORNDECAL
items 11, 18 thru 20, 31, 32, 34 thru 37 30 | 9114-3120| 1 |INSTRUMENTPANELDECAL
and allitems on page 12-2 except 31 | 9116-3184| 1 |[CAPACITYCHARTCOVER
items 4 thru 7)(starting s/n 0277595) ||* 32 | 9138-3009 1 | CAPACITY CHART (2 Section boom,
1 | 8060-3026 | 1 |[CAUTIONDECAL std.)
2 [ 9114-3286 | 1 |WARNINGPLATE 9138-3007 | 1 |[CAPACITY CHART (3sectionboom,
3 | 9108-3492 2 | OILWARNING DECAL opt.)
4 | 9114-3288 ( 1 |HYDRAULICOILPLATE 9138-3008 | 1 |[CAPACITY CHART (3sectionboom,
5 | 9116-3130 1 |OILLEVELDECAL opt.)
6 | 9114-3162 1 |TESTPORTDECAL 9138-3010 1 |LOADCHARTSTD.CARRIAGE
7 | 8060-3022 | 1 |DANGERDECAL W/WINCH (std.)
* 8 | 9055-3027 | 1 |WARNINGDECAL 9138-3027| 1 |[LOADCHART-SLOPEPILER (std.)
9 | 9133-3028 1 |SERVICEINSTRUCTIONDECAL 9138-3016 1 |[LOADCHART-SLOPEPILER (opt.)
(starting s/n 0277001 thru 0277594) 9138-3035| 1 |LOADCHART-100DEGREE SWING
9133-3044 1 |SERVICEINSTRUCTIONDECAL CARRIAGE (std.)
(starting s/n 0277595) 9138-3020 1 |LOADCHART-100 DEGREE SWING
10 | 9130-3047 | 1 |BOOMOPR.DECAL CARRIAGE (opt.)
11 | 9114-3202| 1 |INSTRUCTIONDECAL 9138-3029| 1 |[LOADCHART-10'TRUSSBOOM
12 | 9108-3317| 1 |TILTDECAL (opt.)
13 | 9108-3318 | 1 |SWAYDECAL 9138-3036 | 1 |LOADCHART-6'MAST (std.)
14 | 9114-3292| 1 |DIPSTICKDECAL 9138-3028 | 1 |LOADCHART-6'MAST (opt.)
15 | 7733-3027 1 |MADEINUSADECAL 33 | 9116-3028 1 | SHIFTERDECAL
16 | 8364-1675| 1 |GRADALLDECAL (white) 34 | 9116-3087 | 2 |LOADCHARTBRACKET
*17 | 9055-3028 | 1 |WARNINGDECAL 35 | 8830-2125| 2 |RDHDMACHINE SCREW,
18 | 9114-4430 1 |SERIALTAG 1/4-20x5/8
19 | 9116-4094| 1 |ROPSWARNINGDECAL 36 | 8850-1616 | 2 |HEXNUT,1/4-20
20 | 9139-3001 ( 1 |SERIALNO.ANDATTACHING 37 | 9136-3070| 2 |HINGEDCLAMP
PLATE (oninside of cab std.) * 38 | 9138-3078 1 |LOADCHART-PERSONNEL
9139-3002 | 1 |[SERIALNO.ANDATTACHING PLATFORM, (opt.)
PLATE (oninside of cab opt.) 9138-3077| 1 |[LOADCHART-PERSONNEL
21 | 9114-3283 1 |WARNINGDECAL PLATFORM, (std.)

PCN010240-SVC

* Revised illustration & part number on items 8, 17 & 32, added item 38.

12-1



GRADALL

MATERIAL HANDLER

524D

MISCELLANEOUS
Boom Decals

Starting Serial No. 0277001
Original Issue 1-98
Revised 6-22-01

577
12 1/2” (TYP) l‘_ 247 —>

Ar | h

. ) GRADALL' '

4D

N o

\ 4

15

TOP VIEW OF
3 SECTION BOOM

4— 36" —>
< 25”7 i
(TYP)
9”(TYP)
S \
© T
11/2”
- TP 15 "4 12 13

65” >
¢— 38 1/4”—>»}
51/2”

Y 4"' (TYP)

j&——— 75" (89”) ——— >}

«_|, l/s2a GRADALL

N —9

14

2 SECTION BOOM

——

‘:"»9@ 3

A

2N

N

1115 13(TYP)

Js 624 GRADALL o
— ~—J o

3 SECTION BOOM

PCN 010240-SVC * Revised illustration and part number on items 7 & 10. 12-2



GRADALL

MATERIAL HANDLER

524D

PCN010240-SVC

Iltem | Part No. | Qty. Description Of Part
9108-5133| 1 | 524D DECALKIT, WHITE (std.)
(includes all items on page 12-1 except
18 thru 20, 31, 32, 34 thru 43 and all
items on page 12-2 except items
4thru 7)(starting s/n 0277001 thru
0277594)
9138-5035| 1 | 524D DECALKIT, WHITE (std.)
(includes all items on page 12-1 except
18 thru 20, 31, 32, 34 thru 43, and all
items on page 12-2 exceptitems
4thru 7)(starting s/n 0277595)
1 [9112-3037 2 | GRADALL DECAL, WHITE (std.)
9112-3038| 2 | GRADALL DECAL, BLACK (opt.)
2 [9108-3561| 2 | "524D"DECAL,WHITE (std.)
9108-3562| 2 | "524D"DECAL, BLACK (opt.)
3 [9100-3031| 1 | BOOMANGLEDECAL,WHITE
4 19020-0445| 1 | PENDULUM
5 |[9020-0688| 1 | BEARING
6 |[9002-6491| 1 | SHOULDERBOLT,1/4-20
* 7 19133-3036( 1 | SPECIALWASHER
8 19114-3282 2 | WARNINGDECAL
9 [9114-3290| 1 | WARNINGDECAL
*10 |9055-3026( 1 | WARNINGDECAL
11 | 9100-3016 1 | "1"DECAL, WHITE (std.)
9104-3134| 1 | "1"DECAL,BLACK (opt.)
12 [9100-3018| 1 | "2"DECAL,WHITE (std.)
9104-3135( 1 | "2"DECAL, BLACK (opt.)
13 [9112-3042| 1 | "3"DECAL,WHITE (std.)
9112-3043| 1 | "3"DECAL,BLACK (opt.)
14 1 9100-3020 1 | "4"DECAL, WHITE (std.)
9104-3136| 1 | "4"DECAL,BLACK (opt.)
15 |[8060-3037| 3 | WARNINGDECAL

NOTE: STANDARD DECALS ARE
WHITE. OPTIONAL DECALS
AREBLACK.ONLY
STANDARD DECALS ARE
INCLUDED INTHE 9108-5133
AND 9138-5035 DECALKIT.

* Revised illustration and part number on items 7 & 10.

MISCELLANEOUS

Boom Decals

Starting Serial No. 0277001
Original Issue 1-98
Revised 6-22-01

12-2



GRADALL

MATERIAL HANDLER

522D

MISCELLANEOUS
Boom Decals

Starting Serial No. 0277001
Original Issue 5-98
Revised 6-22-01

: 57!!
12 1/2” (TYP) |‘_ 247 —>

4 | A h

. GRADALL |s2=20 |

o — 10 3/47

(TYP)

o O

(N ]
VIEW A-A
15
/ | —
] Yo i
/ ipaE—

TOP VIEW OF
3 SECTION BOOM

< 60” >
<4— 36" —>
< 257
(TYP) L
(TYP)
© \
11/2”
- (TYP) 15

65” >
< 38 1/4” —>t
51/2”

j——— 757 (897) — >}

(TYP)
17" ->1

| L GRADALL
) @

ot 1 Ta | L= GRADALL

AN Ve

115 2 g3

\‘u = ~ o

14

3 SECTION BOOM

PCN010240-SVC * Revised illustration and part number on items 7 & 10. 12-2



GRADALL

MATERIAL HANDLER

522D

PCN010240-SVC

Item | PartNo. | Qty. Description Of Part
9109-5032 | 1 |522DDECALKIT, WHITE, (std.),
(includes all items on page 12-1 except
items 11, 18 thru 20, 31, 32, 34 thru 37
and all items on page 12-2 except
items 4 thru 7), (starting s/n 0277001
thru 0277594)
9139-5017 | 1 |522DDECALKIT, WHITE, (std.),
(includes all items on page 12-1 except
items 11, 18 thru 20, 31, 32, 34 thru 37,
and all items on page 12-2 except
items 4 thru7), (starting s/n 0277595)
1 ]9112-3037 2 | GRADALL DECAL,WHITE, (std.)
9112-3038 | 2 | GRADALLDECAL,BLACK, (opt.)
2 [9109-3035| 2 |"522D"DECAL,WHITE, (std.)
9109-3036 | 2 |"522D"DECAL,BLACK, (opt.)
3 [9100-3031| 1 |BOOMANGLEDECAL,WHITE
4 19020-0445 | 1 | PENDULUM
5 |[9020-0688 | 1 |BEARING
6 |[9002-6491| 1 |SHOULDERBOLT,1/4-20
* 7 19133-3036 | 1 |SPECIALWASHER
8 19114-3282 2 | WARNINGDECAL
9 [9114-3290| 1 |WARNINGDECAL
*10 [9055-3026 | 1 |[WARNINGDECAL
11 | 9100-3016 1 ["1"DECAL,WHITE, (std.)
9104-3134 | 1 |"1"DECAL,BLACK, (opt.)
12 [9100-3018 | 1 |"2"DECAL,WHITE, (std.)
9104-3135 | 1 |"2"DECAL,BLACK, (opt.)
13 [9112-3042 | 1 |"3"DECAL,WHITE, (std.)
9112-3043 | 1 |["3"DECAL,BLACK, (opt.)
14 1 9100-3020 1 ["4"DECAL,WHITE, (std.)
9104-3136 | 1 |["4"DECAL,BLACK, (opt.)
15 |[8060-3037 | 3 |WARNINGDECAL

NOTE: STANDARD DECALS ARE
WHITE. OPTIONAL DECALS
AREBLACK.ONLY
STANDARD DECALS ARE
INCLUDED IN9108-5133
AND 9139-5017 DECALKIT.

* Revised illustration and part number on items 7 & 10.

MISCELLANEOUS

Boom Decals

Starting Serial No. 0277001
Original Issue 5-98
Revised 6-22-01

12-2



GRADALL

MATERIAL HANDLER

JH

522D-524D

MISCELLANEOUS

CUSHION CLAMPS & CLAMP SETS
Starting Serial No. 0277001
Original Issue 5-98

AVAILABLE
ANCHOR CHANNELS
Part No. A

9020-6085 4
9020-6086 5
9020-6087 8-1/2
9020-6088 7
9020-6089 3
9020-6090 4-1/2
9020-6091 3-1/2
9020-6092 10
9104-1246 7-1/2
9100-1053 11
9102-1094 1-1/2
8092-1048 15
8092-1062 22
8387-1035 | 30-47/64
8064-1044 12
9104-1801 6-1/4
9114-1375 2

12-3



GRADALL

MATERIAL HANDLER

MISCELLANEOUS

CUSHION CLAMPS & CLAMP SETS

522D-524D Starting Serial No. 0277001
Original Issue 5-98
Part No. | Description Of Part | Style| 1.D. Of Hole(s) || Part No. | Description Of Part | Style | 1.D. Of Hole(s)
CAB SIDE OF FRAME 9103-3138 | CLAMP SET 1/2 --
7713-3168 | CLAMP SET 1 1/2 1/2 7713-3498 | COVER PLATE
7713-3140 | COVER PLATE 7713-3499 | HHCS, 1/4-20x1-5/16
7713-3177 | HHCS, 5/16-18x1-3/8 TANK SIDE OF FRAME
7713-3168 | CLAMP SET 1/2 1/2
9108-3240 | CLAMP SET 1 5/8 1/2 7713-3140 | COVER PLATE
7713-3140 | COVER PLATE 7713-3177 | HHCS, 5/16-18x1-3/8
7713-3177 | HHCS, 5/16-18
9020-5792 | CUSHION CLAMP 1-1/4 --
7713-3139 | CLAMP SET 1 5/8 5/8
7713-3140 | COVER PLATE 7713-3053 | CLAMP SET 3/4 --
7713-3177 | HHCS, 5/16-18x1-3/8 7713-3052 | COVER PLATE
7713-3209 | HHCS, 1/4-20x1-3/8
9121-3002 | CLAMP SET 3 1/2 3/4
7732-3029 | CLAMP SET 7/8 7/8 7713-3497 | CLAMP SET 5/8 -
8820-1023 | HHCS, 5/16-18x1-3/4 7713-3498 | COVER PLATE
GR5 7713-3499 | HHCS, 1/4-20x1-5/16
7713-3306 | STACK BOLT
7713-3390 | SAFETY CLIP 7713-3053 | CLAMP SET 3/4 --
7713-3137 | COVER PLATE 7713-3052 | COVER PLATE
8820-1010 | HHCS, 1/4-20x2-1/4
7713-3073 | CLAMP 2 1 -- GR5
7713-3052 | COVER PLATE 8850-1004 | HEX NUT, 1/4-20
7713-3209 | HHCS, 1/4-20x1-3/8 8855-1009 | LOCKWASHER, 1/4
8856-1107 | FLAT WASHER, 1/4
7713-3497 | CLAMP 2 5/8 --
7713-3498 | COVER PLATE 7713-3279 | CLAMP SET 1 1
8820-1009 | HHCS, 1/4-20x2, GR5 8820-1023 | HHCS, 5/16-18x1-3/4
8856-1002 | FLAT WASHER, 1/4 GR5
8855-1009 | LOCKWASHER, 1/4 7713-3137 | COVER PLATE
8850-1004 | HEX NUT, 1/4-20
7713-3279 | CLAMP SET 1 1
7713-3168 | CLAMP SET 5 1/2 1/2 7713-3306 | STACK BOLT
7713-3140 | COVER PLATE 8820-1023 | HHCS, 5/16-18x1-3/4
7713-3177 | HHCS, 5/16-18x1-3/8 GR5
7713-3136 | CLAMP SET 3/4 3/4 7713-3279 | CLAMP SET 1 1
7713-3306 | STACK BOLT 7713-3137 | COVER PLATE
7713-3390 | SAFETY CLIP 7713-3390 | SAFETY CLIP
7713-3133 | CLAMP SET 1 1-3/25 1-3/25 || 9103-3138| CLAMP SET 1/2 -
7713-3134 | COVER PLATE 7713-3498 | COVER PLATE
8820-1024 | HHCS, 5/16-18x2 7713-3499 | HHCS, 1/4-20x1-5/16
GR5
7713-3279 | CLAMP SET 1 1
9020-5792 | CUSHION CLAMP 6 1-1/4 -- 7713-3137 | COVER PLATE
9108-3216 | CUSHION CLAMP 6 1/2 -- 8820-1023 | HHCS, 5/16-18x1-3/4
9108-3217 | CUSHION CLAMP 6 5/8 -- 7713-3306 | STACK BOLT
7713-3390 | SAFETY CLIP
7732-3029 | HOSE CLAMP 1 718 7/8 8093-3140 [ CLAMP SET 13/16 1-1/4
7713-3390 | SAFETY CLIP
7713-3306 | STACK BOLT 7713-3497 | CLAMP 5/8 --
7713-3498 | COVER PLATE
7713-3279 | CLAMP SET 3 1 1 8820-1009 | HHCS, 1/4-20x2, GR5
7713-3137 | COVER PLATE 8856-1002 | FLATWASHER, 1/4
8820-1023 | HHCS, 5/16-18x1-3/4 8855-1009 | LOCKWASHER, 1/4
7713-3306 | STACK BOLT 8850-1004 | HEX NUT, 1/4-20
7713-3390 | SAFETY CLIP
8093-3140 | CLAMP SET 13/16 1-1/4 9108-3216 | CUSHION CLAMP 1/2 -
JH 12-3



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9112-5056) Inline Bypass

522D-524D Original Issue 1-98

g
2 INLET

N\
=
-

Q. ©

O ] . AT\

8/ ] HOSE RUNS UNDER ENGINE

& ABOVE DUST SH!ELDO ©

/
]

Q@ ©

©

7
[ —

o

L
Item | Part No. | Qty. Description Of Part
9112-5056 | 1 |INLINE BYPASS (includes all items)
1 |9116-3191( 1 |INLINE VALVE
2 |8866-2242| 1 |SWIVEL NUT RUN TEE, 3/4 TUBE
3 |8866-2108| 1 |ELBOW, 90 DEGREES (swivel nut)
4 [9116-3121| 1 |[STRAIGHT THREAD ADAPTER,
(includes o-ring)
8859-1207| 1 |O-RING
5 |[8866-2087| 1 |ELBOW, 45 DEGREES (includes
0-ring)
8859-1207| 1 |O-RING
6 [8866-2244| 1 |SWIVEL NUT RUN TEE, 1" TUBE
7 |8866-2110| 1 |ELBOW, 90 DEGREES (swivel nut)
8 |8471-7906| 1 |HOSE ASSY (included in standard
machine assy)
9 |[8471-8925| 1 |HOSE ASSY
10 |[8471-8926| 1 |[HOSE ASSY

GH 13-1



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT

(9136-5001) L.H. Tilt Assembly
Original Issue 1-98

Revised 1-10-01

2 e

MPC 3766-AK

|

SECTION C-C

DETAIL"A"

Item| Part No. | Qty. Description Of Part
9136-5001 1 |L.H.TILTASSEMBLY

1 | 9130-3019 1 | REMOTEVALVECONTROL

2 | 9130-1020 1 | SPACER

3 | 9112-3062 1 | CABLEADAPTERBONNET

4 | 9136-3043 1 | CONTROLCABLE

5 | 9136-6007 1 |LEVERBRACKET

6 | 8820-1012 3 | HEXHD CAPSCREW, 1/4-20x2-3/4,
GR5

7 | 8852-1304 | 3 | HEXLOCKNUT,1/4-20

8 | 8821-1044 | 2 | SOCKETHEADCAPSCREW,
1/4-20x1-1/2, GR8

9 | 9136-3040 1 |TILTGUIDEPLATE

* Revised illustration and items 3 & 4; removed items 10 & 11.

13-2



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9112-5081) L.H. Sway Assembly

522D-524D Original Issue 1-98
Revised 1-10-03
I
A
N~ m
5 A @ T -
~ 1
§ / DDD D[‘D
/ .
\/ , D _
B > I
3 o
/ B
/ o 2
o — , ©
= k= 5
/ R .
h
E-=:
1 / 6
| o 7
-
° ° VIEW A-A
[©] [c]
o
VIEW B-B
Item| Part No. | Qty. Description Of Part
9112-5081 | Ref [L.H.SWAY ASSEMBLY, (includes
allitems)
1 | 9130-1020 1 |SPACER
2 | 9130-3019 1 |REMOTEVALVECONTROL
* 3 | 9136-3043 1 |CONTROLCABLE
* 4 | 9112-3062 1 |CABLEADAPTERBONNET
5 | 9114-6119 1 |LEVERBRACKET
6 | 8820-1012 3 |HEXHEAD CAPSCREW,
1/4-20X2-3/4, GR5
7 | 8852-1304 3 |LOCKNUT,1/4-20
8 | 9114-3371 1 |GUIDEPLATE

SVC * Revised illustration and description on items 3 & 4, removed items 9 & 10. 13-3



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT

(9136-5023) L.H. Tilt/ Sway Field Kit
Original Issue 1-98

Revised 8-30-02

NOTE:

IF YOUR MACHINE CAME WITH
L.H. TILT/SWAY (9136-5002)
USE L.H.TILT/SWAY FIELD KIT
(9136-5023) FOR SERVICE.

Y

\

[

LY
AR}
[

)

v
~ 1
> \
\

~
s
B

2 e

E\
Y

=]l

VIEW A-A

VIEW B-B DETAIL"A"
Item | Part No. | Qty. Description Of Part
9136-5023 1 |L.H.TILT/SWAY FIELDKIT (includes
allitems)
9133-5013 1 |REMOTEVALVE CONTROLASSY
(includesitems 1, 4 thru 7, and 11)
1 |9108-3107 1 |REMOTEVALVECONTROL
* 9108-4282 1 |KNOB
* 9108-4359 1 |BOOT
2 | 8820-1035 2 |HEXHEAD CAPSCREW,
3/8-16x1, GR5
3 | 8855-1011 2 |LOCKWASHER, 3/8
4 | 9136-6008 1 |LEVERBRACKET
5 | 1100-2410 3 | HEXHEAD CAPSCREW, 1/4-28X4-1/2
6 | 8850-1404 3 |HEXJAMNUT, 1/4-28
7 | 8855-1009 3 |LOCKWASHER,1/4
8 | 8821-1044 4 | SOCKETHEAD CAPSCREW,
1/4-20x1-1/2, GR8
9 [9136-3041 1 |TILT/SWAY GUIDEPLATE
10 | 9112-3062 2 | CABLEADAPTERBONNET
11 | 9136-3043 2 | CONTROLCABLE

TT

* Added part numbers 9108-4282 & 9108-4359 to item 1.

13-4



OPTIONAL EQUIPMENT
Original Issue 1-98

(9136-3019) Overhead Window

GRADALL
MATERIAL HANDLER
522D-524D

Description Of Part

OVERHEAD WINDOW

Qty.

1

9136-3019

Item | Part No.

13-5

GH



GRADALL

MATERIAL HANDLER

GH

522D-524D

L«

(@

o

(K

OPTIONAL EQUIPMENT
(9104-3353) Engine Block Heater
Original Issue 1-98

A REPLACES FROST PLUG ON RIGHT SIDE OF ENGINE.

Item

Part No.

Qty.

Description Of Part

9104-3353

BLOCK HEATER

13-6



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5073) Hydraulic Reservoir Heater Installation
522D-524D Original Issue 1-98

Revised 7-1-99

BETWEEN HYDRAULIC TANK AND FUEL TANK.

3. POSITION BLANKET AS CLOSE TO CENTER OF TANK AS
POSSIBLE.

4. STOW AWAY ELECTRICAL CORD BETWEEN TANKS.

1. INSTALL BLANKET AFTER PAINT ONLY.
i i E 2. BLANKET TO BE INSTALLED ON HYDRAULIC TANK WALL,

[

SECTION VIEW THRU FRAME SHOWING INSIDE WALL OF HYDRAULIC TANK
@GROUND (GREEN)
BRASS (BLACK) SILVER (WHITE)
Item | Part No. | Qty. Description Of Part

9108-5073 | 1 |HYDRAULICRESERVOIRHEATER
(includes all items)

HEATING BLANKET

PLUG

9108-3574
9108-3430

* %
N R
(S

PCN 990032, 990164 - JH * Changed Part No. on items 1 & 2. 13-7



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5018) Auxiliary Hydraulics Field Kit

522D-524D 2 SECTION BOOM ONLY
Original Issue 1-98

Revised 1-10-01

NOTE: IF YOUR MACHINE CAME WITH AUXILIARY HYDRAULICS (9108-5123)
USE AUXILIARY HYDRAULICS FIELD KIT (9138-5018) FOR SERVICE.

©@©@
6;©)(®)

—¢0 00
o

1" 1

MPC 3766-AK * Revised illustration and items 13 & 14; removed items 38 & 39 13-8



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT
(9138-5018) Auxiliary Hydraulics Field Kit
2 SECTION BOOM ONLY

Original Issue

1-98

Revised 1-10-01

22

NOTE:

2]
28

LI

AL

\—iL

VIEW A-A

IF YOUR MACHINE CAME WITH AUXILIARY HYDRAULICS (9108-5123)

USE AUXILIARY HYDRAULICS FIELD KIT (9138-5018) FOR SERVICE.

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9138-5018 1 | AUX.HYDRAULICSFIELDKIT, 16 | 8820-1012 3 | HEXHEAD CAPSCREW,
(2 sectionboom),(includes all items) 1/4-20X2-3/4, GR5
9134-5010 1 | REMOTEVALVECONTROLASSY, 17 | 8852-1304 3 | HEXLOCKNUT, 1/4-20
(includes items 15 thru 19) 18 | 9130-3019 1 | REMOTEVALVECONTROL
1 | 9002-7187 | 10 | TIEWRAP 19 | 9136-3043 1 | CONTROLCABLE
2 | 8866-1065 2 | UNION, 1/2 TUBE 20 | 9112-3062 1 | CABLEADAPTERBONNET
3 | 9020-7463 2 | CUSHION CLAMP, 3/4 21 | 8471-8032 2 | HOSEASSY
4 |8471-8026| 2 |HOSE ASSY 22 19020-6194 | 8" | TRIM-LOCK, (soldin25’lengths)
5 | 9108-3343 2 | ELBOW-90DEGREES, (includes 23 | 9020-7463 4 | CUSHIONCLAMP, 3/4
o-ring) 24 | 7713-3139 1 | CLAMPSET
8859-1206 2 | O-RING 25 | 7713-3140 1 | COVERPLATE
6 | 8866-1348 2 | TUBEEND REDUCER, 5/8X3/4 26 | 7713-3177 1 | HEXHEAD CAPSCREW,
7 | 8866-1407 2 | TUBENUT 5/16-18X1-3/8
8 | 9108-4280 1 | VALVE SECTIONASSY, (includes 27 | 1440-2248 | AR | 3M-ADHESIVE
items 21, 22, 29, 33, two of 9108-4281|| 28 | 9020-6199 | 28" | TRIM-LOCK, (soldin 25’ lengths)
relief 1500 psi, and item 37 on page 29 | 9108-3290 1 | HOSECARRIER
10-7) 30 | 8841-1037 4 | ROUNDHEAD CARRIAGEBOLT,
9 | 9108-4203 1 | STUDKIT, (see page 10-7) 5/16-18X1
10 | 9108-4015 1 | SEALKIT, (see page 10-7) 31 | 8852-1205 4 | HEXLOCKNUT,5/16-18
11 | 9108-3310 2 | STRAIGHT ELBOW, 90DEGREES 32 | 8471-7563 2 | HOSEASSY
12 | 9136-3045 1 | GUIDEPLATE 33 | 9002-7179 2 | ELBOW,90DEGREES
*13 | 9020-4245 1 | FEMALEHYDRAULIC COUPLER 34 | 9112-3061 2 | BULKHEADFITTING
*14 | 9104-3125 1 | DUSTPLUG 35 | 8871-2305 2 | REDUCINGBUSHINGS, 1/2X1/4
15 | 9136-6007 1 |LEVERBRACKET 36 | 9020-4244 1 | MALEHYDRAULIC COUPLER
37 | 9104-3126 1 | DUSTCAP

MPC 3766-AK

* Revised illustration and items 13 & 14; removed items 38 & 39

13-8



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5124) Auxiliary Hydraulics & L.H. Sway Assy

522D-524D 2 SECTION BOOM ONLY
Original Issue 1-98
Revised 8-30-02

A
SS b x
S /" oL L 10
., ) / \
A‘\/,' i 13

@

©@© @
©©)E

14

=

VIEW A - A VIEWC-C

T * Added part numbers 9108-4282 & 9108-4359 to item 1. 13-9



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT

(9108-5124) Auxiliary Hydraulics & L.H. Sway Assy

2 SECTION BOOM ONLY

Original Issue 1-98
Revised 8-30-02

25
D
2
20
24 21
23 22
19
28
29
30
;
18
28 35
29
31
26 VIEW D - D .
16
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9108-5124 1 | AUXHYD&L.H.SWAY ASSY 16 | 9130-1020 1 | SPACER
(includes all items) 17 | 9020-7463 4 | CUSHIONCLAMP
1 ]9108-3107 1 | REMOTEVALVECONTROL 18 |9104-3125 1 | DUSTPLUG
* 9108-4282 1 | KNOB 19 |9104-3126| 1 |DUST CAP
* 9108-4359 1 [BOOT 20 |[9108-3290| 1 |HOSE CARRIER
2 |9136-6008 1 |LEVERBRACKET 21 18841-1037| 4 |CARR BOLT, 5/16-18X1
3 |1100-2410| 3 |HEX HD CAPSCREW, 1/4-28X4-1/2 22 18852-1205| 4 |LOCKNUT, 5/16-18
4 |8850-1404| 3 |HEX NUT, 1/4-28 23 |8471-7563| 2 |HOSE ASSY
5 |[8820-1035 2 |HEX HD CAPSCREW, 3/8-16X1, 24 |9002-7179 2 | ELBOW, 90 DEGREES
GR5 25 |[9020-6194| AR | TRIM LOK
6 |8855-1011| 2 |LOCKWASHER, 3/8 26 |1440-2248| AR [ 3M
7 19136-3043 2 | CONTROLCABLE 27 [9020-6199| AR | TRIM LOK
8 |[9112-3062| 2 |CABLE ADAPTER BONNET 28 |[9112-3061| 2 |BULKHEAD FITTING
9 |8855-1009| 3 |LOCKWASHER, 1/4 29 |8871-2305| 2 |PIPE BUSHING
10 |9020-7463 2 | CUSHIONCLAMP 30 |[9020-4244 1 | MALE HYDRAULIC COUPLER
11 |8866-1065| 2 |[UNION, 1/2 TUBE 31 |[9020-4245| 1 |FEMALE HYDRAULIC COUPLER
12 |8471-8026| 2 |HOSE ASSY 32 |8471-8032| 2 |HOSE ASSY
13 |9002-7187| 10 |TIE WRAP 33 |7713-3139 1 | CLAMP SET
14 Ref | MAIN CONTROL VALVE ASSY 34 |[7713-3140| 1 |[COVER PLATE
(see page 13-10 for details) 35 |7713-3177| 1 |HEX HD CAPSCREW,
15 |9136-3044 1 | GUIDEPLATE 5/16-18X1-3/8
T * Added part numbers 9108-4282 & 9108-4359 to item 1. 13-9



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5129) Main Control Valve Assy
522D-524D Original Issue 1-98

]
ﬂﬂg LIFT
ﬂ]]q CROWD
n]]q TILT
&ﬂ SWAY
ﬁq AUX

Item| Part No. | Qty. Description Of Part
9108-5129( 1 | MAIN CONTROL VALVE ASSY
1 Ref | MAIN CONTROL VALVE (see page
10-7 for details)
2 | 8866-2067| 1 |[ELBOW, 90 DEGREES (includes
0-ring)
8859-1207| 1 | O-RING
3 [9108-3343| 2 |LONG ELBOW, 90 DEGREES
4 | 8866-1348| 2 | TUBE END REDUCER, 5/8X3/4
5 | 8866-1407| 2 |[NUT
6 | 8866-2019| 2 | CONNECTOR (includes o-ring)
8859-1206| 2 | O-RING
7 | 8866-2007| 4 | CONNECTOR (includes o-ring)
8859-1206| 4 | O-RING
8 | 8866-2005| 4 | CONNECTOR (includes o-ring)
8859-1204| 4 | O-RING
9 | 8866-2008| 1 | CONNECTOR (includes o-ring)
8859-1207| 1 | O-RING
10 | 8866-2108| 1 | ELBOW, 90 DEGREES (swivel nut)
11 | 9108-3310| 2 | STR THD ELBOW, 90 DEGREES

MB 13-10



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5002) 3 Section Boom Assembly
522D-524D Original Issue 1-98

Revised 11-08-05

7
95 38 G on__ an
84 i3 8 37|_\ /—Igg
85 4 |3 125 I
7 26
i 3 i Pl [W 3 9L 1
47 m 26 [10s [101 » QU= 0 !
48 i 42 1105 o 12
o ' 4 (109 : I 3 |8
o B g ki 1618 2 40— /_ﬁ
1S B it @ v i o
5 © 12 104 4 33 1108
43 105 4 3
61 44 106 109 | 116
94 6 103 |16 an 35
: S g \ it A
gg v 16 107 I
N '
55
SECTION A—A ° o ﬁ% }?17 }jg ‘;’g
A fios iz J_|36 i g viewB-B /) |
81 i A
87
88
89 .
50 .
86
98
19
83
85
82 ,
;
%
15
103

55

18 28

59 |
56

BTN :

I 1
D-D LRSS
view C—C
section E-E <

JD * Added seal kits to item 41/ 13-11



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5002) 3 Section Boom Assembly
522D-524D Original Issue 1-98
Revised 11-08-05
Item | Part No. | Qty. Description Of Part tem | Part No. |Qty. Description Of Part
9138-5002 | 1 | 3SECTIONBOOMASSY 38 |9112-1066 | 2 |CROWDCYLINDERRETAINER
1 [9108-6140 1 | BOOM WELDMENT (1 st.) 39 18320-1017 | 4 |HEX HD CAPSCREW, 3/4-10x2-3/4,
2 [9108-6141| 1 | BOOM WELDMENT (2 nd.) GR8 (lubricate & torque to
3 [9108-6142 1 | BOOM WELDMENT (3 rd.) 340-365 ft. Ibs.)
4 |19112-3019( 6 | BEARING PAD, 5/8x6” 40 [9112-6010 1 |CROWD CYLINDER MOUNTING
5 |9112-1122 1 | GUIDE BAR BRACKET
6 |9105-3426| 1 | CONNECTOR (includes item 103) 41 |[9108-5080 | 1 [CROWD CYLINDER (starting S/N
7 18820-1535| 8 | HEXHD CAPSCREW, 3/8-24x1-1/4, 0277001 thru0277154)
GR5 (lubricate &torque to * [9112-3152 | AR | SEALKIT, (notshown)
32-37 ft. Ibs.) 9138-5016 | 1 |CROWD CYLINDER-FOR SERVICE
8 |8856-1109| 42 | FLAT WASHER, 3/8 ONLY (starting S/N 0277155)
9 |8820-1536| AR | HEX HD CAPSCREW, 3/8-24x1-1/2, * [9133-3029 | AR | SEALKIT, (notshown)
GR5 (lubricate & torque to 42 19103-3186 | 8 |BEARINGPAD, 1/2x6”
32-37 ft. Ibs.) 43 [9103-1236 | 10 |SPACER
10 |8820-1538| 4 | HEX HD CAPSCREW, 3/8-24x2”, 44 [9020-5870 | 24 [SHIM
GR5 45 19105-3450 | 1 |FITTING (includesitem 103)
11 | 8866-2105 1 | SWIVEL NUT, 90 DEGREE ELBOW | |46 |8820-1532 | 22 [HEXHD CAPSCREW, 3/8-24x3/4, GR4
12 [9108-3297| 4 | BEARING PAD, 1/2x8” (lubricate & torque to 32-37 ft.
13 19108-1447| 4 | SPACER (.132 thick) Ibs.)
14 [9112-1081 6 | SHIM (.06 thick) 47 |8850-1006 | 2 [HEX NUT, 3/8-16
15 |8820-1565| 6 | HEX HD CAPSCREW, 1/2-20x1-1/4, | |48 |9112-3136 | 2 |BRASS HEX HD CAPSCREW,
GR5 (lubricate & torque to 3/8-16x1”
68-78 ft. Ibs.) 49 19020-7463 | 8 |CUSHION CLAMP, 3/4” 1.D.
16 |9002-7471| 21 | HARDENED FLAT WASHER, 1/2 50 |8471-7863 | 1 |HOSE ASSEMBLY
(lubricate & torque to 68-78 ft. Ibs.) 51 |8471-7862 | 1 |HOSE ASSEMBLY
17 |8820-1566| AR [ HEX HD CAPSCREW, 1/2-20x1-1/2, | |52 |7713-3893 | 2 |[STAUFF CLAMP SET
GR5 (lubricate & torque to 53 |7713-3052 | 2 |STAUFF COVER PLATE
68-78 ft.Ibs.) 54 |7713-3209 | 4 |HEX HD CAPSCREW, 1/4-20x1-3/8
18 |8820-1563| AR | HEX HD CAPSCREW, 1/2-20x7/8, 55 |8867-1001 4 |LUBE FITTING, 1/8
GR5 (lubricate & torque to 56 ]9108-1326 | 1 |HOSE REEL SUPPORT
68-78 ft. Ibs.) 57 ]9020-3040 | 1 |THRUST WASHER
19 |8820-1564| AR | HEX HD CAPSCREW, 1/2-20x1”, 58 19112-3016 1 |HOSE SHEAVE
GR5 (lubricate & torque to 59 18320-1123 | 3 |HEX HD CAPSCREW, 1/2-13x1",
68-78 ft. Ibs.) GR8 (lubricate & torque to
20 |9112-3018| 2 | SPRING 68-78 ft. Ibs.)
21 19108-3431 2 | EXTENSION CABLE, 1/2 60 [9112-1197 1 |RETRACT SHEAVE PIN
22 19112-1080 1 | EXTENSION CABLE PIN 61 |[9104-1451 5 |THRUST WASHER
23 18858-1310| 2 [ RETAINING RING EXTERNAL 62 |[9112-5031 1 |RET. SHEAVE ASSEMBLY
24 19112-1079| 2 | SPECIAL WASHER, 7/8 (torque lock | |63 [9112-1056 | 2 |RETAINER ROLLER
nut to 100-110 ft./Ibs. Use no 64 |8820-1043 | 2 |[HEX HD CAPSCREW, 3/8-16x3”,
loctite on cable nuts.) GR5
25 |8850-1314| 4 | HEX NUT, 7/8-14 (torque lock nuts 65 [8852-1306 | 3 |THIN LOCKNUT, 3/8-16
to 100-110 ft./Ibs. Use no loctite 66 |8664-1158 | 2 |PIN KEEPER
on cable nuts.) 67 |8820-1034 | 8 |HEX HD CAPSCREW, 3/8-16x7/8,
26 | 1440-4793| AR | UNION 76 MEGAPLEX GREASE GR5
27 |9112-1041 1 | CROWD CYL. PIN 68 |[8855-1011 8 |LOCKWASHER, 3/8
28 18858-1320| 3 [ RETAINING RING EXTERNAL 69 ]9108-3513 1 |TILT CYLINDER
29 |8656-1308| 2 | ADAPTER 70 |[9114-6052 1 |PIN WELDMENT
30 [9112-3022| 2 | ADAPTER (includes item 31) 71 |8820-1065 1 |HEX HD CAPSCREW, 1/2-13x1”,
31 [8859-1205| 1 | O-RING GR5
32 [9108-3298| 2 | BUSHING 72 |8362-1283 1 |SPECIAL WASHER
33 [9112-1023| 2 | SHIM 73 18820-1608 | 2 |HEX HD CAPSCREW, 3/4-16x1-1/2,
34 (9112-1024| 2 | SHIM GR5
35 |8320-1039| 4 | HEXHD CAPSCREW, 3/4-10x2-1/2, | |74 [9112-1022 1 |BEARING PLATE
GR8 75 |9112-6008 | 2 |HOSE TAKE-UP WELD
36 |[9002-7473| 15 | HARDENED WASHER, 3/4 76 19112-3054 | 2 |COMPRESSION SPRING
(torque lock nut to 100-110 ft./Ibs. 77 19112-1134 | 2 |SPRING RETAINER
Use no loctite on cable nuts.) 78 8850-1008 | 2 |[HEX NUT, 1/2-13
37 |[8850-1012| 10 [ HEAVY HEX NUT, 3/4-10 (lubricate 79 18850-1108 | 2 |HEX JAM NUT, 1/2-13
& torque to 340-365 ft. Ibs.)(torque 80 |8471-8280 | 2 |[HOSE ASSEMBLY
lock nutto 100-110 ft./Ibs. Use no 81 |8471-8281 | 2 |HOSE ASSEMBLY
loctite on cable nuts.) 82 |8471-7896 | 2 |HOSE ASSEMBLY

JD * Added seal kits to item 41. 13-11



OPTIONAL EQUIPMENT

(9138-5002) 3 Section Boom Assembly
Original Issue 1-98

Revised 11-08-05

GRADALL

MATERIAL HANDLER

522D-524D

N\

NOTE: ADD BEARING PAD SHIMS & SPACERS AS REQUIRED
TO SHIM BOOM TO WITHIN 1/16” OF A TIGHT FIT. AMOUNTS
OF SHIMS CAN VARY AT EACH SHIM POINT. WHENEVER A
SHIM IS USED WITH A PAD, A SPACER MUST BE INSERTED
BETWEEN PAD AND SHIM. NO PADS SHALL SIT DIRECTLY ON
SLOTTED SURFACE OF SHIMS.

JD

Item | Part No. | Qty. Description Of Part ltem| Part No.| Qty. Description Of Part
83 |9020-6199 TRIM-LOCK, 13" 105 | 9112-1082 8 | SHIM
84 | 9020-6194 TRIM-LOCK, 3.5’ 106 | 9112-3021 2 | BEARING PAD, 1/2-x6”
85 | 1440-2248 | AR |3M-ADHESIVE 107 | 9108-3063 4 | BEARING PAD, 5/8x8”
86 |9002-7179 4 [90DEGREEBULKHEADFITTING 108 | 9103-3187 1 | BEARING PAD, 5/8x3-1/4
87 |9112-1125 1 |BULKHEADBRACKET 109 | 8820-1534 4 | HEXHD CAPSCREW, 3/8-24x1”,
88 |8820-1020 | 2 |HEXHEADCAPSCREW, GR5 (lubricate & torque to
5/16-18x1”,GR5 32-37 ft. Ibs.)
89 |8855-1010 2 |LOCKWASHER,5/16 110 | 8820-1562| 6 | HEXHD CAPSCREW, 1/2-20x3/4,
90 |8850-1005| 2 |HEXNUT,5/16-18 GR5 (lubricate & torque to
91 |9112-6009 1 |EXTENDCABLEBRACKET 68-78 ft. Ibs.)
92 | 8852-1208 4 [HEAVYLOCKNUT,1/2-13 111 | 8820-1568| 4 | HEX HEAD CAPSCREW,
93 |9112-1196 | 1 |EXTENDCABLEPIN 1/2-20x2", GR5 (lubricate & torque
94 | 9112-5030 2 |EXTENDSHEAVEASSEMBLY to 68-78 ft. Ibs.)
95 |9112-1045 2 |RETAINERROLLER 112 [ 9108-1172| 4 | SPACER
9 |8320-1073| 1 |HEXHEADCAPSCREW, 113 | 8820-1046f 1 | HEX HEAD CAPSCREW,
3/8-16x4-1/2, GR8 3/8-16x3-3/4, GR5
97 |9108-3432 1 |RETRACTION CABLE (includes 114 | 9112-6071 1 | HOSE GUARD
item 118) 115 | 8856-1111 4 | WASHER, 1/2
98 |[1440-4595| AR |UNION 76 MEGAPLEX GREASE 116 [ 9112-1157| 2 | SHIM
99 19108-1087 1 |CABLE ADJUSTMENT BLOCK 117 | 9108-1171 2 | SHIM
(lubricate & torque to 68-78 ft. Ibs.) 118 | 8863-1337| 1 | COTTER PIN, 3/16x1-1/2
100 |[8320-1026| 4 |HEXHD CAPSCREW, 1/2-13x1-1/2,|| 119 | 8867-1002] 2 | LUBE FITTING
GR8 (lubricate & torque to 120 | 8688-1276 2 | 90DEGREETUBEFITTING
68-78 ft. Ibs.) 121 | 8688-1273 2 | STRAIGHT TUBEFITTING
101 [9103-3185| 2 |BEARING PAD, 3/4x6” 122 | 7208-8049| 20" [ NYLONTUBEFITTING, 1/4
102 |8855-1013 1 |LOCKWASHER, 1/2 123 | 9103-3445 1 | LUBE FITTING
103 |[8859-1207| 2 |O-RING 124 | 8871-2011 1 | 90 DEGREE ELBOW
104 |[9112-1083| 4 |[SPACER 125 | 8320-1038| 4 | HEXHD CAPSCREW, 3/4-10x2-1/4,
GR8

* Added seal kits to item 41.

13-11




GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5019) Auxiliary Hydraulics Field Kit
522D-524D

3 SECTION BOOM
Original Issue 1-98

Revised 1-10-01
NOTE: IFYOUR MACHINE CAME WITH AUXILIARY HYDRAULICS ASSY(9108-5126)

USE AUXILIARY HYDRAULICS FIELD KIT (9138-5019) FOR SERVICE.

@

o O 1
) S
5
N7 2 6
© E ] ® 7
i©
G g
10
0 0
1 1
VIEWC-C

MPC 3766-AK * Revised illustration and items 13 & 14; removed items 52 & 53 . 13-12



GRADALL

MATERIAL HANDLER

522D-524D

NOTE:

OPTIONAL EQUIPMENT

(9138-5019) Auxiliary Hydraulics Field Kit

IF YOUR MACHINE CAME WITH AUXILIARY HYDRAULICS ASSY(9108-5126)
USE AUXILIARY HYDRAULICS FIELD KIT (9138-5019) FOR SERVICE.

262728293031

3 SECTION BOOM

Original Issue 1-98
Revised 1-10-01

32333435

22 2324
C» U_@; \\\;7 N S = =
e e =
c <
I
49
w4 4445
21 51
K TO CLAMPS ON
23 RIGHT SIDE OF
CHIMNEY PLATE.
Q) O
2438
VIEWC-C
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9138-5019 1 | AUXHYDRAULICSFIELDKIT, 24 | 1440-2248 | AR | BSMADHESIVE
(3 sectionboom, include all items) 25 |8471-8281| 2 |HOSEASSY
9134-5010 1 | REMOTEVALVE CONTROLASSY, 26 |9112-3016 1 |[|AUXHOSESHEAVE
(includes items 15 thru 19) 27 19108-1326 | 1 |HOSEREELSUPPORT
1 |9002-7187| 10 | TIEWRAP 28 | 9020-3040 1 | THRUSTWASHER
2 | 8866-1065 2 | UNION1/2 TUBE 29 | 8858-1320 1 |[RETAININGRINGEXT.
3 | 9020-7463 2 | CUSHIONCLAMP, 3/4 30 |8320-1123 3 |HEXHDCAPSCREW, 1/2-13X1
4 | 8471-8026 2 | HOSEASSY 31 | 9002-7471 3 | HARDENEDFLATWASHER, 1/2
5 19108-3343 2 | LONGELBOW, 90 DEGREES 32 |9112-6080 1 [HOSEGUARD
6 | 8866-1348 2 | TUBEEND REDUCER 33 |8820-1034 | 2 |HEXHDCAPSCREW,3/8-16X7/8,
7 | 8866-1407 2 | TUBENUT GR5
8 | 9108-4280 1 | VALVESECTIONASSY, (includes 34 | 8855-1011 2 | LOCKWASHER, 3/8
items 21,22, 29, 33,two 0f 9108-4281| | 35 | 8856-1109 2 | FLATWASHER, 3/8
relief - 1500 psi, and item 37 on page 36 | 8471-8280 2 | HOSEASSY
10-7) 37 | 9020-7463 8 | CUSHION CLAMP
9 |9108-4203| 1 | STUDKIT, (see page 10-7) 38 [9020-6199 | AR | TRIM-LOK, (13"
10 | 9108-4015 1 | SEALKIT, (see page 10-7) 39 |9112-1125 1 | BULKHEADBRACKET
11 | 9108-3310 2 | ELBOW,90DEGREES 40 | 8855-1010 2 | LOCKWASHER,5/16
12 | 9136-3045 1 | GUIDEPLATE 41 | 8820-1019 2 |HEXHDCAPSCREW,5/16-18X7/8,
*13 | 9020-4245 1 | FEMALEHYDRAULIC COUPLER GR5
*14 | 9104-3125 1 | DUSTPLUG 42 | 8850-1005 2 |HEXNUT,5/16-18
15 | 9136-6007 1 | LEVERBRACKET 43 | 9112-6008 2 |HOSETAKEUPWELD
16 | 8820-1012 3 | HEXHD CAPSCREW, 1/4-20X2-3/4, 44 |9112-3054 | 2 | COMPRESSION SPRING
GR5 45 19112-1134 2 |SPRINGRETAINER
17 | 8852-1304| 3 | HEXLOCKNUT,1/4-20 46 | 8850-1008 2 |HEXNUT, 1/2-13
18 | 9130-3019 1 | REMOTEVALVECONTROL 47 | 8850-1108 2 |HEXJAMNUT, 1/2-13
19 | 9136-3043 1 | CONTROLCABLE 48 | 9112-3061 2 | BULKHEADFITTING
20 | 9112-3062 1 | CABLEADAPTERBONNET 49 | 8871-2305 2 | PIPEBUSHING, 1/2X1/4
21 | 8471-8041 2 | HOSEASSY 50 | 9020-4244 1 |MALEHYDRAULICCOUPLER
22 19002-7179| 4 | BULKHEADFITTING,90° 51 |9104-3126 1 |DUSTCAP
23 19020-6194 | AR | TRIM-LOK

MPC 3766-AK

* Revised illustration and items 13 & 14; removed items 52 & 53 .

13-12



MATERIAL HANDLER

By

JH

GRADALL
522D-524D

OPTIONAL EQUIPMENT
(9108-3262) Dual P.O. Check Valve

Iltem| Part No. [Qty. Description Of Part
9108-3262 1 |DUAL P.O. CHECK VALVE ASSY
(includes all items)

9104-4002 | Ref | SEAL KIT(includes items 3 & 4)

1 1 |BODY

2 | 7713-3248 | 2 | CHECK VALVE (includes items 3&4)

3 | 9108-4227 | 2 |O-RING

4 19108-4228 | 2 |O-RING

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

Original Issue 1-98

13-13



GRADALL HYDRAULIC COMPONENTS

MATERIAL HANDLER (9108-3471) Slope Piler Carriage Sway Cylinder
522D-524D Original Issue 1-98

Revised 6-27-07

Item | Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9108-3471 1 |SLOPEPILER CARRIAGE SWAY 9 1 |O-RING
CYLINDER ASSY 10 |9112-4084 | 1 |PISTON
(includes all items) 11 1 |O-RING
9108-4308 | 1 |SEALKIT (includes items 6 thru 9, 12 1 |BACK-UP RING
11, 12, & 14 thru 16) 13 | 9112-4085 1 |CYLINDER HEAD
* 1 [9140-4352 | 2 |BUSHING 14 1 |STEP SEAL
2 |9114-4128 | 2 |GREASE FITTING 15 1 |U-CUP
3 [9112-4083 1 |CASE ASSY 16 1 |WIPER
4 19114-4017 1 |CAPSCREW, #8X32X.375 17 |9112-4086 | 1 |ROD ASSY
5 [9103-4156 | 1 |LOCKNUT (lubricate & torque to
350-400 ft.Ibs.)
6 2 |WEAR RING NOTE: ONLY ITEMS WITH PART
7 1 |PISTON SEAL NUMBERS ARE AVAILABLE
8 1 |O-RING FOR SERVICE.

JM *  Revised part number on item 1. 13-14



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9134-5003) Cab Enclosure Installation
522D-524D Starting Serial No. 0277001

Original Issue 1-98
Revised 10-5-01

°o

—_
_‘cmOO\l

SECTION E—E secTioN F-F
(SCALE 1/6)

jurqu—ry
O ~d

MPC 4008-MBC * Revised illustration; changed items 17 & 18; added 8820-1003, 13-15
8855-1009 & 9103-1521 to Heater Assembly.



GRADALL

MATERIAL HANDLER

522D-524D

MPC 4008-MBC

OPTIONAL EQUIPMENT
(9134-5003) Cab Enclosure Installation

Starting Serial No. 0277001
Original Issue 1-98

Revised 10-5-01

Item | Part No. | Qty. Description Of Part
9134-5003( 1 | CABENCLOSUREINSTALLATION,
(includes allitems on pages 13-15and
13-16, plus 9114-3267 Cab Enclosure
Kit)
9114-3267 1 | CABENCLOSUREKIT, (see pages
13-17 thru 13-19 for details)
1 |9002-7319| 2 | SELF-TAPPINGSCREW,1/4-20X1
2 19108-1499 1 MOUNTING ANGLE
3 |9020-0680| 1 |[FAN
4 18821-1030| 4 |HEXSOCKETHDCAPSCREW,
#10-24X3/4", GR8
5 |7714-3017| 4 | WHIZ-LOCKNUT,#10-24
6 [9002-9955| 3 | RUBBERMOUNT
7 18850-1004 6 HEXNUT, 1/4-20
8 |[8856-1009| 6 |LOCKWASHER,1/4
9 |[8820-1003| 6 |HEXHDCAPSCREW,1/4-20X3/4,
GR5
10 |9114-6099| 1 |BOTTLEMOUNTINGBRACKET
11 |8368-3085| 1 | WASHERBOTTLE
12 |8668-3480| 1 | BUTTCONNECTOR
13 |9020-6169| 1 | HEATERHOSE
14 18668-3193| 2 | HOSECLAMP
15 |9114-1459 1 HEATERHOSE
16 |9112-5106 1 | HEATERASSY, (includes the following)
9104-3429( 1 | HEATER
8203-3996( 6" | FLEXLOOM
8096-3057| 1 | TOWER
8096-3068( 2 | FEMALEPINTERMINAL
8096-3067| 2 | CABLESEALS
* 8820-1003( 4 | HEXHDCAPSCREW, 1/4-20X3/4,GR5
* 8855-1009( 4 | LOCKWASHER,1/4
* 9103-1521 2 HEATER MOUNTING BRACKET
*17 |7714-3006( 4 | WHIZ-LOCKNUT
*18 |[7716-3102( 1 |INSUL.FEMALE SPADE 16-14GA.
19 |7714-3004 4 | WHIZ-LOCK SCREW
* Revised illustration; changed items 17 & 18; added 8820-1003, 13-15

8855-1009 & 9103-1521 to Heater Assembly.



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9134-5003) Cab Enclosure Installation
522D-524D Starting Serial No. 0277001

Original Issue 1-98

Heater Hos ng eeea e
See other views 3
for additional
models

oo

i
4 : ENLAR%}IIIE):W ]
o ! FRONT
| ke OF ENGINE 534D—6T/534D-10/544D
1 ~—
VIEW A—A 3 .
O,
See other views
for additional
models ENLARGED
REAR VIEW
OF ENGINE

=3

522D/524D/534D-6

534D-9 HEATER HOSE FITTINGS

. Electrical Wiring

ELECTRICAL SCREMATIL
FOR CAB ENCLOSURE 1TEMS

ADD [TEMS #1 THRU #5
TO EXISTING GAUGE PANEL

15
view B-B vigw C—C

*All cab enclosure pages re-formatted and combined to alleviate confusion. One cab enclosure
KG kit will work for all "D" series models. Multiple page number changes in section 13. 13-16



GRADALL

MATERIAL HANDLER

KG

522D-524D

OPTIONAL EQUIPMENT
(9134-5003) Cab Enclosure Installation

Starting Serial No. 0277001
Original Issue 1-98

Revised 5-3-98

Iltem | Part No.| Qty. Description Of Part
9134-5003( 1 |CABENCLOSURE INSTALLATION
(includes all items on pages 13-15 and
13-16, plus 9114-3267 Cab Kit)
9114-3267 1 |CAB ENCLOSURE KIT (see pages
13-17 thru 13-19 for details)
1 |[9108-3155| 1 |TRUCK VALVE (qty. of two needed for
use on the 534D-9)
2 |7738-3540f 1 |COOLANT RESTRICTOR ORIFICE
3 |8668-3193 2 |CLAMP
4 |[8871-2034] 1 |STREET ELBOW, 45 DEGREES, 1/2
5 18871-1383( 1 |PIPE BUSHING, 1/2X3/8
6 |2464-1328 1 |[SHUT OFF VALVE
7 18096-3101f 1 |WIPER & WASHER SWITCH
8 19114-3333( 1 |WIPER-WASHER-HEATER HARNESS
9 |7738-3744 1 |HEATER SWITCH
10 |7738-3470| 1 |BOOT
11 |9114-3361] 1 |HEATER DECAL
12 ]9113-3335 1 [WIPER-HEATER OPTION HARNESS
13 |9112-3182] 1 |HEATER HARNESS
14 |9136-1018] 1 |JUMPER WIRE
15 |7736-3268 2 |15-AMP FUSE
NOTE: QUANTITIES LISTED ARE
USED PER MODEL.
SEE ILLUSTRATION FOR CORRECT
HOSE FITTINGS USED ON
DIFFERENT MODELS

*All cab enclosure pages re-formatted and combined to alleviate confusion. One cab enclosure
kit will work for all "D" series models. Multiple page number changesin section 13. 13-16



GRADALL

MATERIAL HANDLER

522D-524D

1 -1
a 95.64[20.218]
_W [, (41&5) :

45.1{1.78) J] [:

15.6[C.61] —=]||=
212.7(8.38]

|

|~ 422.3116.62) =
e €35.0[25.00} ——{

MEW C-C
SCALE: NORE

SKYLIGHT INSTALLATICN

1. USING THE SKYLIGHI AS A TEMPLAIL, DRILL (4)
$0.218 HOLES IN TOP HORIZONTAL TUBE AS SHOWN

IN VIEW C—C. REF. DIVENSION ON VIEW

EF. c C.
2. CLEAN SURFACES TG BI URZTHANFD WITH ISOPR0PYL /

ALCOHOL.

J. POSITION SKYLIGHT IN PLACE CVER FOFS BARS.
4. SECURE SKYLIGHT AS SHOWN IN SECTION A--A.

5. APPLY JRETHANE BACKFILL ON BOTH SIDES

AND REAR OF SKYLIGHT AS SHOWN IN SECTION B-B.

12

Front wiper installation

OPTIONAL EQUIPMENT
(9114-3267) Cab Enclosure Kit

Starting Serial No. 0277001
Original Issue 1-98
Revised 6-27-07

BACKFILL WITH URETHANE

J=§

16

Backfill fill with urethane
typ all aroun d
/
/

SECT'ON B-R

CPS EAR
SECTION A A 16
(SCALE: NONE)
*REFER TO "SKYLIGFT INSTAL_ATICN®

NOTE: Urethane
perimeter of window.

oy

SECTION B -B

Skylight and Wiper installation

FRONT PANEL

See standard manual pages for
parts included in a standard open cab

JM




MATERIAL HANDLER

JM

GRADALL
522D-524D

OPTIONAL EQUIPMENT
(9114-3267) Cab Enclosure Kit
Starting Serial No. 0277001

Original Issue 1-98

Revised 6-27-07

Item | Part No. | Qty. Description Of Part
9114-3267| 1 |CABENCLOSUREKIT (includes all
items on pages 13-17 thru 13-19)
1 Ref |L.H. SIDE ASSY (see page 13-18 for
details)
2 Ref | DOOR HOLD OPEN ASSY (see page
13-18 for details)
3 [9133-4016 1 |FOAM HEADLINER (inside cab)
4 Ref | WINDOW LATCH ASSY (see page
13-18 for details)
5 Ref | CAB GLASS (see page 13-19 for
details)
6 |9133-4008| 1 [WIPER MOTOR (includes item 7)
* 7 | 9114-4478 1 |SHAFT&PIVOTASSY
8 |9133-4029( 10' [WASHER HOSE, .156X344
9 |9133-4026| 1 |WIPER ARM ADAPTER
*10 |8038-4207| 2 |HEXSCREW, .25-28X.75, GR5
11 |1 9133-4035 1 |SPACER
12 [ 9133-4019 1 |WET ARM SPACER
13 | 9133-4022 1 | WIPER ARM KIT
14 |[9133-4023| 1 |WIPER ARM
15 | 9133-4025 1 | WIPER BLADE
*16 |9136-3019| 1 |SKYLIGHT ASSY (includes items
16 thru 19)
17 |[9116-4090| AR |HI VISCOSITY BLACK URETHANE
18 |9116-4089| AR | GLAS PREP, POWER BOND
19 [9134-4009( 1 |[SKYLIGHT FRAME WELDMENT

* Revised part number on items 7, 10 & 16.

13-17



GRADALL

MATERIAL HANDLER

522D-524D

SEE STANDARD MANUAL PAGES FOR PARTS
INCLUDED IN A STANDARD OPEN CAB

5

—

SECTION A-A
URETHANE ENTIRE LENGTH
OF BULB SEAL

B 55

DS

OPTIONAL EQUIPMENT
(9114-3267) Cab Enclosure Kit

Starting Serial No. 0277001
Original Issue 1-98
Revised 7-13-01

12
19

WINDOW LATCH ASSY

18

SEE ILLUSTRATION & NOTES ON
NEXT PAGE FOR LATCH DETAILS

SECTION B-B
URETHANE ENTIRE LENGTH
OF BULB SEAL

* Total revision of page.

13-18



DISCARD OLD
BOLT & REPLACE
WITH LONGER BOLT.

WHEN

BOLT SHOUL

TIGHT

GRADALL

ATERIAL HANDLER

522D-524D

9134-3056
INSIDE & OUTSIDE LATCH KIT
USED ON CAB ENCLOSURE KITS
PRIOR TO ANGUS-PALM S/N T2702A &
ENCLOSED CABS PRIOR TO S/N P9623M

ENSURE STAKE PIVOT IS
COMPRESSED FIRMLY TO LATCH
0DY AND IS NOT LOOSE

ROKE ThAY (IF LOOSE, REPLAGE LATCH)

PADDLE LATCH SHOULD ACTUATE CAM
LATCH AT HALF STROKE TRAVEL (OPTIONAL)

REPLACE PLATE LINK

HEX NUT 2520

WITH CAM LATCH JAWS

FURTHER ADJUSTMENT:
LOOSEN CAP SCREWS
CAM, LATCH (REF) MOVE CAM

RETIGHTEN - SET CLUTCH
BEND OUTWARD SLIGHTLYTO  ON CORDLESS DRIVER TO
ENSURE LINK PLATE RIDES CFTLBS

AGAINST WASHER & NOT ON NUT

INSTALLED
DBE DISCARD OLD.
& NOT GIVE

NYLON BUSHING &
REPLACE WITH STEEL
BUSHING MUST TURN FREELY

s sgen 4
Rl

LINK PLATE GOES BEHIND
GAM LATCH LEVER

‘THE INSIDE DOOR RELEASE MAY NEED TO
BE ADJUSTED LATERALLY BY WAY OF THE
SLOTTED HOLES, TO AFFECT PROPER ACTUATION
FROM EXTERIOR PADDLE LATCH HALF STROKE

1) Remove door stiffener cover and mounting hardware.

2) Remove inside door release mounting hardware. Including
(1) .25-20x1.00 screw, (1) .28 ID x 1.00 OD washer, (1) nylon
bushing, (2) .406 ID x 1.25 OD washers, (2) .312-18 lock nut,
(1) plate, door link, and (1) .25-20 lock nut.

3) Install new inside door release hardware as shown.

4) Reverse spring attachment as shown.

5) Replace door stiffener cover and hardware.

OPTIONAL EQUIPMENT
(9114-3267) Cab Enclosure Kit

Starting Serial No. 0277001
Original Issue 1-98
Revised 7-13-01

NOTE: IF YOUR CAB ENCLOSURE CONTAINS THE LATCH
ASSY, (shown left), IT IS RECOMMENDED TO
UPDATE TO CURRENT STYLE, (shown below), BY
ORDERING LATCH RETRO FIT KIT, 9114-4469, (see
parts list for details).

PADDLE LATCH INSTALLATION
USED ON CAB ENCLOSURE KITS WITH
ANGUS-PALM STARTING S/N T2702A &

ENCLOSED CABS STARTING S/N P9623M

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9114-3267 1 |CABENCLOSUREKIT, (includesall 23 |9133-4018 2 |LOCKNUT,.375-16
items on pages 13-17 thru 13-19) 24 |9134-4027| 1 |DOORSTRAP
9114-4469| 1 |LATCHRETROFITKIT, (includes 25 |9133-4033| 3 |FLATWASHER,.375X.88
items 31, 41 thru 48 & 50) 26 |9133-4018| 2 |[LOCKNUT,.375-16
9133-4007| 1 |L.H.SIDEASSY, (includesallitems 27 |9134-4028| 1 |DOORHOLDBRACKETWELD
onpage 13-18) 28 |9134-4029| 1 |DOORHOLD OPEN ROD
9134-4010| 1 |UPPERDOORASSY, (includesitems 29 |9134-4019| 1 |GROMMET,.375X.875
1thru 13) 30 |9134-4030| 1 |COTTERPIN,1/8X.75
9134-4011| 1 |LOWERDOORASSY, (includesitems 31 |9148-4028| 1 |PADDLELATCH, (seeillustration&
24,31, 32 and 37 thru 56) notes at top of page)
9133-4012| 1 |DOORHOLDOPENASSY, (includes 32 |8096-4051| 1 |DOORKEY,#510, (oldstylelatch)
items 27 thru 30) 9114-4470( 1 |DOORKEY, CH 751, (new style latch)
1 |9134-4012| 1 |UPPERFRAMEASSY, (painted) 33 |9134-4031| 7.5 |[BULBSEAL,1/4CLIP
9134-4013 1 |WINDOWLATCHASSY, (includes 34 Ref | GLASS, (see page 13-19for details)
items 14 thru 19 & item 12 as 35 |8026-4033| 2 |WINDOWCLIP
required) 36 |8026-4034| 4 |SCREW,#10-32X1.50
3 |8026-4091 | 21.5 [BULB SEAL,90DEGREE 37 |9134-4043| 6 |SCREW,.25-20X.625
4 Ref |GLASS, (see page 13-19for details) 38 |[9134-4032| 1 |GRABHANDLE, (inside)
5 |9134-4014 | .17' |FOAM,.438X.375 39 |9134-4033| .25" [ FOAM, PSA3/16X5/8
6 |9133-4034| AR |BLACKURETHANE 40 |9148-4030| 1 |LOWERDOORWELDMENT
7 18026-4084| 1 |GROMMET,.51X1.06 41 |9148-4029| 1' |BULBSEAL
8 [9134-4015| 1 |BUSHING 42 19148-4034| 2 |MOUNTINGBRACKET
9 |8026-4082| 1 |[WASHER 43 |8038-4191| 4 |SCREW,10-24X.5
10 |9134-4016| 1 |[DOORANGLE 44 18038-4187| 1 |RODRETAINERCLIP
11 |9134-4017| 2 |SCREW,.25-20X1.25 45 19148-4036| 1 |CAMLATCH
12 |9134-4018 | AR [LOCTITE,BLUE 46 |9148-4035| 1 |LINKAGEROD
13 |9134-4019|( 1 |GROMMET,.375X.875 47 |8038-4185| 1 |RODRETAINERCLIP
14 |9134-4020( 1 [NUT,.25-20,GR5 48 |8026-4074| 4 |SCREW,.25-20X.75
15 |9134-4021| 1 |[BOLT,.375-16X1.00 49 |8026-4046| 4 |NUT,.25-20
16 |9134-4022| 2 |STEELLATCH 50 |9148-4031| 1 |CENTERSTIFFENERCOVER
17 |9134-4023| 1 |POLYURETHANELATCH 51 |9116-4096| 2 |SCREW,.25-20X.75
18 |8026-4108| 1 |[KNOB 52 19134-4047| 1 |LOWERDOORFOAM
19 |9134-4024| 1 |[SCREW,.25X1.00 53 |9134-4046 | AR |BLACKURETHANE
20 |9114-4435| 1 |CABKITSERIALTAG 54 19134-4045| 2 |VINYLCAP
21 |9134-4025| 1 |[FOAM,L.H.SIDEPANEL 55 19148-4024| 6 |BULBSEAL
22 | 9134-4026 | AR |ADHESIVE,HIGHPERFORMANCE 56 |8026-4091| 2.5' [BULBSEAL
DS * Total revision of page. 13-18



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9114-3267) Cab Enclosure Kit - Glass
522D-524D Starting Serial No. 0277001

Original Issue 5-98

813.4[32.03]

R12.7[R0.50] (4 PLCS) «

650.7[25.62]
R178.3[R7.02] (2 PLCS)

R12.7[R0.50] (4 PLCS)—\ 872.1[34.33] \

\ \@m
A\

R12.7[R0.50] (2 PLCS)

820.8[32.31]

EMERGENCY EXIT DECAL
IS TO BE REPLACED WHEN
ORDERING FRONT WINDOW

R146.5[R5.77]

//( R177.3[R6.98]
718.3[28.28] X
783.2(30.84]
\

820.8[32.31]

A

614.7[24.20} \\

848.4[33.40]

VA

1185.8[45.90]

R3.2[R0.12] (3 PLCS)\/ \

Front of Machine ~697.2[27.45

1
f 697.2[27.45]

795.6[31.32]
R28.6[R1.12] (4 PLCS)

A
A

s

-
= ‘>\\
276.1[10.87]
R19.0[R0.75] (3 PLCS)

See standard manual pages for
parts included in a standard open cab

Item | Part No. | Qty. Description Of Part

9114-3267| 1 |CAB ENCLOSURE KIT (includes all
items on pages 13-17 thru 13-19)
EMERGENCY EXIT DECAL (needs
replaced each time front window is
ordered)

FRONT WINDOW - 6.4(0.25) THICK
STD. LT. GREEN TINT - LAMINATED
SAFETY GLASS 73% LIGHT TRANS.
#4 EDGE

SKYLIGHT WINDOW - 6.4(0.25)
THICK STD. LT. GREEN TINT -
LAMINATEDSAFETY GLASS 73%
LIGHT TRANS. #4 EDGE

R.H. SIDE WINDOW - 6.4(0.25)
THICK STD. LT. GREEN TINT -
TEMPEREDSAFETY GLASS 73%
LIGHT TRANS. #4 EDGE

5 19116-4092 1 |REAR WINDOW - 6.4(0.25) THICK
STD. LT. GREEN TINT - LAMINATED
SAFETY GLASS 73% LIGHT TRANS.
#4 EDGE

6 |9116-4101| 1 |L.H. SIDE WINDOW - 6.4(0.25) THICK
STD. LT. GREEN TINT - TEMPERED
SAFETY GLASS 73% LIGHT TRANS.
#4 EDGE

7 19116-4100 1 |UPPER DOOR GLASS - 6.4(0.25)
THICK STD. LT. GREEN TINT -
TEMPERED SAFETY GLASS 73%
LIGHT TRANS. #4 EDGE

1 ]9134-4006

-

2 |9116-4099

=

3 |9116-4102

[y

4 |[9116-4088

=

*All cab enclosure pages re-formatted and combined to alleviate confusion. One cab enclosure
KG kit will work for all "D" series models. Multiple page number changesin section 13. 13-19



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-5127) Auxiliary Hydraulics & L.H. Sway Assy

522D-524D 3 SECTION BOOM ONLY
Original Issue 5-98
Revised 8-30-02

@

‘o) - o) 4
14/ /
15
13
\ﬁ off | ©-50 | ¥
| Q<@ 5
= - ©
X | ;

VIEW A -A VIEWC-C

* Added part numbers 9108-4282 & 9108-4359 to item 13. 13-20



GRADALL

MATERIAL HANDLER

522D-524D

o

OPTIONAL EQUIPMENT

(9108-5127) Auxiliary Hydraulics & L.H. Sway Assy

3 SECTION BOOM ONLY

Original Issue 5-98
Revised 8-30-02

4
) L] /4 i
1 T 7 18
19
20
21
8
22
23
24
i
i 39 -
38
40 °
41 % U
VIEW D -D
Item | Part No. | Qty. Description Of Part Item | Part No.| Qty. Description Of Part
1 ]9002-7187| 10 |TIEWRAP 24 | 8856-1109 2 | FLATWASHER, 3/8
2 |8866-1065| 2 |UNION, 1/2, TUBE 25 | 9020-7463| 8 | CUSHIONCLAMP
3 |9020-7463| 2 |CUSHIONCLAMP 26 | 8471-8280| 2 |HOSEASSY
4 |18471-8062 2 |HOSE ASSY 27 19112-6008 2 | HOSE TAKE-UP WELD
5 Ref [ CONTROL VALVE ASSY (see page 28 |9112-3054| 2 |COMPRESSION SPRING
13-10 for details) 29 |9112-1134 2 | SPRING RETAINER
6 |9136-3044 1 |GUIDEPLATE 30 | 8850-1008 2 |HEX NUT, 1/2-13
7 |8820-1035 2 |HEX HEAD CAPSCREW, 3/8-16x1, 31 | 8850-1108 2 | HEAVY HEX JAM NUT, 1/2-13
GR5 32 | 9112-3061 2 | BULKHEADFITTING
8 |[8855-1011 4 |LOCKWASHER, 3/8 * 33 | 8871-2305 2 | REDUCING BUSHING
9 |9136-6008| 1 |LEVERBRACKET 34 | 9020-4244| 1 |MALEHYDRAULICCOUPLER
10 [1100-2410| 3 |HEXHEAD CAPSCREW, *35 | 9104-3126| 1 |DUSTCAP
1/4-28x4-1/2 36 | 9020-4245 1 | FEMALEHYDRAULIC COUPLER
11 |8850-1404 3 |HEX JAM NUT, 1/4-28 37 19104-3125 1 | DUST PLUG
12 [8855-1009| 3 |LOCKWASHER, 1/4 38 |9130-1020| 1 |[SPACER
13 | 9108-3107 1 |REMOTEVALVECONTROL 39 |9112-1125 1 | BULKHEAD BRACKET
% 9108-4282| 1 |KNOB 40 | 1440-2248| AR | 3M ADHESIVE
[+ 9108-4359| 1 |BOOT 41 | 9020-6199| 13" | TRIM-LOCK (pre-packaged in 25'
14 | 9136-3043 2 |CONTROLCABLE lengths)
15 |9112-3062 2 | CABLE ADAPTER BONNET 42 | 8855-1010 2 | LOCKWASHER, 5/16
16 [9112-3016| 1 |[AUXILIARY HOSE SHEAVE 43 |8820-1019| 2 |HEXHEAD CAPSCREW,
17 |19108-1326 1 |HOSE REEL SUPPORT 5/16-18x7/8, GR5
18 [9020-3040| 1 |[THRUST WASHER 44 | 8850-1005| 2 |HEXNUT, 5/16-18
19 ([8858-1320| 1 |[RETAINING RING EXTERNAL 45 |8471-8041| 2 |HOSE ASSY
20 |8320-1123 3 |HEX HEAD CAPSCREW, 1/2-13x1 46 | 9002-7179 4 | BULKHEAD FITTING, 90 DEGREES
21 |9002-7471 3 |HARDEN FLATWASHER, 1/2 47 19020-6194| 3.5" | TRIM-LOCK (pre-packaged in 25'
22 19112-6080| 1 |HOSE GUARD lengths)
23 |18820-1034| 2 |HEX HEAD CAPSCREW, 48 |8471-8281| 2 |HOSE ASSY
3/8-16x7/8, GR5

* Added part numbers 9108-4282 & 9108-4359 to item 13; changed mislabeled item 33 to item 35.

13-20



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT
(9108-5128) Auxiliary Hydraulics Assembly w/Electrics

3 SECTION BOOM ONLY
Original Issue 5-98

Sw2-86

~ /N

{SDE SHIFT] PANEL %%
\

SW2-86 l “ ‘I 1 MAST SWING ,l “ " SWi-86
\ SWITCH /( B\ SWITCH /
#2 #1
A DA
A 7/
N\ /.
N\ 7/
Y ’/
© © N\ 4
\ /7
Q (@] N~ ooy
H
o] O
o 0]

JH

s Y s s |

s e | e e | s | s |

VIEW B

TYPICAL SWITCH

AND B

00T

INSTALLATION

B

SIDE SHIFT
RED

NE

IR
RELAY| Y RELAY
#2 #1

POWER POWER
N [t

[

SWi-870

*{SW2-870
W1-86
GND-85
SPL_ACC-30

{Sw2-8e

o Panel ]
GROUND I}
12v_DC
[SPL_Acc]

|
o1{SI0E SHIFT

SWITCH
#1

3 \_
~g
 —T S o)
e R
(=

WIRING DIAGRAM
13-21



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT
(9108-5128) Auxiliary Hydraulics Assembly w/Electrics

3 SECTION BOOM ONLY
Original Issue 5-98

MEILEARY ELECTRICS.

e SI0E MY

E) ol
1'8'_"1'.‘"2: -

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9108-5128 | Ref |AUXILIARY ELECTRICS ASSY 14 | 8820-1017 2 | HEX HEAD CAPSCREW,
3 SECTION BOOM ONLY 5/16-18x5/8, GR5
(includes all items) 15 |8855-1010 | 2 | LOCKWASHER, 5/16
1 | 7738-3470 2 |SWITCH BOOT 16 |9112-6032 1 | CABLE TAKE-UP SUPPORT
2 | 7716-3204 2 |TOGGLE SWITCH 17 |9112-3054 1 | COMPRESSION SPRING
3 | 9114-3105 1 |AUXILIARY FRAME HARNESS 18 (9112-1134 1 [ SPRING RETAINER
4 | 9002-7187 | 22 |INYLON TIE 19 |8850-1008 1 |HEX NUT, 1/2-13
5 1 9112-3155 1 |DECAL 20 | 8850-1108 1 |HEX NUT, 1/2-13
6 | 9112-3154 1 |AUXILIARY DASH HARNESS 21 |9020-7661 1 |6 CONTACT SOCKET
7 | 8830-1088 2 |ROUND HEAD CAPSCREW, 22 | 8820-1005 2 | HEX HEAD CAPSCREW,
10-24x3/8 1/4-20x1, GR5
8 | 8856-1105 2 |FLATWASHER 23 | 8852-1304 2 | HEX LOCKNUT, 1/4-20
9 | 9112-6029 1 |HOSE & CABLE SUPPORT 24 19112-1283 1 | RECEPTICAL BRACKET
10 | 7713-3141 1 |BASE PLATE 25 | 7713-3168 1 | CLAMP SET, 1/2
11 | 9108-3551 1 |AUXILIARY BOOM HARNESS 26 | 7713-3140 1 | COVER PLATE
12 | 9112-3055 2 |STRAIN RELIEF FITTING 27 | 7713-3177 1 |HEXBOLT
13 ] 9112-6031 1 |CABLE TAKE-UP WELDMENT 28 19108-3216 | 4 | CUSHION CLAMPS

JH

13-21



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT

(9108-5125) Auxiliary Hydraulics Assembly w/Electrics

2 SECTION BOOM ONLY
Original Issue 5-98

5256}

ey

\
’

/

{SiDE SHIFT] [ PANEL  }——+—
!

_—(*_SVII -87a

N

%%

{Dnnuuﬂ}

£ SWi-86

X SWITCH /
#1
~ -

S ———

\ \
[Swz-86 —— % MAST SWING .
\ SWITCH /(
#2
~ -
- 27N
\
N\
< /

TYPICAL SWITCH
AND BOOT
INSTALLATION

JH

\\"-\' /—‘J), CJ
4 IITIUIIIIIIIN = °
O
@)
O Z o} o Eq
VIEW B - B

RED

Swi-87

{Sw2-86

o;
B EE
:

5 %
AN AN
SWITOH o) [SWITCH
#2 =z #1

3

EIRES R
RELAY| Y RELAY|/
#2 #1
POWE

SW2-87
Wi-86
GND-85
SPL_ACC-30

[ Paner ]
GROUND I}

12v DC
[SPL_acc]

*1+{ SIDE SHIFT

WIRING DIAGRAM
13-22



GRADALL

MATERIAL HANDLER

522D-524D

—_—0 O

OPTIONAL EQUIPMENT
(9108-5125) Auxiliary Hydraulics Assembly w/Electrics

2 SECTION BOOM ONLY
Original Issue 5-98

Y

A
L[ 4 —
| IIIMIII//////
12
10
11
20
5
19 /
L o
unuwmla
15 "Preral
17 @ @
O O 18 i
En e O
L @ @
[ © \
Iltem| Part No. |Qty. Description Of Part
9108-5125 | Ref |AUXILIARY ELECTRICS ASSEMBLY
(includes all items)
1 | 7738-3470 2 |SWITCH BOOT
2 | 7716-3204 2 |TOGGLE SWITCH
3 | 9114-3105 1 |AUXILIARY FRAME HARNESS
4 |1 9002-7187 | 22 |INYLONTIE
5 | 9112-3155 1 |DECAL
6 | 9112-3154 1 |AUXILIARY DASH HARNESS
7 | 8830-1088 2 |ROUND HEAD CAPSCREW,
10-24x3/8
8 | 8856-1105 2 |FLATWASHER
9 | 7713-3139 1 |CLAMP SET
10 | 7713-3140 2 |COVER PLATE
11 | 7713-3177 2 |HEXBOLT
12 | 8594-1016 1 |SUPPORT CLAMP
13 | 7713-3141 1 |BASE PLATE
14 | 9112-3163 1 |AUXILIARY BOOM HARNESS
15 | 9108-3216 2 |CUSHION CLAMP
16 | 9020-7661 1 |6 CONTACT SOCKET
17 | 8820-1005 2 |HEX HEAD CAPSCREW,
1/4-20x1, GR5
18 | 8852-1304 2 |HEX LOCKNUT, 1/4-20
19 | 9112-1283 1 |RECEPTICAL BRACKET
20 | 7713-3168 1 |CLAMP SET, 1/2

JH

o

13-22



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5004) Work Light Package
522D-524D Original Issue 5-98

Revised 9-28-00

—A

)

7 |

_ L P
‘\\ﬁ

—A IR

“ TO FUSE FROI ﬂ
GNITION SwiTCH
“ (FOR DOME LIGHT) “

]
U N
TO RELAY ON SIDE WALL I |

Ll
] I (FOR FLOOD & TAIL LIGHTS)

I ||
B | e
: Sk
e ____mM
[
L
it R e
7
8
9
CEEESI-I?IE HARNESS 1 0
NOTE: 1 14
CRIMP WIRES AND
HEAT SHRINK
CONNECTIONS.
(4) PLACES. ENGINE HARNESS O P
BACK-UP ALARM |
|1
15 ||
28 16 I
29 17 |
<+ 36 30 secTioN A-A

3
32

12 1 | 135 2
37 . 38
©) 3

TERMINAL A = GROUND (REF)9114-1364
TERMINAL B = GREEN

TERMINAL C = RED

TERMINAL D = BLACK

&

TO TERMINAL C (RED WIRE)
TAIL LIGHT HARNESS (TOWER)

| TO TERMINAL D (BLACK WIRE)

TAIL LIGHT HARNESS (TOWER) g

PCN 000221-SVC * Revised illustration and parts list. 13-23



GRADALL

MATERIAL HANDLER

522D-524D

5] o]

[} O] @ @ — ©7
= ® S=®_

@
2
3
z
=X
£
I

RK LIGHT (ON MIRROR SUPPORT)

g
2
3
z
[
s
I
g
<
&
S
=
g
Z
g
&
z
@
o
e

FROM 15 AMP
FUSE ON DASH

IN TAIL LIGHT

TO DOME LIGHT HARNESS

OPTIONAL EQUIPMENT

(9138-5004) Work Light Package

Original Issue 5-98
Revised 9-28-00

15 AMP
FUSE

FROM REV SWITCH

FWDIREV VALVE

TO TERMINAL "C"

REAR TAIL LIGHT
ASSEMBLY

STOPLIGHT SWITCH MOUNTING
ON BRAKE PEDAL

m Lt
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9138-5004 1 | WORKLIGHTPACKAGE, (includes 28 | 9112-1145 1 |TAILLIGHT HOUSING
allitems) 29 | 9112-1146 1 |TAILLIGHTBRACKET
1 | 9002-7214 4 | RUBBER GROMMET 30 | 9136-5045 1 |TAILLIGHT ASSEMBLY, (includesthe
2 | 8688-3260 | 3 | EYELET following seven items)
3 | 8096-3050 3 | UTILITY FLOOD LIGHT 9112-3065 1 |TAILLIGHT
4 | 9136-1001 1 | R.H.LIGHT SUPPORT 8666-1147 | 38" | WIRE, 16 GAUGE, (black)
5 | 9002-7319 4 | DR.&TAP SCREW, 1/4-20X1 8666-1149 | 38" | WIRE, 16 GAUGE, (green)
6 | 9136-1002 1 | L.H.LIGHT SUPPORT 8666-1152 | 38" | WIRE, 16 GAUGE, (red)
7 | 8096-3055 4 | W.PACKCONNECTOR, (tower) 8668-3480 3 |BUTTCONNECTOR
8 | 8096-3056 4 | W.PACK CONNECTOR, (shroud) 8203-3996 | 45" |WIRELOOM
9 | 8096-3068 4 | W.PACKCONNECTOR, (female pin) 8668-3122 2 |TIEWRAP
10 | 8096-3069 8 | W.PACKCONNECTOR, (male pin) 31 | 8820-1018 2 |HEXHDCAPSCREW, 5/16-18X3/4,
11 | 8096-3066 | 12 | W.PACKCONNECTOR, (cable seal) GR5
12 | 9136-3008 1 | LIGHTHARNESS 32 | 8856-1108 2 | FLATWASHER,5/16
13 | 9103-3425 1 | RUBBERGROMMET 33 | 8855-1010 2 |LOCKWASHER,5/16
14 | 9103-3380 1 | RUBBERGROMMET 34 | 9114-1364 1 |JUMPERWIRE
15 | 2486-1167 1 | INTERIORLIGHT 35 | 9020-7220 1 |MOUNTINGBAR
16 | 9136-1003 1 | MOUNTING BRACKET 36 | 9136-3087 1 |TAILLIGHTHARNESS
17 | 8832-1022 2 | SELFTAPPING SCREW, #8-32X3/8 37 | 8096-3062 1 |W.PACKCONNECTOR, (shroud)
18 | 9002-9955 1 | RUBBERGROMMET 38 | 8366-1336 5 |WELDSTUD, 1/4-20X5/8
19 | 8998-1036 3 | PANHD SCREW, #8-32X3/8 39 | 8662-1230 6 |SUPPORTCLAMP
20 | 8850-1610 3 | HEXNUT, #8-32 40 | 8850-1004 5 |HEXNUT, 1/4-20
21 | 7738-3410 1 | RELAY 41 | 9136-1004 1 |LIGHT SUPPORT
22 | 9114-3117 1 | STOPLIGHT SWITCH 42 | 7736-3302 1 |FUSE,20AMP
23 | 9114-1512 1 | TAB 43 | 7736-3268 1 |FUSE,15AMP
24 | 8820-1002 1 | HEXHD CAPSCREW, 1/4-20X5/8, 44 | 9136-3073 1 |WORKLIGHT DASHHARNESS
GR5 45 | 7738-3467 1 |LIGHTSWITCH
25 | 8856-1107 1 | FLATWASHER,1/4 46 | 7738-3470 1 |BOOT
26 | 8855-1009 6 | LOCKWASHER, 1/4 47 | 9136-3009 1 |LIGHTS ON/OFFDECAL
27 AR | WIRE LOOM, (use on all wires)

PCN 000221-SVC

* Revised illustration and parts list.

13-23



GRADALL

MATERIAL HANDLER

JH

522D

OPTIONAL EQUIPMENT
(9138-5005) Foam Tire

2 Section Boom Only
Original Issue 5-98

VIEW SHOWING DECAL PLACEMENT ON RIM

Iltem| Part No. | Qty. Description Of Part
9138-5005 1 | FOAM TIRE OPTION
1 |9103-5247| 2 |FOAM FILLED TIRE ASSEMBLY
2 |9103-5248 2 | FOAM FILLED TIRE ASSEMBLY
3 | 9138-3005 1 | S/IN & ATTACHMENT PLATE
4 19112-3160| 4 | TIRE DECAL

13-24



GRADALL

MATERIAL HANDLER

JH

524D

OPTIONAL EQUIPMENT
(9138-5006) Foam Tire

3 Section Boom Option Only

Original Issue 5-98

2o,
X FTTTED WiTh SA% =

VIEW SHOWING DECAL PLACEMENT ON RIM

Iltem| Part No. | Qty. Description Of Part
9138-5006 1 | FOAM TIRE OPTION
1 |9103-5247| 2 |FOAM FILLED TIRE ASSEMBLY
2 |9103-5248 2 | FOAM FILLED TIRE ASSEMBLY
3 | 9138-3006 1 | S/IN & ATTACHMENT PLATE
4 19112-3160| 4 | TIRE DECAL

13-25



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT
(9133-5023) Ether Start Field Kit
Original Issue 5-98

Revised 12-22-98

NOTE: IF YOUR MACHINE CAME WITH ETHER START OPTION (9133-5005)
USE ETHER START FIELD KIT (9133-5023) FOR SERVICE.

VIEW A-A

VALVE &
COIL ASSY

THERMOSTAT

IGNITION
SWITCH

L

N

18
19
20

5

©)

CAPACITY

CHARTS | ¢
@

=)

21 DASH PANEL VIEW

Item| Part No. | Qty. Description Of Part
9133-5023 1 |ETHERSTARTFIELDKIT (includesall
items)
1 | 8096-3057 1 |TOWERCONNECTOR 2-WAY
2 | 8096-3065 | 4 |CABLESEAL
3 | 8096-3068 2 |FEMALEPIN TERMINAL
4 | 8096-3058 1 |SHROUD CONNECTOR 2-WAY
5 | 8096-3069 2 |MALEPIN TERMINAL
6 | 8855-1009 2 |LOCKWASHER, 1/4
7 | 8820-1035 | 2 |HEXHDCAPSCREW,3/8-18x1,GR5
8 | 8850-1006 2 |HEXNUT, 3/8-16
9 | 8820-1005 | 2 |HEXHDCAPSCREW,
1/4-20x1, GR5
10 | 8850-1004 2 |HEXNUT, 1/4-20
11 | 7716-3117 1 |RUBBERGROMMET
12 | 8855-1011 2 |LOCKWASHER, 3/8
13 | 9133-1018 1 |MOUNTINGBRACKET
14 | 9114-3362 1 |QUICKSTARTKIT
15 | 9002-7187 | 4 |TY-RAP
16 | 8319-1038 1 |HEXHDCAPSCREW, M10x1.50x20
17 | 7738-3576 1 |WIRECONNECTOR
18 | 9112-3181 1 |TOGGLESWITCH
19 | 7738-3470 1 |BOOT
20 | 9112-3176 1 |STARTAIDDECAL
21 | 9114-3202 1 |INSTRUCTIONDECAL

* Changed pg13-26 (9133-5005) Ether Sart Option into

PCN980640 - JH

(9133-5023) Ether Sart Field Kit for service and added note.

@

13-26



MATERIAL HANDLER

DS

GRADALL
522D-524D

THIS PAGE INTENTIONALLY LEFT BLANK

OPTIONAL EQUIPMENT

FOR SERVICE ONLY
Original Issue 2-98
Revised 8-13-04

Item

Part No.

Qty.

Description Of Part

* Removed all information; added note.

13-27



OPTIONAL EQUIPMENT

(9133-5026) Rear Axle Advantage Kit

GRADALL

MATERIAL HANDLER

522D-524D

FOR SERVICE ONLY

Original Issue 3-99

MACHINE
a

FRONT OF

ENLARGED VIEW

.

13-28

JH



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9133-5026) Rear Axle Advantage Kit
522D-524D FOR SERVICE ONLY

Original Issue 3-99

NOTE #1: Customer to use existing wheel hubs & hardware, drive motors, drive motor tube assemblies, and drain line
hoses or order separately if replacement is required.

NOTE #2: Cylinder base end must be free to rotate. Shim steer cylinder base end as required to maintain a total max.
gap of 1/16".

NOTE #3: Shim bottom knuckles as required to maintain no more than 1/32" movement. Shim top knuckles as
required to maintain no more than 1/16" gap. Must have a minimum of one shim.

ltem | Part No. | Qty. Description Of Part 36 | 8867-1001 | 6 |LUBEFITTING, STRAIGHT,1/8
37 1 9104-1508 | AR | SHIM ( 060 thick see nate #2)
9133-5026 | Ref |REARAXLEADVANTAGEKIT 38 2 | STEERING CYLINDERASSY (see
(includes allitems except 30, 44, page 10-6 for details)
45 & 48) 39 | 9108-1523 | 1 |L.H.TUBESUPPORT
1 |8852-1312 | 2 |HEXLOCKNUT,3/4-10 (torqueto 9108-1522 | 1 | R.H.TUBESUPPORT
160-175ft.Ibs.) 40 | 8820-1035| 4 | HEXHDCAPSCREW, 3/8-16X1,GR5
2 | 9108-1415 | 2 |DIRTSHIELD 41 | 8821-1121| 2 | SOCKETHDCAPSCREW,
3 | 9104-1481 2 |STEERING CYLINDERPIN (knuckle 1/2-13X6-1/2, GR8
end) 42 1 9112-0003| 1 |L.H.STEERINGKNUCKLE
4 19112-1239 | 2 |BUSHING 43 | 9104-3247 | 2 | SELF-ALIGNING BUSHING
5 | 9104-1439 | 2 |TIERODPIN 44 12 | HARDENED WASHER, 3/4 (use
6 | 8852-1306 | 2 |LOCKNUT,3/8-16 existing hardware, see page 2-3 for
7 | 9112-1240 4 | BUSHING details)
8 | 9112-3030 | 4 |BACK-UPRING 45 12 | HEXHD CAPSCREW, 3/4-10X2 (use
9 | 8859-1032 | 4 |O-RING existing hardware, see page 2-3 for
10 | 9112-3027 2 | BUSHING (lower) details)
11 | 9112-3029 | 2 |O-RING 46 | 9116-6063 | 1 | TIEROD (includesitem 43)
12 | 8859-1104 | 4 |O-RING 47 | 8852-1208 | 2 | HEXLOCKNUT,1/2
13 | 9112-1091 | 2 |THRUSTBUSHING 48 2 | CAPSCREW 12PT., 3/4-10X2,GR8
14 | 9116-6012 | 1 |REARAXLEWELDMENT (use existing hardware, see page 2-3
(includesitems 10, 16 & 53) for details)
15 | 8692-1268 | 2 |LIPSEAL 49 | 9020-1918 | AR | SHIM (10 gauge, see note #2)
16 | 9112-3028 | 2 |BUSHING (upper) 50 | 8855-1153| 2 |LOCKWASHER,5/8
17 | 9108-1693 | 2 |UPPERKINGPIN 51 | 8821-2321 | 2 |[SLOTHDCAPSCREW,
18 | 8858-1323 | 4 |RETAININGRING 5/8-11X3-3/4,GR8
19 | 8867-1022 | 4 |LUBEFITTING,30DEGREES,1/8 52 | 2460-1570 ( 2 |LIPSEAL
20 | 9104-1732 | AR |SPACER 53 | 9112-3031| 2 [ BUSHING
21 | 8859-1019 | 2 |O-RING 54 | 8821-2321| 2 | SOCKETHDCAPSCREW,
22 1 9104-1459 | 2 |WASHER 5/8-11X3-3/4,GR8
23 | 8850-1416 | 2 |HEXJAMNUT,1-14 (torque to 55 | 8850-1110 | 2 | HEAVYHEXJAMNUT,5/8-11
225-2501t. Ibs.)
24 |18320-1140 | 2 |HEXHDCAPSCREW, 3/8-16X2-3/4,
GR8
25 | 9114-1424 | 2 |LOWERKINGPIN
26 | 9104-1596 | AR |SHIM (20 gauge, see note #3)
27 | 9104-1449 | AR |SHIM (.060 thick, see note #3)
28 | 9104-1450 | AR |SHIM (.0478 thick, see note #3)
29 | 9104-1451 | AR |SHIM (.106 thick, see note #3)
30 2 |DRIVE HUB (use existing hubs, see
page 2-3, 6-6 & 6-7 for details)

JH 13-28




GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9139-5004) Low Profile Machine Package 522D

522D Original Issue 6-99
Revised 8-30-02

=)

NOTE:
The Lo-Pro Rear Axle Assy (9139-5003),
is the same as the standard Rear Axle
Assy on page 2-3 except, the Rear Axle
Weldment 9116-6012, is replaced by
(9130-6010), andthe Tie Rod 9116-6063,
is replaced by (9130-6029). In addition
item 4 (8471-8189), replaces item 5 on
page 9-9. All other Rear Axle Assembly
parts are the same as the standard
machine.

N

N\

\ \j\\

N
NN
N

I

( U VIEWA - A
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9139-5004 1 | LOWPROFILE MACHINE PACKAGE, 8 | 8820-1018 4 |HEXHD CAPSCREW, 5/16-18x3/4,
(includes allitems) GR5
1 | 9109-5026 4 | TIREASSY, (includesthe following) 9 | 8850-1005| 4 [HEXNUT,5/16-18
8698-3643 1 | TIRE 10 | 8855-1010 | 4 |LOCKWASHER,5/16
9109-3018 1 |RIM 11 | 9139-3005 1 |S/INATTACHMENT PLATE
9109-3019 1 | VALVE 12 | 9138-3025 1 |CAPACITY CHART, (opt.)
2 Ref | SWAY CYLINDER, (seepage 13-31fof| 13 | 9138-3037| 1 [LOADCHART6FT MAST, (opt.)
details) 14 | 9138-3038 | 1 |LOADCHART SLOPEPILER, (opt.)
3 | 9139-5003 1 | REARAXLEASSY, (seenote) *15 | 9109-1002 2 |STOPBLOCK
4 | 8471-8189 2 | HOSEASSY, (seenote) *16 | 9139-3004 1 |CAUTIONDECAL
5 | 9138-3017 1 | AIRINTAKETUBE 17 | 9020-6090 1 |ANCHORCHANNEL
6 | 9138-3030 1 | SERVICEINSTRUCTIONPLATE 18 | 9020-7463 2 |CUSHIONCLAMP
7 | 9138-1012 1 | AIRCLEANERBRACKET

T * Revised items 15 & 16; removed items 19 & 20; revised illustration. 13-29



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5010) Low Profile Machine Package 524D
524D Original Issue 6-99
Revised 8-30-02

NOTE: D
The Lo-Pro Rear Axle Assy (9138-5011), #
is the same as the standard Rear Axle /

Assy on page 2-3 except, the Rear Axle
Weldment 9116-6012, is replaced by
(9130-6010), and the Tie Rod 9116-6063,
is replaced by (9130-6029). In addition
item 4 (8471-8189), replaces item 5 on
page 9-9. All other Rear Axle Assembly
parts are the same as the standard
machine.

CAPACITY]

9 CHARTS

( |
P < VIEWA-A
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9138-5010 1 | LOWPROFILEMACHINE PACKAGE, 6 | 9138-3030 1 |SERVICEINSTRUCTIONPLATE
(includes allitems) * 7 | 9138-1026 1 |AIRCLEANERBRACKET
1 | 9109-5026 4 | TIREASSY, (includes the following) * 8 | 9138-3037 1 |LOAD CHART 6FT MAST, (opt.)
8698-3643 1 | TIRE * 9 | 9138-3038 1 |LOADCHART SLOPEPILER, (opt)
9109-3018 1 | WHEELASSY *10 | 9020-6090 1 |ANCHORCHANNEL
9109-3019 1 | VALVE 11 | 9020-7514 2 |TAPPEDBAR
2 Ref [ SWAY CYLINDER, (see page 13-31 12 | 9138-3026 1 |S/INATTACHMENT PLATE
for details) *13 | 9138-3025| 1 |CAPACITY CHART, (opt)
3 | 9138-5011 1 | REARAXLEASSY, (seenote) *14 | 9109-1002 2 |STOPBLOCK
4 | 8471-8189 2 | HOSEASSY, (see note) *15 | 9138-3019 1 |CAUTIONDECAL
5 | 9138-3017 1 | AIRINTAKETUBE *16 | 9020-7463 2 |CUSHIONCLAMP

T * Revised items 7 thru 10 & 13 thru 16; removed items 17 thru 20; revised illustration.

13-30



GRADALL

MATERIAL HANDLER

522D-524D

OPTIONAL EQUIPMENT

(9138-3015) Low Profile Sway Cylinder - lowa

Original Issue 6-99
Revised 6-27-07

Item | Part No. | Qty. Description Of Part
91383015 | 1 |SWAY CYLINDERASSY (includes ltem | Part No. | Gty. Description Of Part
allitems) *10 |9140-4352| 3 |[BUSHING
9108-4308 1 |SEALKIT (includes items 3thru 5, 11 1 |WIPER
7,11 & 13 thru 16) 12 | 9112-4085 | 1 [CYLINDERHEAD (torqueto
1 | 9138-4006 1 |CASEASSY 100-400ft.Ibs.)
2 |9103-4156 1 |LOCKNUT (lubricate & torque to 13 1 |U-CUP
350-400ft.Ibs.) 14 1 |STEPSEAL
3 2 |WEARRING 15 1 |BACK-UPRING
4 1 |PISTONSEAL 16 1 |O-RING
5 1 |O-RING 17 | 9112-4096 1 |SELF-TAPPING SCREW
6 | 9112-4084 1 |PISTON
7 1 |O-RING NOTE: ONLY ITEMSWITH PART
8 |9114-4128 3 |LUBEFITTING NUMBERS ARE AVAILABLE
9 | 9138-4007 1 |RODASSY FORSERVICE.
IM * Revised part number on item 10. 13-31




GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9045-3050) Truss Boom Winch
522D-524D Starting Serial No. 0277001
Original Issue 7-01

Revised 7-3-06

18

s

QoI

LK 13-32



GRADALL OPTIONAL EQUIPMENT
MATERIAL HANDLER (9045-3050) Truss Boom Winch
522D-524D Starting Serial No. 0277001
Original Issue 7-01

Revised 7-03-06

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
* |9045-3050 | 1 |TRUSSBOOMWINCH, (includesall 27 |9020-8143 | 1 |LOCKSEAT
items on this page & on page 13-33) 28 |9020-8169 | 1 |WIREROPELOCK
1 |[9020-8147 1 |GEARCASECOVER 29 | 8855-1011 1 |LOCKWASHER, 3/8
2 |[9020-8171 1 |GEARCASEGASKET 30 | 8820-1036 1 |HEXHDCAPSCREW, 3/8-16X1-1/4,
3 |8820-1035| 6 |HEXHDCAPSCREW,3/8-16X1,GR5 GR5
8855-1011 | 6 |LOCKWASHER,3/8 31 | 9020-8155| 4 |STUDBOLT,1/2-13X1-1/2
4 19020-8154 | 2 [(BUSHING 32 |8850-1008 | 4 |HEXNUT,1/2-13
5 ]9020-8150 | 1 [WORMGEAR 33 |9020-8151 | 1 [WORM
6 |9020-8174 | 1 |[BUSHING 34 |[9020-8149| 1 |WORMSHAFT
7 19020-8168 1 |OILFILLPLUG 35 |9020-8176 | 2 |WORMSHAFTKEY
8 |[9020-8185 1 |OILLEVELPLUG 36 | 9020-8177 1 |WORMSHAFTKEY
9 |9020-8142 1 [GEARCASE 37 |9020-8164 | 2 |BRAKELINING
10 |9020-8186 | 1 |OILDRAINPLUG 38 |[9020-8184 | 2 |LOCKRING, (V.C.type)
11 |9020-8156 | 2 |COLLAR 39 |9020-8175| 2 |SEAL
12 [9020-8183 | 2 |BEARING 40 | 9020-8158 1 |BRAKEHOUSING
13 |9020-8189 | 2 |OILSEAL 41 |9020-8163 | 1 |ROLLER
14 [9020-8170 | 2 |BEARINGHUBGASKET 42 1 9020-8179 1 |BRAKEDRUMHOUSING
15 |9020-8188 | 2 |BEARINGHUB 43 |[9020-8162 | 1 |SPRINGSEAT
16 | 9020-8180 1 |[MOTORMOUNTADAPTER 44 | 9020-8159 1 |BRAKEDRUM
17 [8820-1037 | 12 |HEXHDCAPSCREW, 3/8-16X1-1/2, 45 | 9020-8157 1 |BRAKEPLATE
GR5 46 |8850-1006 | 1 |HEXNUT,3/8-16
8855-1011 | 8 |LOCKWASHER,3/8 47 |9020-8165| 1 |BRAKEPLATE
18 [9020-8187 | AR |COUPLERSPACER 48 ]9020-8166 | 2 |BRAKEPLATE
19 |9020-8181 1 |COUPLERWINCHSHAFT 49 | 9020-8167 1 |FIXINGPLATE
*20 | NotUsed 50 |[9020-8160| 1 |ADJUSTINGBOLT
21 |9020-8153 | 1 |[LOCKSEATBUSHING 51 |9020-8178 | 1 |SPRING
22 19020-8152 6 |CABLEDRUMSHAFTKEY 52 | 9020-8190 1 |BRAKECOVERGASKET
23 19020-8148 1 |CABLEDRUMSHAFT 53 | 9020-8172 1 |O-RING
*24 19140-4384 1 |LOCKSEAT 54 | 9020-8161 1 |ADJUSTINGNUT
25 |[9020-8173 | 2 |WASHER 55 | 9020-8146 1 |BRAKEDRUM
26 |9020-8145 1 |CABLEDRUM 56 | 8867-1001 1 |LUBEFITTING, STRAIGHT, 1/8

ER49169-LK * Revised illustration, part number for truss boom winch assy & item 24, removed item 20. 13-32



GRADALL

MATERIAL HANDLER

522D-524D

SvC

Item| Part No. | Qty. Description Of Part
9020-7879| 1 | WINCHMOTOR, (includes allitems)
9020-8212 ( 1 | SHAFTSEALKIT, (includesitems

4&11)
1 | 8320-1057 4 | HEXHD CAPSCREW, 3/8-16X2, GR8
2 | 9020-8203| 1 |ENDCOVER
3 | 9020-8204| 1 |[PIN
4 3 | SEAL
5 |1 9020-8206 1 | ROLLER-STATORASSY
6 | 9020-8207 | 1 |WEARPLATE
7 | 9020-8208 1 | DRIVELINK
8 | 9020-8209 | 1 |[SHAFT
9 | 9020-8210( 1 | THRUSTBEARING
10 | 9020-8211 1 | FRONT HOUSING
11 1 | SHAFTSEAL

NOTE: ONLYITEMSWITH
PARTNUMBERS ARE
AVAILABLE FOR SERVICE.

OPTIONAL EQUIPMENT

(9020-7879) Winch Motor
Starting Serial No.0277001
Original Issue 7-01

10

13-33



GRADALL

MATERIAL HANDLER

522D-524D

SvC

OPTIONAL EQUIPMENT

(9060-2706) Crossover Valve

Starting Serial No. 0277001
Original Issue 7-01

Item| Part No. | Qty. Description Of Part
9060-2706 1 | CROSSOVERRELIEFVALVE,

(includes allitems)

1 | 9020-3440 | 2 | RELIEFCARTRIDGE, (includes
items 2 thru 4)

2 | 9020-3437 | 4 |BACKUPRING, (2/cartridge)

3 | 9020-3438| 2 | O-RING, (1/cartridge)

4 | 9020-3439| 2 | O-RING, (1/cartridge)

5 1 | BODY

NOTE: ONLYITEMSWITH
PARTNUMBERS ARE

AVAILABLE FORSERVICE.

13-34



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5013) Adjustable Tilt On Joystick
522D-524D Starting Serial No. 0277001

Original Issue 7-01

BOTTOM VIEW OF CAB

(L
] 2

~N o o1

10

' 2
o o
. ATTACHTO
. . SPL ACC2 =
—_— — IN DASH
I \ HARNESS
BLACK

4 ELECTRICAL SCHEMATIC

WEATHER PACK SHROUD
3-WIRE) #1201-0717

Z A RED 3
= w =
= "<
£ZB| YELLOW |£3
& c| GRAY &

COMPENSATING
CYLINDER

TILT
CYLINDER
4’:‘_‘
3500
12VOLTS  —— . J‘[%
SPL ACC 2 —
ROCKER
SWITCH H
ON MAIN CONTROL
JOYSTICK S S VALVE TILT
Y SECTION
’—W Vil A\ [

CHARGE PRESSURE L

“‘Hﬁ

ELECTRIC/HYDRAULIC
SCHEMATIC

MBC 13-35



GRADALL

MATERIAL HANDLER

522D-524D

RE-ASSEMBLE AS SHOWN

©
©

]

@

o]

oo

TLT | cROWD | HoiST

- L
REMOVE L ©~© OD
AND =
DISCARD
15
21

OPTIONAL EQUIPMENT

(9138-5013) Adjustable Tilt On Joystick
Starting Serial No. 0277001
Original Issue 7-01

L
.
kﬂ*ﬂ*H*D*M?Wﬂ*ﬂfﬂjf”’j RE-ASSEMBLE AS SHOWN
e

REMOVE
AND
DISCARD

11
15
21

VALVE POSITIONER CONVERSION FROM
MANUAL TO HYDRAULIC ACTUATION

1

/ z
22
13
14
19 N }
REAR VIEW OF CAB
Item | Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9138-5013 | 1 |ADJUSTABLETILTONJOYSTICK, 16 | 8866-2084 | 1 |[ELBOW,45DEGREES, (includes
(includes allitems) item21)
1 Ref | CONTROLVALVEASSY, (see page 17 | 8820-1019 | 2 [HEXHDCAPSCREW,5/16-18X7/8,
10-7 for details) GR5
2 | 8866-2239 2 |SWIVELNUTRUNTEE, 3/8 TUBE 18 | 8820-1015 | 2 |HEXHDCAPSCREW, 1/4-20X3-1/2,
3 |8471-9166 | 1 |[HOSEASSY GR5
4 19130-3041 | 1 [BOOMCONTROLDECAL 19 | 8855-1009 | 2 |LOCKWASHER,1/4
5 ]8096-3060 | 1 [W.PACKCONNECTOR, (shroud) 20 | 9130-1020 [ 1 |SPACER
6 | 9096-3069 | 3 |W.PACKCONNECTOR, (male pin) 21 | 8859-1204 | 6 |O-RING
7 ]9114-3187 | 3 |W.PACKCONNECTOR, (cable seal) 22 | 9138-1015 | 1 |VALVESUPPORT
8 | 9020-7719 2 | JUMPERWIRE-GREEN 23 | 9116-3242 1 |PANELMOUNTFLEXIBLE SHAFT
9 |8471-9165| 1 [HOSEASSY 24 | 9136-1019 | 1 |MOUNTINGPLATE
10 [9108-3490 | 1 |JOYSTICKHARNESS 25 | 9136-3055 [ 1 |CONTROLKNOB
11 | 9112-3075 1 |HYDVALVEPOSITIONERKIT 26 | 9136-3056 1 |CONTROLDECAL
12 [ 9116-3236 | 1 |COMBINATIONVALVE 27 | 8855-1010 | 2 |LOCKWASHER,5/16
13 | 84719163 | 2 |HOSEASSY 28 | 8856-1003 [ 2 |FLATWASHER,5/16
14 | 8866-2005 | 2 |CONNECTOR, (includesitem21)
15 | 8866-2064 | 3 |ELBOW,90DEGREES, (includes
item 21)
MBC 13-35



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5025) Stabilizer Option

524D 3 SECTION BOOM ONLY
Original Issue 1-03

—
Noooooa

A VIEW A-A

32

TOP VIEW REAR VIEW

MBC 13-36



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9138-5025) Stabilizer Option

524D 3 SECTION BOOM ONLY
Original Issue 1-03

29
3
STAB-PWR
STAB-SW1
STAB-SW2
GND-7
ND- STAB-SW2
STABILIZER WIRING
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9138-5025 1 | STABILIZEROPTION, (includesall 21 | 8662-1230 2 | SUPPORT CLAMP
items) 22 | 7714-3006 2 | WHIZ-LOCKNUT, 5/16
1 | 9116-6013 | 1 | REARAXLEWELDMENT,(includes 23 | 9136-5037 | 1 | STABILIZER SENSORASSY, (includes
item44) items 39 thru 43)
2 Ref | STABILIZER CYLINDER, (see 24 | 9114-1260 1 | BRACKET
pagel3-37 for details) 25 | 8830-1093| 2 | ROUNDHDMACHINE SCREW,
3 | 8866-2085 3 | ELBOW, 45 DEGREES, (includes #10-24X3/4
item 38) 26 | 8855-1007 | 2 | LOCKWASHER,#10
4 |8866-2006 | 1 |CONNECTOR, (includesitem 38) 27 | 8856-1001| 4 | FLATWASHER,3/16
5 | 9116-1269 2 | KEEPER 28 | 9104-3199 2 | SQUARENUT
6 | 8856-1111 6 | FLATWASHER,1/2 29 | 9002-7187 8 | TIEWRAP
7 | 8820-1065 | 2 | HEXHDCAPSCREW,1/2-13X1,GR5 30 | 9002-1705| 1 | SUPPORTCLAMP
8 | 9116-6062 2 | PINWELDMENT 31 | 9136-3081 1 | STABILIZERHARNESS
9 | 8820-1066 4 | HEXHD CAPSCREW, 1/2-13X1-1/4, 32 | 9138-6008 1 | FRAMEWELDMENT, (includesitems
GR5 34 thru 37)
10 | 8855-1013 4 | LOCKWASHER, 1/2 33 | 8866-2065 1 | ELBOW, 90 DEGREES, (includes
11 | 8867-1001 1 |[LUBEFITTING, STRAIGHT, 1/8 item 38)
12 | 8471-8287 | 1 | HOSEASSY 34 | 9138-1027| 1 | BRACKET
13 | 8471-7556 1 | HOSEASSY 35 | 8505-1384 2 | WELDSTUD, 5/16-18X1
14 | 8471-8631 1 | HOSEASSY 36 | 9133-6012 1 | STABILIZERVALVEBRACKET
15 | 8866-2244 1 | SWIVELNUTBRANCHTEE,1TUBE 37 | 9116-1083| 1 | STABILIZERLUG
16 | 9103-3230 1 | TUBEENDREDUCER 38 | 8859-1205 5 | O-RING
17 | 8320-1073 2 | HEXHD CAPSCREW, 3/8-16X4-1/2, 39 | 9114-3155 1 | PROXIMITY SENSOR SWITCH
GR5 40 | 8096-3062 | 1 | WEATHERPACKSHROUD, (4 WIRE)
18 | 8855-1011 2 | LOCKWASHER, 3/8 41 | 8096-3069 4 | MALEPIN TERMINAL
19 | 8850-1006 [ 2 | HEXNUT,3/8-16 42 | 8096-3066 | 4 | CABLESEALS
20 Ref | STABILIZER VALVE, (see page 10-23 43 | 9105-3419( 1 | TIEWRAP
for details) 44 | 9116-3019| 2 | BUSHING

MBC 13-36



GRADALL

MATERIAL HANDLER

524D

HYDRAULIC COMPONENTS
(9116-3045) Stabilizer Cylinder

3 SECTION BOOM ONLY
Original Issue 1-03

Item| Part No. | Qty Description Of Part Item| Part No. | Qty. Description Of Part
9116-3045 1 |STABILIZERCYLINDER, (includes 13 | 9104-4033 1 |PISTON
all items except 1 thru 5) 14 1 |O-RING
9114-4005 | Ref |SEALKIT, (includesitems 10,11,12, 15 1 |[O-RING
14,15, 16, 18,19 & 20) 16 1 |[BACK-UPRING
1 | 9116-6062 2 |CYLINDERPIN 17 | 9114-4034 1 |[CYLINDERHEAD
2 | 8855-1013 4 |LOCKWASHER,1/2 18 1 |[|WEARRING
3 | 8856-1111 6 |FLATWASHER,1/2 19 1 |STEPSEAL
4 | 8820-1066 4 |HEXHDCAPSCREW,1/2-13X1-1/4, 20 1 [U-Cup
GR5 21 | 9112-4103 1 |WIPER
5 | 8820-1065 2 |HEXHDCAPSCREW, 1/2-13X1,GR5 22 | 9116-4029 1 | SHAFTASSY
6 | 9116-1269 2 |PINKEEPER 23 | 9114-4128 1 |GREASEFITTING
7 | 9116-4028 1 |CASEASSY 24 | 9116-4030 1 |[BUSHING
8 | 9112-4096 1 |CAPSCREW 25 | 9116-4031 2 | BUSHING
9 | 9106-4017 1 |LOCKNUT
10 2 |WEARRING NOTE: ONLYITEMSWITHPART
11 1 |PISTONSEAL NUMBERS ARE AVAILABLE
12 1 |O-RING FOR SERVICE.
MBC 13-37







GRADALL

®

JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: (717) 485-5161
Customer Support Toll Free: (877) 554-5438
Fax: (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: (61) 265 811 111
Fax: (61) 265810 122

JLG Deutschland GmbH
Max Planckstrasse 21
D-27721 Ritterhude/Ihlpohl
Bei Bremen

Germany

Phone: (49) 421 693 500
Fax: (49) 421 693 5035

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: (48) 914 320 245
Fax: (48) 914 358 200

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite 71

13092-310 Campinas-SP
Brazil

Phone: (55) 193 295 0407
Fax: (55) 193 295 1025

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: (852) 2639 5783
Fax: (852) 2639 5797

JLG Industries (Scotland)
Wright Business Centre

1 Lonmay Road

Queenslie, Glasgow G33 4EL
Scotland

Phone: (44) 141 781 6700
Fax: (44) 141773 1907

JLG Industries (UK)
Unit4 &5

Bentley Avenue

M24 2GP Middleton
Stockport

England

Phone: (44) 161 654 1000
Fax: (44) 161 654 1003

JLG Industries (ltalia)

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: (39) 029 359 5210
Fax: (39) 029 359 5845

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: (34) 937 724 700

Fax: (34) 937 711 762

JLG EQS

Z.l. De Beaulieu

47400 Fuillet

France

Phone: (33) 553 848 584
Fax: (33) 553 848 588

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: (31) 235 655 665
Fax: (31) 235 572 493

JLG Industries (Sweden)
Enkopingsvagen 150
Box 704

SE - 17527 Jarfalla
Sweden

Phone: (46) 850 659 500
Fax: (46) 850 659 534




	9138-4001 522D 524D PART MANUAL
	Section 1 Introduction
	Section 2 Chassis & Attaching Parts
	Section 3 Boom
	Section 4 Attachments
	Section 5 Engine & Attaching Parts
	Section 6 Drive Train
	Section 7 Controls
	Section 8 Brakes
	Section 9 Hydraulic Circuits
	Section 10 Hydraulic Components
	Section 11 Electrical
	Section 12 Miscellaneous
	Section 13 Optional Equipment




